JEG GRADALL

PART MANUAL

GRADALL

552/554

9020-5894

April 24, 2006
CORPORATE OFFICE GRADALL DIVISION
JLG INDUSTRIES, INC. JLG INDUSTRIES, INC.
1 JLG DRIVE 406 Mill Avenue S.W.
McConnellsburg, PA New Philadelphia, OH
17233-9533 44663
USA USA
Telephone: (717) 485-5161 Telephone: (330) 339-2211

Fax: (717) 485-6417 Fax: (330) 339-8458



GRADALL ALPHABETICAL INDEX

ma 5525884 - ‘Revised 2-24-94

CHASSIS AND ATTACHING PARTS

Cab Enclosure

Cab Glass

Frame and Attachwng Parts
Front Axle Mounting
Heater amd Piping . . . , . ., . . . . . e e e e e
Hub and Spindle . . . ., . . . . . . . . « . . 2-7.1,
Rear Axle . S
Rear Axle Mountlng e e e e e e e e e e e,
Transmission Mounting . ., . ., . . . . . . 2-8, 2-9, 2-10,

BOOMS

Boom (2S5) . e e 3-20,
Extension and Retract1on Chains (SSS/3SL) S 10 3-11,
First Section (3S5/3SL) . . e e e e e ., 3.2,
First Section (3S) . v e e e e e e e
Hose Take Up Beam and Cover (SSS/3SL)

High Reach Head . .

Manual Fourth Section (SSS/3SL) e e e e e e e,
Second Section (3SS/3SL) . S Y
Second Section (35) . . e S [
Third Section and Sleeve (355/35L) e e+« w4« « . . 3-8,
Third Section (38) . e e e e e e ey
Universal Head

t
[p)

N

1
[Sa NN
l'\)l"\)l'\)l*\)

|
a0l

1
ol L B B I s , W S ALY
.o

[}
Jur
(-

NI\JI"\)NN

)
= ) = N
%] [ ]

4 LW o LW W W W
'
(LW »= 0 ¥y

E -

St

PPYYLY
=t )
o

ATTACHMENTS AND ACCESSORIES

Attachment , e+ 4 s+ v v+ 4 .« . . 8-16, 4
Carriage (60" and 80“) . e e e e e . e ... &
Low Pivot Carriage (48" and 72“) e
Outrigger . . o e e e e e . « . . . 4
Quick Switch Coupler . 4-1
QS-PPG Structurals - ]
Side Shift PPG Structurais f e v e e e e e e e e . 8212a, 841
Swing Fork Assembly . . . . . . . . . . . . . . 7 4-1
Y 4

4-5

4-1

&~

O W 00w

Universal Carr1age (48")
Winch . s e e e e e e e e e e e e
Winch Reav1ng © e e+ v v s« e . . .46, 4-7, 8-8, 4-9,

ENGINES AND ATTACHING PARTS

Air Cleaner (Diesel) .

Air Cleaner (Gas) .

Air Cleaner Piping .

Auxiliary Transmission Coo]er .

Engine (Chrysler Gas)

Engine (GM Diesel) C e e e e e e e e e e e
Fuel Tamk . . . . . . . . . . . . . . . . . . 5-4,
Radiator ., c e e e e e e e e e e e e e e
Surge Tank .

Transmission Coo]er ..

) oo
1
Lol A V]

1
O = P D OO

(.lh(J'l‘.'J"lU'IU'\U'I
1 1

= g h

o



GRADALL

MATERIAL HANDLER
S82/5984

DRIVE TRAIN

Axle Housing . - . 6-25a, 6-33, 6-37, 6-45, 6-53,

Case and Converter Housings
Case Group . .

Clutch and Gear Group
Control Valve

1,

a,
Differentiad ., ., ., . |, 6 38 6 39 6~ 46 6- 47 6 54 6- 55,

. e . -35

Differential Carrier .
Drive Shaft , .

First Stage Clutch .

Flex Plate and Torque Converter

Forward, Qutput & 3rd Clutch & Geer Group :

Front Axle Assy . .,
Front Cover and Input Shaft
Front Differential Carrier .

Hub Group . . . 0 '6.40,76-41, 6-48, 6-49, 6- és 6- 57,

Information Sheet . .

Low, Forward, 3rd, Reverse & 2nd CIutch
Main Case . .
Modulator (Control) Valve

Qutput Group . . .

Planetary Wheel End .

Planetary Wheel End Assemb]y

Pump and Filter .

Pump Drive .

Rear Differential Carr1er

Reverse & 2nd and Low C]utcﬁ & Gear Group :

Second Stage Clutch . . .
Shaft and Steering Knuckle Flange .
Shaft Spindle and Hubs . e .
Steering Mechanism . . . ., . .
Sump Tube . o e e e .
Third Stage Clutch e e e e
Tie Rod and Yoke Assembly .
Torque Converter . .
Torque Converter Attach1ng Dr1ve Parts .
Trunnion Shaft and Steering Flange
Wheels . ..

Yoke and Flange

CONTROLS

Auxiliary Hydraulics and Electric Control .

Engine Controls
Hydraulic Controls
Steering Column
Steering Selector .
Transmission Controls

BRAKES

Brake Lines
Brake Master Cy11nder

KG

6- 19 10 6- 19.1

ALPHABETICAL INDEX
Revised 2~24-94

6-6
. 6-19.
. 6-19.

6-6a, 6-7

2

-1

1

1

o e 6
6-2, 6-3
6-26a, 6-2
6

1

1

5

) 554, 6-
.6

o Oh
[
== N AD QD GO L) b e

L3O WO
o

.. 6
6-28a, 6-

+

6-62,
6-30a,
6-18,

. b- 14a,
6 43, 6- 51,

6
. . 6
6-42, 6-

6

6

o h
LI I |
O b= = Lo h (N
O W= Lo O
v fu LI =1}
e | e
=]

= 0w O
o

6"263 'S

L7,

8-1, 8-2, 8-3, 8-4
8-12, 8-13

1-3



GRADALL
MATERIAL HANODLER
SS2/884

BRAKES - Continued

Brake Pedal . . . . . . . . . . . . . . . . 8-6, 8-7, 8-8
Brakes . . . . . . . . . . 8-24, 8-24.1, 8-25, 8-26, 8-27, 8-28
Hydrovac . e e e e e e e e e e . 8-10, 8-11
Hydrovac Air . . 8-5
Parking Brake , . 8-14, 8-14.1
Parking Brake Cable e« o« . 8-9
Parking Brake Caliper 8-15, 8-16, 8-17
Service Brake Caliper 8-18, 8-18a, 8-19
Service Brake Lines . s e . 821
Wheel Brake Cylinder . 8-21, 8-22, 8-23
HYDRAULIC CIRCUITS
Auxiliary Hydraulics . e e e S K
Auxiliary Hydraulics and Electric . 9-14, 9-14.1, 9-15, 9-15.1
Boom (3SL} Tilt Hydraulics . O I
Boom Lift Hydraulics . e e 9-12, 9-12.1
Crowd Hydraulics . . . . . . . . 9-8, 9.9
Fork Tilt Hydraulics . 9-6, 9-6.1
Front Sway Hydraulics o e e e e e . 9-16
Hydraulic Reservoir and Pump Supply Hydraulics . 9-2
Qutrigger Hydraulics . e e e e . 9227
Pump to Valves and Tank Return Hydraulics . 9-3.1a, 9-3.2
QS-PPG Arm Cylinder Hydraulics . . 9-24, 9-25
QS-PPG Clamp Cylinder Hydraulics . . 9-26
Rear Axle Stabilizer Hydraulics . . . . . . 9-17, 9-17.1
Side Shift and QS-PPG Clamp Cylinder Hydraulics . . . 9-23
Side Shift PPG Arm Cylinder Hydraulics . . 9-20a, 9-21
Side Shift PPG Clamp Cylinder Hydraulics e e e . . 8222
Steering Hydraulics e e e e e . 9-10, 9-10.1, 9-11
Swing Fork Hydraulics . 9-18, 9-18a, 9-19a
Tank to Pump Hydraulics . . e e e . 9e2.2
Tilt (2S) QS Boom Hydraulics 9-6.2, 9-6.3
Tilt (3S) QS Boom Hydraulics . . . . . . . 9-7
Tilt & Tilt Compensating Frame Hydraulics . 9-7.2, 9-7.3
Tilt & Tilt Compensating Hydraulics . . 9-4
Winch Hydraulics o e e e 9-28, 9-29
HYDRAULIC COMPONENTS
Accumulator Charge Valve . . . . 10-28
Arm Lift Cylinder . . ., . . . . .« .« . 10-16
Auxiliary Valve . . ., . . . . . 10-20, 10-21
Brake valve . ., . . . 10-29
Clamp Cylinder . . . . 10-17
Compensating Cylinder . . 10-6, 10-7
Crowd Cylinder . . . . 10-2, 10-3, 10-4
Hydraulic Filter Assembly e« o« . 10-24
Hydraulic Pump , . . 10-23, 10-23.1
Lift Cylinder . .« 10-1
Main Control Valve 10-19
Outrigger Cylinder 10-13
1~4

KG

ALPHABETICAL INDEX
Revised 2~24-94



wWIRADALL

SSs2/8Ba

HYDRAULIC COMPONENTS - Continued

Priority Flow Control Valve .
QS Locking Cylinder . . . . . .
Rear Stabilizer Cylinder .
Relief Valve .

Shift Cylinder .

Solenoid Valve . .

Steering Cylinder .

Steering Selector Valve .

Sway Cylinder

Swing Cylinder .

Tilt Cylinder

Winch Motor .

ELECTRIC

Dash Wiring .

Engine Wiring .

Lights and Wiring .
Rotating Beacon Assembly

DECALS

Boom Decals .
Frame Decals

OPTIONAL EQUIPMENT

KG

Auxiliary Hydraulic Installation . .o
Carriage Assemblies {Quick Switch Mounted).
Tow Hook Installation e e e e,
Winch Installation . .
Winch W/4L Installation .

ALPHABETICAL INDEX
Revised 2-24-94

. 10."16 ¥
10-8,

11-3,

10-27
10-17.
10-12
10-26
10-15
10-21.
10-11
10-18
10-9
10-14
10-5
10-22



GRADALL

MATERIAL HANDLER
954

CHASSIS & ATTACHING PARTS

Frame & Attaching Parts
Before S/N 349
Revised 1-84

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 1 FRAME 21 19002-2013 | 2 |LIFT CYLINDER MOUNT PIN
2 19020-1457 | 2 | CONVEX 8" MIRROR 22 |[8820-1069 2 | BOLT, 5/8X6, GR5
3 [9002-1712 2 | MIRROR MOUNTING CLIP 23 |18850-1010 | 2 |NUT, 5/8
4 [9040-0849 1 | MIRROR MOUNTING PIPE 24 [9020-0520 1 BATTERY ACCESS COVER
5 |[8820-1035 | 1 |BOLT, 3/8X1, GR5 25 18820-1035 | 2 |BOLT, 3/8X1, GR5
6 |[8850-1006 | 1 |[NUT, 3/8 26 |8856-1109 | 2 |LOCKWASHER, 3/8
7 9020-2948 1 LEVELING GAUGE (some machines 27 19040-0470 1 | SERVICE DOOR
use item 8, check machine before 28 |19020-0515 | 1 | SERVICE DOOR LATCH
ordering) 29 [9020-3505 1 | SEAT MOUNTING BRACKET
8 |[9020-3839 1 LEVELING GAUGE 30 [9020-7278 1 | SEAT
9 |9002-7316 | 20 | SELF-TAPPING SCREW 31 |8850-1008 | 8 |NUT, 5/16
10 |9060-0519 1 | SIDE WINDOW FRAME (9040-0791 32 [8820-1020 4 |BOLT, 5/16X1, GR5
w/ glass) 33 |8855-1013 | 8 | WASHER, 5/16
11 19020-0900 | AR | GROMMET (bulk) 34 |[8820-1065 4 |BOLT, 1/2X1, GR5
12 [9060-0518 1 REAR WINDOW FRAME (9040-0788 35 [9020-0507 1 FLOOR PLATE
w/ glass) 36 |19020-0755 | AR | FOAM WEATHER STRIPPING
13 |9002-1198 2 | REAR AXLE OSCILLATING PIN 37 [9040-0438 | 4 |PIN
14 |9002-1616 2 | CLEVIS PIN 38 [9002-1622 4 | CLEVIS PIN
15 |9002-1442 2 | COTTER PIN 39 |8863-1320 | 4 | COTTER PIN
16 19020-0902 | 1 | TOW HOOK 40 8 |SPACER
17 |8820-1068 | 4 |BOLT, 1/2X1-3/4, GR5
18 [9002-2015 1 | COMPENSATING CYLINDER MOUNT NOTE: PURCHASE GLASS
19 |9002-1622 1 |CLEVIS PIN LOCALLY (1/4 safety sheet - tint)
20 |8863-1318 [ 1 |[COTTER PIN
ECN L-7619 2-1




GRADALL

MATERIAL HANDLER
954

CHASSIS & ATTACHING PARTS

Frame & Attaching Parts
S/N 349 and After
Revised 1-84

Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 1 |FRAME 20 |8863-1318 1 |COTTER PIN
2 |9020-1457 | 2 |CONVEX 8” MIRROR 21 19002-2013 | 2 |LIFT CYLINDER MOUNT PIN
3 [9002-1712 | 2 |MIRROR MOUNTING CLIP 22 |[8820-1069 | 2 [BOLT, 5/8X6, GR5
4 19040-0849 | 1 |MIRROR MOUNTING PIPE 23 [8850-1010 | 2 [NUT, 5/8
5 |8820-1035 | 1 |BOLT, 3/8X1, GR5 24 19020-0520 1 |BATTERY ACCESS COVER
6 |8850-1006 | 1 |NUT, 3/8 25 |[8820-1035 | 2 |[BOLT, 3/8X1, GR5
7 19020-2948 | 1 |LEVELING GAUGE (some machines 26 |[8856-1109 | 2 [LOCKWASHER, 3/8
use item 8, check machine before 27 [9040-0470 | 1 (SERVICE DOOR
ordering) 28 19020-0515 1 |SERVICE DOOR LATCH
8 [9020-3839 | 1 |LEVELING GAUGE 29 19020-3505 1 |SEAT MOUNTING BRACKET
9 [9002-7316 | 20 |SELF-TAPPING SCREW 30 |9020-7278 1 |SEAT
10 [9060-0519 | 1 |SIDE WINDOW FRAME (9040-0791 31 ([8850-1008 | 8 [NUT, 5/16
w/ glass) 32 ([8820-1020 | 4 ([BOLT, 5/16X1, GR5
11 [9020-0900 | AR |GROMMET (bulk) 33 |[8855-1013 | 8 [WASHER, 5/16
12 [9060-0518 | 1 |REAR WINDOW FRAME (9040-0788 34 |[8820-1065 | 4 [BOLT, 1/2X1, GR5
w/ glass) 35 [9020-0507 | 1 |FLOOR PLATE
13 [9020-0865 | 1 |REAR AXLE OSCILLATING PIN 36 [9020-0755 | AR [FOAM WEATHER STRIPPING
9040-1795 | 1 [PIN, W/ 9002-2234 NUT (current 37 19040-0438 | 4 |PIN
production) 38 [9002-1622 | 4 |[CLEVIS PIN
14 [9002-9945 | 1 [CLEVIS PIN 39 ([8863-1320 | 4 [COTTER PIN
15 19002-1442 1 |[COTTER PIN 40 8 |SPACER
16 [9020-0902 | 1 |TOW HOOK
17 |[8820-1068 | 4 |BOLT, 1/2X1-3/4, GR5 NOTE: PURCHASE GLASS
18 [9002-2015 | 1 |COMPENSATING CYLINDER MOUNT LOCALLY (1/4 safety sheet - tint)
19 ([9002-1622 | 1 |CLEVIS PIN
ECN L-7619 2-1




GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS

Frame & Attaching Parts
Revised 1-84

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 1 |FRAME 20 |8863-1318 [ 1 [COTTER PIN
2 |9020-1457 | 2 |CONVEX 8” MIRROR 21 19002-2013 [ 2 [LIFT CYLINDER MOUNT PIN
3 [9002-1712 | 2 |MIRROR MOUNTING CLIP 22 |8820-1069 | 2 [BOLT, 5/8X6, GR5
4 19040-0849 | 1 |MIRROR MOUNTING PIPE 23 |8850-1010 [ 2 [NUT, 5/8
5 |8820-1035 | 1 |BOLT, 3/8X1, GR5 24 19020-0520 | 1 [BATTERY ACCESS COVER
6 |[8850-1006 | 1 |NUT, 3/8 25 |[8820-1035 | 2 |BOLT, 3/8X1, GR5
9 [9002-7316 | 20 |SELF-TAPPING SCREW 26 |8856-1109 [ 2 [LOCKWASHER, 3/8
10 [9060-0519 | 1 |SIDE WINDOW FRAME (9040-0791 27 19040-0470 [ 1 [SERVICE DOOR
w/ glass) 28 [9020-0515 | 1 |SERVICE DOOR LATCH
11 [9020-0900 | AR |GROMMET (bulk) 29 19020-3505 [ 1 [SEAT MOUNTING BRACKET
12 [9060-0518 | 1 |REAR WINDOW FRAME (9040-0788 30 |9020-7278 | 1 |[SEAT
w/ glass) 31 [8850-1008 | 8 |NUT, 5/16
13 [9020-0865 | 1 |REAR AXLE OSCILLATING PIN 32 |8820-1020 [ 4 ([BOLT, 5/16X1, GR5
9040-1795 | 1 |PIN, W/ 9002-2234 NUT (current 33 |8855-1013 | 8 [WASHER, 5/16
production) 34 |8820-1065 | 4 [BOLT, 1/2X1, GR5
14 [9002-9945 | 1 |CLEVIS PIN 35 |9020-0507 | 1 |FLOOR PLATE
15 |9002-1442 1 |COTTER PIN 36 |9020-0755 [ AR [FOAM WEATHER STRIPPING
16 19020-0902 | 1 [TOW HOOK
17 |[8820-1068 | 4 |BOLT, 1/2X1-3/4, GR5 NOTE: PURCHASE GLASS
18 [9002-2015 | 1 |COMPENSATING CYLINDER MOUNT LOCALLY (1/4 safety sheet - tint)
19 ([9002-1622 | 1 |CLEVIS PIN
ECN L-7619 2-1




GRADALL’ CHASSIS & ATTACHING PARTS

MATERIAL HANDLER (9101-5007) Cab Enclosure
552/554 Revised 11-08-05

2234243

172227 \ = =

SECT. “A” - “A” ROLLER ASSY r

3234244

16 28 34 35 47 48 38 39

f=——o- TO WATER PUMP HOUSING
f—=—=:2 TO THERMOSTAT HOUSING

VIEW “B” - “B” LATCH ASSY
62834 HEATER ASSY

JD * Revised description of item 8. 2-2



GRADALL

MATERIAL HANDLER
552/554

CHASSIS & ATTACHING PARTS

(9101-5007) Cab Enclosure
Revised 11-08-05

1325 36 40

WIPER MOTOR ;s
] Q 3
25|\ CIRCUIT
% Vi

BREAKER “B”
P DEFROSTER FAN (REAR)
WIPER SWITCH ==£{ clRcult
g - BREAKER “A
| S - HEATER FAN
DEFROSTER FAN &5 0
Z 1
HEATER SwITCH 1129 36

14 25 36

WIRING SCHEMATIC

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9101-5007 HEATED CAB (includes allitems) 27 |8856-1108 | 6 |FLAT WASHER, 5/16
1 |7738-3744 | 1 |HEATER SWITCH 28 |(8856-1107 | 4 |[FLAT WAHSER, 1/4
2 |[8852-1605 | 8 [HEXLOCKNUT, #10-24 29 |[8698-3188 | 2 [CONNECTOR
3 [9060-0517 | 1 [FRONT WINDOW FRAME 30 |8850-1106 | 2 |HEAVY HEX JAM NUT, 3/8-16
4 [9060-0516 | 1 [DOOR WELDMENT 31 |8850-1006 | 1 |HEAVY HEX NUT, 3/8-16
5 19040-3308 | 1 |WIPER BOX 32 18821-1029 | 8 | SOCKET HD CAPSCREW,
6 |9101-1109 | 1 |HEATER BRACKET #10-24X5/8, GR8
7 19020-7472 | 1 |JUMPER WIRE 33 18820-1035 | 1 |HEX HD CAPSCREW,3/8-16X1, GR5
% 8 |[9020-7246 | 1 |WIPERMOTOR 34 18820-1003 | 4 |HEX HD CAPSCREW, 1/4-20X3/4,
9 19020-7235 [ 1 |DOOR STOP GR5
10 |9020-4042 | 1 |BAR LATCH 35 18820-1005 | 2 |HEX HD CAPSCREW, 1/4-20X1, GR5
11 [9020-4038 | 1 [JUMPER WIRE 36 |[8698-3193 | 6 |[BULLET TERMINAL
12 [9020-3376 | 1 [FUSE HOLDER 37 18668-3480 | 1 | CRIMP ON CONNECTOR
13 [9020-0919 [ 2 [JUMPER WIRE 38 |[8668-3193 | 4 [CLAMP
14 19020-0914 | 2 [JUMPER WIRE 39 |[8476-1107 | 2 [HEATER HOSE
15 ]9020-0893 | 2 |[ROLLER 40 |2460-1589 | 1 | CONNECTOR
16 |[8850-1004 | 2 |[HEX NUT, 1/4-20 41 2 | DOOR GLASS (see pagfe 2-12 for
17 19020-0688 | 2 |BEARING details)
18 ]9020-0680 [ 2 |FAN 42 |8366-1145 | 37" [ WEATHER STRIP
19 19104-3429 | 1 |HEATER 43 1 | TOP WINDOW (see page 2-12 for
20 |9020-0355 | 1 [JUMPER WIRE details)
21 |9020-0171 [ 1 |PUSH PULL SWITCH 44 1 | FRONT WINDOW (see page 2-12
22 19002-6492 | 2 |SOCKET HD SHOULDER SCREW for details)
23 |9002-7316 | 22 |SCREW 45 |(9103-3464 | 1 [WIPER ARM
24 19002-7214 | 2 [BUTTON GROMMET 46 |(9103-3465 | 1 [WIPER BLADE
25 19002-6830 | 5 [CONNECTOR 47 |[9101-1115 | 1 [HEATER BRACKET
26 |8856-1109 | 4 |[FLAT WASHER, 3/8 48 18855-1009 | 2 |LOCKWASHER, 1/4
JD * Revised description of item 8. 2-2




GRADALL

MATERIAL HANDLER

552/554

CHASSIS & ATTACHING PARTS

Heater and Piping
Revised 10-87

Item | Part No. |Qty. Description Of Part
1 18871-1387 | 2 |REDUCING BUSHING, 3/4X3/8
2 |8870-1003 | 2 |CLOSE NIPPLE, 3/8-1
3 18871-2053 | 1 |ELBOW - 90 DEGREES, 3/8
4 18870-1055 | 2 [NIPPLE, 3/8X3
5 19002-9989 | 2 |HOSE INSERT
6 |8476-1107 | 2 [HOSE - 78” LONG (see page 2-4
item # 39)
7 18668-3193 | 2 |HOSE CLAMP
8 ]9020-0679 | 1 [HEATER (includes switch)
9103-4098 | 1 [SWITCH
9 ]9040-0683 | 1 [HEATER MOUNTING BRACKET
10 |8820-1036 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/4,
GR5
8856-1109 | 2 |FLAT WASHER, 3/8
8850-1006 | 2 [HEX NUT, 3/8-16
11 [8820-1001 2 |HEX HD CAPSCREW, 1/4-20X1/2,
GR5
12 [9020-0914 | 1 [JUMPER WIRE
13 [9020-0355 | 1 [JUMPER WIRE
14 19020-0506 | 1 |CIRCUIT BREAKER




R
GRADALL: CHASSIS & ATTACHING PARTS

MATERII%I-S:ANDLER Front Axle Mounting

Rockwell 201 Axle
Revised 3-84

Item| Part No. |Qty. Description Of Part
1 |9080-0260 | 1 | CRADLE
2 19002-1211 8 |NUT, 1
3 9002-2085 | 2 | BUSHING
4 19002-1998 | 2 |[PIN
5 |8853-1318 | 2 |[COTTER PIN, 1/8X1
6 [9002-1616 | 2 | CLEVIS PIN, 5/8X3-1/4
7 |[9060-0316 | 1 | CRADLE, cradle to frame
8 [9040-0437 | 2 [PIN
9 [9002-1646 | 2 |CLEVIS PIN, 5/8X5
10 |8863-1320 | 2 [COTTER PIN, 1/8X1-1/2
11 [9002-6642 | 8 |[BOLT, 1X11, GR5

2-4



GRADALI® CHASSIS & ATTACHING PARTS

MATERIAL HANDLER Front Axle Mounting

554 Rockwell 157 Axle
Revised 3-84

Item | Part No. |Qty. Description Of Part
1 |9080-0534 | 1 |CRADLE
2 |[8850-1012 | 8 |NUT, 3/4
3 |9002-2095 | 2 |BUSHING
4 [9020-0856 | 1 |PIN
5 |[8860-1318 | 1 |COTTER PIN, 1/8X1
6 |[9002-1616 | 1 |CLEVIS PIN, 5/8X3-1/4
7 [9080-0533 | 1 |[CRADLE, cradle to frame
8 [9040-0437 | 2 |PIN
9 [9002-1646 | 2 |CLEVIS PIN, 5/8X5
10 |8863-1320 | 2 [COTTER, PIN, 1/8X1-1/2
11 |8820-1337 | 8 |[BOLT, 3/4X8, GR5

2-4



GRADALL CHASSIS & ATTACHING PARTS

MATERIAL HANDLER Front Axle Mounting

554 Rockwell 250 Axle
Revised 3-84

Item | Part No. |Qty. Description Of Part
1 ]9080-0619 | 1 | CRADLE
2 19002-1211 8 | NUT, 1
3 19002-2095 | 2 |BUSHING
4 19020-0856 | 1 |[PIN
5 18863-1318 | 1 |[COTTER PIN, 1/8X1
6 |9002-1616 | 1 |CLEVIS PIN, 5/8X3-1/4
7 19080-0533 | 1 | CRADLE, cradle to frame
8 [9040-0437 | 2 |[PIN
9 |9002-1646 | 2 |CLEVIS PIN, 5/8X5
10 |8863-1320 | 2 [COTER PIN, 1/8X1-1/2
11 |8320-1100 | 8 |[BOLT, 1X9

2-4



®
GRADALl CHASSIS & ATTACHING PARTS

MATERII%I-S:ANDLER Front Axle Mounting

Soma 1800 Axle
Revised 3-84

Item| Part No. |Qty. Description Of Part
1 [9080-0534 | 1 |[CRADLE
2 |8850-1014 | 8 |[NUT,7/8
3 [9002-2095 | 2 |BUSHING
9002-2150 | 4 |BUSHING (greaseable)
4 [9020-0856 | 1 |[PIN
5 |8863-1318 | 1 |COTTER PIN, 1/8X1
6 [9002-1616 | 1 |CLEVIS PIN, 5/8X3-1/4
7 |9080-0511 1 | CRADLE, cradle to frame
8 [9040-0437 | 2 |PIN
9 |[9002-1646 | 2 |CLEVIS PIN, 5/8X5
10 |8863-1320 | 2 | COTTER PIN, 1/8X1-1/2
11 |19002-7750 | 8 |BOLT, 7/8X10, GR5

2-4



GRADALL

MATERIAL HANDLER
954

CHASSIS & ATTACHING PARTS
Front Axle Cradle & Attaching Parts

Item | Part No. |Qty. Description Of Part

1 19102-6020 | 1 | CRADLE
2 |8867-1022 | 1 |LUBE FITTING - 90 DEGREES,1/8
3 [9002-2150 | 2 |BUSHING
4 19040-1795 | 1 |[PIN
5 19020-0977 | 1 | RETAINER BAR
6 |[8584-1034 | 2 | CAPSCREW
7 |8863-1318 | 2 |[COTTER PIN, 1/8X1
8 [9002-2000 | 2 |[PIN
9 |9002-1622 | 2 |CLEVIS PIN

10 |8850-1012 | 8 |HEX NUT, 3/4-10

11 [7710-1144 | 8 | CAPSCREW

12 19002-2234 | 1 |NUT

PCN L-8762

Starting Serial No. 0111571
Original Issue 8-93

2-4



GRADALL

MATERIAL HANDLER

954

CHASSIS & ATTACHING PARTS

Item | Part No. |Qty. Description Of Part
1 [9060-0159 | 1 [CRADLE
2 19002-1211 8 | NUT, 1
3 [9002-2085 | 2 |BUSHING
4 19002-1998 | 2 |[PIN
5 |8863-1318 | 2 |COTTER PIN, 1/8X1
6 [9002-1616 | 2 |CLEVIS PIN, 5/8X3-1/4
7 19040-0437 | 2 |[PIN
8 |[9002-1646 | 2 |CLEVIS PIN, 5/8X5
9 |[8863-1320 | 2 [COTTER PIN, 1/8X1-1/2
10 |9002-6642 | 8 |BOLT, 1X11, GR5

Rear Axle Mounting

Rockwell 201 Axle
Revised 7-97

2-5



GRADALL CHASSIS & ATTACHING PARTS

MATERIAL HANDLER Rear Axle Mounting
554 Rockwell 157 Axle
Revised 7-97

Item | Part No. | Qty, Description Of Part
1 19080-0534 | 1 | CRADLE
2 18850-1012 | 8 | NUT, 3/4
3 19002-2095| 2 | BUSHING
4 |9020-4246 | 1 | PIN
5 18863-1318 | 1 | COTTER PIN, 1/8X1
6 |9002-1616 | 1 | CLEVIS PIN, 5/8X3-1/4
7 |9040-0437 | 2 | PIN
8 |9002-1646 | 2 | CLEVIS PIN, 5/8X5
9 |8863-1320 | 2 | COTTER PIN, 1/8X1-1/2
10 |8820-1337 | 8 [ BOLT, 3/4X8, GR5

NOTE: SOME ROCKWELL 157
AXLES USED TWO MOUNTING PINS
FOR CRADLE TO FRAME. FOR
THESE PINS AND BUSHINGS, USE
PARTS REQUIRED FOR ROCKWELL
201 AXLE.

2-5



GRADALL

MATERIAL HANDLER

954

CHASSIS & ATTACHING PARTS

Rear Axle Mounting

Soma 1500 Axle
Revised 7-97

Item | Part No. | Qty| Description Of Part
1 | 9080-0534| 1 | CRADLE
2 |8850-1014| 8 | NUT, 7/8
3 19002-2095| 2 | BUSHING
9002-2150| 4 | BUSHING (greaseable)
4 | 9020-4246| 1 | PIN
9040-1795| 1 | PIN
9002-2234| 1 | NUT, 2-1/4X12 UN-3B
9003-0133| 2 | BOLT, 5/8-11X2-1/4
9020-0977| 1 | BAR
5 |8863-1318| 1 | COTTER PIN, 1/8X1
6 | 9002-1616| 1 | CLEVIS PIN, 5/8X3-1/4
7 | 9040-0437| 2 | PIN
8 |9002-1646| 2 | CLEVIS PIN, 5/8X5
9 |8863-1320| 2 | COTTER PIN, 1/8X1-1/2
10 [ 9002-7750( 8 | BOLT, 7/8X10, GR5

2-5



GRADALL CHASSIS & ATTACHING PARTS

MATERIAL HANDLER Rear Axle Cradle & Attaching Parts
554 Starting Serial No. 0111571
Original Issue 8-93

Item| Part No. | Qty Description Of Part
1 19102-6020| 1 | CRADLE
2 | 8867-1022| 1 | LUBE FITTING - 90 DEGREES, 1/8
3 [ 9002-2150 | 2 | BUSHING
4 |8820-1106| 1 | HEX HD CAPSCREW, 5/8-11X4-1/2,
GR5

5 |9020-0865| 1 | PIN
6 | 8850-1010 1 [ HEX NUT, 5/8-11
7 |8863-1318| 2 | COTTER PIN, 1/8X8
8 | 9002-2000| 2 | PIN
9 | 9002-1622| 2 | CLEVIS PIN

10 | 8850-1012| 8 | HEX NUT, 3/4-10

11 | 7710-1144| 8 | CAPSCREW

PCN L-8762 2-5



GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS

Front Axle Mounting

Rockwell & Soma Axles

Revised 5-84

Item | Part No. | Qty| Description Of Part
ROCKWELL AXLE (see page 6-60
for details)

1 [9004-1002| 8 [ BOLT, 1X9-1/2

2 19020-0132| 2 | MOUNTING PLATE

3 1 | AXLE

4 | 9002-1211 8 | NUT, 1
SOMA AXLE (see page 6-33 for
details)

1 [ 9002-7968 | 8 | BOLT, 7/8X9

3 1 | AXLE

4 | 8850-1014| 8 | NUT, 7/8




GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS

Rear Axle
Before S/N 462
Revised 3-84

Item | Part No. | Qty| Description Of Part
1 [ 9080-0270 | 1 | AXLE WELDMENT
2 | 9020-0889| 1 | IDLER ARM PIN
8867-1001 1 | GREASE FITTING
3 19002-1955| 2 | PIN
4 19002-1584| 4 | CLEVISPIN
8863-1302 | 4 | COTTER PIN
5 19080-0070 | 2 | STEERING CYLINDER
6 |9002-1954| 2 | PIN
7 19080-0188| 1 | STEERING ARM (right side)
9080-0189 1 | STEERING ARM (left side)
8 | 9080-0192 | 1 | HUB and SPINDLE (see page 2-8)
9 [9002-1198 | 2 | JAM NUT, 1-1/4
9002-1450 | 2 | COTTER PIN
10 | 8698-1435| 2 | BALL JOINT, (RH)
8698-1433 ( 2 | BALL JOINT, (LH)
11 | 9020-0759 | 2 | TIE ROD
12 [ 9020-0758 | 1 | IDLER ARM
9002-2064 [ 1 | BUSHING
13 | 9020-0865| 1 | PIN
9002-1628 | 1 | CLEVIS PIN
9002-1442| 1 | COTTER PIN
14 ] 9002-2209 | 2 | BUSHING

2-7



GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS

Rear Axle
Starting S/N 462
Revised 3-84

Item| Part No. | Qty Description Of Part
1 |1 9080-0270| 1 | AXLE WELDMRNT
2 | 9020-0889| 1 | IDLER ARM PIN
8867-1001 1 | GRAESE FITTING
3 | 9002-1955| 2 | PIN
4 |9002-1584| 4 | CLEVIS PIN
8863-1302( 4 | COTTER PIN
5 | 9080-0070| 2 | STEERING CYLINDER
6 | 9002-1954| 2 | PIN
7 |9080-0797| 1 | STEERING ARM (right side)
9080-0798 | 1 | STEERING ARM (left side)
8 | 9080-0857 HUB and SPINDLE (see page 2-8)
9 | 9002-1198| 2 | JAM NUT, 1/1/4
9002-1450( 2 | COTTER PIN
10 | 8698-1435| 2 | BALL JOINT (RH)
8698-1433| 2 | BALL JOINT (LH)
11 | 9020-0759| 2 | TIE ROD
12 | 9020-0758| 1 | IDLER ARM
9002-2064( 1 | BUSHING
13 [ 9040-1795| 1 | PIN
9002-2234| 1 | NUT
9020-0977| 1 | BAR RETAINER
9003-0133( 2 | BOLT, GR8
14 [ 9002-2209| 2 | BUSHING




GRADA'-'-® CHASSIS & ATTACHING PARTS

MATERIAL HANDLER Hub & Spindle
552 Before S/N 462
Revised 7-97

16

]
¢

Item | Part No. | Qty| Description Of Part

1 19020-8229| 1 | HUB CAP
9002-8638 ( 3 | BOLT

2 19020-8230 NUT
9002-1450 COTTER PIN

3 |9020-8231 WASHER

4 | 9020-8266 OUTER CONE
9020-8267 OUTER CUP

5 |19020-8232 STUD (LH)
9020-3338 NUT (LH)
9020-8233 STUD (RH)
9020-3337 NUT (RH)

6 |9020-8234 HUB

7 |9020-8254 INNER CUP
9020-8255 INNER CONE

8 |9020-8235 SEAL

9 |9020-8236 KNUCKLE (LH)
9020-8237 KNUCKLE (RH)

10 [9020-8238 KNUCKLE BUSHING

11 [9020-8239 GASKET
9020-8240 DUST CAP

12 [9020-8241 SCREW

13 [9002-2217 GREASE FITTING

14 [9002-1198 NUT
9002-1450 COTTER PIN

15 [9020-8242 SHIM, .010
9020-8243 SHIM, .005

16 |[9020-8244 DRAW KEY

17 [9020-8245
18 |[9020-0756
9020-8246
19 |[9020-8247

THRUST BEARING

BALL JOINT (right hand thread)
BALL JOINT (left hand thread)
KNUCKLE PIN

_._L_;_._.%%mmmoammm—sé—*—*—*—‘SSSS—“““‘




GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS

Item | Part No. | Qty| Description Of Part
1 | 9020-8229 1 | HUB CAP
9020-8248 | 1 | GASKET
9002-8638 | 3 | BOLT
2 19020-8230 | 1 | NUT
9002-1450| 1 | COTTER PIN
3 | 9020-8231 1 | WASHER
4 |9020-8249 ( 1 [ OUTER CONE
9020-8250 | 1 | OUTER CUP
5 | 9020-8251 | 10 [ STUD (LH)
9020-3338 | 10 | NUT (LH)
9020-8252 | 10 | STUD (RH)
9020-3337 | 10 | NUT (RH)
6 |9020-8253 | 1 | HUB
7 19020-8254 ( 1 | INNER CUP
9020-8255| 1 | INNER CONE
8 | 9020-8256 | 1 | SEAL
9 |9020-8257 | 1 | KNUCKLE (LH)
9020-8258 | 1 | KNUCKLE (RH)
10 | 9020-8259 | 2 | KNUCKLE BUSHING
11 | 9020-8260 | 2 | GASKET
9020-8261 2 | KING PIN CAP
12 | 9002-8638 | 6 | BOLT
13 | 9002-2217 | 2 | GREASE FITTING
14 [ 9002-1198 | 1 | NUT
9002-1450 | 1 | COTTER PIN
15 | 9020-8262 | 1 | SEAL
16 | 9020-8242 | AR | SHIM, .010
9020-8243 | AR | SHIM, .005
17 [ 9020-8263 | 1 | DRAW KEY
18 | 9020-8264 | 1 | SEAL
19 | 9020-8245 1 | THRUST BEARING
20 | 9020-0756 | 1 | BALL JOINT (RH)
9020-8246 | 1 | BALL JOINT (LH)
21 |9020-8265| 1 | KNUCKLE PIN

Hub & Spindle
Starting S/N 462
Revised 7-97



GRADALL

MATERIAL HANDLER

552/554

CHASSIS & ATTACHING PARTS

Transmission Mounting

Units With Funk Transmission

Revised 2-87

Item | Part No. | Qty Description Of Part Item| Part No. | Qty Description Of Part
1 | 9040-0323 ( 1 | TRANSMISSION CONTROL 13 | 8856-1107 | 2 | FLAT WASHER, 1/2
BRACKET 14 | 9060-0096 | 2 | RUBBER MOUNT
2 |18820-1018 | 1 | HEX HD CAPSCREW, 5/16-18X3/4, 15 | 8850-1008 | 2 | HEX NUT, 1/2-13
GR5 16 | 9060-0807 | 1 | TRANSMISSION MOUNTING
8855-1010 | 1 | LOCKWASHER, 5/16 BRACKET
3 |8820-1033 | 2 | HEX HD CAPSCREW, 3/8-16X3/4, (LH-554 disc)
GR5 17 | 9060-1045| 1 | BRAKE CALIPER
8855-1011 2 [ LOCKWASHER, 3/8 8820-1101| 2 | HEX HD CAPSCREW, 5/8-11X3, GR5
4 |8874-3046 | 2 | MALE ELBOW - 90 DEGREES 18 | 9060-1044 | 1 | CALIPER MOUNTING BRACKET
3/4X3/4 TUBE 8820-1097 | 2 | HEX HD CAPSCREW, 5/8-11X2, GR5
5 19060-0327 | 2 | COOLING LINE 19 | 9020-1741 | AR | SHIM
6 |9002-6633| 2 | HOSE 20 | 9040-0335| 1 | RH MOUNTING BRACKET
7 19060-0326 | 1 | COOLING LINE 9040-0997 | 1 | RH MOUNTING BRACKET (gas)
8 |9060-0325 | 1 | COOLING LINE 8820-1093 | 2 | HEX HD CAPSCREW, 5/8-11X1, GR5
9 | 8866-2067 | 2 | ELBOW - 90 DEGREES (includes 21 | 9040-0925| 1 | BRAKE CALIPER
8859-1207 0-ring) 9002-1622| 2 | PIN
10 1 | FUNK TRANSMISSION 8856-1113 | 4 | FLAT WASHER, 1/2
11 | 9040-0488 | 1 | LH MOUNTING BRACKET (552) 8863-1320| 4 | COTTER PIN, 1/8X1-1/2
9060-0807 | 1 | LH MOUNTING BRACKET (554) 22 | 9040-0923| 1 | DISC
12 | 8820-1069 | 2 | HEX HD CAPSCREW, 1/2-13X2, GR5




GRADALL

MATERIAL HANDLER
552

CHASSIS & ATTACHING PARTS
Transmission Mounting

With Clark Transmission
Revised 8-86

Item| Part No. | Qty Description Of Part
1 | 9060-1773| 1 | TRANSMISSION (5520nly)
2 | 9040-2844| 2 | MOUNTING BRACKET (right and left)
3 | 8820-1117| 2 | HEX HD CAPSCREW
4 | 9060-0097| 2 | GROMMET
5 | 9020-0341| 2 | WASHER
8850-1012| 2 | HEX NUT, 3/4-10
6 | 8820-1110| 8 | HEX HD CAPSCREW, 3/4-10X1-3/4,
GR5
8855-1016| 8 | LOCKWASHER, 3/4
7 | 9040-2642 1 | CABLE MOUNTING BRACKET
8 | 8820-1066 HEX HD CAPSCREW, 1/2-13X1-1/4,
GR5
9 | 9020-3843| 2 | SHIFT CONTROL CABLE
10 | 8863-3002 4 | YOKE PIN, 5/16
8863-1309| 4 | COTTER PIN, 3/32X3/4
11 | 8882-1003| 4 | ADJUSTABLE YOKE END
12 | 9020-3936( 1 | SPACER
13 | 9060-1913| 1 | LEVER
14 | 9020-1560| 1 | PIN
15 | 9040-0591 1 | LEVER
16 | 9020-0277| 1 | PIN
17 | 8844-1001 1 | SQUARE HD SET SCREW
(cup point) 1/4-20X1/2
18 | 8850-1405| 2 | HEX JAM NUT, 5/16-24




GRADALL

MATERIAL HANDLER
954

CHASSIS & ATTACHING PARTS
Transmission Mounting

With Clark Transmission
Revised 8-86

Item| Part No. | Qty. Description Of Part
1 | 9060-1771 1 | TRANSMISSION (554 only)
2 [ 9020-5003| 1 | HIGH-LOW SHIFT BRACKET
8820-1053 | 2 | HEX HD CAPSCRW, 7/16-14X1-3/4,
GR5
3 [ 9020-3374| 1 | HIGH-LOW SHIFT CABLE
4 | 8882-1003| 6 | ADJUSTABLE YOKE END
5 | 8863-3002| 6 | YOKE PIN
8863-1309| 6 | COTTER PIN, 3/32X3/4
6 | 9020-1560 | 1 | SHAFT PIN
7 | 9060-1912| 1 | HIGH-LOW SHIFT LEVER
9020-0290 | 2 | BEARING
8 | 9020-3936| 1 | SPACER
9 | 9060-1913| 1 | SHIFT LEVER
9020-0290| 2 | BEARING
10 | 9040-0591 1 | FOWARD-REVERSE LEVER
9020-0290| 2 | BEARING
11 | 9020-0277 | 1 | SHAFT PIN
12 | 8844-1001 1 | SQUARE HD SET SCREW
(cup point) 1/4-20X1/2
13 | 9020-3843 | 2 | SHIFT CABLE
14 | 9040-2642| 1 | SHIFT CABLE MOUNTING BRACKET
15 | 8820-1066| 1 | HEX HD CAPSCREW, 1/2-13X1-1/4,
GR5
16 | 9040-2844 | 2 | TRANSMISSION MOUNTING
BRACKET
17 | 8820-1110| 8 | HEX HD CAPSCREW, 3/4-10X1-3/4,
GR5
8855-1016 | 8 | LOCKWASHER, 3/4
18 | 8820-1616| 2 | HEX HD CAPSCREW, 3/4-16X3-1/2,
GR5
19 | 9060-0097 | 2 | GROMMET
20 | 9020-0341 2 | WASHER
21 | 8850-1012| 2 | HEX NUT, 3/4-10




GRADALL’ CHASSIS & ATTACHING PARTS

MATERIAL HANDLER c
ab Glass
552/554 Original Issue 2-94
Revised 6-8-94
STANDARD
REAR WINDOW
T
lllr
a4 Ty .
. 2 - Tl
5 YT
i -rh- H ALY,
[TYF} 25 .ﬂ.
-*I.
My
1_|_I\|-\_ .r‘"
L
sl -
RIGHT SIDE WINDOW NOTE: AAL LAMINATED SAFETY GLASS,

TINTED FOR 73% LIGHT
TRANSMISSION SEAMED EDGES,
7/32” THICK.

/ TOP WINDOW
CAB GLASS CAN ONLY BE SHIPPED

e
WITH THE COMPLETE CAB ENCLOSURE

OPTION. IF GLASS BREAKAGE OCCURES 2 ;— RAD.
IN THE FIELD IT MUST BE REPLACED (rvem

LOCALLY USING THE DIMENSIONS GIVEN.

/ OPTIONAL
FRONT WINDOW AN . Y
\&\ T -

R

E
I 1 RAD.
I TYF s |
N
3-{3 RAD.
TYT
o
M
p THE
el
A - _,.-\"I ¥
q—za-gf 4
Ll— '1;£

DOOR WINDOW 212



INTENTIONALLY LEFT BLANK

552/584 LOED HANDLER



355/35L BOOM - FIRST SECTION

KEY :

REF .

[=RT:N. NN NPy )

e

12

3-2

PART NO.

900-021
800-335
800-336
800-836
200-148
020-245
021-187
022-158
400-754
022-217
200~976
021-101
400-758
400-759
020-1133
020~135
600-059
B00-327

(Revised 1-84)

I PO
R oY

é?_

FIRST SECTION,
FIRST SECTION,

DESCRIPTION

SECTION WELDMENT.
SECTICN WELDMENT.
SECTION WELDMENT.

SECTION WELDMENT (double compensatlng

PIN, boom hinge .
BOLT, 1" nc x 6"
NUT, 1" ne. . . .
BEARING . . . .

BLOCK, bearing. .
FITTING, grease .
BOLT. . . N
NuT, 5/8¢ nc. .
SHIM, 10 gauge. .
SHIM, 14 gauge. .

BOLT, 1" nc x 2~ 1/4" - Gr
3/4" nc x 2~ 1/4“ - Gr.

BOLT,
STRONGBACK. . . .
STRONGBACK. . . .

552/5664 LOED HANDLER

.

- Gr.

L]

.

.

F T ]

LR T T ]

R T T S R

.

a = 8 4 & = & ¥ &

+

-

[ . I R

all model 554 before S/N 330
all model 554 w/35L Boom
S/B 330 and after

FIRST SECTION, all model 552 w/35S5 Boom

[ L

L I }

a8 * & =

-

ol
(IR - - - I S T O B o |

REQ'D
B C
1 -
-1
-1
1 1
1 1
1 1
4 4
2 2
2 2
4 4
4 4

AR AR
AR AR
7 7
1 1




355/35L BOOM - FIRST SECTION ( continued)

REQ'D
REF. PART NO. DESCRIPTION A B C
13 027-379 BOLT, 1/2" nc x 3/4" = Gr. 5. + ¢« « =« « + + + « =« «» 6 6 8
14 200-340 WASHER. + 4+ + o o « s « s 2 s s s s+ s 5 o« « 5+ « » +» 6 6 &
15 200-650 SPACER. . . . + + + 2 s+ « o « « & s s + s+ =+ + + AR AR AR
le 200-642 BEARING . . . . t e b e s e s s e s e e e B 8 6
17 200-’851 SHIM. . . .+ 4 « s % + + = » R N I I B AR AR AR
18 200-643 SHIM, slotted . . . . . . e s« + s 4+ + &« « » s « AR AR AR -
19 400-504 BEARING + s . L T T S . T T T T S R ] 2 2 2
400-832 BEARING, nylon insert {(break-inonly) . . . . . . . =- = =
20 200-968 SHIM. . . . +. 4+ + 4+ s 4 &+ » % + » « « « +« » s« s+ » « AR AR AR
21 027-471 WASHER, 1/2%. . . &« & v & v v o o o s o o « « + + + 4 4 4
22 020-015 BOLT, 1/2" nc x 1-1/4" = Gr. 5. , « + + « « « + « «» 4 4 4
23 200-530 COVER &+ 4+ « 4 4 2 o s s+ 5 2 s 4 o o s o » o+ o « 4+ 1 11
24 020-005 BOLT, 1" nc x 2-1/4" - Gr. 5. v e s e e . e e . 4 4 4
25 021-464 WASHER, lock, 5/16" . . . . . . + ¢+ + + & « « » .+ 4 4 4
26 027-636 PIN; Cylinder rod L N R T ' TR T T S DL D D T | 3 3 3
27 200-9?? RETAINER' pil‘l O S S S O . T T R T T ) 3 3 3
23 020-121 BOLT' 5/3“ nec x 1-1/2“ - Gr. 5 s 4 & w F " o+ 8w » 6 6 6
Bsee/s54 LOED HANDLER (Revised 1-84)  3-3



3SS/35L BOOM - SECOND SECTION
MODEL 5§54 BEFORE S$/N 330

R2ZQ'D

',.,J
NANORWH I R R R DR R R R

REF. PART NO. DESCRIPTION

i 200-247 BEARING. . . . s s s s e .
2 026-433 BOLT, 3/8" nc x 1/2“ - Gr. 5 . . . .

3 200~413 BEARING . e e s PN « e e .
4 200-107 PIN. . . . . . e .

5 021-437 PIN, cotter, 1/16" x 1", .

6 021-632 PIN, clevis, 3/8" x 4" v e e e

7 022-217 FITTING, grease. . . . . « + 2 o« « .

B8 026-370 BOLT, 3/8" nc x 3/8" - Gr. 5, . . . .
9 400-052 1
10 200~272 BUSHING. . . e e e e e .
11 400-301 SHEAVE, cable. . e e e e e e
12 020~256 BOLT, 1/2" ne x 1- 1/4" - Gr. 5. . .
13 600-154 BLOCK, cable e e e e e e e . .
14 200-253 WASHER, thrust . . a e e ..
15 S00-002 BOOM, second seczxon e e e . e
16 026-018 BOLT, 3/8" mec x 1/2" - Gr. 5 . . . .
17 200~414 GUIDE, hose. . e e e e . . .
18 200-311 BRACKE;, hose gulde. « e e . . .

19 026-~01% BOLT, 3/8"™ nc x 3/4" - 8r. 5 . . .

20 200-510 BLOCK, bearing . . . . . . . . . e e
21 200-020 SHIM . . . e e e e e e
22 200-239 CASTING, bearlng block C e e e e e e .
23 200-241 SHIM . . v & v v v e h w e e e e e .
24 200-412 BEARING. . . . o v v v v v o o o o .

e AR
-4 552/554 LOED HANDLER



355/35L BOOM - SECOND SECTION

NOTE
2-400-504 BEARINGS 2
USED ON MACHINES 3 /
EQUIPFED WITH :
SWING FORKS ﬁﬁ? .
e 2
2 3 ] /" ' g
N \ / / ]
25 i "‘_:@'
m&ﬁm::“/f / / I ._:-_-.j_..
f / -l @
ﬁ:g - ' d:-’ -3
1 1
iy T~
} ) \
13 n A 6
)‘ ‘-‘ 7
12 ///'
13 14 12
KEY:
A - SECOND SECTION, all Model 554 w/35L Boom
S/N 330 and after
B - SECOND SECTION, all Model 552 w/35S Boom
REQ'D
REF PART NO. DESCRIPTION A B
1 600-598 SECTION WELDMENT . . . . . . . . . e v s 1 -
600~-597 SECTION WELDMENT . . . . . . e . . . - 1
2 200-642 BEARING. . . « & « = o ¢ o o o o o « » e« + « s+ « 10 10
3 200-851 SHIM . . . « « & « = « = P e e e e e e e . . AR AR
4 200-643" SHIM, slotted. . . . . “ 4 s e e . s e . AR AR
5 200-011 PIN., . . . . e e v e 4 e m s e e e s e e e e e 2 2
6 021-437 PIN, cotter. s e r v e e e e e e e e . . v e 2 2
7 021-633 PIN, CleViS. . .+ . « & = & LI} I S L 2 2
8 200-650 SPACER . « «¢ 4 + » o« . c e e e e e e e . . «+ «+ AR AR
9 200-340 WASHER . + « + o + & s 2 & o 4 « o« o o« &« « s« v s+ +» « AR AR
10 027-379 BOLT, 1/2% nc x 3/4" = Gr. 5 . ¢ ¢ « « « &+ v e . 6 6
11 400-504 BEARING. . . + + o « « = s s 2 o & o + o s o o + » « 2 2
400-832 BEARING, w/nylon insert §400-830 .. . . . . . .. - -
12 200-968 SHIM . . « v « 2 o + o s 2 a s+ s = s ¢« & s » « » « « AR AR
13 020~015 BOLT, 1/2" nc x 1=1/4" = Gr. 5 . « « + « & + + =« 4 4
14 027-471 WASHER, 1/2" . v ¢« « « + o +°v & o s o 4 4

Bs2/484 LOED HANDLER (Revised 1-34) (3=5



355/35L BOOM - THIRD SECTION and SLEEVE

ALL MODEL S54 BEFORE S/N 330

5

.—l
CW o -1 U ) B

H
(N

PART NO.

200-412
200-241
200-239
026-433
900~-003
020-012
200-249
800-002
200-178
021-634
021~443
026-370

DESCRIPTION

BEARING . .+ 4+ &« « « o « s o o &=
SHIM. . . + o« v v « & o 2.+ «
CASTING, bearing block. . . . 7
BOLT (nylock), 3/8" nc x 1/2" -
BOOM, third section . . . . . .
BOLT, 3/8" nc x 1-1/4" - Gr. 5.
BEARING . . . & & o & o s s « =
SLEEVE. . « + « + + s + + + =« =
PIN . &« & ¢ ¢ 4 o o o = = + %
PIN, clevis, 5/8" x 4" long . .
PIN, cotter, 1/8" x 1-1/2" long
BOLT, 3/8" nc x 3/8" - Gr. 5. .

L T T TR T T )

L L

L T T T N L

L T

LI T S

L T T T

B bt et et et DY R O RO M B (]

o

652 /564 LOED HANDLER



385/3SL BOOM - THIRD SECTION and SLEEVE

B
g

-

CWEm-JHnd -

PART NO.

800-323
800-324
200-642
200-851
200-643
200~340
027-379
021-646
021-442
200-005
600-592
600-5923

NOTE :
THIS BEARING

LEFT SIDE ONLY

THIRD SECTION & SLEEVE,
§/N 330 and after
THIRD SECTION & SLEEVE,

DESCRIPTION
BOOM WELDMENT

BOOM WELOMENT . .
BEARING . . . . .

SHIM. . . . . .
SHIM, slotted .
WASHER. . . .

LI T T T
LI N

BOLT, 1/2" nc x 3/4" - Gr,

PIN, clevis . . .
PIN, cotter . . .
PIN . . . « . . .
SLEEVE. . + + . =«
SLEEVE. . + + +

all
all

w s

L I )

model 554

model 552

LI T T T

LI T T B )

L I L )

L R N O L

w/35L

w/38S

[ T T T T R S T |

L

LI T T A

o=

r"_:;'ﬁ

-

¥

1

'__'EJ. | i
S
2
boom
boom
REQ'D
A B
. e e 1 -
L T - 1
- - - L] 9 9
L] - - - AR AR
. + +» « AR AR
- L] * L] 3 3
- L] . - 3 3
- - - - 1 1
. s s 1 1
- 1 1
- - . - 1 -
- . . - 1
E——

san/s8q4 LOEDHANDLER

(Revised 1-84) 37



355/35L BOOM - MANUAL FOURTH SECTION

REF. PART NO.

1 -800-146
800-341
800-342
020-12%
600-636
600-613
600-635
600-612
400-521
400-772
400-523
020-015
410-080

W~ LN L Lk B

T

FOURTH SECTION, all Model 554 before S/N
FOURTH SECTION, all Model 554 w/3SL Boom
FOURTH SECTION, all Model 552 w/3SS Boom

DESCRIPTION

SECTION WELDMENT . . . .
SECTION WELDMENT . . . .
SECTION WELDMENT . . . .
BOLT, 3/4" nc x 2" - Gr,
LOCK COLLAR ASSEMBLY . .,
LOCK COLLAR ASSEMBLY .
* COLLAR . . . . . . .
COLLAR . . . . . . .
BAR, clamp . . . . .
PIN, locking w/latch
SPRING ., . + + « « N
BOLT, 1/2" nc x 1-1/4" - Gr.
DOWELO L] L] - L] L] - » - L] - L]

e 4 Me =

L R
-
-

Zea & 4 & » a
LI I N
+ % o 4 a

a Me a2 v v % v oa

330
S/N

L R I T T

LI T T ST T

330

-
LI I R A

& after

LI T

NN | o | = | ) =

MR | b O ] [ =]
o

(9]

BRI DI N = ) e f v

3-8

(Revised 1-04)

ss52/584 LOED HANDLER



355/3SL BOOM - HOSE TAKE-UP BEAM ond COVER

KEY: .
A - BEAM & COVER, tilt lines (cab side), all Model 354
w/3SL Boom
B - BEAM & COVER, tilt lines (cab side), all Model 5352
w/385 Boom
c - BEAM § COVER, auxiliary hydraulics (right side), all Model
554 w/3S5L and auxiliary hydraulics
REQ'D
REF. PART NO. DESCRIPTION A B C
1 022-223 NUT' lock. T L R T R Y S T T T T N 1 1 1
2 200-313 SPRING .+ 4+ s ¢ = = s o ¢ o0 o s a o & o o & + = ' 1 1 1
3 02 1-4 59 WASHER - - - . - . - . - ) . . - - - - - . . - - - 1 l 1
4 021-199 . NUT' ja.m, 3/4” NC, o o« & ¢ ¢ &+ o =+ » P L 2 2 2
5 800-067 BEAM, hose take-up . + =« + « « s+ « ¢ s a + « + o » 1 - 1
800-190 BEAM, hose take=up . . .« - « & s+ =+ 2 + o s « 2 = = - 1 -
6 200"'314 BUSHING. » . * - - L . . - . - - . » . - - . . . 2 2 2
7_ 400-851 REEL' hOSE@ . v 4 4+ ¢« v & o o o + & « » & 2 + = & 1 1 -
401-519 REEL, HOSE . 4 &+ =« « o o » o o « 5 + s & o « s s - - 1
8 201-909 SPACBR . PR . o+ = . I ) R R S . - - 1
9 400-357 BRACKET, hose guide. . . . + + + +« + « &« & ¢ « = = 1 1 1
10 027-388 BOLT . + « « + + o » o e s e e e e e e e e 3 3 -
029=-958 BOLT + v &+ 4 & o o s s B T T T - = 3
11 600-196 COVER, hose take~up. . « + + « « & o o s s v & + = 1 - =
600-3?9 COVER' hOSB take-up. a - . v e P T S P - 1 -
601-192 COVER, hose take-up. . . P e s e e e e e a s e n - - 1
12 201-911 SPACER - - - » - - . . - - . . . - - . . - - - . - - 1
13 200-688 BEARING. * & % 4 B = ¥ = + @ . & % = & & 4 & & & ¥ 1 1 -
14 026-491 BOLT s & 4 & & m & + & w @ . o+ % » P ) 1 1 -
15 200-445 PENDULUM, hoom angle indicator . e e e e e s w s I 1 -
16 020-803 SCREW. - - LI - - - - - » . - . . . - - - - - - 11 9 11

w

ss/854 LOED HANDLER (Revissd 1-84) 3-9



' 385/35L BOOM - EXTENSION and RETRACTION CHAINS

1 '*'\ i
\\‘\
. d\
KEY:
A - EXTENSICN & RETRACTION CHAINS, all Model %54 with
ISL Boom S/N 330 and after
- EXTENSION & RETRACTION CHAIRS, all Model 552 with
3s5 Boom before S/N 329
c - EXTENSION & RETRACTION CHAINS, all Model 552 with
38s Boom S5/N 333 and after
REQ'D
REF. PART NO. DESCRIPTION A B C
1 027-218 BOLT . 4+ ¢« ¢ v ¢ ¢ o « o s & o » s s = « « « + + 4 1 ¥ 1
2 022=217 FITTING, grease., . . . « + s + o + s o s+ o+ o » « + 4 4 4
3 400-455 PIN., + « « « + . L L L R N N L A T T T B 2 2 2
4 200-648 BUSHING. . . L e I I N . T 2 2 2
5 400_460 SHEAVE' Chain. L . + = 4 L T I 2 2 2
€ 200-847 CHAIN, extension . . . . . . 4+ v ¢ v o v v o s s+ 2 = =
200-672 CHAIN, extension . . . . . « & « &« v 4 o s o s o &« = 2 2
7 ‘00-461 LINK; COHHECting R T T T . & u L T N N T I | 3 3 3
8 OTV=-748 " PIN' clevis. . . LI T T R Y T 4 4 4
9 021-4‘2 PIN; COtter. L T L L T T T S S T T ] a a a
10 204-023 PIN, CIeViSO L T T T T T S S T S T T T T 2 2 2
11 021-443 PIN; Cotter. v v 4 4 v b e e e e a e e e h e e s 4 4 4
12 ‘00-73‘ ROD! EXtenSiOIl . T O L T S S 2 - -
400-734 ROD, extension LI T T I T L T T T S - 2 2
13 021-189 NUT, 1-1/4" nC . .« . & v v 4 v o s v o o ¢ s « « 2 2 2
14 021-205 NUT; jam; 1-1/4' MCus & ¢ + & o & & + & o 2 & s = » 2 2 2
15 200-827  LINK, connecting . . . « . « ¢« 4« ¢« « 4 2 o« « s+ o . 8 - 8
200-651 LINK[ connecting L T S T T T S T Y - 8 -
16 200-823 PIN; C].EViS. ™ T S Y 4 - 4
200-659 PIN; Clevis., . .+ ¢« ¢ « v 4 4 4 e 4 o4 s P S T - 4 -
17 027-221 PIN, COtEOT. « + 4+ + « o + 4 = o o o o o o o « + « 4 & 4

b T e

3-10  (Revised 1-84) ssg/=5q LODEDHANDLER



355/35L BOOM - EXTENSION and RETRACTION CHAINS (continuved)

REQ'D

REF. PART NO. DESCRIPTION A B C
18 400-730  SHEAVE, chain. . . . S
400-459 SHEAVE, chain. . . . e e e e e e e e e e e e =2 -

19 200-825 BUSHING- A % & 4 # & % 8 & w & & = ¥ ¥ ¥ ¥ ¥ = » 2 2 2
20 400-456 PIN. L S R L L s + = 4 ® m B & % & ¥ ¥ & & 2 2 2
21 020-165 BOLT; 1“ nc x 3“ - Gr. 5 P T D T T T R T I 6 [ 6
22 600~493 BLOCK, chain anchor (right) e
' 600-379 BLOCK, chain anchor (right). . . . « « . + « + « « = 1 =~
600-492 BLOCK, chain anchor {left) . . . . + + « + o « « + 1 =1
§00-377 BLOCK, chain anchor (left) . . « « + + » + + « « » = 1 =

23 200-848 CHAIN, retraction, . . . « &+ « v o s o o+ s o a o » 2 = =
200~673 CHAIN, retraction. . . . « o+ « o + o « o« o o o+ o = 2 =
200-826 CHRIN, ratraCtiOn. - . & 'y n - . - . - - . - . . » hd - 2

24 400"733 END| Chain e 4 4+ %= % = & # & ® % & = ¥ & ¥ 4 & » o« 2 - 2
400-466 END; chain + v & ¢ v ¢ o o & 4 v s s v = e s s s s - 2 -

25 021-203 NUT' 1“ nc . * & % e a4 = ¥ W = 4 4 s = & 4+ = & & ¥ 2 2 2
26 021—211 NUT' jam: 1“ ne., - - - - - . - - - - - - - - L] - - 2 2 2
27 200-324 PIN; CIGViBo - - . . [} - - . - - - . - . n - . [} » 4 4 4
28 204-024 PIN; CleViS. P e T S I I D L B 2 2 2
29 200-660 PI“’ CLQV.".B. . - - = - - L] - - - - - . = - - . - - 2 2 2

L ___J
ssz/554 LOED HANDLER (Revised 1-84)  3-11



355/35L BOOM - EXTENSION and RETRACTION CHAINS
ALL MODEL 554 BEFORE S/N 330

REF. PART NO. DESCRIPTION REQ'D
1 026-370 BOLT, 3/8" ne x 3/8" - Gr. 5
2 022-217 FITTING, grease . . .,
3 400-058 PIN . . . +« « « .
4 022-080 BUSHING . .
5
6
7
8
9

- .

LI T TN
¥ 4 4+ = =

200-181 CHAIN, extension.
200-214 PIN, clevis . . .
021‘442 PIN' cotter . . .
400~338 ROD, extension. .
021-213 NUT, 1-1/4" nc. .
10 021-205 NUT, jam, 1-1/4"
11 400-073 SHEAVE, chain . .
12 022-065 BUSHING . . . . .
13 400=-063 PIN . . « « « .+ .
14 200-180 CHAIN, retraction

a = & & & & B & & = »

“a = = =2 =

L N I T T R

a = 2 » & & 3 3 & % »
- s = = 4 ¥ u

L R T )

LI R
. ok e s
L R T R
LI TR T S T N )

T S T L T A Y

e v v (Jr 2 2 = s o e
L L
P T T T S T S S S R R

- I T R T N R DL T T TR Y T T S T T T R T 1

B v v o * & » = & ¥ =8 & & & & + & u

L T T T T S R B
BB B b B B b vl e B B B3 B B B RS e e R RS B s 0D

15 021-436 PIN; cotter . . . . . L . s 0w L
16 200-219 PIN L I S T T T T T I R T +« v . . e »
17 o020-129 BOLT, 3/4" nc x 2" - Gr. 5. . . . “ e . . e .
18 400-381 BLOCK, chain anchor (right) . . . C e e e e e

400-3?9 BLOCK' Chain anCl'lor (left)o L I ) « + & & = & ®
19 400-377 BND; Chain. * + = & & & x B = * » L T
20 400-077 SHEAVE, half. . . . ¢« « « « « o« . v e e e e e
21 400-075 SHBAVE' half. N R T A ]
22 026=061 BOLT, socket head, 5/8" nc x 1-3/4 Gr. B . . .
23 021-20? NUT; 3/4* NC. & v ¢ a s &« 5 o % & % & + + & + » »
24 021-230 NUT| jmf 3/4" OC & ¢ s ¢ » o s ¢ & s & & o & o s »

A —

3-12  (Revised 1-84) ss2/s0q LOED HANDLER



GRADALL

MATERIAL HANDLER
552/854

ltem| Part No. |Qfy. Desaription Of Part
1 | 9080-0258 { 1 |UNIVERSAL HEAD
2 | 9020-0558 | 1 |[COVER PLATE BRACKET
3 | 9040-0426 | 1 [COVER PLATE
4 {8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/2
GR 5
5 | 8855-1011. | 2 |LOCKWASHER, 3/8
6 |8820-1111 | 9 |HEX HD CAPSCREW, 3/4-10X2, GR 5
7 | 9002-1892 | 1 |PIN
8 | 8863-1420 | 1 |ROLL PIN, 3/32x3/8
9 | 9002-1640 | 1 |CLEVIS PIN
10 | 9002-2102 | 2 [BUSHING
11 | 8867-1001 | 1 [LUBE FITTING - STRAIGHT 1/8
12 | 9040-0486 | 1 [WINCH SHEAVE PIN

UNIVERSAL HEAD
Revised 8-86



GRADALL
MATERIA

L HANDLER
SIS2/354

FOR PIN

SEE LOwW PIVOT
CARRIAGE PAGE

ltem! Part No. |Qty. Description Of Part
1 | 8820-1036 | 1 |HEX HD CAPSCREW, 3/8-16X1-1/4
GR §
2 | 9020-0482 | 1 |HOSE cLAMP
3 | 8820-1038 2 HEXSHD CAPSCREW, 3/8-16X1-3/4
GR
4 | 9040-0740 1 |HOSE REEL {2-1/2" post)
9040-0594 | 1 [WOSE REEL { 1-1/2" post)
5 | 9020-1480 1 |[RETAINER BAR
6 | 9080-0347 1 [HIGH REACH HEAD
7 | 9002-7634 | 1 |TILT CYLINDER BASE PIN
8 |9020-0977 | 1 |RETAINING BAR
9 | 8820-1096 | 2 |MEX WD CAPSCREW, 5/8-11X1-3/4
GR 5
10 §8820-1113 | 9 [HEX MO CAPSCREW, 3/4-10X2-1/2
GR 5
11 | 9040-0784 | 1 |WINCH SHEAVE PIN

HiIGH REACH HEAD
Revised 8-88

3-14



GRADALL
MATRRIAL HANDLER
SS2/8854

38 BOOM - 1ST SECTION

Thru Serlal No. 8822449G / 552
Thru Serial No, 8711557G / 554

Revised 4-83

ltemj Part No. |Qiy. Desaription Of Part ltem| Port No. |Qty. Description Of Part
1 | 9080-0654 | 1 | SINGLE COMPENSATING 1ST SECTION |} 20 | 9002-7636 | 2 |CYLINDER MOUNTING PIN
(552) 21 | 9020-0977 | 2 {PIN RETAINER
9101-6002 | 1 ?OUB%E COMPENSATING 1ST SECTION || 22 | 8820-1097 | 4 ?EX HE&D)CAPSCREH 5/8-11X2
552 GRADE 5
9080-0660 | 1 | SINGLE COMPENSATING 15T SECTION || 23 | 8820-1065 | 2 | HEX HEAD CAPSCREW 1/2-13x)
(554) 24 | 9040-1590 | 1 |[TUBE LINE BRACKET
9102-6002 | 1 ?ggE%E COMPENSATING 1ST SECTION 26 | 8820-1036 | 1 ?géﬁueno)cnpscasu 3/8-16X1-1/4
DE §
2 | 9020-0148 | 1 |BOOM HINGE PIN 26 | 9020-0838 | 1 | TUBE LINE CLAMP
3 | 8320-1036 | 1 |HEX HEAD CAPSCREW 1-8x6° 27 | 9020-0688 | 1 INEEDLE BEARING
4 | 8850-1016 | 1 |HEX NUT 1-8 28 | 8856-1108 | 1 |FLAT WASHER 5/16
5 | 9002-2158 | 4 |BOOM HINGE BUSHING 20 | 88201018 | 1 |HEX HEAD CAPSCREW 5/16-18X3/4
6 | 8850-1012 | 2 |HEX NUT 3/4-10 (GRADE §)
7 | 9040-2796 | 4 | CONNECTING LINK 30 | 9020-0445 | 1 |BOOM ANGLE INDICATOR
8 | 8820-1119 | 2 |HEX HEAD CAPSCREW 3/4-10X4 31 | 9060-2067 | 2 |LOWER LEFT & UPPER RIGHT BOOM
(GRADE 5) BEARING
9 | 9040-1637 | 2 | HOSE BRACKET 32 | 8850-1008 | 2 |HEX WUT 1/2-13
10 | 9040-1510 | 1 |BRACKET 33 | 9040-2004 | AR | SHIM (LOMER LEFT & UPPER RIGHT)
11 | 9040-1132 | 1 | STRONGBACK 34 | 9020-2018 | AR | SHIM
12 | 8820-1118 | 2 | HEX HEAD CAPSCREW 3/4-10X3-3/4 35 | 9020-1928 | 1 |BRACKET GUIDE
{GRADE 5) 36 | 9040-2003 | AR | SHIM (UPPER LEFT & LOWER RIGHT)
13 | 8863-1337 | 4 { COTTER PIN 3/16X1-1/2 37 | 9060-2068 | 2 |UPPER LEFT & LOWER RIGHT BOOM
13 | 9020-5186 | 2 | CLEVIS PIN BEARING
16 | 9002-77a8 | 2 | CLEVIS PIN 38 | 8540-1340 | 8 | WASHER
16 | 8863-1310 | 4 | COTTER PIN 3/3211 8350-1008 | 4 |HEX NUT 1/2-13
17 | 9002-7636 | 1 gghgugsa MOUNTING PIN (SINGLE 39 | 8820-1071 | 4 ?ééaﬂsan)capscaau 1/2-13%2-1/2
. DE 5
9002-7653 | 2 | CYLINDER MOUNTING PIN (DOUBLE 40 | 9020-1681 | 1 | EXTENSION CHAIN
COMP, ) 41 | 9002-7636 | 1 | CROWD CYLINDER BASE END PIN
18 | 9020-0977 | 1 | PIN RETAINER (SINGLE COMP.) (NOT SHOWN)
9020-1436 | 1 | PIN RETAINER (DOUBLE COMP.)
19 | 8820-1097 | 2 | HEX HEAD CAPSCREW 5/8-11x2
(GRADE §) (SINGLE COMP.)
8820-1068 | 2 | HEX HEAD CAPSCREW 1/2-13X1-3/4

(GRADE 5) (DOUBLE COMP.)

L-7968,7978

3-15




GRADALL 3S BOOM - 1ST SECTION

MATRAIAL HANDLER Starting Serlai No. 8622450G / 552
ssa/854 Starting Serial No. 8711558G / 534
Original Issue 4-88

Jf
g
/""/

—
ﬁ—i""--.“ 2 .| 3
2 ’
# TN \
k! | f-....-zs
30”’
ltem| Port No. |Qty. Description Of Part [item| Part No. Qty. Description Of Part
1| 9101-6018 | 1 |1ST BOOM SECTION {552) 21 | 9020-0977 | 3 ! PIN RETAINER
9102-6018 | 1 |1ST BOOM SECTION (554) 22 | 8820-1097 | 6 | HEX HD CAPSCREW, 5/8-11x2, GRS
2| 9020-0148 | 1 |BOOM BASE PIN 23 | 8820-1065 | 2 | HEX HD CAPSCREW, 1/2-13x1, GRS
3| 8320-1036 | 1 |HEX HD CAPSCREW, 1-8 x &" 24 | 9040-1590 | 1 | TUBE LINE BRACKET
4| 8850-1016 | 1 [HEX MUT, 1-8 25 | 8820-1036 | 1 | HEX HD CAPSCREW, 3/8-16x1-1/4
51 9002-2158 | 4 |BUSHING GRS
6 | 8850-1012 f 2 [HEX NUT, 3/4-10 26 | 9020-0438 | 1 | TUBE LINE CLAMP
71 9040-2796 | 4 [CONNECTING LINK 27 | 9020-0688 | 1 | NEEDLE BEARING
8| 8820-1119 | 2 |[HEX HD CAPSCREW, 1/4-10x4, GRS 28 | 8856-1108 | 1 | FLAT WASHER, 5/16
9| 9040-1637{ 2 |[HOSE BRACKET 29 | 8820-1018 | 1 | HEX HD CAPSCREW, 5/16-18x3/4
10 | 9040-1510 | t |BRACKET GRS
11 | 9040-1132 | 1 |STRONGBACK 30 | 9020-0445 | 1 | BOOM ANGLE INDICATOR
12 | 8820-1118 | 2 EEX HD CAPSCREW, 3/4-10x3-3/4 31 | 9060-2067 | 2 BEARI?G (Tower left & upper
5 right
13 | 8863-1337 | 4 |COTTER PIN, 3/16x1-1/2 32 | 8850-1008 | 2 | HEX NUT 1/2-13
14 | 9020-5186 | 2 ICLEVIS PIN 33 | 9040-2004 | AR | SHIM (lower Teft & upper right)
15 | 9002-7748 | 2 ICLEVIS PIN 34 | 9020~2018 | AR | SHIM
16 | 8863-1310 | 4 |COTTER PIN 3/32x] 35 | 9102-1041 | 1 | BRACKET
17 | 9002-7653 | 2 |piN 36 | 9040-2003 | AR | SHIM (upper Teft & lower right)
18 | 9020-1436 | 1 IPIN RETAINER 37 1 9060-2068 | 2 | BEARING (upper left & lower
19 | 8820-1068 | 2 |HEX HD CAPSCREW, 1/2-13x1-3/4 right)
GRS 38 | 8540-1340 | 8 | WASHER
20 | 9002-7636 | 3 |PIN 8850-1008 | 4 | HEX NUT, 1/2-13
39 |8820-1071 | 4 EEx HO CAPSCREW, 1/2-13x2-1/2
RS
40 | 9020-1641 | 1 | EXTENSION CHAIN

L-7968,7978 3-15



GRADALL

MATERIAL HANDLER
S352/584

3S BOOM-2ND SECTION

Revised 3-06

ECN L-7787,7791

ltem| Part No. |Qty. Description Of Part

1 | 8850-1116 L [HEAWY HEX JAM NUT 1-8

2 | 9040-2092 1 [(WASHER

3 | 9040-2091 2 | SPACER

4 | 9020-1979 2 |GREASE SEAL

5 | 9020-2068 2 |CONE BEARING

6 | 9020-2067 2 [ CUP BEARING

7 | 9020-2065 1 | SPACER (inner)

8 | 9040-2089 1 | SHEAVE (retraction chain)

9 | 9020-2066 1 | SPACER {outer)

10 | 9020-1892 1 |EXTENSION BEAM PIN

11 } 9040-1707 | AR | SHIM

12 | 9060-2065 1 |BEARING [right rear)

13 | 8867-1001 2 {LUBE FITTING - STRAIGHT 1/8
14 | 9020-4131 2 |BEARING RETAINING WASHER

i5 | 8820-1096 2 |HEX HD CAPSCREW 5/8-11X1-3/4 GR 5
16 | 9060-2064 1 |BEARING (left rear)

17 | 8820-1065 1 |HEX HO CAPSCREW 1/2-13X1 GR 5
18 | 9002-1640 1 |CLEVIS PIN

8863-1320 1 |COTTER PIN 1/8X1-1/2

19 | 90405-1600 1 |CHAIN SHEAVE PIN

20 | 9040-0%79 1 |EXTENSION CHAIN ROD

21 | 9003-0000 b ONUT

22 1 9080-0515 1 [EXTENSION BEAM

23 | 8820-1065 2 | HEX HD CAPSCREW 1/2-13X1 GR 5
24 | 9020-1648 2 {BEARING

25 | 8850-1116 1 [HEAVY HEX JAM NUT 1-8




GRADALL 3S BOOM-2ND SECTION

MATERIAL HANDALER

S52/554 Revised 3-86
Bem| Part No. |Qty. Description Of Part
26 | 9020-4000 1 |WASHER
27 | 9040-1144 2 | SPACER
28 |9020-1980 2 |GREASE SEAL
29 19020-1643 2 |CONE BEARING
30 | 9020-1634 2 ICUP BEARING
31 | 9020-1645 1 |SPACER (inner)
32 | 9060-1043 1 |SHEAVE (extension chain)
33 | 9020-1646 1 |SPACER {imner)
34 |8820-1096 2 |HEX HEAD CAPSCREW 5/8-11X1-3/4

GR §

35 | 9020-0977 1 |PIN RETAINER
36 {9040-1143 I |CHAIN SHEAVE PIN
37 | B863-1337 2 |COTTER PIN 3/16X1-1/2
38 | 9002-7749 1 |CLEVIS PIN
39 | 9040-0938 6 I CONNECTING LINK
40 | 8863-1320 2 |COTTER PIN t/8X1-1/2
9002-7941 2 | SHAP RING (5/8" shaft)
9002-7944 2 [SNAP RING {1" shaft)
41 | 8856-1113 2 |[FLAT WASHER 5/8
B856-1117 2 {FLAT WASHER 1 {1" hole)
42 | 9020-0314 6 |BUSHING {5/8" hole)
9020-5827 6 |BUSHING (1" hole)
43 [ 9040-1733 1 | SINGLE HOSE SHEAVE {5/8" hole)
9040-3008 1 [SINGLE HOSE SHEAVE {1" hole)
44 | 9040-1154 2 (DOUBLE HOSE SHEAVE (5/8" hole}
9040-3009 2 |DOUELE HOSE SHEAVE (1" hole)
45 | 9020-5644 1 |CROWD CYLIKBER ROD PIN
46 | 8820-1071 2 |HEX HO CAPSCREW 1/2-13%2-1/2 GR 5
47 | 8540-1340 2 | WASHER
48 | 9060-2067 2 1BEARING {lower left & upper right)
49 | 9040-2004 |AR |SHIM (lower left & upper right)
50 [9020-2018 |AR |SHIM
51 | 9060-2068 2 |BEARING (lower right & upper left)
52 | 9040-2003 (AR [SHIM (lower right & upper left)
53 | 9020-4258 1 {LINK PIN
54 | 9080-1229 - | 2ND SECTION {552}
9080-1230 - | 2ND SECTION (554)
55 | 8863-1318 2 |COTTER PIN 1/8X1
56 | 9002-7950 1 |HEX NUT
57 | 9040-1849 2 |BAR
8820-1033 4 |HEX HD CAPSCREW 3/8-16X3/4 GR 5
8855-1012 4
58 | 9103-3185 2 [BEARING
9020-7029 |AR |SHIM
9103-1236 2 |SHIM
8820-1537 4 |HEX HD CAPSCREW 3/8-24X1-3/4 GR &
8856-1109 4 |FLAT WASHER 3/8

*NOTE: When ordering item no.58 bearing
for 552 machines prior to S/N B622445
and 554 machines prior to S/N B611554,
new mounting hardware must also be
purchased to match fine thread bearings.
(1st time only)

ECN L-7787,7791 3-17



G ALL
. R{g‘"&m 3S BOOM-3RD SECTION
S52/554

Revised 3-88

*NOTE: When ordering item no. 28 bearing for
552 machines prior to S/N B622445 and 554
machines prior to 5/N 8611554, new mounting
hardware must also be purchased to match
fine thread bearings. (1st time only)

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 [ 9080-1228 | - |3RD SECTION (552) 17 |9002-7749 | 1 [cLevis PIn
9080-1232 | - |3RD SECTION {554} 18 |8863-1318 | 2 |COTTER PIN 1/8X1
2 | 9060-2065 | 1 |BEARING (right rear) 19 |9020-0483 | 6 [cLaMP .
3 | 8867-1001 | 2 |LUBE FITTING - STRAIGHT 1/8 20 [8820-1036 | 2 |HEX HD CAPSCREW 3/8-16X1-1/4 GR 5
4 |8820-1096 | 2 |WEX HD CAPSCREW GR 5 21 |8820-1071 | 2 |HEX HD CAPSCREW 1/2-13X2-1/2 GR 5
5 | 9020-4131 { 2 |BEARING RETAINING WASHER 22 19020-4037 | 1 {PIN RETAINER
6 [9040-1707 | AR [SHIM 23 |9002-7638 | 1 [CYLINDER MOUNTING PIN
7 | 9002-7976 | 2 |cApscREw 24 19020-1641 | 1 [RETRACTION CHAIN
8| 9060-2064 | 1 {BEARING ({left rear) 25 | 9040-0938 | 6 |CONNECTING LINK
9 | 9040-2796 | 2 |CONNECTING LINK 26 |8820-1035 | 6 [HEX HD CAPSCREW GR S
10 | 9002-7748 | 1 |CLEVIS PIN 27 |9020-1642 | 1 |RETRACTION CHAIN
11 | 8863-1310 ! 2 |COTTER PIN 3/32X1 28 [9103-3186 | 2 |BEARING
12 | 9020-5186 | 1 |CLEVIS PIN 9020-7029 |AR |SHIM
13 | 9020-1962 | 1 |CLEVIS PIN 9103-1236 | 2 |SHIM
14 |8863-1337 | 2 |COTTER PIN 3/16X1-1/2 8820-1536 | 4 {HEX HD CAPSCREW 3/8-24X1-1/2 GR 5
15 | 9060-1069 | L |LINE MOUNTING PLATE 8856-1109 | 2 {FLAT WASHER 3/8
16 |9020-1648 | 2 |BEARING

ECN L-7787,7791



INTENTIONALLY LEFT BLANK

852 /554 LOED HANDLER 3=-19



GRADALL 28 BOOM
""'!‘.2:,:;"2‘-“ Theu Serial NO. 9622449G / 582
Theu Serial No. 87118870 / 884

Revised 4-88

L-7968,7978 3-20



GRADALL 2S BOOM
MATERIAL HANDLER Starting Serial No. 8622450G / 552
ssa/sse Starting Serlal No. 8711558G / 554
Original Issue 4-88

L-7968,7978 3-20



GRADALL.

28 BOOM

Thru Serlal No. 88622449G / 552

S84
882/ Thru Serisl No. 8711587G / 854
Revised 4~88
iem| Port No. |Qty. Desciption Of Port ltem| Part No. |Qty. Description Of Part
1 | 9080-0654 - JSINGLE COMPENSATING 1ST SECTION 31 ) 9040-0301 1 {CABLE SHEAVE
{552) 32 | 9020-1750 1 |CABLE
9080-0660 = | SINGLE COMPENSATING 1ST SECTION 33 | 9040-1659 1 |BRACKET
{554} 34 | 8820-1068 2 [HEX HEAD CAPSCREW 1/2-13X1-3/4
9101-6002 - | DOUBLE COMPENSATING 15T SECTION {Grade 5)
{552) 35 | 8850~-1008 2 |HEX NUT 1/2-13
9102-6002 - ?OUBIiE COMPENSATING 1ST SECTION 36 | 9060-2068 2 BEJIRII')!G {upper left and Jower
554 right
2 | 9020-0698 1 |BEARING 37 | 9040-2003 2 |SHIM
3 | 9002-1454 1 | WASHER 38 | 9060-2067 2 |BEARING {lower left and upper
4 | 9020-0445 1 |BOOM ANGLE INDICATOR right)
5 | 9002-6491 1 | SHOULDER BOLT 39 | 9040-2004 2 |SHIM
6 | 9040-1643 1 {HOSE BRACKET 40 | 9020-2018 | AR |SHIM
7 | 8820-1065 2 ] HEX HEAD CAPSCREW 1/2-13X1 41 | 8820-1071 2 |HEX HEAD CAPSCREW 1/2-13X2-1/2
{Grade 5) (Grade 5)
8 | 9002-7636. 3 CYLINDER MOUNT PIN 42 1850-1340 4 |WASHER
9020-0077 3 | RETAINER BAR 43 | 9002-7475 3 |WASHER
8320-1087 6 | HEX HEAD CAPSCREW 5/8-11x2 44 ] 9040-1627 2 |RETAINING PLATE
(Grade 5) 45 | 9020-0314 2 |BUSHING
9 | S002-7636 1 | CYLINDER MOUNT PIN (Single comp.} || 46 | 9040-1154 1 |HOSE SHEAVE
5020-0977 1 | RETAINER BAR 47 | 9040-1629 1 | SPACER
8820-1065 2 | HEX HEAD CAPSCREW 1/2-13X1 43 |8856-1113 2 | FLAT WASHER 5/8
{Grade 5) 49 {8863-1318 1 |COTTER PIN 1/8xX1
9002-7653 2 | CYLINDER MOUNT PIN (Qouble comp.) 50 {8850-1120 2 |JHEX NUT 1-1/4-7
9020-1436 2 | RETAINER BAR 51 | 9020-4049 1 [SPACER (auxiliary hyd.)
8820-1068 4 | HEX HEAD CAPSCREW 1/2-13X1-3/4 $020-4047 1 [SPACER (auxiliary hyd. with
(Grade 5) electrics)
10 | 8856-1009 3 | FLAT WASHER 3/4 52 | 9002-1643 2 |JCABLE END PIN
11 | 8820-1115 3 | HEX HEAD CAPSCREW 3/4-10x3 53 | 8850-1010 4 [HEX NUT 5/8-11
{Grade 5) 54 | 9020-4007 1 | SPACER
12 | 9040-1651 1 | STRONGBACK 55 | 9080-0649 1 | TROLLY
13 | 8820-1109 4 | HEX HEAD CAPSCREW 3/4-10X1-1/2 56 | 9020-0253 1 | THRUST WASHER
(Grade 5) 57 | 9020-1930 2 |BUSHING {not shown) use with
14 | 8850-1112 2 |HEX NUT 3/4-10 gondola head
15 | 9060-1318 1 {HOSE TENSIONING PLATE 58 | 9020-1648 2 |B0OM BEARING
16 | 9060-2065 1 |BEARING {right rear) 85820-1065 2 | HEX HEAD CAPSCREW 1/2-13X1
17 | 9060-1281 1 [ ANCHOR EXTENSION {Grade 5}
18 | 8867-1001 2 |LUBE FITTING - STRAIGHT 1/8 59 | 9103-3185 2 |BEARING (starting S/N 670}
18 | 8820-1095 2 | HEX HEAD CAPSCREW 5/8-11X1-3/4 8820~1535 4 |HEX HEAD CAPSCREW 3/8-24X1-1/4
(Grade 5) (Grade 5)
20 | 9020-4131 2 | WASHER 9020-5870 | AR |SHIM
21 | 9050-2064 1 | BEARING (left rear) 8856-1109. 4 | FLAT WASHER
22 | 9040-1707 | AR | SHIM 9103-1236 2 |SHIM
23 | 9060~-1069 1 | LINE MOUNTING PLATE
24 | 9080-0652 - | STANDARD SECTION (552)
9080-0492 - | STANDARD SECTION (554)
9060-141% - | SECTION WITH GONDOLA HEAD (552}
9060-1325 - | SECTION WITH GONDOLA HEAD (554)
25 | 9020-1648 3 | BEARING
26 | 8820-1035 6 | HEX HEAD CAPSCREW 3/8-16X1 *NOTE: When ordering item ng. 59 bearing for
{Grade 5) 552 machines prior to S/N 8622445 and 554
27 | 9020-0482 3 | CLAMP (used on auxiliary lines) machines prior to $/N 8611554, new mounting
9020-0483 3 | CLAMP (used on tilt lines) hardware must also be purchased to match
28 | 8863-1339 2 {COTTER PIN 3/16X2 fine thread bearings. (1st time only)
20 | 9040-0993 1 | SHEAVE PIN
30 | 8820-1063 1 | HEX HEAD CAPSCREW 1/2-13X3/4
{Grade 5}

L-7968,7978

3-21




MGRADAH.‘ 2S BOOM

Starting Serial No, 8822480G / 552

S8S2/8584
Starting Serial No. 8711558G / 554
Original iseus 4-88
ltem| Part No. | Qty. Description Of Part litem| Part No. |Qty. Description Of Port
30
1 9101-6018 | 1 | 1ST BOOM SECTION (552} - R 2-13x3/4
alooaona | 11 1eT IIaoou SECTION (554 30| 8820-1063 | 1 ggé HD CAPSCREW, 1/2-13x3/
2| 9020-0698 | 1 | BEARING . 1 A
3| 8856-1111| 1 | FLAT WASHER, 1/2 3; 38;3_?325 1 cﬁ;f'gg SHEAVE
aF HHE BB | |
- - -13x1-
ol maesen | 1| phce-BRAcke: 34| 8820-1068 | 2 Egé HD CAPSCREW, 1/2-13x1-3/4
7| 8820.1065 | 2 | HEX HD CAPSCREW, 1/2-13x1, GRS 35| 8850-1008 | 2 [ HEX WUT, 1/2-13 _
8| 9002-7636 ] 3 | PIN - ' :
9020-0977 1 3 | RETAINER BAR 36| 9060-2068 | 2 EE;:i?G {upper left & lower
882[2)-;g9; g H%X HD CAPSCREW, 5/8-11x2, GRS 37| 9040-2003 2 | sHIM
9| 9002-765 PIN . 1
9020-1436 | 2 | RETAINER BAR 38| 9040-2067 | 2 | BEARING (upper right & lower
8820-1068 4 | HEX HD CAPSCREW, 1/2-13x1-3/4 39| 9040-2004 2 | SHIM
GRS 40| 9020-2018 | AR | SHIM
10 | 8856-1009 3 | FLAT WASHER, 3/4 - 2-13x2-1/2
11 | 8820-1115 | 3 | MEX #D CAPSCREW, 3/4-10x3, grs || %[ 8820-1071 1 2 | HEX HD CAPSCREN, 1/2-13x2-1/
12 | 9040-1651 | 1 | STRONGBACK .
13 | 8820-1109 | 4 | HEX HD CAPSCREW, 3/4-10x1-1/2 ao| Soa0-13a0 | 3 | uAsHeR
GRS - PLATI
14| ssso-1m12| 2 | Hex wuT, 3/4-10 ao| J0a0-1627 | 2 | RETAINING PLATE
15| 9060-1318 | 1 | HOSE TENSIONING PLATE 46| 9040-1154 | 1 | HOSE SHEAVE
16 9060-2065 1 BEARING {right rear) 47| 9040-1629 1 SPACER
17| 9060-1281 | 1 | ANCHOR EXTENSION 48 8856-1113 | 2 | FLAT WASHER, 5/8
12 | 8867-1001 2 | LUBE FITTING - STRAIGHKT 1/8 49| 8363-1318 1 | cOTTER PIN, 1/8x1
19 | 8820-1096 { 2 | HEX HD CAPSCREW, 5/8-11x1-3/4 50| 8850-1120 | 2 | HEX NUT, 1-1/4-7
GRS 51| 9020-4049 | 1 | SPACER (aux. hydraulics)
20 [ 9020-4131 | 2 | WASHER - ics wi
21 | 9060-2064 | 1 | BEARING (1eft rear) 9020-4047 | 1 | SPACER {aux. hydraulics with
22 | 9040-1707 | AR | SHIM . N PIN
23 | 9060-1069 1 | LINE MOUNTING PLATE gg ggogg_ig;g i ﬁégl-ﬁlé’nwa_n
24 9080-0652 - ZND SECTION (standard 552) 54 | 9020-4007 1 SPACER
9080-0492 | - | 2ND SECTION (standard 554) 55| 9080-0649 1 | TROLLY
9060-1419 { - | 2ND SECTION (gondola §52) 56| 9020-0253 | 1 | THRUST WASHER
9060-1325 | - | 2ND SECTION (gondola 554) 57| 9020-1930 | 2 | BUSHING (use with gondola head)
25 | 9020-1648 3 { BEARING 58 | 9103-3185 2 | BEARING
26 | 8820-1035 6 | HEX HD CAPSCREW, 3/8-16x1, GRS 8820-1538 4 | HEX HD CAPSCREW, 3/8-24x1-1/4
27 | 9020-0482 3| CLAMP {used on aux lines) GRS
9020-0483 | 3 | CLAMP (used on tilt lines) 9020-5870 | AR | SHIM
28 | 8863-1339 2 | COTTER PIN 3/16x2 8856-1109 4 | FLAT WASHER, /8
29 1 9040-0992 1| PIN 9103-1236 2 | SHIM

L-7968,7978

-




INTENTIONALLY LEPT BLANK

1Y

3-22

s52/5684 LOEDHANDLER



®
?RADAI.I. ATTACHMENTS
MATERIAL HANDLER 48" UNIVERSAL CARRIAGE
552/554 Revised 12-3-00
eV
6
NOTE: MANY DIFERENT FORK ASSEMBLIES ARE
AVAILABLE FOR THE CARIAGE ASSEMBLIES
USED ON THE 552554, PLEASE SEE FORK
INFORMATION PAGE, (4-20) FOR LIST OF FORKS.
kem] Part No. | Qty. Description Of Part
1 ]19002-1910| 1 |PIN
2 | 90200423 | 2 |THRUSTWASHER
* 3 | 8863-1320 | 4 |COTTERPIN
4 | 9002-1652| 1 [CLEVISPIN
5 | 90800003 | 1 |FORKFRAME
6 | 9080-0287 | 2 |FORK
7 190200470 1 |HOOK
8 | 902002591 t |SAFETYLATCHKIT
9 { 9020-0271 1 |PIN
10 | 9002-1586| 1 |CLEVISPIN
11 | 9020-0001 1 |FORKPIN
12 | 90200003 | 1 |COLLAR
13 | 90021616 | 1 |CLEVISPIN
14 | 9002-2015| 1 |PIN
15 | 90021634 | 1 |CLEVISPIN
* Added fork note; changed part number on item 3; re-formated page
svC fo current standards. 4-1



GRADALL’

MATERIAL HANDLER

552/554

NOTE: MANY DIFERENT FORK ASSEMEBLIES ARE
AVAILABLE FOR THE CARIAGE ASSEMBLIES
USED ON THE 552/544. PLEASE SEE FORK
INFORMATION PAGE, (4-20) FOR LIST OF FORKS.

ATTACHMENTS

(9080-0350) & (9080-0351) UNIVERSAL CARRIAGES

Revised 11-28-00

tem|] Part No. |Qty. Description Of Parts Rem | Part No. |Qty. Description Of Parts
9080-0350 | Ref | 48 CARRIAGE, (includes allitems) 29080-0351 | Ref | 72* CARRIAGE, (includes allitams})
1 | 9020-0001 1 jFORKPIN 1 [9040-0776 | 1 | FORKPIN
2 | 9002-1618 1 JCLEVISPIN 2 190021616 | 2 | CLEVISPIN
* 3 | 88631320 | 2 |COTTERPIN, 1/8X1-1/2 * 3 188831320 | 3 | COTTERPIN, 1/8X1-1/2
4 | 9020-0003 1 |PINRETAINING COLLAR 4 | 9020-0003 | 2 | PINRETAINING COLLAR
5 | 9080-0348 1 | CARRIAGEFRAME 5 | 90800326 | 1 | CARRIAGEFRAME
6 | 9002-2209 | 2 |BUSHING 6 | 92002-2200 | 2 | BUSHING
7 | 9002-2217 | 2 |GREASEFITTING 7 [ 9002-2217 | 2 | GREASEFITTING
8 | 9002-7486 1 | CARRIAGEPIVOTPIN B | 9002-7486 | 1 | CARRIAGEPIVOTPIN
9 | 9020-0977 1 JRETAININGBAR 9 [9020-0977 | 1 | RETAININGBAR
*10 | 8820-1098 | 2 [HEXHDCAPSCREW,5/8-11X1-3/4, #10 | 8820-1096 | 2 | HEXHDCAPSCREW, 5/8-11X1-3/4,
GRS GRS
1" 9002-2016 1 |TILTCYLINDERRODPIN b 9002-2016 | 1 | TILTCYLINDER ROD PIN
12 | 9002-1646 1 [CLEVISPIN 12 | 9002-1646 | 1 | CLEVISPIN
* Added fork note; revised illustration, Oty on item 3, and part number
SVC on item 10; removed item 13; re-formated page to current standards. 4-2




48" and 72" LOW PIVOT CARRIAGE

CARRIAGE, 48" low pivot
CARRIAGE, 72" low pivot

800-350
800~351

0 o [ X Ko Ko B IS B I P o e I |
o
MA L I e B R I R R N e N T

L O O T
L L Y

L e T

-
.
.
.
.
.
-
.
3
.
.
.
.
-
3

.
.
"
L]
.

.

a
-
-
.
.

5.

" e e e e e e e e . e
L L Y 'R
(L

s e e s s e e e oa s “ v

= g
LA I + N A L - i

= N
LI T Y i . o+

=] . I H
.o.ﬁioo.oaneoo

L] -t Le]
o e QO DO KD

@ o Oy n o
L I N . N I T T

Halkal L thed £ >
=2 *tr IR HE NN R 0w M
o ieinr [+ e o Q@
Ll L v X 5o WAooy
H HH@aE 0O -d N Y
[N 00~A0 =~ COOONAdAQ
- HUOON -~ =22 0N +H 00

[ M HH ~

Q e e ME =~ =4 = = =~
n AEESd NBbEZmAB =
A HMHHO UIIMMIII
(= Y = O T Y N N TR [Ty P
QO AWODMOMTGW RO MDWm
Z O ATOYNO AN
CRODLPOOMMEANT R OO
|~ N T T O O I I O R B ]
H OO0HACOODNN OO N
W COoONMNOOOMNMNMNOMNMNNN
A NTOONDIDOVLONODOO
fu ARG MM
m A A

4=3

msp/s84 LOEDMANDLER



GRADALL
MATEMAL HANDLER
S82/584

PIN MOUNTED CARRIAGES
Revised 10-90

554 554
ltem| Part No. |Qty. Description Of Part ltem| Port No. |Qiy. Description Of Part
9035-5001 CARRIAGE ASSY (60")(includes all 9035-5002 CARRIAGE ASSY (80"){includes all
items except #6 & 15} items except #6 & 15)

1 9080-0512{ 1 CARRIAGE 1 9080-0517 1 | CARRIAGE

2| 9040-1917 ) 2 FORK PIN 2 | 9040-1018 2 | FORK PIN

3| 9020-0752 { 4 COLLAR 3 | 9020-0752 4 | COLLAR

4 | 8820-1107 | 4 HEX HD CAPSCREW, 5/8-11x5 GRS 4 | 8820-1107 4 | HEX HD CAPSCREMW, 5/8-11x5 GRS
5| 8852-1310| 4 HEX LOCKNUT, 5/8-11 5 | 8852-1310 4 | REX LOCKNUT, 5/8-11

6 6

7| 9002-2158 | 4 BUSHING 7 1 9002-2158 4 | BUSHING

8| 8a67-1001 | 2 LUBE FITTIRG - STRAIGHT 1/8 8 | 8867-1001 2 | LUBE FITTING - STRAIGHT 1/8

g ) 9002-1911 1 HEAD PIN 9 ] 9002-1911 1 ] HEAD PIN

10 | 9020-4037 ) 1 BAR 10 | 9020-4037 1 {BAR

11 | 8820-1069 | 2 HEX HD CAPSCREMW, 1/2-13x2 GRS Il | 8820-1G69 2 | HEX HD CAPSCREW, 1/2-13x2 GRS
12 9002-2017 1 TILT PIN 12 | 9052-2017 1 4 T7TILT PIN

131 9002-1646 | 1 CLEVIS PIN 13 | 9002-1646 1 | CLEVIS PIN

14 | 8863-1320] ¢ COTTER PIN, 1/8x1-1/2 14 | 8863-1320 1 | COTTER PIN, 1/8x1-1/2

i5 15

16 | 9015-3001 | 4 SERTAL NO. PLATE 16 | 9415-3001 I | SERTAL NO. PLATE
17 | 8834-1022 | 3 DRIVE SCREW #10x3/8 17 | B834-1022 4 | DRIVE SCREW #10x3/8

4-4A



PIN MOUNTED CARRIAGES

MATEMAL HANDLER
582/884 Revisad 10-88
582 582
ltem{ Part No. |Qty. Description Of Part [item | Part No. Qy. Description Of Part
9025-5004 CARRIAGE ASSY (80")(includes 9025-5019 CARRIAGE ASSY (60")(includes all
all items except #6 & 15) items except #6 & 15)
1| 9080-0647 | 1 CARRIAGE 1 | 9080-0648 1 | CARRIAGE
2] 9040-1918{ 2 FORK PIN 2 | 9040-1917 2 | FORK PIN
3] 9020-0752 | 4 COLLAR 3 | 9020-0752 2 | COLLAR
4| 8820-1107 | 4 HEX HD CAPSCREW, 5/8-11x5 GRS 4 | 8820-1107 4 | HEX HD CAPSCREW, 5/8-1Ix5 GRS
g 8852-1310 | 4 HEX LOCKNUT, 5/8-11 5 | 8852-1310 4 | HEX LOCKNUT, 5/8-11
6
71 9002-2158 | 4 BUSHING 7 9002-2158 4 | BUSHING
81 8867-1001 ) 2 LUBE FITTING - STRAIGHT 1/8 8 { 8867-1001 2 {LUBE FITTING - STRAIGHT 1/8
91 9002-1911 1 HEAD PIN 9 | 9602-1911 1 | HEAD PIN
10 | 9020-4037 1 BAR 10 | 9020-4037 1 BAR
11 | asz0-1069 | 2 HEX HD CAPSCREW, 1/2-13x2 GRS 11 | 8820-1069 2 | HEX HD CAPSCREW, 1/2-13x2 GRS
12 | 9%002-2017 | 1 TILT PIN 12 | 9002-2017 1 | TILT PIN
13| 9002-1646 | 1 CLEVIS PIN 13 | 9002-1646 1 | CLEVIS PIN
ig 8863-1320 1 COTTER PIN, 1/8x1-1/2 14 | 8863-1320 1 COTTER PIN, 1/8xl+«1/2
15
16 | 9015-3001 1 SERIAL NO. PLATE 16 | 9015-3001 1 | SERIAL NO. PLATE
17 | 8834-1022 4 DRIVE SCREW #10x3/8 17 | 8834-1022 4 | DRIVE SCREW #10x3/8
554 aSL 554 3SL
ttem| Part No. [Qty. Description Of Part litem| Part No. |Qty. Description Of Part
9035-5028 CARRIAGE ASSY {48"}{includes all| 9035+-5029 CARRIAGE ASSY (72")(includes all
items except #6) ftems excp
11 9080-0348 17 1 CARRIAGE 1 | 9080-0426 1 | CARRIAGE
21 9020-00011{ 1 FORK PIN 2 | 9040-0776 1 | FORK PIN
3] 9020-0003 1 2 COLLAR 3 | 9020-0003 2 ] COLLAR
4| 8820-1105| 2 HMEX HD CAPSCREW, 5/8-11x5 GRS 4 | 8820-1106 2 | HEX HD CAPSCREW, 5/8-11x5 GRS
5| 8852-1310| 2 HEX LOCKNUT, 5/8-11 5 | B85Z2-1310 2 | HEX LOCKNUT, 5/8-11
6 6
7 9002-2209 | 2 BUSHING 7 | 9002-2209 2 | BUSHING
8 8867-1001 2 LUBE FITTING - STRAIGHT 1/8 8 | 8867-1001 2 | LUBE FITTING - STRAIGHT 1/8
9| 9002-7486 1 HEAD PIN 9 1 9002-7486 1 HEAD PIN
10 | 9020-0977 1 BAR 10 | 9020-0977 1 BAR
11 | 8820-1099} 2 HEX HD CAPSCREW, 5/8-11x2-1/2 11 | 8820-1099 2 HEX HD CAPSCREW, 5/8-11x2-1/2
GRS GRS .
12 | 9002-2016} 1 TILT PIN 12 | 9002-2016 1 | TILT PIN
13 9002-1646 1 CLEVIS PIN 13 | 9002-1646 1 CLEVIS PIN
14 | 8863-1320 1 COTTER PIN, 1/8x1-1/2 14 | 8863-1320 1 COTTER PIN, 1/8x1-1/2
15 9040-2918 1 1 DECAL 15 | 9040-1%18 2 | DECAL
161 9015-3001 i SERIAL NOQ. PLATE 16 | 9015-3001 1 | SERIAL NO. PLATE
17 | 8834-1022 | 4 DRIVE SCREW #10x3/8 17 | 8834-1022 4 | DRIVE SCREW #10x3/8

-4 A



GRADALL WINGH
- 552/554 Thru Serlal No. 8822449G / 552
Thru Serial No. 8711357G / 554

Aevised 4-88

NOTE; Item #41 is to be
welded to item #3 bearing cap
when item #37 installed for

first time.
ltem| Part No. |Qty. Description Of Part ftem| Port No. |Qty. Description Of Part
1 | 8867-1001 | 1 |LUBE FITTING - STRAIGHT 1/8 21 [9101-3082 | 2 |SHIM E.ooa)
2 | 8820-1066 | 1 |HEX HEAD CAPSCREW 1/2-13X1-1/4 22 19101.3043 | 2 |SHIM (.010)
{GRADE 5) 23 | 9101-3044 | 2 |SHIM {.030)
3 | 9020-0604 | 1 |BEARING CAP 24 | 9020-0667 | 1 |SEAL
4 | 9020-0674 | 1 |SELF ALIGNING BEARING 25 |9040-0691 | 1 JADAPTER PLATE
5 | 9040-0370 | 1 |WINCH DRUM END (3SL BOOM ONLY) 26 |8821-1072 | 5 |SOCKET HEAD CAPSCREW #8-32X1-1/4
9040-1155 | 1 |WINCH MOUNTING WELDMENT (GRADE 8)
(25 & 35 BOOM) 27 | see page 10-22 |WINCH MOTOR
6 | 9020-0490 | 1 |CABLE WEDGE 28 |8820-1095 | 2 [HEX HEAD CAPSCREW 5/8-11X1-1/2
7 | 9060-0285 | 1 | WINCH DRUM (35L BOOM ONLY) (GRADE 5)
9060-0410 | 1 |WINCH DRUM (25 & 35 BOOM) 29 | 8871-1284 | 1 |HEX SOCKET PIPE PLUG 3/4
8 | 9040-0371 | 1 |SHAFT 30 {8871-1254 | 1 |SQUARE HEAD PIPE PLUG 3/4
9 | 9020-0460 | 2 | KEY 31 |9020-0438 | 1 |FREEZE PLUG
10 | 9020-0461 | 2 |KEY 32 | 9060-0420 | 1 |GEAR HOUSING
11 | 9020-0444 | 3 | SPACER 33 | 9020-0441 | 2 |CONE BEARING
12 | 8320-1549 | 11 |HEX HEAD CAPSCREW 7/16-20X1 9020-7205 | 2 |CUP BEARING
{GRADE 5) 34 |9060-0276 | 1 |WORM GEAR
13 | 9060-0418 | 1 |END COVER 35 | 9060-0416 | 1 |END COVER
14 | 9020-0606 | 1 |WIPER 36 | 8871-1282 | 1 |HEX SOCKET PIPE PLUG - 3/8
15 | 9020-0439 | 1 [VENT 37 [9102-1001 | 1 |CABLE FOLLOWER
16 | 9101-3039 | 2 |SHIM (.003) 38 | 8320-1067 | 1 |HEX HEAD CAPSCREM 1/2-13X1-1/2
17 | 9101-3040 | 2 |SHIM (.010) (GRADE 5}
18 | 9101-3041 | 2 | SHIM {.030) 39 | 8820-1550 | 1 |HEX HEAD CAPSCREW 7/16-20X1-1/4
19 | 9040-0365 | 1 | WORM GEAR (GRADE 5)
20 | 9020-0440 | 2 |CUP BEARING 40 | 8821-1071 | 1 |[SOCKET HEAD CAPSCREW #8-32X1
9020-7204 | 2 |CONE BEARING (GRADE 8)
M | 9102-1016 BAR

L-7968,7978



GRADALL WINCH
m‘r;l;lg.’g:l:l-lﬂ . Starting Serlal No. 3622450Q / 532

Starting Serlal No. 87115504Q / 354
Original lasue 5-88

43313353“15"183!1?"227342!43'?452!‘?l

LR

1

%

2

. 2
"

50

) ) . 5

e 3
— 55

52

s fl;’l - 51
- 37 54
27 3 3% 5 3

¢ 40 61 8 1920 4 18210 2 L&

L-7968,7978



WINCH
Starting Serial No, 86224%0G / 552

GRADALL
MATERIAL HANDLER

SB52/3584
Starting Serial No. 8711558G / 554
Original lssus 5-88
ltem{ Part No. |Qiy. Description Of Part ltem| Part No. |Qiy. Description Of Part
9102-3063 WINCH {includes all items) 31 | 9101-4040 2 | CIRCLIP
9101-4056 WINCH SEAL KIT (consists 32 [9101-041 | 6 |[THRUST RACE
of items 33,37,42,45,46 & 61) 3 1 |0 RING
9101-4057 MOTOR SEAL KIT (consists of 34 [8820-1036 | 18 [HEX HD CAPSCREW, 3/8-16x1-1/4
items 49 & 55) GRS
I |- 9101-4013 | 10 | SPRING 35 |9103-4203 | 7 |CIRCLIP
2 | 9103-4166 | 3 | PRIMARY PLANET PIN 36 | 9103-4202 | 2 }SPRAG CLUTCH
3 1 | WEDGE 37 1 {0 RING
4 | 9101-4014 | 1 | BRAKE SPACER 38 [9101-4039 | 4 |BRAKE PLATE
5 | 9101-4015 | 2 | SPRAG CLUTCH ALIGNER 39 [9101-4042 | & |DIVIDER PLATE
6 | 9101-4017 | 1 | END HOUSING 40 |9101-4043 | 1 [PIPE PLUG
7 | 9101-4016 | 1 | BRAKE HOUSING 4 |9101-4044 | 3 |NEEDLE BEARING
8 | 9101-4018 | 1 | CABLE DRUM 42 1 |OIL SEAL
9 | 9101-4019 | 1 | PRIMARY PLANET HUB 43 |9101-4045 | 2 |BALL BEARING
10 | 9101-4020 | 1 | BEARING FLANGE 44 |9101-4046 |51 |[ROLLER
11 | 9101-4021 | 1 | PLANET HUB FINAL ORIVE 45 2 |0 RING
12 | 9101-4022 { 1 | PISTON 46 1 |0 RING
13 | 9101-4023 | 1 | MOTOR ApaPTER 47 |9101-4047 | 1 [cCIRCLIP
14 | 9101-4024 | 2 | TIE BAR 48 |9101-4048 | 1 |NEEDLE BEARING
15 | 9101-4025 | 3 | PLANET GEAR FINAL DRIVE 49 |7713-4034 | 2 |GASKET SEAL
16 | 9101-4026 | 3 | PLANET PIN FINAL ORIVE 50 | 7710-4029 | 2 |[RING SEAL
17 | 9101-4027 | 3 | PLANET GEAR PRIMARY DRIVE 51 |9101-4049 | 1 |[DRIVE GEAR
18 | 9101-4028 | 1 | PRIMARY SUN GEAR 52 |9101-4050 | 1 |DRIVEN GEAR
19 | 9101-4029 | 1 | SUN GEAR FINAL DRIVE 53 |9101-4051 | 1 |PORT END COVER
20 | 9101-4030 | 1 | BRAKE HuB 54 |9101-4052 | 2 |THRUST PLATE
21 | 9101-4031 | 1 | MOTOR DRIVE SHAFT 55 12 |POCKET SEAL
22 | 9101-4032 | 2 | PLANET HUB STOPPER 56 |9101-4053 | 4 |ROLLER BEARING
23 | 9101-4033 | 1 | PRIMARY SUN GEAR STOPPER 57 19101-4054 | 1 |[GEAR HOUSING
24 | 9101-4034 | 1 | ORIFICE PLUG 58 |7713-4089 | 4 |HEX HD CAPSCREW
25 | 9101-4035 | 1 | CIRCLIP 59 |7713-40844 | 4 |WASHER
26 | 9101-4036 | 2 | PIPE PLUG 60 |7713-4035 | 2 |DOWEL PIN
27 | 9101-4037 | 18 | LOCKWASHER 61 2 |01 sEAL
28 | 9101-4038 | 3 | PIPE PLUG 62 |8855-1012 |16 |LOCKWASHER, 7/16
29 6 | circLIp 63 [8820-1055 |16 |[HEX HD CAPSCREW, 7/16-14x2-1/4
30 | 9103-4200 | 6 | THRUST RACE GRS
64 |9101-4055 | I |HEX SOCKET PIPE PLUG, 1/2"-14NPT

L-7968,7978



WINCH REAVING

ALL 3Ss BDOMS

For replacement parts information contact
LOED Corporation - Parts Department

4-6

s552/554 LOED HANDLER




WINCH REAVING
ALL 3SL 80OMS

REF. PART NO. DESCRIPTION _ REQ'D
1 400-73‘ PIN R R T S T}
2 021-638 PIN, clevis . . .
3 400-301 SHEAVE (w/bushing)

‘01-660 ' e SHEAVE. . . . .
200-272 «BUSHING . . . .
200=-253 WASHER, thruat. .
601"'139 BLMK’ Winch. - -
400-487 PIN, sheave block
021-632 PIN, clevias
021-437 PIN, cotter
201-877 HOOK. . . .
021-221 NUT, castles
026-131 PIN' cotter . .
10 204-060 WASHER, thrust.
11 200=262 BEARING, thrust
12 400-780 POCKET, hook. . .

LI T R T A )

-

L]

W «hinds

LI T

I T T

L I I R R R I I T
LI L I T O T R S S

LI T R B DT I I I O R T |
LI T T T T R R A T )

TR T T T T T T S Y

s o » o v o phjmds o 5 % & % 5 ¢ 8 + 8 4 & & * &
L L R N e I T - R R R T R T T
I R I T R T e S A T T T T T S
L T T T T
R O N R I T R T T R T T T T T T S
I T T T T T T T T T SR
L T T T I e T T T T T S S
L T T T e O T T T T T T T S
L T L T T T T O L T T T T T T S S AU,
I I T T T T O T TR T T R :

13 400-781 SPACER (for single part line) . . .
400-782 SPACER (for single part line) ., . .
14 201-443 HOOK w/ball L T A L *
15 026~177 THIMBLE, wire rope. . . . .
16 029-999 CLAMP, cable. . . . . . . . .
17 200=492 ROPE, wire 7/16" x 180* . . .
13 600-588 prET' shea\?e. + & w0 . . .
1% 400-458 PIN &« & v ¢ ¢ o o o & » .. *
026-019 BOLT 3/8 nc x 3/4 - Gr. . s .
20 ‘00-457 PIN * w8 T Y S I ] . 4 -
026-019 BOLT 3/8 nc x 3/4 - Gr. S . e .
21 ~==  WINCH (sea pages 4~5). . . . s .
22 020"127 BOLT 5/8 nc x 2.. » 4 * B LI 3 -
021-101 NUT 5/3. nc . LI T R - . -
23 026'134 BOLT 5/3. nc x 1. LI T T L L]
027-472 WASHER 5/8" ., . . . « « .« PR .

ssg2/s854 LOED HANDLER (Reviond 3-84) A7



WINCH REAVING
ALL 3SS BOOMS

SEE PAGE 4-7 FOR
WINCH REAVING
INFORMATION

4-8 (Revised 3-34) ss2/654 LOED HANDLER



GRADALL

MATERIAL HANDLER WINCH REAVING
u582/584 All 28 Booms
Revised 8-86

ltem} Part No. |Qty. Description Of Part ltem|{ Part No. |Qty. Description Of Part
1 | 9040-1586 1 | SHEAVE GUIDE 12 {8851-1020 1 HEX SLOTTED NUT, 1-1/4-7
8820-1066 | 2 |HEX HD CAPSCREW, 1/2-13X1-1/4 8863-1350 | 1 {COTTER PIN, 1/4X2-1/4
GR 5 13 ) 9020-4060 1 {SPECIAL WASHER
2 | 9040-0993 6 |PIN 14 | 9020-0262 1 | THRUST BEARING
8820-1063 | 6 |HEX HD CAPSCREW, 172-13X3/4 15 |9020-1877 | 1 {HOOK
GR 5 9100-3059 | 1 |SAFETY LATCH
3 | 9020-1885 | 1 |SPACER 16 |9060-1139 | 1 |WINCH BLOCK (4 part line)
4 | 9020-0253 | AR | WASHER 17 | 9040-0487 1 |PIN
5 | 9040-0301 | AR | SHEAVE (with bushing) 8867-1001 1 |LUBE FITTING - STRAIGHT, 1/8
9040-1660 | AR | SHEAVE 18 | 9002-1632 1 |[CLEVIS PIN
9020-0272 ! AR | BUSHING 8863-~1303 1 |COTTER PIN, 1/16X1
6 | 9040-1631 | 1 {PIN 19 |9040-1097 | 1 |PIN
8820-1063 | 1 |HEX HD CAPSCREW, 1/2-13%3/4 8820-1063 | 1 |HEX HD CAPSCREW, 1/2-13X3/4
GR 5 GR 5
7 | 9040-1771 | 1 |MOTOR GUARD (all 552's) *20 |8320-1100 | 1 |HEX HD CAPSCREW, 1/2-13X3/4
9040-1644 1 | MOTOR GUARD (ali 554's) 9020-4049 1 | SPACER
8820-1066 2 | HEX HD CAPSCREW, 1/2-13X1-1/4 8540-1340 | 1 |HARD WASHER
GR 5 8850-1016 | 1 |HEAVY HEX NUT, 1-8
8 | 8820-1003 | 4 |HEX HD CAPSCREW, 5/8-11X1, GR 5 || 21 [9101-3054 | 1 |CABLE {swaged ends)
9002-7472 4 | HARD WASHER, 5/8 22 | 9002-9999 2 | CABLE CLAMP
9 1 | WINCH {see page 4-5) 9002-6178 1 | THIMBLE
10 | 8820-1095 4 EEXSHD CAPSCREW, 5/8-11X1-1/2
8850-1010 4 | HEX NUT, 5/8-11
11 | 9020-1443 1 | HOOK (with ball)
9100-3059 1 | SAFETY LATCH

ECN L-7944 ' 4-9



LL
MGRAD‘ SWING FORK ASSEMBLY
SEn2/RNa Revised 8-886

ltem| Part No. |Qty. Description Of Part ftem| Part No. |Qty. Description Of Part
1§ 9080-0578 | 1 [TILT FRAME 17 | 9040-2542 | 4 |RoD END PIN
2 | 9040-1513 | 1 [PIN (tilt frame to 9040-1681 | 4 |BASE END PIN
intermediate frame) 8820-1063 | 4 |HEX HD CAPSCREW, 1/2-13X3/4
3 | 9020-1436 | 2 |PIN RETAINER Gr 5
8820-1069 | 4 |HEX HD CAPSCREW, 1/2-13%2, Gr 5 |) 18 {9040-0974 | 2 |CAPACITY DECAL (10K maximum)
4 | 9020-1602 | 2 |PROXIMITY SWITCH 19 | 9040-1545 | 2 | PROXIMITY SWITCH MOUNTING BRACKET
5 | 8850-1004 | 18 |HEX NUT, 1/4-20 8820-1006 | 16 |HEX HD CAPSCREW, 1/4-20Xi-1/4
6 | 9020-1603 | 2 |MAGNET Gr 5
7 | 9020-0825 | 4 | PIN BUSHING 20 | 8820-1141 | 2 |HEX WD CAPSCREW, 1-8X4, Gr 5
g | 9080-0572 | 1 | INTERMEDIATE FRAME 21 | 8855-1018 | 2 |LOCKMASHER, 1"
9 | 9002-1616 | 2 |CLEVIS PIN 22 | 8850-1016 | 2 |HEX NUT, 1-8
8863-1320 { 2 | COTTER PIN, 1/8X1-1/2 23 |9020-1501 | 2 ! THRUST BEARING
10 | 9020-0444 | 4 | SPACER 24 | 9020-0253 | AR | THRUST WASHER
11 2 | CYLINDER (for breakdown see 25 {9002-7486 | 1 |HEAD TO CARRIAGE PIN
swing cylinder page) 26 | 9020-0977 1 | PIN RETAINER
12 | 9040-0910 | 4 | SPHERICAL BUSHING 27 | 8820-1099 | 2 |HEX HD CAPSCREW, 5/8-11x2-1/2
13 | 9020-0003 | 2 | COLLAR Gr 5
14 | 9040-0776 | 1 | FORK PIN 28 | 9002-2209 | 2 |[BUSHING
15 | 9080-0564 { 1 | 72" CARRIAGE 29 | 9020-1601 | 2 | SOLENOID VALVE
16 | 9080-1512 | 1 |PIN (intermediate frame to 9041-0023 | 1 | SOLENOID
carriage) 30 | 9002-0097 | 2 |HEX HO CAPSCREW, 1/4-20X4, Gr 5
31 |8867-1001 | 2 |LUBE FITTING - STRAIGHT, 1/8
32 | 9020-0483 | 4 |CLAMP
33 | 8820-1037 | 4 |HEX HO CAPSCREW, 3/8-16X1-1/2
Gr 5

4-10



GRADALL WINCH REAVING

'rualAzl.’;ASNzL-'l Al 38 Booms
S8 ' Revised 8-86

ltem| Part No. |Qty. Description Of Part liem| Part No. {Qiy. Description Of Part
1 { 9040-1586 1 |SHEAVE GUIDE 11 | 9020-4060 1 | SPECIAL WASHER
8820-1066 2 | HEX HD CAPSCREW, 1/2-13X1-1/4 12 | 9020-0262 1 | THRUST BEARING
GR 5 13 | 9020-1877 1 | HOQK
2 | 9040-0993 4 |PIN 9100-3059 1 | SAFETY LATCH
8820-1063 4 | HEX HD CAPSCREW, 1/2-13%3/4, GR 5§( 14 | 9060-1139 1 | WINCH BLOCK (4 part line)
3 | 9040-1771 1 | MOTOR GUARD {all 552's) 15 | 9040-0487 1 |PIN
9040-1644 | 1 |[MOTOR GUARD {ail 554's) 8867-1001 | 1 | LUBE FITTING - STRAIGHT, 1/8
4 | 8820-1093 4 | HEX HD CAPSCREW, 5/8-11X1, GR 5 16 | 9002-1632 1 | CLEYIS PIN
9002-7472 4 | HARD WASHER, 3/8 88683-1303 1 | COTTER PIN, 1/16X1
5 1 | WINCH (see page 4-5} 17 | 9040-1097 | 1 [PIN
6 | 8820-1095 4 EEXSHD CAPSCREW, 5/8-11X1-1/2 8820-1063 1 | HEX HD CAPSCREW, 1/2-13X3/4,
R GR &
8850-1010 4 | HEX NUT, 5/8-11 18 | 9002-9999 2 | CABLE CLAMP
7 | 9040-0301 | AR | SHEAVE (with bushing) 9002-6178 1 | THIMBLE
8 | 9020-0253 | AR | THRUST WASHER 19 | 9101-3054 1 | CABLE {swaged ends}
9 | 9020-1443 | 1 | HOOK (with ball) 20 { 8320-1140 | 1 | HEX HD CAPSCREMW, 1/8-X
9100-3059 1 | SAFETY LATCH 9020-4049 1 | SPACER
10 | 8851-1020 1 | HEX SLOTTED NUT, 1-1/4-7 8540-1340 1 | HARD WASHER
8863-1350 1 { COTTER PIN, 1/4X2-1/4 8850-1016 1 | HEX NUT, 1-8

ECN 1L-7366,7944 4-10A



SIDE SHIFT PPG STRUCTURALS

Revised 8-88

ltem| Part No. |Qty. Description Of Part
1 | 9020-0148 1 |PIN
2 | 9020-0977 1 |RETAIKING BAR
8820-1097 2 |HEX HD CAPSCREW, 5/8-11X2, Gr 5
3 | 9040-3267 2 | ARM HINGE PIN Esee note)
9002-7637 2 |ARM HINGE PIN (see note)
4 | 8820-1095 4 |HEX HD CAPSCREMW, 5/8-11X1-1/2,
' Gr 5 (use with 9040-3267 pin)
9020-2064 2 | RETAINING BAR {use with
9002-7637 pin)
8820-1036 4 | HEX HD CAPSCREW, 3/8-16X1-1/4
Gr 5
§ | 9080-1212 2 | GRAPPLE ARM
6 | 9040-1191 1 |FORK PIN (see note})
7 | 9040-1986 2 |FORK PIN {see note}
8 | 9020-0752 | AR |FORK PIN COLLAR
9 | 9040-2156 1 |SIDE SHIFT PIN
10 | 9020-0977 1 | RETAINING BAR
8820-1097 2 [HEX HD CAPSCREW, 5/8-11X2, Gr 5
11 | 9002-7652 2 | ARM CYLINDER BASE PIN (see note)
9040-3269 2 | ARM CYLINDER BASE PIN (see note)
12 | 9020-0977 1 |[RETAINING BAR {use with
9002-7652 pin}
8320-1097 4 | KEX HD CAPSCREW, 5/8-11X2, Gr 5§
8320-1067 4 [HEX HD CAPSCREW, 1/2-13X1-1/2
Gr 5 {use with 9040-3269)
13 | 9080-0709 1 | SIDE SHIFT PPG FRAME
i4 | 9040-1550 2 | RADIUS ARM
15 | 9080-2004 2 | CLAMP CYLINDER (for breakdown
see pg 10-17)
16 | 9060-1207 2 | FACE CLAMP
17 | 9060-1394 1 |LEFT SIDE FORK
18 | 9060-1395 1 |RIGHT SIDE FORK
19 | 9040-1166 2 |PIN COVER PLATE
8820-1067 8 | HEX HD CAPSCREW, 1/2-13X1-1/2
Gr §
20 | 9040-1546 1 [PIN
21 | 9040-3294 2 | FACE CLAMP BASE PIN {see note)
9040-2163 2 | FACE CLAMP BASE PIN {see note}

4~12A



GRADALL
MATERIAL HANDLER
S8R/8BQ

SIDE SHIFT PPG STRUCTURALS

item{ Part No. |Qty. Description Of Part
22 | 8820-1035 4 | HEX HD CAPSCREW, 3/8-186X1, Gr 5
9020-2064 2 {RETAINING BAR {use with
9040-2163 pin)
8820-1036 4 | HEX HD CAPSCREW, 3/8-16X1-1/4
Gr 5
23 | 9002-7526 8 [ RADIUS ARM BUSHING
8867-1001 | AR [ LUBE FITTING - STRAIGHT, 1/8
24 | 9040-2163 2 | RADIUS ARM PIN (see note)
9040-3270 2 {RADIUS ARM PIN {see note)
25 | 9020-2064 2 | RETAINING BAR (use with
9040-2163 pin)
8820~1036 2 {HEX HD CAPSCREW, 3/8-16X1-1/4
Gr 5
8820-1035 4 | HEX HD CAPSCREW, 3/8-16X1, Gr 5
(use with 9040-3270 pin)
26 | 9040-3270 2 |CLAMP CYLINDER BASE PIN (see note)
9040-2162 2 |CLAMP CVLINDER BASE PIN (see note)
27 | 8820-1035 4 |HEX HD CAPSCREW, 3/8-16X1, Gr 5§
9020-2064 2 |RETAINING BAR (use with
9040-2162 pin)
28 | 9002-1999 2 |ARM CYLINDER ROD PIN
29 | 9002-2153 4 | ARM HINGE PIN BUSHING
30 | 9002-1622 2 |CLEVIS PIN {use with item 28)
8863-1320 2 |[COTTER PIN, 1/8X1-1/2
31 | 8820-1043 2 |HEX HD CAPSCREW, 3/8-16X3, Gr §
{use with 9040-3264 pin)
32 | 9002-1049 2 |SET SCREW (use with 9040-1192 pin)
33 | 9040-3264 2 |CLAMP CYLINDER ROD PIN (see note)
9040-1192 2 |CLAMP CYLINDER ROD PIN (see note)
34 |[8820-1143 1 |HEX HO CAPSCREW, 1-8X5, Gr 5
8850-1016 1 |HEX NUT, 1-8
35 | 9002-7957 2 HEKSHD CAPSCREW, 1-174NCX7-1/2
Gr
8850-1020 2 {HEX NUT, 1-1/4-7
36 | 3040-1691 1 |PIN
37 ] 9040-0523 1 [SPRING
38 | 9040-1693 1 | BRACKET
39 | 9020-4077 1 [ BAR
40 | 8820-1039 2 |HEX HD CAPSCREW, 3/8-16X2, Gr 5
41 5 9040-1699 2 | GUARD PLATE :
£820-1095 | AR |HEX HD CAPSCREW, 5/8-11X1-1/2
Gr §
42 19040-1837 1 |PLATE
9002~ 7288 4 |[BOLT
43 | 9040-2789 2 [ANGLE GUARD PLATE
8820-1095 2 | HEX HD CAPSCREW, 5/8-11X1-1/2
Gr 5
8856-1113 2 | FLAT WASHER. 5/8
44 | 9080-0636 1 | TILT FRAME
45 | 9002-2017 1 |FRAME TO BOOM PIN
46 | 9040-2156 1 |PIN
47 | 9020-0977 1 |[RETAINING BAR
9002-0255 2 |SPECIAL BOLT, 3/8NCX1-1/4
48 | 9020-1930 8§ | BUSHING
49 | 9040-3263 1 |GUARD PLATE
8820-1020 4 |[HEX HD CAPSCREW, 5/16-18X1, Gr 5
50 | 9080-0021 2 | ARM CYLINDER {for breakdown see

page 10-16}

*Note pin style on your unit
befora ordering replacement
pins and retainers.

Revised 8-88

4-13



GRADALL
MATERIAL HANDLER
SS2/584

QS - PPG STRUCTURALS
Revised 06-88

ltem| Part No. |Qty. Description Of Part ltem| Part No. [Qty. Description Of Part
1 | 9080-0765 2 | GRAPPLE ARM 16 | 9020-2064 2 [RETAINING BAR (use with
2 | 9002-2153 4 | ARM TO FRAME BUSHING 9040-2163 pin)
3 | 9040-3267 2 | ARM HINGE PIN (see note) 8820-1036 4 [HEX HD CAPSCREW, 3/8-16X1-1/4
9002-7637 2 | ARM HINGE PIN (see note) Gr 5
4 | 8820-1095 4 |HEX HD CAPSCREW, 5/8-11X1-1/2 8820-1035 4 |HEX HO CAPSCREW, 3/8-16%1, Gr &
Gr 5 {use with 9040-3270 pin)
9020-2064 2 | RETAINING BAR (use with. 17 | 9040-1550 2 {RADIUS ARM
9002-7637 pin) 9002-7526 8 | RADIUS ARM BUSHING
8820-1036 4 |HEX HD CAPSCREW, 3/8-16X1-1/4 18 {9060-1207 2 | FACE CLAMP
Gr 5 19 ¢ 9040-3264 2 | CLAMP CYLINDER ROD PIN (see note)
5 | 2040-1986 2 | FORK PIN 9040-1192 2 | CLAMP CYLINDER ROD PIN (see note)
6 | 9020-0752 4 | FORK PIN COLLAR 20 | 9002-1049 2 | SET SCREW (use with 9040-1192
9002-1634 4 | CLEVIS PIN pin}
8863-1320 4 | COTTER PIN, 1/8X1-1/2 8820-1043 2 |HEX HD CAPSCREM, 3/8-16X3, &r 5
7 | 9002-7652 2 | ARM CYLINDER BASE PTN (see note) 21 | 9060-1395 1 |RIGHT SIDE FORK
9040-3269 2 | ARM CYLINDER BASE PIN {see note) 22 | 9060-1394 1 |LEFT SIDE FORK
8 | 9020-0977 2 | RETAINING BAR (use with 23 19040-3294 2 | FACE CLAMP BASE PIN (see note)
9002-7652 pin}) 9040-2163 2 | FACE CLAMP BASE PIN ({see note)
8820-1097 4 | KEX HD CAPSCREW, 5/8-11X2, Gr & 24 | 8820-1035 4 | HEX HD CAPSCREW, 3/8-16X1, Gr 5
8820-1067 4 | HEX HD CAPSCREW, 1/2-13X1-1/2 (use with 9040-3294 pin)
Gr 5 9020-2064 2 |RETAINING BAR (use with
9 | 5080-0021 2 | ARM CYLINDER (see page 10-16) 9040-2163 pin}
10 | 9040-1699 2 | ARM CYLINDER GUARD 8820-1036 4 |HEX HD CAPSCREW, 3/8-16X1-1/4
8820-1095 | 8 | HEX HD CAPSCREW, 5/8-11X1-1/2 Gr 5
Gr 5 25 | 9080-0919 1 |QS PPG FRAME
11 | 9002-1999 2 | ARM CYLINDER ROD PIN 26 | 9002-7957 2 |HEX HD CAPSCREW, 1-1/4 NC X 7-1/2
12 | 9002-1622 2 | CLEVIS PIN Gr 5
8863-1320 2 | COYTER PIN, 1/8X1-1/2 8850-1020 2 |HEX WUT, 1-1/4-7
13 i 9040-3270 2 |[CLAMP CYLINDER BASE PIN (see note)| 27 | 9040-2789 2 | ANGLE GUARD PLATE
9040-2162 2 | CLAMP CYLINDER BASE PIN (see note) 8820-1095 2 |HEX HD CAPSCREW, 5/8-11x1-1/2
14 | 8820-1035 4 | HEX HD CAPSCREW, 3/8-16X1, Gr 5 Gr 5
(use with 9040-3270 pin) 9002-7472 2 | WASHER, 5/8
9020-2064 2 | RETAINING BAR {use with 28 | 9080-2004 2 | CLAMP CYLINDER (see pg 10-17}
9040-2162 pin)
8820-1036 4 | HEX HO CAPSCREW, 3/8-16X1-1/4 *Note pin style on your unit
Gr 5 before ordering replacement
15 | 9040-2163 2 | RADIUS ARM PIN (see note) pins and retainers.
9040-3270 2 | RADIUS ARM PIN (see note)

4-14




ATTACHMENTS
QUICKSWITCH FOR ALL UNITS WITH 25 AND 3S BOOMS

REF. PART NO. DESCRIPTION REQ'D

1 800-825 FRAME, fork (with attachment adapter) for 60" carriage 1

800=-824 FRAME, fork (with attachment adapter) for 80* carriage 1
2 800-919 FRAME, pipe and pole grapple (with attachment adapter) 1
3 800-915 BUCKET, 2 1/2 yvard (with attachment adapter} . . . . . 1
4 401-926 ¢ EDGE, cutting (bucket right side). . . . . . . , . . 1
5 401-927 » EDGE, cutting (bucket left side} . . . . ., . . . . . 1
6 401-925 .EDGE’ c“ttingo T T T T S N N . T T R T T T ) LI ) 1

4-16 (Revised 1-84) . sS52/5384 LOED HANDLER



Ssa/s84

ltem| Part No. |Qty. Description Of Part

1 | 9015-501% 1 | ATTACHMENT ADAPTER

2 | 9080-0875 1 | COUPLER ATTACHMENT

3 | 9015-5014 1 | STINGER ATTACHMENT {15000 1b.)
9025-5044 | 1 | STINGER ATTACHMENT
9025-5039 1 | STINGER ATTACHMENT (2-1/2" D}
9025-5002 | 1 | STINGER ATTACHMENT (3" D)

4 | 9080-0946 1 |QuUICK SWITCH HITCH ATTACHMENT

5 |9080-0928 | 1 | FIFTH WHEEL ATTACHMENT

ATTACHMENTS
Revised 10-08

4-17



GRADALL ATTACHMENTS
MATERIAL HANDLER Quick Switch
552/554 3 " Revised 8-93

ltem| Part No. |Qty. Description Of Part ltem| PartiNo. | Qty Description Of Part
9101-5008 | Ref | QUICK SWITCH ASSY - 552 (wio 14 | 9002-2019 | 1 |PIN
auxiliary hydraulics)(includes items 1 15 | 8855-1011 | 1 |LOCKWASHER, %
thru 8, 11,12, 15, 16) 16 | 8002-2042 | 2 |HOSE ASSY
9102-5008 | Ref | QUICK SWITCH ASSY - 554 (w/o 17 | 9002-2043 { 4 |HOSE ASSY
auxiliary hydraulics)({includes items 1 18 | 9020-4245 | 2 |FEMALE HYDRAULIC BODY
thru 8, 11, 12, 15, 186) 19 | 9020-3304 | 2 |DUSTCAP
9101-5036 | Ref [ QUICK SWITCH ASSY - 552 (with 20 | 9020-4711 ! 1 |HANGER BRACKET
auxiliary hydraulics){includes itemns 1 21 | 9020-3173 | 4 |SPACER TUBE
thru 13, 15, 16, 23 thru 32) 22 18820-1006 | 2 [HEXHD CAPSCREW, /20X 14,
9102-5034 | Ref | QUICK SWITCH ASSY - 552 (with GRS
auxiliary hydraulics){includes items 1 23 | 88551009 | 2 |LOCKWASHER, /s
thru 13, 15, 16, 23 thru 32) 24 | 8820-1021 | 2 |HEXHD CAPSCREW, 51e-18 X %,
1 19060-1441 | 1 | COUPLER (554) GR5
9060-1442 | 1 | COUPLER ({552) 25 [ 8855-1010 | 2 JLOCKWASHER, %/e
2 | 8867-1001 | 1 |LUBE FITTING - STRAIGHT /s 26 | 8874-3045 | 2 | MALE ELBOW - 90 DEGREES, /2 X
3 | 9060-1440 | 1 |CYLINDER /s TUBE
4 18820-1068 | 4 |HEXHD CAPSCREW, '2-13 X 13/, 27 | 9020-4193 { 1 |FEMALE ELECTRICAL COUPLING
GRs 28 [ 8820-1018 | 2 |HEXHD CAPSCREW, 546-18 X 14,
5 | 8866-2005 | 1 | CONNECTOR (includes o-ring) GRS
85859-1204 | 1 | O-RING 29 | 9020-3249 1 | BOOM HEAD HARNESS
6 | 8866-2064 § 1 | ELBOW - 90 DEGREES 30 | 90026840 ;! 1 |MALE CONNECTOR
{includes o-ring) 31 | 9100-3124 | 1 |RUBBERBQOT
8859-1204 | 1 | O-RING 32 | 8002-7187 | 2 |TY-RAP
7 | 9060-1848 | 1 | TUBE ASSY 33 | 8820-1070 | 2 {HEXHD CAPSCREW, '%-13 X 2'/s,
8 [ 9060-1549 | 1 | TUBE ASSY GRS
9 | 9060-1547 | 1 | TUBE ASSY 34 | 9020-4037 | 1 | RETAINING BAR
10 | 8060-1546 | 1 | TUBE ASSY 35 | 90401748 ! { |PIN
11 | 9020-3174 | 1 | SPACER BLOCK 36 | 9020-4144 | 1 | WASHER
12 | 9020-3172 | 1 |CLAMP 37 | 9002-7928 | 1 |HEXHD CAPSCREW, 11/3-7 X 1344,
13 | 8820-1042 | 1 | HEXHD CAPSCREW, %16 X 2%, GRS
GRS 38 | 9002-1646 | 1 |CLEVISPIN
39 | 68831320 { 1 |COTTERPIN, Va X 1'%

4-18




GRADALL

MATERIAL HANDLER
S552/554

ftem| Port No. |Qty. Description Of Port
1  9002-7650 & |PIN
9020-1436 | 6 |RETAINER
8820-1036 | 12 | HEX HEAD CAPSCREW 3/8-16X1-1/4
{GRADE 5)
2 | 9080-0475 | 2 |CYLINDER
3 | 9060-0704 | 2 |LANDING SHOW
9002-2202 4 | BUSHING
4 | 9060-0705 | 2 |ARM
9002-2209 | 4 |[BUSHING
5 | 9002-7635 | 2 |PIN
9020-0977 | 2 |RETAINER
8820-1036 4 | HEX HEAD CAPSCREW 3/8-i6X1-1/4

(GRADE 5}

OUTRIGGER
Revised 7-85

4-19



GRADALL

MATERIAL HANDLER
$52/554

ATTACHMENTS & ACCESSORIES

Fork Information

Original Issue 11-00
Revised 7-5-02

NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S CAPACITY DECREASE CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE'S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’S CAPACITY.

NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

ltem | Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
9060-0390 | 2 |48" CUBING FORK, 2X2, 3000Ibs., 8055-3018 | 2 |72*PALLETFORK,2X6, 10,0001bs.,
(B, C & D series) {B, C & D series)
9060-1819 | 2 |48"PALLETFORK, 1-3/4X6, 9000Ibs., 9112-3132 | 2 |72"PALLET FORK, 2X§6, 10,0001bs.,
(B, C & D series) (B, C & D serias)
9045-3002 | 2 |48"PALLETFORK, 2X4,80001Ibs., 9060-0832 | 2 |48"PALLETFORK, 2-1/4X8, 16,0001bs.,
(B, C & D series) (used onthe 542, 552, & 554)
9055-3005 | 2 | 48°PALLET FORK, 2X6, 10,0001bs., 9060-1873 | 2 |48"PALLETFORK,2-1/4X7,15,0001bs.,
(B, C & D series) (used on the 542, 552, & 554)
9055-3008 | 2 |48"PALLETFORK,1-3/4X4,50001bs., 0060-0833 { 2 |60"PALLETFORK,2-1/4X8, 16,0001hs.,
(used on &' swing mast only, {usad onthe 542, 552 & 554)
P/N9045-5047) 9060-1219 | 2 160"PALLETFORK,2-1/2X8, 16,0001bs.,
9060-1015 | 2 | 60*PALLET FORK, 2X6, 10,0001bs., (used on the 542, 552 8 554)
(B, C & D series) 9060-1874 | 2 |60" PALLET FORK, 2-1/4X7, 15,000 lbs.,
9116-3268 | 2 | 60*PALLET FORK, 2X6, 11,300Ibs., {used onthe 542, 552 & 554)
(B, C & D series) HO45-3002 | 2 | 96" PALLET FORK, 2X6, 7500ibs.
9045-3045 | 2 | 60*PALLET FORK, 2X6,11,300Ibs., loaded center, {B, C & D seories)
{usad on 6' swing mast only, 9055-3018 | 2 |72"PALLET FORK, 2X6, 10,000ibs,,
P/N 8045-5054) (B, C & D series)
T * Revised page. 4-20



GRADALL ENGINE
MATERIAL HANDLER
SS2/5684 \ All units with Detrolt Diesel 4-53 Engine

13
ltem| Part No. |Qty. Description Of Part
1 | 9060-0701 | 1 | EXHAUST PIPE
2 |9020-0813 | 1 | MUFFLER CLAMP
3 | 90z0-1404 | 4 | MUFFLER STRAP
4 | 8667-1583 | 1 | MUFFLER CLAMP
5 {9020-3824 | 1 | EXHAUST DEFLECTOR
¢ | 8820-1067 | 2 | HEX HD CAPSCREW 1/2 - 13 x 1 1/2
Gr 5
7 |8850-1008 | 2 | HEX NUT 1/2 - 13
g | 8820-1118 | 2 | HEX HD CAPSCREW 3/4 - 10 x 3 3/4
Gr 6
9 | 820-1067 | & | HEX HD CAPSCREW
10 | 9060-0097 | 2 | ENGINE MOUNT
11 | 9020-0341 | 2 | FLAT WASHER
12 | 8850-1012 | 2 | HEX NUT 3/4 - 10

13 ENGINE MOUNTS (come with engine)

14 | 8697-1081 MUFFLER
15 | 9080-0801 DRIVE PLATE
16 | 9020-1103 WASHER

17 | 9020-1104
18 | 8820-~1033

SOCKET HD BOLT
HEX HD CAPSCREW 3/8 - 16 x 3/4

Gr 5

LOCKWASHER 3/8

ENGINE {See separate engine
manual for parts information)
YACUM PUMP KIT (not shown)

19 | 8855-1011
20 |9060-1772

21 | 9060-1089

— 0 0O 03 O = =

—

ECN L-7188

Revised 9-886



GRADALL
MATERIAL HANDLER
SS5S2/35534

ENGINE

ALL UNITS W/ CHRYSLER GAS ENGINE

ltem| Part No. |Qiy. Description Of Part
1 | 8820-1071 1 | HEX HD CAPSCREW, 1/2-13x2 1/2
Gr 5
2 | 8820-1067 10 | HEX HD CAPSCREM, 1/2-13x1 1/2
Gr &
3 | 9040-0309 I | ENGINE MOUNT
4 | 8850-i008 3 | HEX NUT, 1/2-13
5 | 8856-1006 1 | FLAT WASHER, 1/2
6 1 | ENGINE (see separate engine
manual for parts information}
7 | 9080-0250 1 | DRIVE PLATE
8 | 8820-1076 2 | HEX HD CAPSCREW, 1/2-13x3 3/4
Gr 5
9 19020-0129 2 | ENGINE MOUNT
10 | 9060-0097 2 | ENGINE MOUNTING
11 | 9020-0341 2 | FLAT WASHER
12 | 8850-1012 2 | HEX NUT, 3/4-10
13 | 9080-0242 1 | CROSSOVER PIPE
14 | 9020-0385 2 | MJFFLER CLAMP
15 | 9060-0098 1 | MUFFLER
16 | 8348-3405 1 EXHAUST DEFLECTOR
17 18820-1035 1 | HEX HD CAPSCREW, 3/8-16x1 Gr 5
18 9020-0522 1 BRACKET
19 |8855-1011 1 | LOCKWASHER, 3/8"
20 | 8850-1006 1 | HEX NUT, 3/8-16
21 | 9040-0421 1 | BRACKET
22 |8820-1033 8 | KEX HD CAPSCREW, 3/8-16x3/4 Gr 5
23 (8855-1011 8 | LOCKWASHER, 3/8
24 [9020-1104 8 1 BOLT
25 |9020-1103 8 | WASHER

Revised 2-87



INTENTIONALLY LEFT BLANK

a2 /554 LOEDHANDLER



GRADALL

MATERIAL HANDLER
SS2/554

FUEL TANK
Revised 2-87

ttem| Part No. |Qty. Description Of Part
1 |9020-0377 | 1 | FUEL CAP
2 |8870-1153 | 1 | NIPPLE, 2" x 8"
3 [8871-2027 | 1 | ELBOW-45 DEGREES 2"
4 |9040-0346 | 1 | FUEL TANK
5 [8871-1381 | 1 | REDUCING BUSHING 3/8x1/4
6 |9002-6454 | 1 | ADAPTER
7 |9020-0405 | 2 | FUEL LINE TuBE
8 {8348-3497 | L | HOSE CLAMP
9 AR | FUEL HOSE 5/16 I.D
10 |9040-0654 | 1 | FUEL LEVEL SENDER
11 |9040-07312 | 1 | FUEL HOSE
12 |9002-7320 | 1 | AGAPTER

NOTE: ITEMS 11 & 12 ARE USED
WITH GIESEL ENGINE ONLY

5-4



RADALL

MATERIAL HANDLER
S32/854

ECN L-5938

FUEL TANK

All Units With (Deck) Right Side Fuel Tank

ltem| Part No. |Qty. Description Of Part
1 | 9060-6712 | 2 |FUEL TANK MOUNTING STRAP
2 | 8820-1071 | 2 [WEX WD CAPSCREM, 1/2-13X2-1/2
GR 5
3 | 9002-7330 | 1 |PUSHLOCK FITTING
4 | 9020-1995 | 1 |FUEL HOSE
5 | 9020-0405 | 2 |} TUBELINE
6 | 8348-3497 | 2 |HOSE CLAMP
7 | 9020-1996 | 1 |FUEL HOSE
8 | 9020-0539 | 1 |ADAPTER
9 | 8871-138¢ | 1 [REDUCING BUSHING, 1/2X1/4
10 | 9020-1575 | 1 [FUEL CAP
11 | 9060-0713 | 1 [FUEL TANK
12 | 9002-7331 | 1 |PUSHLOCK FITTING
13 | 8871-1102 | 1 |STREET ELBOW - 90 DEGREES, 3/8
14 | 8871-1328 | 1 |REDUCING COUPLING, 1/2X3/8
15 | 8871-1283 | 1 |HEX SOCKET PIPE PLUG, 1/2
16 | 9060-065¢ | 1 |FUEL LEVEL SENDER

Revised 8-86



GRADALL

MATERIAL HAN

S32/5684

DLER

RADIATOR and HOSES

Starting Serial No. 8722458G (552)
Starting Serial No. 8711581G (554)

Original issus 7-88
Revised 5-89

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1| 8667-1187 | 2 | HOSE CLAMP 15 |8855-1009 | 3 |LOCKWASHER, 1/4
2 | 8852-1206 | 6 | HEX LOCKNUT, 3/8-16 16 | 8856-1107 | 3 |FLAT WASHER, 1/a
3 | 9020-5918 | 12 | SPECIAL WASHER 17 |2850-1004 | 3 |HEX NUT, 1/4-20
a | 8368-3308 | 6 | MOUNTING PAD 18 |9102-6012 | 1 |FAN GUARD
5 1 | DRAIN PETCOCK 19 | 9020-4029 | 2 |HOSE GUARD
6 | 2820-1038 | 6 | HEX HD CAPSCREW, 3/8-16x1-3/4 20 | 9002-7187 | 4 INYLON TIE
GRS 21 |8866-1118 | 2 |MALE ELBOW - 90 DEGREES
7 | 8423-1107 | 4 | HOSE CLAMP 3/4x3/4 TUBE
8 | 9103-3132 | 1 | RADIATOR HOSE (top) 22 | 8866-2067 | 2 |ELBOW - 90 DEGREES
9 | 91031-3119 1 | RADIATOR HOSE (bottom) {includes o ring}
10 | 9101-3070 { 1 | RADIATOR {includes item 11} 3859-1207 { 2 |0 RING
11 | 8572-1006 | 1 | RADIATOR CAP 23 | 8866-2108 | 2 |ELBOW - 90 DEGREES (swivel nut)
12 | 9020-0862 | 1 | TUBE 24 |8471-7570 | 1 JHOSE ASSY
13 | 9020-0859 { 1 | RADIATOR HOSE 25 18471-7571 | 1 |HOSE ASSY
14 | 8820-1003 | 3 | HEX MD CAPSCREW, 1/4-20x3/4, GRS
PCN L-8786 5-6



AR

1AL
%

)

A
A
AN

LN
L]
x

AW
AR
ARRRY
RN
L3
AR

DAY
AR
L)

RADIATOR and HOSES
Starting Serlsl No. 8722486G (882)

Starting Serlal No. 87113810 (854)
Original lasue 7-88

ltem| Port No. |Giy. Description Of Part
1 | 8667-1187 2 | HOSE CLAMP
2 | 8852-1206 6 | HEX LOCKNUT, 3/8-16
3 | 9020-5918 | 12 | SPECIAL WASHER
4 | 8368-3308 6 |MOUNTING PAD
5 1 | DRAIN PETCOCK
6 |8820-1038 6 HEX HO CAPSCREW, 3/8-16x1-3/4
GRS
7 | 8423-1107 4 | HOSE CLAMP
8 | 9103-3132 1 | RADIATOR HOSE (top)
9 | 9101-3119 1 {RADIATOR HOSE (bottom)
1¢ | 9101-3070 1 |RADIATOR {includes item 11)
11 | 8572-1006 1 |RADIATOR CAP
12 1 9020-0862 1 |TUBE
13 | $020-0859 1 | RADIATOR HOSE
14 | 8820-1003 3 | HEX HD CAPSCREW, 1/4-20x3/4, GRS

L-6084,7861,8195,8583

ltem| Part No. |Qty. Description Of Part
15 |8855-1009 | 3 |LOCKWASHER, 1/4

16 |8856-1107 | 3 {FLAT WASHER, 1/4

17 {8850-1004 | 3 |HEX NUT, 1/4-20

18 | 9102-6012 | 1 |FAN GUARD

19 | 9020-4029 { 2 }HOSE GUARD

20 | 9002-7187 | 4 |TY-WRAP

21 | 9002-8496 | 2 |O RING ADAPTER

22 | 9002-8492 | 2 |0 RING ADAPTER

23 | 8871-2015 | 2 |STREET ELBOW - 90 DEGREES 1/3
24 | 9020-5286 | 1 |HOSE AsSY

25 | 9020-5287 | 1 |HOSE ASSY




GRADALL SURGE TANK

MATERIAL HANDLER -
SS52/854 Revised 11-86

/]

ltemj Part No. |Qty. Description Of Part
1 | 9020-0385 | 2| pIpPE NIPPLE, 1/4"
2 | 8668-3193 | 2| HOSE CLAMP
3 AR | HOSE, 1/2" ID (bulk)
3 | 88712012 | 1| STREET ELBOW-90°, 1/4
5 | 9020-0401 | 1| FILL cap
6 | 8871-1251 | 1| SQ. HD PIPE PLUG, 1/4
7 | 9060-0053 | 1| SURGE TANK
g | 8820-1020 | 4| HEK HD CAPSCREW, 5/16-18 x 1
Gr 5
9 | 8855-1010 | 4 | LOCKWASHER, 5/16
10 | 8850-1005 | 4 | HEX NUT, 5/16-18
11 | 9020-0380 | 2| MOUNTING BANDS
12 | 9002-6335 | 1| 90° STREET ELBOW
13 | 9020-0386 | 2| PIPE NIPPLE, 1/2
14 | 8667-1182 | 2 | HOSE CLAMP
15 AR | HOSE, 1" 1D (bulk)




GRADALL

MATERIAL HANDLER

552/554

ENGINE & ATTACHING PARTS

(9020-0517) Air Cleaner
All units with Diesel Engines
Revised 7-10-98

5
item| Part No. | Qty. Description Of Part
9020-0517| 1 | AIR CLEANER(includes all items)

% 1 | 8367-1282| 1 |BCDY
* 2 | 8367-1291| 1 |CAP
+ 3 | 9020-1415| 1 | ELEMENT ASSEMBLY
* 4 | 8367-1284| 1 [WINGNUT
* 5 | 8367-1287| 1 |CUP ASSEMBLY

6 | 9020-141t| 1 |BAFFLE

7 | 9020-3428| 1 | CLAMP

8 19020-1413] 1 |"O"RING
+ 0 | 8367-12001 1 | VACUATOR VALVE,(not illustrated)

3 * Corrected parr numbers on items 1 thru 5 and item 9. Re-formatied 5-8

page to cirrent standards.



AlR CLEANER
ALL MODELS W/GAS ENGINE

REF. PART NO.
- 200-230
1 NSS
2 201-000
3 201~001
4 201-002
5 201-003
6 201-004
7 201~-005
8 200-807

DESCRIPTION

CLEANER, air. .
BODY. . +« « +
ELEMENT . . . « «
WASHER, gasket. . . .

- . -

SCREW, thumb. .
CLAMP ASSEMBLY. .
BAFFLE ASSEMBLY . .
VACUATOR CUP ASSEMBLY
VALVE, wvacuator .

M L A ]
PO T T T ]

-

. % % & * ¥ ¥ 4 0
a
.

a %= 4 & & ¥ & 2

L
. » » * ¥

NSS - NOT SERVICED SEPARATELY

M—

sse /554 LOED HANDLER

. o4 %

a = & ® ¥ & w0

a % 0w w0+

©Q

P

o

5=9



GRADALLY TRANSMISSION COOLER

ma 55“;!;54 Funk Transmission
Revised 11-86

item; Port No. |Qty. Description Of Part
1 { 9080-1008 1| COOLER
2 | 8871-1390 2| REDUCING BUSHING, 1 x 3/4
3 | 8874-3046 2 | MALE ELBQW-90 DEGREES
3/4 x 3/4 TUBE
4 | 9060-0825 | 2] LINE
5 | 9060-0823 1 | BRACKET
6 | 9020-4167 | 1| HOSE
7 | %020-4168 | 1| HOSE
8 | 9060-0822 | 1| BRACKET
9 | 8820-1037 | 4 | MEX HD CAPSCREW, 3/8-16 x 1 172
Gr 5
10 | 8856-1109 4 | FLAT WASHER, 3/8
11 | 8850-1006 | 4 | HEX NUT, 3/8-16

5-10



GRADALL

MATERIAL HANDLER
552/554

AUXILIARY TRANSMISSION COOLER

_ Clark Transmission
Revised 9-86

ltem| Part No. |Qty. Description Of Part
1 | 9020-7824 2 | BIGH PRESSURE HOSE
2 | 9002-8492 | 5|90 DEGREE SWIVEL ELBOW
3 | 8871-1390 2 | REDUCING BUSHING, 1 X 3/4
4 | 9060-1008 | 1 jOIL COOLER
5 | 9060-0823 | 1 |OIL COOLER MOUNTING BRACKET
{1eft side}
6 | 9060-0822 | 1 |OIL COOLER MOUNTING BRACKET
(right side)
7 | 8820-1037 4 EEX HD CAPSCREW, 3/8-16 X 1 1/2,
RS
8850-1006 | 4 | HEX NUT, 3/8 - 16
8 | 85201042 | 4 [HEX 4D CAPSCREW, 3/8-16 X 2 3/4,
GR
8850-1006 | 4 |HEX NUT, HEX NUT, 3/8 - 16
8856-1109 4 | FLAT WASHER, 3/8
9 | 8871-1024 2 |TEL, 3/4
10 | 8870-1005 | 2 |CLOSE NIPPLE, 3/4 X 1 3/8
11 1 | RADIATOR
12 | 9020-5286 | 1 |HIGH PRESSURE HOSE
13 ¢ %020-5287 1 |HIGH PRESSURE HOSE
14 | 9002-8496 1 |90 DEGREE SWIVEL ELBOW

5-11



GRADALL

MATERIAL HANDLER
552/854

AIR CLEANER PIPING
Revised 9-86

ltem| Part No. |Qty. Description Of Part
1 | 8572-1085 | 1 |HOSE
2 | 8503-1160 | 3 |HOSE CLAMP
3 | 9020-3333 | 1 |AIR CLEANER TUBE
4 | 0020-0518 | 1 |HUMP REDUCER
5 | 8687-1176 | 1 |HOSE CLAMP
6 | 9020-0889 | 1 |AIR STACK CAP AND CLAMP
7 | 9020-0517 | 1 [AIR CLEANER
8 | 7717-3008 | 2 [AIR CLEANER MOUNTING BAND
8820-1035 | 4 |MEX HD CAPSCREW 3/8-16 X 1, GRS




INFORMATION SHEET

FOR TRANSMISSIONS CONTAINED IN SECTION 6

Units with FUNK transmissions with unit s/n before 574

PARTS INFORMATION IN SECTION 6
PAGES 6-2 THRU 6-18

Units with FUNK transmissions with unit s/n after 574

FOR PARTS AND ORDERING
INFORMATION, CONTACT
GRADALL PARTS DEPT.

Units with CLARK transmissions

PARTS INFORMATION IN SECTION 6
PAGES 6-20 THRU 6-34

Units with ALLISON transmissions

FOR PARTS AND ORDERING
INFORMATION, CONTACT
GRADALL PARTS DEPT.

ssx/884 LOED HANDLER * (Revioed 3-84) ' _1a



GRADALL

MATERIAL HANDLER
S552/854

FRONT COVER and INPUT SHAFT

ltem| Part No. {Qty. Description Of Part
9040-1452 COVER & SHAFT ASSEMBLY
{552 three speed transmission)
9020-1528 COVER & SHAFT ASSEMBLY
(552 four speed transmission)
9040-1453 COVER & SHAFT ASSEMBLY
(554 three speed transmission}
9040-1454 COVER & SHAFT ASSEMBLY
{554 four speed transmission)
1 | 9020-1077 1 | RETAINING RING
2 | 9020-1073 1 | GEAR
3 | 9020-1075 2 | BEARING
4 | 7738-4129 2 | RETAINER RING
5 | 7738-4003 | 1 |GEAR
6 | 7738-4079 1 [ WASHER
7 | 7738-4363 4 {HEX HD CAPSCREW
8 | 9020-1082 4 | WASHER
9 | 9020-1080 1 | COVER PLATE

FUNK TRANSMISSION
Revised 2-87

6-2



GRADALL

MATERIAL HANDLER
SS2/8584

FRONT COVER and INPUT SHAFT

ftem| Part No. |Qty. Description Of Part
10 [ 9020-1424 1 | STATOR TUBE

11 | 9020-1425 2 | HEX HD CAPSCREW

12 | 9020-1278 2 | STAR WASHER

13 | 9020-1419 1 | FRONT COYER (552 3 and 4 speed)

9040-1446 1 [ FRONT COVER (554 3 and 4 speed)

14 | 7738-4386 1 | BREATHER

15 | 9020-1095 1 | ELBOW

16 | 9020-1074 1 [ AUXILIARY PUMP SHAFT

17 | 7738-4222 1 | PLUG

18 | 9020-1423 1 | SEAL

19 | 9020-1100 1 | RETAINER RING

20 | 9020-1101 1 | BEARING

21 | 9020-1427 2 | BEARING RETAINER CLIP

22 | 9040-1447 1 | INPUT SHAFT {a11 3 speed

transmissions)
9101-4001 1 [ INPUT SHAFT (a1} 4 speed
transmissions)

23 | 9020-1432 1 { BAFFLE (552 only)

24 | 9020-1434 3 1 DYNASEAL WASHER (552 only)
25 | 7738-4072 3 | HEX HD CAPSCREW

26 | 9020-1431 1 | SEAL

27 | 7738-4358 7 | HEX HD CAPSCREW

28 | 8697-4066 7 | LOCKWASHER

29 | 7738-4091 1 | BEARING RETAINER

30 | 9020-1430 1 | BEARING

31 | 9020-1087 1 | GASKET

32 | 9040-1449 1 | GASKET

33 | 9040-1448 1 | COVER PLATE

34 1 9040-1451 1 | LOCKKASHER

35 | 9040-1450 2 |HEX HD CAPSCREW

36 | 7738-4066 1 |REGULATOR VALVE

37 NS5 1 | PLUG

38 | 7738-4071 1 |COVER

3% | 9020-3220 1 ; GASKET "0"-RING {not shown)
40 NSS 3 | HEX HD CAPSCREMW

FUNK TRANSMISSION
Revised 2-87



GRADALL

MATERIAL HANDLER
SSa

Hem| Part No. |Qty. Description Of Part
9040-1455 MAIN CASE ASSEMBLY
1 | 7738-4172 1 | GASKET
2 | 9040-1456 1 | CASE
3 | 7738-4171 9 | BUSHING
4 | 8855-1013 9 | LOCKWASHER, 1/2
5 | 8820-1070 2 | HEX HD CAPSCREW, 1/2-13x2 1/4
Gr &
6 | 8820-1067 7 | HEX HD CAPSCREW, 1/2-13x1 1/2
Gr &
7 ] 9020-1132 3 | PLUG
8 | 9040-1457 1 | EXPANSION PLUG
9 | 9040-1488 2 | DYNASEAL WASHER
10 | 8820-1035 2 | HEX HD CAPSCREW, 3/8-16x1 Gr 5
11 | 7738-4177 2 |PLUG, 1 1/4 NPT
12 | 9020-1247 2 | "0" RING
13 | 9040-1489 AR | BEARING RETAINER SHIM
14 | 9020-1245 2 | BEARING RETAINER
15 ; 9040-1487 2 | SHAFT SEAL
16 | 9020-1250 8 | STAR LOCK WASHER
17 | 8820-1066 8 EEX HD CAPSCREW, 1/2-13x1 1/4
r 5
18 | 9020-1131 2 |DRAIN PLUG (magnetic)
i9 | 8871-1251 2 15Q. HD PIPE PLUG, 1/4

MAIN CASE
FUNK TRANSMISSION
Ravised 2-87

6-4



GRADALL

MATERIAL HANDLER
ss2

ltem| Part No. |Qty. Description Of Part
9020-1530 MAIN CASE ASSEMBLY
1 | 9020-1131 1 |ORAIN PLUG (magnetic)
2 | 8820-1067 7 [HEX HD CAPSCREW, 1/2-13x1 1/2
Gr 5
3 | 8885-1013 9 |LoCKuASHER, 1/2
4 | 8820-1070 2 |HEX MD CAPSCREW, 1/2-13x2 1/4
Gr 5
5 |7738-4171 2 |BUSHING
6 | 7738-4172 1 |GASKET
7 | 8e71-1256 2 [SQ HD PIPE PLUG, 1 1/4
8 | 9020-1245 1 | SEAL
9 | 8871-1281 2 |SQ KD PIPE PLUG, 1/4
10 | 9020-1460 1 |cAsE

MAIN CASE
FUNK TRANSMISSION
Revised 2-87



GRADALL

MATERIAL HANDLER
S32/6854

ltem| Part No. |Qty. Description Of Part
9040-1437 CORTROL YALVE (3 speed
transmission)
9040-1438 CONTROL VALVE (4 speed
transmission)
1 | 7738-4245 1| DUMP VALVE PLUG
2 | 7738-4246 1 "O" RING
3 | 9020-1222 1| DUMP VALVE SPRING
4 | 9020-1223 1| DUMP VALVE
5 | 9020-1224 1 RETAINING RING
6 | 9020-1225 1 | MODULATOR VALVE
7 | 9020-1226 1| ACCUMULATOR SPRING
8 | 9020-1217 1| BRAKE, CUT QFF PLUG
9 | 9020-1218 2| "0" RING
10 | 9020-1216 1| VALVE HOUSING
11 | 9020-1239 2 | DETENT BALL
12 | 9020-1240 2 | DETENT SPRING
13 | 9020-1228 1| DOWEL PIN
14 | 9020-1229 1| MAIN REGULATOR SPOOL
15 | 9020-1219 1| PLUG
16 | 9020-1230 4| "0" RING
17 | 7738-4238 1] PLUG
18 | 9020-1235 1 | FORWARD REVERSE SPOOL
19 | 9020-1236 2 | OIL SEAL
20 | 9020-1549 AR | SPACER
21 |} 9020-1232 1| PLUG
22 | %020-1233 1 | RETAINING RING
23 | 9020-1234 2 | SPACER
24 | 9040-1440 1| PLUG (a1l 3 speed transmissions)
9020-1232 11 PLUG {all 4 speed transmissions)
25 | 9020-1227 1 | REGULATOR SPRING
26 | B820-1025 15 | HEX HD CAPSCREW, 5/16-18x2 1/4
Gr 5
27 | 8855-1010 15 7 LOCKWASHER, 5/16
28 | 7738-4222 3 | PIPE PLUG, 1/8-27 NPT
29 | 9020-1241 1 | NEUTRAL SAFETY SWITCH
30 1 9020-1237 1 | SPEED SELECTOR SPOOL
31 | 9020-1238 1| PLUG
32 | 9020-1547 1 | VALVE BODY GASKET

CONTROL VALVE

FUNK TRANSMISSION

Revised 2-87

6-6A



S52/6864

n

17

20

ltem| Part No. |Qty. Description Of Part
9020-1620 CONTROL VALVE (3 speed trans.}
9020-1621 CONTROL VALVE (4 speed trans.)
1 | 7738-4245 1| OUMP VALVE PLUG
2 | 7738-4246 1 “Q" RING
3 | 7738-4244 1| DUMP VALVE SPRING
4 | 9020-1223 1| DUMP VALVE
5 | 9020-1225 1| MODULATOR VALVE
6 | 9020-1226 1 | MODULATOR SPRING
7 | 9020-1227 1 | REGULATOR SPRING
8 | 9020-1549 AR | SPRING SPACER
9 | 9040-1441 1 VALVE HOUSING
10 | 9040-1442 1| VALVE BODY GASKET
11 | 9040-143¢ 1| PIN
12 | 9020-1239 2 | DETENT BALL
13 | 9020-1240 2 | DETENT SPRING
14 | 5040-1443 1| ROLL PIN
15 | 9C20-1229 1| MAIN REGULATOR SPOOL
16 | 9020-1520 1| DOWEL PIN
17 | 9020-1230 3| "0" RING
18 | 7738-4238 1| PLUG
19 | 9040-1444 1 FORWARD REVERSE SPOOL
20 | 9020-1236 2| OIL SEAL
21 | 9020-1238 1| PLUG
22 | 9020-1237 1| SPEED SELECTOR SPQOL
23 | 8855-1010 15 | LOCKWASHER,
24 | 8820-1025 12 HEXsHD CAPSCREW, 5/16-18x2 1/4
Gr
25 | 9020-1241 1 | NEUTRAL SAFETY SWITCH
26 | 7738-4222 3 | PIPE PLUG, 1/8-27 NPT
27 | 7738-4363 3 | HEX HD CAPSCREW, 5/16-18x1 1/4
28 | 9040-1440 1| PLUG (a1l 3 speed trans.)}
9020-1232 1| PLUG (a1t 4 speed trans.)

CONTROL VALVE

FUNK TRANSMISSION

Revised 2-87

6-7A



KG

SPIN ON FiLTER

Item| Part No. {Qty. Description Of Part
9020-1531 | Ref] PUMP & FILTER ASSY (all units
with cartridge filter)
9020-1616 | Ref| PUMP & FILTER ASSY (all units
with spin-on filter}
1| s020-1517 2 | RETAINING RING
2| 9020-1518 1 | PUMP DRIVE GEAR
3| 9020-1516 6 | BOLT
4 | 9020-1515 6 | STAR WASHER
5 | 9020-1470 I | CHARGE PUMP RETAINER
6 | 9020-1513 1 | GERQTOR
7 | 9020-1512 2 | WOODRUFF KEY
8| 9020-1511 1 | PUMP DRIVE SHAFT
9| 9020-1532 1 | MANIFOLD GASKET
10 | 9101-4135 2 | BUSHING
11 | 9020-1433 1 | OIL MANIFOLD (cartridge filter)
9020-1509 1 | OIL MAKIFOLD (spin-on filter)
12 | 7738.4207 4 | STAR WASHER
13 { 9020-1531 1 | CAPSCREW
14 | 9020-151% 1 { BALL
15 | 9020-1520 1 | BYPASS VALVE SPRING
16 | 9020-1522 1| O0-RING
17 | 9020-1521 1 | REGULATOR CAP
18 | 9020-1510 1 | EXPANSION PLUG
19 | 9020-1526 1 { Q-RING
20 t 9020-1527 1 1 FILTER (AC PF 141)
21 | 9020-152% 1} 0-RING
22 | 9020-1524 1 | OIL FILTER COVER
23 | 9020-1523 1 | COVER STUD
24 | 9020-1530 1 | CAPSCREW
25 | 7738-4205 2 | CAPSCREW
26 | 7738-4211 1 ] 0-RING
27 | 9020-1619 1 | BYPASS VALVE
28 | 9020-1618 1 | ADAPTER (spin-on filter)
29 | 9020-1617 1 | SPIN-ON FILTER

PUMP and FILTER
FUNK TRANSMISSION
Revised 12-14-93




GRADALL

MATERIAL HANDLER
S82/584

ltem| Part No. |Qty. Description Of Part

1 | 7738-4376 | 1| PUMP DRIVE GEAR

2 | 9020-1157 | 2 | BEARING

3 | 7738-4160 | 1{ 0" RING

4 |7738-4378 { 1| PUMP DRIVE ADAPTER

5 | 7738-4070 | 2 | CAPSCREW

6 | 9020-1158 | 1| RETAINING RING

7 | 9020-1160 | 1| “0* RING

8 | 9020-1148 | 1| ADAPTER

PUMP DRIVE
FUNK TRANSMISSION
Revised 2-87

6-9



GRADALL
MATERIAL HANDLER
S552/354

TORQUE CONVERTER

FUNK TRANSMISSION
Revised 2-87

liem| Part No. |Qty. Description Of Part
9020-1107 TORQUE CONVERTER
1 | 9020-1457 | 16 | LOCKNUT
2 | 9020-1122 | 1| FRONT COVER
3 | 9020-1453 | 1| BEARING
4 | 9020-1123 | 1| FRONT COVER "0" RING
5 | 9020-1454 | 1| WASHER
6 | 9020-1459 | 2| THRUST BEARING
7 | 9020-1120 | 1| TURBINE
8 | 9020-1118 | 2| SNAP RING
9 | 9020-1848 | 1| FRONT CLUTCH RETAINER
10 | 9020-1116 | 1| INNER RACE
11 | 9020-1446 | 1| CLUTCH
12 | 7738-4048 | 1| KEY
13 { 9020-1114 | 1| OUTER RACE
14 | 9020-1447 | 1{ REAR CLUTCH RETAINER
15 | 9020-1113 { 1| STATOR
16 | 9020-1842 | 1] PILOT BEARING
17 | 9020-1437 | 1| IMPELLER HUB
18 { 9021-4001 | 1| "0° RING
19 | 7738-4052 | 1| IMPELLER
20 | 9020-1456 | 16 | CAPSCREW
21 | 7738-4056 | 1| SEAL
22 | 9020-1440 | 12 | DYNASEAL WASHER
23 | 7738-4054 | 12 | CAPSCREW

6-10A



INTENTIONALLY LEFT BLANK

ssr/854 LOED HANDLER



GRADALL

MATERIAL HANDLER
S52/654

FIRST STAGE CLUTCH

FUNK TRANSMISSION
Revised 2-87

ltem| Part No. |Qty. Description Of Part
9102-4001 CLUTCH STACK (First stage)
1 | 9020-1498 3| SEAL
2 | 9020-1496 2 | BEARING
3 | 9020-1172 | 2 | RETAINER RING
4 | 9020-1173 | 4 | BEARING
5 | 9020-1497 | 1| GEAR and HUB
6 | 7738-4116 | 2 | SNAP RING
7 | 9020-1176 2 | RETAINER RING
8 | 7738-4117 2 | CLUTCH RETAINER PLATE
9 | 9020-1179 | 22 | SEPARATOR PLATE
10 | 9020-1178 | 22 | CLUTCH PLATE
11 | 9020-1170 | 2 | RETAINER RING
12 | 9101-4009 2 | CLUTCH SPRING RETAINER
13 | 9020-1168 | 2| CLUTCH SPRING
14 | 9020-1167 | 2| "0" RING
15 | 9020-1491 | 2 | CLUTCH PISTON
16 | 9020-1165 2 | SEAL RING
17 | 9020-1490 | 1 | CLUTCH ASSEMBLY
18 | 9920-149% 1 | GEAR and HUB

6-12A



FIRST STAGE CLUTCH
MODEL 552 AND 55& W/ FUNK TRANSMISSIONS

REF. PART NO, DESCRIPTION REQ'D

»
-

-— 9102-4001 CLUTCH STACK, first stage

10 201-178 PLATE, clutch . . .

l 201-099 Sm. . n PO S . @ = . - L - »
2 201-496 BEARING . . + « + + + &« e e+ v on . . . . o
3 20 1-172 RING' retainer. RS } T N . + . +
‘ 20 1-1?3 BBARING P L T T T I ) PO T T S . . . »
5 20 1"497 GEAR and HUB., + + + 4+ I T T T . . @ .
G 201-1?5 RING; Sn&p. P T T S ) . % b o+ s . . . .
? 201-1?6 RING’ retainero . = s . . . v - . - .
§ 201-177 PLATE, clutch retainer. - - . . e .
9 201-179 PLATE, separator. . . . .- 0. .

P L N L T T I S L
.o!oo.‘.t..o.......’
.

-
T T T T I L
[ T T I T T S T L B
e T T I I I . O

P S . I T R T N B

[ S

HHNNNNNNMNNMNH&MNW'

11 201-170 RING, retainer. . . . . . e v e . . .

12 201-494 RETAINER, c¢lutch spring e e s n e . . .

13 201-168 SPRING, clutch. . . . . c v e s . . .

14 201_167 .0“ RING- R T T S T R ] *» 4 &+ = = - » L

15 201-491 PISTON' ClutCh. * = x P L - . . .

16 201"165 RING; Seal. T « % s = m . .

17 201-490 CLUTCH ASSEMBLY FREE T ) P . O T

13 201"'495 GEAR an-d HUB., . « « + = T T T . T R

B L I —

6=12a (Revised 1-84) ss2 /884 LOEDHANDLER



GRADALL

MATERIAL HANDLER
554

ltem| Part No. |Qty. Description Of Part
SECOND STAGE CLUTCH STACK
1 | $020-1498 3 | SEAL
2 |9020-1496 | 1| BEARING
3 | 9020-1172 | 1| RETAINER RING
4 |9020-1173 | 2| BEARING
5 | 9020-1497 | 1| GEAR and HUB
6 | 7738-4116 | 2| SNAP RING
7 {9020-1176 | 1 | SNAP RING
8 | 7738-4117 | 2 | CLUTCH RETAINER PLATE
9 | 9020-1179 | 22 | SEPARATOR PLATE
10 | 9020-1178 | 22 | CLUTCH PLATE
11 | 9020-1170 | 4 | RETAINER RING
12 | 9101-4009 | 2 | CLUTCK SPRING RETAINER
13 | 9020-1168 | 2 | CLUTCH SPRING
14 | 9020-1167 2| "0" RING
15 | 9020-1491 | 2 | CLUTCH PISTON
16 |9020-1165 | 2 | SEAL RING
17 |9020-1499 | 1 | CLUTCH ASSEMBLY
18 | 9020-1185 2 | BEARING
19 |9020-1186 | 2 | RETAINER RING
20 | 9020-1500 1 | GEAR and RUB
21 19020-1501 1 | BEARING

SECOND STAGE CLUTCH

FUNK TRANSMISSION
Revised 2-87



GRADALL

MATERIAL HANDLER
S52/554

THIRD STAGE CLUTCH
FUNK TRANSMISSION
Revised 2-87

ltem{ Part No. |Qfy. Description Of Part
9040-1479 3RO STAGE CLUTCH {554 3 speed)
9040-1480 3RD STAGE CLUTCH & OUTPUT
(552 3 speed)
1 | 9020-1498 | 3| SEAL
2 | 9020-1496 | 1 | BEARING (554 only)
9040-1481 | 1 | BEARING (552 only)
3 | 9020-1172 | 1| RETAINER
4 | 9020-1173 | 2 | BEARING
5 | 9020-1176 | 1 | RETAINER
6 | 9040-1482 | 1 | GEAR and HUB
7 | 7738-4116 | 1 | SNAP RING
8 | 7738-4117 | 1 | CLUTCH RETAINER PLATE
9 | 9020-1179 | 8 | SEPARATOR PLATE
10 | 9020-1178 | 8 | CLUTCH PLATE
11 |9020-1170 | 1 | RETAINER
12 [9101-4009 | 1 | CLUTCH SPRING RETAINER
13 |9020-1168 | 1 | CLUTCH SPRING
14 | 9020-1167 | 1 | *0" RING
15 |9040-1483 | 1 | CLUTCH PISTON
16 |9020-1165 | 1 | SEAL
17 |9040-1484 | 1 | CLUTCH ASSEMBLY (554 only)
9040-1485 | 1 | CLUTCH ASSEMBLY (552 only)
18 |9020-1193 | 1 | GEAR
19 |9020-1501 § 1 | BEARING (554 only)
9040-1486 | 1 { BEARING {552 only)

6-14A



GRADALL

MATERIAL HANDLER
SS2/584

THIRD STAGE CLUTCH
FUNK TRANSMISSION
Revised 2-87

ltem| Part No. |Qiy. Description Of Part
9040-1471 3RD STAGE CLUTCH STACK
{554 4 speed transmission)
9020-1534 3RD STAGE & QUTPUT CLUTCH STACK
{552 4 speed {ransmission)
1 | 9020-1498 3| SEAL
2 | 9020-1496 1 | BEARING (554 only)
9101-4010 1 | BEARING {552 only)
3 | 9020-1172 1 | RETAINER RING
4 | 9020-1173 2 | BEARING
5 | 9020-1505 1 | GEAR and HUB
6 | 7738-4116 2 | SNAP RING
7 ] 9020-1176 2 | RETAINER
8 | 7738-4117 2 | CLUTCH RETAINER PLATE
9 | 9020-1179 19 | SEPARATGR PLATE
10 | 9020-1178 19 | CLUTCH PLATE
11 | 9020-1170 4 | RETAINER
12 | 9101-4G09 2 | CLUTCH SPRING RETAINER
13 | 9020-1168 2 { CLUTCH SPRING
14 | 9020-1167 21 "0" RING
15 | 9020-1506 1| CLUTCH PISTON
16 | 9020-1165 2 | SEAL
17 | 9040-1473 1 | CLUTCH ASSEMBLY (554 4 speed}
9020-1502 1 | CLUTCH ASSEMBLY (552 4 speed)
18 | 9020-1491 1 | CLUTCH PISTON
19 | 9020-1503 2 | BEARING
20 | 9020-1504 1 | GEAR and Hus
21 | 9020-1193 1| GEAR
22 | 9020-1501 1 | BEARING (554 4 speed)
9020-1188 1 | BEARING (552 4 speed)

6-15



GRADALL

MATERIAL HANDLER
504

item| Port No. |Qty. Description Of Part
9040-1475 OUTPUT GROUP
1 | 9040-1476 | 2| CuP BEARING
2 | 9040-1477 | 2| CONE BEARING
3 | 9040-1478 | 1| OUTPUT SHAFT
4 | 9020-1193 | 1| GEAR

QUTPUT GROUP
FUNK TRANSMISSION

Revised 2-87



GRADALL

MATERIAL HANDLER

YOKE and FLANGE
FUNK TRANSMISSION
Revised 2-87

NQTE

ITEM "1" USED FDR FRONT AND REAR YOKE ON ALL MQODEL 554 EQUIPPED
W/S0OMA AXLES, REAR YOKE ONLY ON MODEL 554 EQUIPPED W/RDCKWELL
AXLES.
ITEM *2¢

USED FOR FRONT FLANGE QNLY ON ALL MODEL 552 AND MDDEL

554 EQUIPPED W/ROCKWELL AXLES.

ltem| Part No. |Qty. Description Of Part

1 | o020-1289 | 1| voke

2 | 9020-1295 | 1 | YOKE and FLANGE

3 | 9026-1290 | 1| 0" RING '

4 | 9040-1489 | 1 | RETAINER PLATE

5 | 9040-1490 | 1 | CAPSCREW

6 | 9020-1291 | 2 | RETAINER PLATE

7 | 9020-1292 | 2 | CAPSCREW




GRADALL

MATERIAL HANDLER

5854

ftem| Part No. [Qty. Description Of Part
9020-1206 SUMP TUBE ASSEMBLY
1 {9020-1213 | 6 | CAPSCREW
2 [ 9020-1214 | 6| LOCKWASHER
3 | 9020-1210 | 1| cover
4 | 9020-1211 | 1| GASKET
5 | 9020-1209 | 1| ELEMENT
6 | 9020-1207 | 1| OIL STRAINER
7 | 9620-1208 | 1| “0" RING
8 | 9020-1140 | 1| LOCKMASHER
9 | 9020-1212 | 1| CAPSCREW

SUMP TUBE
Revised 2-~-87



SUMP TUBE

MODEL 554 W/ S/N 342 AND UP, AND ALL MODEL 552 W/ FUNK TRANSMISSIONS

KEY:
A - 401-430 SUMP TUBE & OIL STRAINER ASSEMBLY - Model 554 S/N 342 § up
B .= 201=535 SUMP TUBE & OIL STRAINER ASSEMBLY - Model 552 .
REQ'D
REF, PART NO, DESCRIPTION A B
1 201-212 BOLT . +« & ¢ o + & o & L I T T T T Y I 1 1
:2 201-1‘0 wASHER‘ IOCk L T T L T T T S T T T S S T T S 1 1 1
_3 201-213 BOLT . & « % o 5 v « 5 5 & o s & L T L T T T T 6 6
‘ 201“214 WASHER. IOCk O T T T T T 6 6
5 401-431 COVER ASSEMBLY . 4 4+ » o ¢ o ¢ ¢ s o o & a4 1 l .« 0 1l 1
6 201-211 GASKET . 4 o o 5 4 o 2 o o o 2 2 o o & s & L B I 1 , 1
7 - 201-462 SCREEN ¢ « o 2 & 2 o o o o 2 4 0 o 4 « +°8 [ L R 1 1
‘51 401-‘29 TUBE, ’ump I T T T T e . o 1 -
201-461 ng‘ ,mp - L) - - - L] - - - L[ ] - L[ ] - L] - - L .‘ - » + - 1 )
9 ’ 201-200 .O' RING L I O L I R L N A I L T R I R I e 1 1 \
*
. I ]

seg/sE4 LOEDHANDLER

(Rovised 3-84) 6-19.1a



CASE ond CONVERTER HOUSINGS
MODEL 552 W/ CLARK TRANSMISSIONS

s582/554 LOED HANDLER

6=16,



GRADALL

' MATERIAL HANDLER
SS2

CASE and CONVERTER HOUSINGS

ltem| Part No. |Qty. Description Of Part
1 | 9020-4798 1t REAR COVER and PLUG ASSY
2 | 8820-1053 9 | HEX HD CAPSCREW, 7/16-14 x 1 3/4
Gr 5
9002-8636 9 | LOCKWASHER, 7/16
3 | 8820-1051 & | HEX HD CAPSCREW, 7/16-14 x 1 1/4
Gr 5
9002-8636 6 | LOCKWASHER, 7/16
4 | 8871-1284 3 | HEX SCKT. PIPE PLUG, 3/4
5 | 9020-4802 1 | GASKET, (cover to case)
6 | 9020-4817 1 | TRANSMISSION CASE ASSEMBLY
(incTudes items 7 thru 16)
7 | 7710-4109 1 | TUBE SLEEVE
8 | 9020-4804 1| CLUTCH LUBE TUBE
g | 9020-4806 2 | OIL BAFFLE SEAL
10 | 9020-4807 1 | 0iL BAFFLE
11 | 88559-1023 1 "0" RING
12 | %020-4809 1| SUCTION TUBE ASSEMBLY
13 | 9020-4810 11 TUBE SLEEVE
14 | 8820-1017 2 | HMEX HD CAPSCREW, 5/16-18x5/8
Gr 5
8855-1010 2 | LOCKWASHER, 5/16
15 | 7710-4109 1 | TUBE SLEEVE
16 | 7710-4110 1 | TUBE {low speed clutch)
17 | 8859-1016 3 "0" RING
18 | 7710-4098 1 | GASKET
19 | 7710-4113 3 | DOWEL PIN
20 | 8859-1011 2 Q" RING
21 | 8871-1281 3 | HEX SCKT. PIPE PLUG, 1/4"
22 | 8871-1282 1 | HEX SCKT. PIPE PLUG, 3/8
23 | 7710-4119 1| MAGNETIC DRAIN PLUG
24 | 7710-4271 1 | CONTROL VALVE {552 pg. 6-32)
9020-4954 1 | CONTROL VALVE (554 pg. 6-32)
25 | 8820-1046 9 | HEX HD CAPSCREW, 3/8-16 x 3 3/4
Gr 5
8855-1011 9t LOCKWASHER, 3/8
26 | 7710-4283 1| GASKET
27 | 7710-4284 2 1 DETENT BALL
28 | 9020-4792 2 | DETENT SPRING
29 | 9020-4795 1 | COMVERTER HQUSING
30 | 9020-4794 1| ATR BREATHER
31 | 8002-7267 2 1 PIPE PLUG, 1/2" x 14 NPTF
32 | 9020-4796 1 | CONVERTER HQUSING SLEEVE
33 | 8820-1051 16 | HEX HD CAPSCREMW, 7/16-14 x 1 1/4
Gr 5
3002-8636 16 | LOCKWASHER, 7/16
34 | 9020-4799 1| SCREEN GASKET
35 | 9020-4800 1 | SCREEN ASSEMBLY
36 | 9020-4823 1| DIPSTICK TUBE ASSEMBLY
37 t 9020-4824 1| DIPSTICK

CLARK TRANSMISSION
Revised 2-87

NOTE: CONVERTER HOUSING PARTS SHOWN
HERE ARE ALSO USED ON ALL MODEL
554 W/ CLARK TRANSMISSIONS.

6-19.3



MA

RADAL

‘L.
DLER

1AL HANI
2.1

ltem| Port No. |Qty. Description Of Part
1 | 7710-4098 1] GASKET (hsg. to case)
2 | 9020-4808 1| CASE ASSEMBLY {consists of
items 3 thru 10)
3 | 7710-4109 4 | TUBE SLEEVE
4 § 7710-4110 1 LOM CLUTCH PRESSURE TUBE
5 | 7710-4107 1| TUBE SLEEVE
6 § 7710-4100 1| 3RD SPEED TUBE
7 | 8859-1023 1 "0" RING (suction line)
8 | 8820-1017 1 | HEX HD CAPSCREW 5/16-18x5/8
Gr 5
8855-1010 1 | LOCKWASHER, 5/16
9 | 7710-4104 1 SUCTION TUBE
10 | 7710-4101 1 | CLUTCH LUBE TUBE
11 | B85%-1016 4 "0" RING
12 | 7710-4108 1 3RD SPEED FRESSURE PLUG
13 | 7710-4113 1 | DOMWEL PIN
14 | 8859-1023 1 "G" RING
15 | 8859-1011 1 "0" RING
16 | 8871-1281 1 HEX SCKT. PIPE PLUG, 1/4
17 | 7710-4114 1 | GASKET {rear cover to case)
18 | 7710-4113 2 | DOWEL PIN
1% | 8820-1052 20 | HEX HD CAPSCREW 7/16-14x1 1/2
Gr 5
9002-8636 20 | LOCKWASHER
20 | 7710-4115 1 | REAR COVER (includes item 21)
21 | 8871-1234 1 | HEX SCKT PIPE PLUG, 3/4

CASE GROUP
CLARK TRANSMISSION
Ravised 2-87

6-19.4



GRADALL

MATERIAL HANDLER
SS54a

ltem| Part No. |Qfy. Description Of Part

22 | s871-1281 1 | HEX SCKT. PIPE PLUG, 1/4"

23 | 7710-4119 1 | MAGNETC DRAIN PLUG

24 | 8871-1284 1 | HEX SCKT. PIPE PLUG, 3/4"

25 | 9020-4816 1 | OIL BAFFLE

26 | 9020-5051 1 | SUCTION TUBE CLIP

27 | 8820-1048 1 gsx HO CAPSCREW, 7/16-14x3/4 Gr
9002-8636 1 | LOCKWASHER

28 | 7710-4098 1 | DIPSTICK TUBE

29 | 7710-4004 1 | oIPSTICK

NOTE: FOR CONVERTER HOUSING PARTS
SEE CASE AND CONVERTER HOUSINGS
FOR ALL MODEL 552 WITH CLARK
TRANSMISSIONS.

CASE GROUP
CLARK TRANSMISSION
Revised 2-287

6-19.5



GRADALL FLEX PLATE and TORQUE CONVERTER

MATERIAL HANDLER

L1+ ¥/ 1.7} CLARK TRANSMISSION
Revised 2-87

]
Vo e - —

L g
—

ltem| Part No. |Qty. Description Of Part

1 |8820-1033 10 | HEX HD CAPSCREW, 3/8-16x3/4 Gr 5
8855-1011 10 ] LOCKWASHER, 3/8

2 | 9020-4785 1 i DRIVE PLATE BACKING RING
3 | 7710-4043 2 | DRIVE PLATE

4 |9020-4783 DRIVE PLATE ASSEMBLY

5 |{9020-4782 BORE PLUG RETAINING RING
6 | 7710-4040 BORE PLUG

7 | 7710-4039 “Q" RING

8 | 9020-4773 TURBINE RETAINING RING

9 | 9020-4779 IMPELLER COVER

10 | 7710-4037 "0" RING

11 | 7710-4036 BEARING RETAINING WASHER

12 | 7710-4035
13 | 7710-4034
14 | 9020-4774
15 1 9020-4773
16 | 7710-4046

17 §7710-4031
18 | 9020-4770
19 | 8307-4013
20 | 8820-1532
21 | 7710-4027
22 | 7710-4026
23 | 7710-4012
24 | 9020-4764
25 | 7710-4014
Z6 | 9020-4756
27 | 9020-4755
28 | 9020-4795
29 | 9020-4754
30 | 9020-4753

TURBINE HUB BEARING

BEARING LOCATING RING

TURB INE

TURBINE RETAINING RING

BOLT (impeller to cover)
LOCKWASHER

RETAINING RING

REACTION MEMBER

SPACER (impeller to hub bearing)
HEX HD CAPSCREW, 3/8-24x3/4 Gr 5
LOCK TAB (item 20 to impeller)
IMPELLER

0" RING

IMPELLER HMUB GEAR

IMPELLER GEAR BEARING

OIL BAFFLE ASSEMBLY

0IL SEAL

CONVERTER HOUSING

PUMP MOUNTING STUD

PUMP MOUNTING STUD

PO Pa
Ll el o e e el g s e il L el s Ll el T iy wryan

6-19.6



GRADALL

MATERIAL HANDLER
SS2/684

TORQUE CONVERTER ATTACHING PARTS
CLARK TRANSMISSION

J'

\
,“_u \ \
@’TJ %?1

n i :3 15 13 wIGJ

ltem| Part No. |Qty. Description Of Port
1 | 9020-4795 1 | CONVERTER HOUSING
2 | 8820-1036 | AR HE; HD CAPSCREW, 3/8-16X1-1/4,
G
8855-1011 | AR | LOCKWASHER, 3/8
3 | 9020-4733 | AR | BEARING LOCATING RING
4 | 9020-4734 | AR | PUMP DRIVE BEARING SUPPORT
5 | 9020-4735 1 | BEARING RETAINING RING
6 | 9020-4793 1 | PUMP DRIVE GEAR BEARING
7 | 9020-4737 1 | PUMP DRIVE GEAR
8 | 9020-4730 1 | GASKET
9 | 7710-4048 1 | 0-RING
10 | 9020-4731 1 { CHARGE PUMP ASSY
11 | 9002-8636 | AR | LOCKNASHER
12 | 5002-8641 1 2§§ HD CAPSCREW, 7/16-14X4-1/2,
13 | 8820-1062 2 | HEX HD CAPSCREW, 7/16-14X4,
GRS
14 | 8850-1307 2 | HEX WUT, 7/16-20
15 | 9020-4732 1 | FILTER
16 | 7710-4181 2 | BEARING RETAINING RING
17 | 9020-4740 i | IDLER GEAR (pump drive)
18 | 9020-4741 1 | IDLER STUB SHAFT BEARING
19 | 9020-4738 1 | IDLER GEAR SHAFT
20 | 9020-5047 1 | LOCK BALL
21 | 7710-4015 1 | PISTON RING
22 | 7710-4016 1 | PISTON RING EXPANDER SPRING
23 | 9020-4750 1 | STATOR SUPPORT
24 | 9020-4749 1 | SNAP RING
25 | 9020-4748 1 | PISTON RING
26 | 7710-4164 1 | BEARING RETAINING RING
21 | 7710-4197 1 | BEARING LOCATING WASHER
28 | 9020-4745 1 | TURBINE SHAFT BEARING
29 | 9020-4744 1 | TURBINE SHAFT & DISC HUB ASSY
30 { 8820-1051 16 | HEX HD CAPSCREW, 7/16-14X1-1/4,
GRS
31 | 9002-8636 16 | LOCKWASHER, 7/16
32 | 7710-4253 1 ] IDLER SHAFT PIN
33 | 9020-4760 1 | REVERSE IDLER SHAFT
34 | 8820-1035 6 | HEX MD CAPSCREW, 3/8-16X1, GRS
8855-1011 6 | LOCKWASHER, 3/8
35 | 9020-4758 1 | BEARING ASSY (reverse idler
gear, includes item 36)
36 | 9020-4757 1 { REVERSE IDLER GEAR
37 | 7710-4257 1 | BEARING RETAINING PLATE
38 | 7710-4258 1 | LOCKPLATE
39 ) 8820-1057 3 HEé HO CAPSCREW, 7/16-14X2-3/4,
GR
40 | 9020-4787 1 | BEARING RETAINING RING
41 | 9020-4788 1 | AUXILIARY PUMP GEAR BEARING
42 | 9020-4790 1 | AUXILIARY PUMP DRIVE GEAR

20

V'

jL““‘—J!

Hevised 10-92

6-19.7



GRADALL

MATERIAL HANDLER
562

REVERSE & 2nd and LOW CLUTCH & GEAR GROUP

CLARK TRANSMISSION
Revised 2-87

ltem| Part No. |Qiy. Description Of Part
1 | 9020-4817 1 | TRANSMISSION CASE ASSEMBLY
2 | 7710-4208 5 PISTON RETURN SPRING (Belleville)
3 | 7710-4208 1 RETURN SPRING SPACER
4 | 9020-4944 1 REVERSE, 2ND SHAFT, DRUM &
PLUG ASSY. {see page 6-7)
& | 7710-4187 1 PISTON RETURN SPRING
6 | 7710-4186 2 } SPRING RETAINER
7 | 7710-418% 4 SNAP RING
g | 7710-4231 1 | REVERSE & 2ND SHAFT BEARING
9 | 7710-4184 2 | RETAINING RING
10 | 9020-4855 1 | 2ND CLUTCH DISC HUB
11 7710-4219 3 | PISTON RING {reverse & Znd
shaft piston)
12 | 7710-4220 1 RETAINING RING
13 |7710-4221 1 | SNAP RING
14 | 9020-4834 1 i BEARING (reverse & 2nd
shaft}
15 | 9020-4893 1 | CLUTCH DRIVEN GEAR BEARING
16 | 7710-4224 1 | RETAINING RING
17 | 7710-4225 i SPACER
18 | 7710-4226 1 § REVERSE CLUTCH GEAR
& HUB ASSEMBLY
19 | 7710-4224 1 RETAINING RING
20 | 9020-4899 1 | CLUTCH DRIVEN GEAR BEARING
21 | 7710-4206 1 | SNAP RING
22 | 9020-4865% 1 | LOW SPEED SHAFT BEARING (front)
23 | 9020-4869 1 SPACER
24 | 9020-4871 1 | LOW SPEED GEAR BEARING
25 | 9020-4739 2 | LOCATING RING
26 | 9020-4872 1 SPACER
27 | 9020-4874 1 | LOW GEAR & HUB ASSY.
28 | 9020-4871 1 | LOW SPEED GEAR BEARING
29 | 9020-4935 1 | LOW CLUTCH DRUM & BLEED
VALVE ASSY. (see page 6-7)
30 | 9020-4858 4 | OUTPUT BEARING CAP STUD (rear)
31 | 9020-4856 4 | BEARING CAP STUD

6-19.8



GRADALL

MATERIAL HANDLER
S8

FORWARD, QUTPUT & 3rd CLUTCH & GEAR GROUP

ltem| Part No. |Qty. Description Of Part
1 | 9020-4817 1 | TRANSMISSION CASE ASSEMBLY
2 | 9020-4866 1 | 3RD GEAR & HUB ASSEMBLY
3 | 9020-4864 1 | RETAINING RING
4 | 9020-4862 1 | PILOT BEARING
5 | 7710-4185 1 | SNAP RING
6 | 7710-4186 1 | SPRING RETAINER
7 | 9020-4849 1 | PISTON RETURN SPRING
g | 7710-4198 1 | PISTON RING
9 | 9020-4942 1 | OUTPUT SHAFT & 3RD CLUTCH ASSY
10 | 7710-4205 1 | SHAFT PILOT BEARING (fwd.)
11 | 7710-4206 1 | SNAP RING
12 | 7710-4207 5 | PISTON RETURN SPRING (Bellaville)
13 | 7710-4208 1 | spacer
14 | 9020-4939 1 | FOWARD SHAFT DRUM & PLUG
ASSY.
15 | 7710-4211 4 { PISTON RING
16 | 9020-4880 1 | RETAINER RING
17 | 7710-4213 1 | PISTON RING SLEEVE
18 | 7710-4214 1 | ROLL PIN
19 | 9020-4874 1 | FORWARD SHAFT BEARING (rear}
20 | 9020-4798 1 | COVER & PLUG ASSY. {rear)
21 | 9020-43829 1 { OUTPUT SHAFT BEARING (rear)
22 | 9020-4831 1 | OIL SEAL (rear bearing cap)
23 { 9002-8643 4 | HEX NUT, 7/16 NF
9002-8636 4 | LOCKWASHER, 7/16
24 [7710-4178 1 | CAP
25 | 9002-8644 4 | HEX NUT, 7/16 NF
9002-8637 4 | LOCKWASHER, 9/16
26 | 9020-63%96 1 | QUTPUT FLANGE
27 | 8859-1025 1 | "0" RING
28 |7710-4088 1 ! FLANGE WASHER
29 | 9020-4840 1 | FLANGE NUT
30 | 9020-4842 1 | LOW SPEED SHAFT BEARING (rear)
31 | 7710-4197 1 | REAR BRG. SUPPORT WASHER
32 | 7710-4184 1 | RETAINING RING
33 | 9002-3247 1 | “0" RING
34 | 8859-1008 1 { "0" RING
35 19020-4851 1 | REAR BEARING CAP & PLUG
ASSEMBLY
36 77710-4201 1 | PIPE PLUG
37 | %002-3241 AR | "O" RING
38 | 9020-4901 AR | FLANGE SPACER
39 | 8859-1013 AR | 0" RING

CLARK THANSMISSION
Revised 2-87

6-19.9



CLARK TRANSMISSION

CLUTCH and GEAR GROUP

GRADALL
MATERIAL HANDLER
334

Revised 2-87

L]

6-19.10



GRADALL

MATERIAL HANDLER

CLUTCH and GEAR GROUP
CLARK TRANSMISSION

s8a Revised 2-87
ltem| Part No. |Qiy. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 7710-4219 3 | PISTON RING (reverse and 43 | 7710-4236 1 | LOCATING RING {3rd clutch
2nd shaft) shaft front bgaring)
2 1 7710-4220 1 [ RETAINING RING {frt. bearing) 44 [7710-4180 1 { 3RD CLUTCH SHAFT
3 | 7710-4221 1 SNAP RING (frt. bearing) FRONT BEARING
4 [ 9020-4834 1 | FRONT BEARING {reverse & 2nd 45 | 7710-4235 1 | RETAINING RING (3rd clutch
shaft} shaft front bearing}
5 | 9020-4893 1 CLUTCH DRIVEN GEAR BRG. 46 7710-4219 1 PISTON RING (3rd clutch shaft)
& {9020-4836 1 | BEARING RETAINING RING 47 17710-42248 1 { PISTON RING OUTER RACE
7 [ 7710-4225 1 | BEARING SPACER 48 | 7710-4233 1 | OUTER RACE ROLL PIN
8 | 9020-4838 1 | REVERSE CLUTCH GEAR and 49 | 9020-7708 1 IDLER SHAFT and GEAR
HUB ASSEMBLY 50 | 9020-4898 3 | FWD. SHAFT PISTON RING
9 | 7710-4224 1 | BEARING RETAINING RING 51 | 9020-4880 1 | RETAINER RING (piston ring
10 | 9620-4899 1 | CLUTCH DRIVEN GEAR BRG. sleeve)
11 { 7710-4206 2 | SNAP RING (spring retainer) 52 {7710-4213 1 | PISTON RING SLEEVE
12 | 9020-4886 10 | PISTON RETURN SPRING §3 |7710-4214 1 { SLEEVE ROLL PIN
13 [ 7710-4208 2 | SPRING SPACER 54 |9020-4874 1 | FWD. SHAFT REAR BEARING
14 | 9020-4944 1 | REVERSE & 2ND DRUM and 55 | 9020-4842 1 | LOW SPEED SHAFT REAR BEARING
PLUG ASSEMBLY 56 | 7710-4197 1 | REAR BEARING SUPPORT WASKER
15 | 9020-4849 3 | PISTON RETURK SPRING 57 | 9020-4861 1 | LOW SHAFT PISTON RING
16 | 2020-4850 3 | SPRING RETAINER 58 | 9002-3247 1| "0D" RING
17 {7710-4185 3 | SHAP RING 59 | 9020-4856 8 | BEARING CAP STUD
18 | 7710-4231 2 | BEARING (reverse & 2nd shaft
(rear) and 3rd clutch shaft
pilot)
19 3 7710-4184 1 | SNAP RING {2nd clutch disc hub)
20 [ 9020-48585 1 | 28D CLUTCH DISC HuB
21 | 7710-4218 1 | BORE PLUG
22 | 7710-4217 1 | SHAP RING (gear retaining)
23 | 7710-4216 1 | FORWARD SHAFT GEAR
24 | 9020-493¢9 1 | FORWARD SHAFT, DRUM
and PLUG ASSEMBLY
25 | 7710-4208 1 | FWD. SKAFT PILOT BEARING
26 | 9020-4865 2 | BEARING {low speed clutch(front)
& output shaft?
27 | 9020-4867 1 | FRONT BEARING SPACER
28 | 7710-4180 1 | LOW SPEED GEAR BEARING
2% | 7710-4181 1 | BEARING LOCATING RING
30 )7710-4182 1 GEAR SPACER
31 7710-4215 1 | LOW SHAFT GEAR & HUB ASSY.
32 |7710-4181 1 | BEARING LOCATING RING (Tow speed)
33 |7710-4180 1 | LOW SPEED GEAR BEARING
34 |7710-4184 2 | RETAINING RING
3% |9020-4935 1 | LOW CLUTCH DRUM and
BLEED VALVE ASSEMBLY
36 |9020-4875 1 | BEARING LOCATING RING
37 | 7710-4242 1 | BEARING (3rd clutch disc hub)
38 |9020-4879 1 | BEARING LOCATING RING
38 |7710-4230 1 | BEARING CARRIER LOCATING RING
40 [7710-4239 1 { BEARING CARRIER
41 7710-4238 1 3RD CLUTCH DISC Hug
42 7710-4237 1 3RD CLUTCH SHAFT, DRUM & HUB &
PLUG ASSEMBLY

6-19.1




GRADALL

MATERIAL HANDLER
SS54

CLUTCH and GEAR GROUP

ltem| Part No. |Qty. Description Of Part

60 | 7710-4200 1 | BEARING CAP

61 | 9002-8636 2 | LOCKWASHER

9002-8643 8| NUT

62 { 9020-4873 1 | BEARING RETAINING RING

63 { 7710-4201 1 | BEARING CAP PLUG

64 | 8859-1008 1| "0" RING

65 { 7710-4249 1 | IDLER SHAFT REAR BRG. CAP

66 | 9002-3252 1] "0" RIKG

67 | 7710-4247 1 | RETAINING RING {idler
shaft rear bearing)

68 | 7710-4246 1 | BEARING SUPPORT WASHER

6% | 7710-4245 1 | IDLER SHAFT REAR BEARING

70 | 9020-4858 41 STUD

71 | 9002-8637 4 | LOCKMASHER

72 | 9002-8644 4 | NUT

73 | 7710-4135 2 | FLANGE NUT

74 | 7710-4136 2 | FLANGE WASHER

75 | 885%9-1028 2 | "0" RING

76 | 9020-4909 2 | OUTPUT FLANGE

77 | 7710-4176 1 | BEARING TO FLANGE SPACER

78 | 1710-4175 1 | OIL SEAL {rear bearing cap)

79 | 7710-4174 1 | OUTPUT SHAFT REAR BEARING

80 | 7710-4159 2 | THRUST WASHER

81 | 7710-4188 i | HIGH RANGE GEAR

82 | 7710-4161 4 | BEARING {2 high & 2 low)

83 | 9020-4915 1 | QUTPUT SHAFT

84 17710-4169 1 | HIGH & LOW SHIFT RAIL

as | 7710-4170 1 | SHIFT FORK

86 | 7710-4163 1 | RANGE SHIFT Hus

a7 | 8859-1025 1] "0" RING

88 | 7710-4162 1 | BEARING SPACER

89 | 9020-4922 1 | MESH LOCK SPRING

90 | 7710-4148 1 | MESH LOCK BALL

91 | 9002-7265 1 | HOWSING DETENT PLUG

92 |7710-4146 1 | SHIFT RAIL OIL SEAL

93 | 8850-1306 2 | HOUSING STUD MUT

94 | 8855-1011 2 | LOCKWASHER, 3/8

95 | 9020-4924 1 | HIGH & LOW SHIFT
RAIL SUPPORT

9 | 9020-4925 2 | STWD

97 | 7710-4139 1 | OIL SEAL

98 |7710-4178 1 | BEARING CAP

99 | 8859-1013 1 “0" RING

100 | 9002-3241 1 | "0" RING

101 | 7710-415% 1 | LOW RANGE GEAR

CLARK TRANSMISSION
Revised 2-87

6-19,12



GRADALL LOW, FORWARD, 3rd, REVERSE & 2nd CLUTCH
ma S52/8584 CLARK TRANSMISSION
Revissd 2-87

18000 SERIES 3 SPEED
CLUTCH ASSEMBLY

REVERSE

ltem| Part No. |Qiy. Description Of Part
1 | 7710-4188 5§ | SHAP RING
2 7710-4189 & | CLUTCH DISC BACKING PLATE
3 7710-4190 1 IKKER CLUTCH DISC (low)
9020-4937 3| IMNER CLUTCH DISC (forward
3rd, reverse, & 2nd)
4 { 7710-4191 § | QUTER CLUTCH DISC
5 { 7710-4192 1| CLUTCH PISTON (Jow}
9020-4938 2| CLUTCH PISTON (forward and
reverse & 2nd}
9020-4941 1| CLUTCH PISTON (3rd}
6 { 7710-4193 5 | QUTER CLUTCH PISTON RING
7 | 7710-4194 5 INNER CLUTCH PISTON SEAL
8 | 9020-4935 1| LOW CLUTCH, SHAFT DRUM &
BLEED VALVE ASSY. (552}
7710-4195 1| LOW CLUTCH, SHAFT DRUM &

BLEED VALVE ASSY. (554)
9020-4939 1 | FORWARD SHAFT, DRUM & PLUG
ASSEMBLY (552)

7710-4210 1 | FORWARD SHAFT, DRUM & PLUG
ASSEMBLY (554)

9020-4942 1 | QUTPUT &% 3RD CLUTCH SHAFT,
DRUM & PLUG ASSY. (552)
7710-4237 11 3RD CLUTCH SHAFT, DRUM & PLUG
ASSEMBLY (554)

CLUTCH PISTON ASSEMBLY
INKER CLUTCH DISC

9 | 9020-4941
10 | 9020-4937

—

6-19.13



GRADALL
MATERIAL HANDLER
SS2/884

CONTROL VALVE
All Clark Transmissions
Revised 7-88

NOTE: FIELD SERVICE QF ITEW 19

REGUIRES REMOVAL &
REPLALCEMENT OF STUDS WITM

2 B998-1036 PAN HEAD
SCREWS.

ltem| Part No. |Qty. Description Of Part
7710-4271 CONTROL VALVE (552)(includes all
items except 4 thru 11)
9020-4954 CONTROL VALVE {554)}(includes all
items except item 1)
1| 8866-2176 | 1 HEX HD PLUG (includes o ring}
8859-1206 | 1 ¢ RING
2 | 7710-4281 1 VALVE SPOOL
3| 7710-4282 1 1 SPRING
4 | 9020-4956 | 1 HYDRAULIC ACTUATOR (consists of
. items 4 thru 11)
§ | “9020-4958 | 1 BAND SEAL
6 | 8859-1013 1 0 RING
7 a020-4961 1 SPRING
B | 9020-4963 { 1 SPRING RETAINER PIN
9 | 9020-4965 1 PISTON SEAL
10 | 9020-4967 1 INCHING PISTON
11 9020-4969 1 GLYD RING ASSY
12 | 7710-4272 1 VALVE HOUSING (includes items
17 thru 20)
13 J710-42723 1 SPEED SELECTOR SPOOL (inmcTudes
item 14)
14 | 7710-4274 | 1 PLUG
15 | 7710-4275%( 2 OIL SEAL
16 { 7710-4008 | 3 PIPE PLUG
17 | 7710-4277 | 3 VALVE SPOOL STOP
18 | 7710-4479 1 NEUTRAL SWITCH ACTUATING PIN
19 | 7710-4278 1 NEUTRAL SWITCH
20 | 7710-4276 i FORWARD & REVERSE SPOOL
21 7710-4284 2 DETENT BALL
221 1710-42:5 | 2 DETENT SPRING
23 | 7710-4283 1 GASKET

6-19.14



MODULATOR (CONTROL) VALVE
FOR ALL CLARK ¥TRANSMISSIONS

i

[T=. IO R B PO R |

PART NO. DESCRIPTION REQ'D
204=-990 VALVE, modulator. . . « « « «v = o o o & ¢+ + v « 4« = 1
NS5 e HOUSTING, VAIVE. . -« . ¢ 4 o 4 « 4 o » s v = = « = 1
204-99]1 *» SPRING, accumulator {inner) . . . . . « + « « « 2
204-992 + SPRING, accumulater {outer) . . . . . + + « + « = 2
NSS PVALVE & & 4 6 & s 4+ s s e e a e e e m e e e 2
205=-057 * PLUG, SPOOL SEOP. + v 4 4 o o o o o = = = s+ + &+ = 4
205056 o 2 "0 RING. & v & 2 4 « o = o & 2 & o o o o = + 4
204-822 *» SPRING, regulator . .« .+ « + + o & = « + & + = =« 2
NsSS + SPOOL, regulator. . e e e e e e e e e 2
t illustrated}. . . . 1

204=-820 +* GASKET, valve to hous:.ng {no

sxe /554 LOED HANDLER 6m19.15



WHEELS

NOTE:

A - MOUNT TIRE WITH MIXTURE OF
192 LBS. OF CALCIUM CHLORIDE ¢
39 GAL. OF WATER PER TIRE.
INFLATE TGO 85 PsSI.

m o 0o m

&

m
]

F. PART NO.

1 200-52%

L1=T0E

2 200-561

201-441

3 401-491

201-761
201-766

4 201-676
201-760

201-765
201-675
204-073

5 200-239

201~452

243 LBES.
4“8 GAL.

NOTE + !
8 - MCUNT TIRE WITH MIXTURE OF
OF CALCIUM CHLORIDE &
OF WATER PER TIRE.
INFLATE TO 50 PSI.

WHEEL ASSEMBLY, all model 554
8 x 24 rims (Ncte A}

WHEEL ASSEMBLY, =2ll model 554
1% % 24 rims (Note A)

WHEEL ASSEMBLY, a1l model 554
10 x 24 rims (Note &)

WHEEL ASSEMBLY, all model 554
14 2 25 rims {Note B)

WHEEL ASSEMBLY, all model 554
17.5 x 25 rims (Note B}

DESCRIPTION

BRING, gutter., . . . . ., .
EANG, gutter. . . . . . . . .
RING, gutter -

“on kG, . . WOR=oO7
"0 RING. .
RING, lock.
RING, lock.
RING, lock.
WHEEL . ., .

. -

A h o oA s o 4
L
e e e s e

-
.
.
-

L N ]

B w v s & e 4w

WHEEL . . .
WHEEL . . .
WHEEL ., . . .
WHEEL .

T T T )
e a4 o a o s a

VALVE, air-liguid
VALVE, air-liquid

.
.
-
.
.

before 8/N 402 with
with Rockwell axles
with Soma axles and
with Rockwell axles

with Soma axles and

ko

.
[

LI T T
[
-

.

LI
e 4 a4
=1 =0 =

L
P

e r e e e e e e s e
(IS B B |

A e e e
R

P

and

a

b

P b= A HE =t

nd

LI T R I I B N L =] Qo
=

[ I B IS I | o

LI I L I |

bt

m

L B i N N A R A |

L B |

6-20a

552/884 LOED HANDLER



GRADALL

MATERIAL HANDLER
584

—

DRIVE TRAIN
Wheels & Tires

Starting Serial No. 0111571
Original lssue 8-93

NOTE: DIFFERENTIATION BETWEEN RIGHT & LEFT TIRE
ASSY IS TO MAINTAIN CORRECT TREAD PATTERN.

STANDARD TIRES

FLOTATION TIRES

NGTE: MOUNT TIRE WITH MIXTURE OF NOTE: MOUNT TIRE WITH MIXTURE OF
193 LBS. OF CALCIUM CHLORIDE & 243 LBS. OF CALCIUM CHLORIDE &
39 GAL. OF WATER PER TIRE. 48 GAL. OF WATER PER TIRE.
INFLATE TO 85 P.S.1. INFLATE TO 85 P.5.1,
ltem| Part No. |Qty. Description Of Part ltem| Port No. |Qty. Description Of Part
9102-5078 | Ref| RIGHT WHEEL ASSY {includes 9102-5080 | Ref | RIGHT WHEEL ASSY (includes
all items) all items)
9102-5079 | Ref| LEFT WHEEL ASSY (includes 9102-5081 | Ref | LEFT WHEEL ASSY {includes
all items} all items)
1| 9020-1762 1 | GUTTER RING 1 { 9020-1440 1 | GUTTER RING
2 | 9620-0561 1 | G RING 2 | 9020-1441 1 |0 RING
3| 9020-1761 1 | LOCK RING 3 | 9020-1766 1 [ LOCK RING
4 | 9102-3078 1 | RIM 4 | 9102-3110 1 IRIM
5 | 9020-0339 1 | VALVE (air/liguid) 5 | 9020-1452 1 | VALVE {air/liquid
6 | 9060-08%4 1 | TIRE {not illustrated} 6 | 9060-1439 1 JTIRE (not illustrated)

PCN L-8762 KG

6-20a



WHEELS
ALL MODEL 552

FROMT 5 REAR

KEY:
A = Model 552 with Rockwell axlies
E = Model 552 with Soma axles
REQ'D
REF. PART NO. DESCRIPTION A B
1 200-647 WHEEL, front. . . . . . . . . e e e e e e e e 4 4
2 200-646 SPACER. . . . L -
403-237 SPACER. .+ ¢ v v & 4 v 4 4 v e et e e e e e e e e = 2
3 200-764 e 1 -
203-274 e I
4 027-459 NUT, lud. o v v v v 4 4 4 4 v 4 o o o v 2 o o v o w10 -
027=-951 NUT, lt9: « « v & 4 & & v s o o 4 2 o o o 4 o o « . = 10
5 200-925 VALVE, air {(one per wheel). . . . . . . v v v o + . = -
6 600-514 EXTENSION, valve, . . + & v v v v v v v 4 v s e v . 2 2
7 600-084 WHEEL, TEAX .+ . +t v v v v 4 4 & « 4 o 2 o & o o o+ 2 2

Bs5R2/554 LOED HANDLER 6=-21la



DRIVE SHAFT

31
)

B

Wiy

oo -] th Ut

10

11
12

moo W R
]

800-254
860-497

600-172
300-905
801-209

PART NO.

201-058
2037-585
201-059%
201-061
207~586
201-066
2031-062
207-587
201-064
201-065
201-063
2CG1-400
410-021
201-0659
207-588
207-589
201-058
202=-060
207=-585
201-068
207-590
410-022

DRIVE SHAFT, front, Model 554 before S/N 415

DRIVE SHAFT, Model 552 before S/N 419
DRIVE SHAFT, front, Model 554 S/N 415 thru S/N 56¢%

DRIVE SHAFT, Model 552 S/N 419 and after
DRIVE SHAFT, rear, Model 554

DRIVE SHAFT, Model 554 S/N 575 and after w/ Funk trans.

DRIVE SHAFT, Model 554 S8/N 575 and after w/ Clark trans.

and 552
DESCRIPTION

BEARING and SPIDER ASSEMBLY
BEARING and SPIDER ASSEMELY
FITTING, grease . . . . . .
SLIP YOKE ASSEMBLY. ., ., . .
SLIP YOKE ASSEMBLY (6-6177)
¢ PITTING, grease . . . . .
* YOKE, slip. . . . . .
+ YOKE, slip (6D-6171).
¢ WASHER., . . . + « + .
¢ SEAL, felt. . .
* CaP, stuffing .
TUBE ASSEMEBLY . .
TURE ASSEMBLY . .
TUBE ASSEMBLY . . . ., . .
TUBE ASSEMBLY {42-24310-1).
TUBE ASSEMALY (42-24707-1).
BEARING and SPIDER ASSEMELY
BEARING and SPIDER ASSEMELY
BEARING and SPIDER ASSEMBLY
BOLT., . . . &+ + &« & « + 4« .
BOLT (9366-J) . . . . .+ « .
BOLT. . . v + + & ¢ 4 4+ =

LI T T S

»
.
.

o+ o+
. e e .

.
-
.
-
.

(elld).
(6128} .

L T

LI e A

.
-
-
-
-
-
. .
.

L T T T T

-

(6114)
(6143)
(6128}

L R L T S S T O S

I T T

L e T

P T

LI I T T S R T S T R

nw e s

T T T Y

L T T T T

Y

I I O B |

[ SR el R B e Bl Sl B g

v )

LI - - B B B I B T BSOS N R A B N =

REQ'D
c

N S S B B O B BN T O R ST S BN RN R ]

=}

LI e S el e B e

1 1 @1 Ve =

m

Pl RPN e L

1w rrFt =11

6-22a

552/684 LOED HANDLER



GRADALL
MATERIAL

KG

MANDLER
584

DRIVE TRAIN
(9102-3123) Drive Shaft
Starting Serial No. 0111571

Original lssue 8-93
Revised 12-14-93

ltem| Part No. |Qty. Description Of Part
9102-3123 | Ref| DRIVE SHAFT {includes items
1 thru 10)
1 | 9020-7585 | 2 | BEARING & SPIDER ASSY
2 | 9020-105¢ | 2 | LUBE FITTING
3 [ 9020-7586 | 1 | SLIP YOKE ASSY (includes
items 4, 5, 6, 7 & 8)
4 | 8867-1008 1 | LUBE FITTING - STRAIGHT 1/8
5 | 9020-7587 1 { SLIP YQKE
6 | 9020-1064 2 | WASHER
7 | 9020-1065 | 1 | FELT SEAL
8 | 9020-6544 | 1 | STUFFING caP
9 1 | TuBE AssY
10 | 9020-7590 | 8 { CAPSCREW
11 § 9103-1194 | 1 | LOCK STRaP
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

6-22a



INTENTIONRALLY LEFT BLANK

=52/554 LOED HANDLER =23



INTERTIORALLY LEFT BLANK

s552/554 LOED HaNDLER



GRADALL

MATERIAL HANDLER
5S4

AXLE HOUSING
With Soma Axles After Serlal No. 410

Revised 10-92

-

ltem} Part No. |Qty. Description Of Part
9080-1196 1 | FRONT STEERING AXLE
9080-1197 1 | REAR STEERING AXLE
1 |9040-1201 1 [ AXLE HOUSING (front axle)
9040-1202 1 |AXLE HOUSING (rear axle}
2 | 9040-1203 1 | BREATHER
3 | 9040-1204 2 |PLUG
4 |92040-1205 | 10 |STUD (front axle only)
9040-1206 3 |STUD {rear axle)
§ | 9040-1307 2 | STUD {rear axle)
6 | 9040-1208 2 | STUD (rear axle)
7 | 9020-1807 1 | SEAL KIT
8 ]8320-1101 8 [HEX HD CAPSCREM, 7/8-9X11,
GRS (nylok}
9 | 8850-1014 8 |HEX NUT, 7/8-9
10 | 9102-4121 1 |PIN

8-2S5A



FRONT DIFFERENTIAL CARRIER
MODEL §54 S/N 410 AND AFTER W/SOMA AXLES

REF PART WO, DESCRIPTION : REQ*'D
- 401-29¢6 CARRIER, differential . . . . . & & . v v v v v w v .
i 401-300 NUT, differential adjusting . . . . . +« v & o o « . .
2 201~-795 BEARING, differential . . . . . . . . . s e e e e s
3 401-297 CASE, differential carrier sub assembly . . . . . . .
4 401-311 RING. 4 &t & v v v v v s v s 4 e s s o s 2 v s e a
5 401-312 NUT . . . . . . Por e e s e 4 e e e e e e e e e e
6 401-251 WASHER. & & 4 v v v b s s m e v e e e e e e e e e
7 401=-252 BOLT, differential carrier case . . . . « + &+ o « . .
) 401-295 BOLT. v v v b v e b 4 e e e e e e e e e e e e e e e s
9 401=234 WASHER, lock. . . & & &t 4 4« v 4 4 v v v v e a v e
i0 491-293 LOCK, differential adjusting mut, . . . . . .« . ., . .
1i 201-799 NUT, pinionm , . . . . St e e e e e e e e e e e e
12 201-7¢98 WASHER, pPinion. . .+ © v v o v i 0 s s e e e e e e e

13 9040~1207 Yoke and Disc Assembly ~ {(input). . . .
14 9040~1308 .Yoke, mechanics 6¢ . . . . . ¢« ¢ « .

9102-4006 .DiSK 4+ & 4 o 2 « o « o o o« o 4 o o o @
15 9040-1309 .Shield, dust . . . . . . . « ¢« o « . .
16 ©2040-~1271 Brake, parking-({see parking brake page)
17 9040-1289 Bolt. . & & 4 ¢ = o + » o o o = o =« o o
18 9040-1290 Washer. . . . v v v« ¢ o o o o 2 o e « »
19 9040~1306 Bracket, brake . . . & v o 2 o o o o o
20 9060~1114 Brake, service~(see service brake page)
21 9002~0039 Bolt, 1/2" nc x 2% = Gr. 5. ©v v v o o &
22 9040-1305 Gasket. . . & +. 4 4 4 o 4 o s e o o o .
23 9040-1304 Seal, felt. « « ¢ & o &+ o e o o o o« &« @
24 9040<1303 Seal, 01l . v ¢ ¢ ¢ ¢ 4 4 o 4 6 s o . .
25 9040-1310 BOlt., . & & 4 4 o 4 o o o o v s o6 s e e
26 9040~1288 Washer . . . . v 4 o o o ¢ o o« o o o«
27 9040-130]1 Bearing Cage Assembly . . . « . + « . .
28 9020-1797 Kit, shim . . . . . . v ¢ ¢ o o o o o o

552/554 LOED HANDLER 6~26A

o b e e ] g e e e g TR R R B e



FRONT DIFFERENTIAL CARRIER (continuved)
MODEL 554 S5/N 410 AND AFTER W/50MA AXLES

A

SRR VRN TN N )
Lo I = T R PT S I T ]

L ¢

o

B b fO

I S SN M

PART NO. DESCRIPTION

401-302 SPACER. « « « 4 v v 4 4 v v e e e e e e
401-313 BEARING . . . . . . + . . . . .
201=-79¢6 RIT, shim . . . . ,

201-787 GEAR S8ET., . . . . . « « . . .
201-774 BOLT, ring gear . . . . . . .
£01-298 LOCK, nut .« . . . . . . . .
401-299 BOLT. . . N P
2G1=-7%0 DIFFERENTIAL CAGE SUB ASSE MBLY

A e e e

L

201=-793 » NUT, differential case

L
L
E -

L T R T T

201—791 ¢ CASE, differential . . . . .

201-704 & NO=SPIN DITFEREMTIAL . e v e e e
2072 3’“ * GEARS, differential (se;r. e e e
20’-"9“ ¢ BOLT . . , .+ .« 4 v 4. .. C e
201-7 ¥ET, ring gear. . . . . . . . . . e .
401-100 BRLTNET Coe e e e e e e e e e e
021-437 WASHER, ¢/2" . . e e e e .

020-031 BOLT, 1/2" nc x 1 3/4" - Gr. 5. . .

552,/554 LOED HANDLER

&
w]

=

R e DY 00 = e b D B 3 D R e e e

I T
I L T
P s w e v

o e
L T

a4 4 .

L

L

I T T

L A T
—

. s w w



REAR DIFFERENTIAL CARRIER
MODEL 554 S/N 410 AND AFTER W/SOMA AXLES

REr. PART NO. DESCRIPTION : BEQ'D
- 401-314 CARPIER, differential . . + + v o ¢« o ¢ s « 2 3 3+ + & -
1 401-316 NUT, differential adjusting . . . . . e e e e e e e s 2
2 201-782 BEARING, differential ., . . . & & ¢« & ¢ v ¢ ¢ o o s & 2
3 4Qi~-315 DIFFERENTIAL CARRIZR CASE ASSEMBLY. . . &+ « =« + 4« « » 1
4 403-327 RING., . . . . s e r v e e s e . “ e e e e e e e 3
5 401-328  NUT . . . v &+ 4 4 o o o« o 4 s 4 4 4 4 e e e e . 3
6 401=-32% BOLT. « & & 4 o o & s s o s s + & 2 2 o & = v = & & 2
7 401-330 BOLT. « v 2 o o o o o o o s v o 2 o o s + = = + « « =+ 10
8 4051-288 WASHER. . .+ + &+ « ¢ o o s o = s o & o o o o « v+ = 12
9 §03-291 WASHER. . & + + v o = s o 2 = o s = s & « = + s + s =«
10 401~292 BOLT, DRATiNg CAD . &+ 4 v « = o o s o o 2 s = =« + +
11 401-~295 BOLT. + © & v v o e e e e e h e e e a e e e e e e
12 401-294 WASHER., . v &« v v v v v v e o s 4 e a e e e e
i3 401-293 LOCK, differential adiusiing 22%. . . + « + .+ .« < . .
14 201~786 RUT, PAINION . . . v v v v 4w s v o o o o & & + + 2 =
15 201-785 WASHER. . & v « v 4 v s 4 6 & & & = a4 n e e e e .
16 9040-1323 Yoke and Disc Assembly - (input). . . .
17 9040-1324 .Yoke: MEChaniCS 6c - @ - ¢ & 2+ e+ o« . .

3102-~-4006 .DisSK . & 4 o o ¢ o o o o o o « o o o
18 90401325 .Shield, Aust . . & «. &« ¢ o « + + « o o
19 9040«128S Bolt. . & v o ¢ & o o o o o s » o o o =
20 9040-1290 Washer., . . . v 4 o o o o o = o a o
21 9060-1114 Brake, service~(see Service Brake page)
22 9002=-0039 Bolt, 1/2"nc X 2" = Gr. 5 . ¢« ¢« ¢ « o« =
23 9040-1322 Bracket, brake. « « « « « 2 o o« 2 2 s
24 9040-1100 Pracket . . & ¢ ¢ ¢ o o o ¢ o s o o » =
25 9002-1457 Washer, 1/4 . . ¢ ¢ o « o = o o o o o »
26 9002=0031 Bolt, 1/2" nc x 1=3/4" -~ Gr. 5 . . . .

HHH"'#H\J\J!—JHI—'HH'—""”““““

552/554 LOED HANDLER
6-28a



REAR DIFFERENTIAL CARRIER -continued
MUDEL 554 $/N 410 ANC AFTER W/S50MA AXLES

REF. PART NO. DESCRIPTION REQ'D
27 401-320  SEAL, 91l . . . . . h e e e e e e e 1
28 401-326  BOLT. + + v v 4 4 v v e e e e e e e e e e e 1
29 401-321  GASKET, PADPSY - . v « v v v o v o o w e .. 1
30 401~317 BEARING CAGE ASSEMBLY 1
31 201-783 » KIT, SHEimMm . . . & v v v v ot e e e e e e e e 1
32 401-318  ® SPACER. .+ « « 4 v v 4 e e e e e e e e 1
33 401-31%  KIT, shim . . & v v v v v e e e e e e e e e e 1
34 201-773 GEAR SET. . + v v 4 v v o o 4 e e e e e e 1
35 201-774 BOLT, Ying gEAY .+ + + + v 4 o v o o 4 4 4 v w12
36  201-776  DIFFERENTIAL CASE ASSEMBLY. . . +« « & « 4« « v « o . . 1
37 0 201-779 @ NUT & & &t v v v v m e e e e e e e e e e e 8
38 201-777 » DIFFERENTIZL CASE SUB ASSEMBLY. . . . . . . . . . 1
19 201-780 » «GEARS, differential (Set). . . « 4 4 + + + « « v . 1
205-167 » eNO=SPIN DIFFERENTIAL . . . « & + v o s s « « o o 1
40 201=778  # ¢BOLT . . . . . ot v e e e e e e e e e e e e 8
41 201-775  HUT . . v v 4 v vt e e e e e e e e e e e e e e e e 12
42 9102-4002 THRUST WASHER . . . . » + v + = + + « . B a
43 G102-4003 THRUST WASHER . + + « + « « + + & o « »
a2 /554 LOED HANDLER 6-29a



STEERING MECHANISM
MODEL SS4 S/NM 410 AND AFTER W/S0OMA

AXLES

A = BSoma Front Axle
B - Soma Rear Axle

REQ'D

REF. PART NO. DESCRIPTION A B

1 401-227 COVER 4+ 4+ 4 + 4 4o s + o & o v o 1 o et e e e e e .22

2 401-229 SPACER W-14 . . . & . 4 & v 4 v e e e e e e e e . o.l2 22

3 401-228  BOLT:. 4+ v + 4 4+ v = = o ¢ o 4 e e e e e e e e e .12 12

4 401-226 KIT, shim . . + v v v v v v v v v v e b e e e e 22

5  401-225 SPACER. + v 4 « o o o v 4 v = e e e e e e 1 1

6  401-223 ESPACER, "ISOQLliSS™. . . ©v v 4 4 4 4 o 4 4 4o ... 32

7 401-219 KING PIN BEARING SUB-ASSEMBLY . . . . . . . . . . . 2 2

8 401-220 ¢ BEARING, "Isogliss™. . . . . . +« v« v v v v » « » 2 2

9  401-221 SBAL, ©0il 50 % 65 . . . . . 4 4 4 4 e e e e e e . 202

10 401-222  SEAL, felt. . . & & & & v v e e e e e e e e e e .22

11 401-237  NUT . & & & v v v e e e v s e e e e e e e e e e .1 12

12 401-236  SPACER. + 4 v v + 2 4 o « & o o « o« & 4 v e e v a1 1

13 401-240 FITTING, gredse . + . « o + o =« = s v 3 3 s s« 4 + +« 1 1

14 401-235 STEERING KNUCKLE ASSEMBLY . . . . . + & + & « « « « 1 1

15 401-224 SHIM. . « « « « + . . . 1

16 401-232 SPACER, thIiSt. . + v 4 « o & + v & & v s+ « + + . 1 1

17 401-231 DRIVER, B€al. +« 4 ¢« v+ 4 + o« o o« 9 + s o s s « s+ ¢« + 1 1
6-30a 558 /554 LOEDHANDLER



STEERING MECHANISM (continued)
MODEL 554 S/N 410 AND AFTER W/SOM&4 AXLES

REQ'D

REF. PAR? NO. DESCRIPTION a B
18 201-858 sr:ﬁnLE e e e e e e e e e e e e e e e e . 1 1
19 401-235 BOLT. . + < 4 v « o o o « o o . e e e e e e e e 11 11
20 201-800 BEARING, "Isogliss™ . . , . . . . . . e s P | 1l
21 201801 SHIM. <« v v « v = o o » + & & e e e e e e e e .1 1
22 201=-802 SBAL, Oil + 4+ 4 4 4« 4t 4 v v e s e . B T |
23 201-803 SEAL. . . . . . . » . G h e e e e e e e e e e e 11
24 401-241 KIT, shim . . . . . .. . . . . S S 1
25  401-210 CONSTANT VELOCITY JOINT and SHAFT ASSEMRLY (small). =~ 1
207-347  CONSTANT VELOCITY JOINT and SHAPT ASSEMBLY (large}. 1 =

26 401-211 ¢ JOINT, constant velocity (smali) . . . . . . . . - 1
207=345 » JOINT, constant velocity (large} . . . . . . . . 1 -

27 401-212 e COVER and SEAL ASSEMBLY (small). . . . . . . .. = 1
207-346 + COVER and SEAL ASSEMBLY (large). . . . + « « « . 1 -

28 401-214 * SHAFT and SNAP RING ASSEMBLY (small} . . . . . . = 1
207~347 o SHAPT and SNAP RING ASSEMBLY (large} . . . . . . 1 -

29 401=-213 ¢ o FRING, snap (small). . . . . . . . « .« . + o . - 1
207-348 . . RINGp ’nap (larg‘) L L T T S T 1 -

30 401-213 NUT LI R L R L R I L I e N Y 2 2
31 401-21¢ STUD. s e 4+ s 8 4 s s a o s e e e e e e e e e e 3 2
32 401-217 WASHER. , + 4 v 4 v « « o = o o B T
33  401-238 LEVER, tie rod (bent, LH and RH). . . . « . . . . . AR AR
207-349 LEVER, tie rod (LH front) reinforced. . . . . . . . AR AR
207=-350 LEVER, tie rod {RH front) reinforced. . . . . . . . AR AR

34 401=233  PIN . . v 4 4 v v o o W e e e e e e e e e e e e 3 03
401=234  PIN . & 5 « 4 4 s o « o o o o s 6 o+ s v o o o s 3 3

36 9020-1857 Tie Rod Assembly (Non Adjustable Ends) 1 1
9020-31397 Tie Rod Assembly (Adjustable Ends) 1 1
9102-4004 Tie Rod End, R.H. l1 1
9102-4005 Tie Rod End. L.H. )R |

37 9102-3043 Rod End Rebuilt Kit (incl. 38 thru 48) 1 1
38 9020~3186 Snap Ring 1 1
39 9040~1240 Lube Fitting 1 1
40 9020-3185 Plug 1 1
41 9020-3184 Spring 1 1
42 9020-3183 Upper Cup l1 1
43 9020-3181 King Pin 1 1
44 9020-3182 Spacer 1 1
45 9020-3180 Lower Cup 1 1
46 9020-3187 Dust Shield 1 1
47 9020-3188 Nut 1 1
48 9020-3189 Cotter Pin 11

ss2/884 LOED HANOLER

6=3la



PLANEYARY WHEEL END
MODEL 554 S$/N 410 AND AFTER W/SOMA AXLES

8
]

PART NO.

201-804
20i-842
401-258
401-259
401-256
401-257
401-254
401-255
201-843
201-853
201-854
201-850
201~-849
201-841
201-840
201-848
201-847
201-846
201-838
201-839
201-8137
201-836
201-803
201-834
201-852
201-851

NNBNN N RN e e 1
G- NN WA OWE-JO U W O W0 U bW

201-844

DESCRIPTION

PLANETARY WHEEL END ASSEMBLY .
COVER ASSEMBLY . . . .+ « + .+
» PLUG . . . e e s e e s s
¢ GASKET . ¢ 4 ¢ « ¢ + & » & u
e PLUG . .+ 4 &+ » + & & o a & =
[ GASKET A = & ® » = B % 4 4 =
e COVER. . + +« + + = . v e e
s BUTTON, thrust . . .+ + . .«
GASKET, Paper. . +« « + » =+ + =
NUT, wheel . . e e e e e e s
WASHER . . . + 4+ =+ « + s & + =
SPACER, wheel. . . + . + + + .
BOLT + o o o s 2 o + & % 4 +
PLANETARY. CARRIER ASSEMBLY . .
SEAL . + « + 4 4 4 s w5 v 4 s e
RING, SNAP « + « + « ¢ + ¢ » =+
KIT, shim. . . . . . e e e s
GEAR, SUl: + + + & s ¢ o + = =+
NHUT. . + s+ ¢ o« « =« - s e e
WASHBR' IOC]C L3 . - Ld L] - - *
RING . . 4+ + o o 2 o o s s + =
RING GEAR and CARRIER ASSEMBLY
SEAL, oil. .+ +«+ + + « &« + & + .
BEARING. + « « « « & s 4 s =+ =
STUD, wheel, . .« . « +« « 4+ +
BUB. +« 4 & & « o o o 2 = o o =
BEARING. 9010~ 83D . e e
BOLT . .Qoao-—- 1849 . ..
WASHER L] - - » - - L] L] L] L] »

LI

LI

. v o e = .

T S TR T

4 4 = & &£ B 4 ¥ % B ® A = = ¥

a 8 & % = 4 = =

a & = 3 & ®F " B ¥ 0w

LI T T N ]

L T T T T R S ]

[ L T T T S S T R 3

L I ]

[ N T T T T T T IR S TR T

LI TR

o a s & & ¥ 0w

a4 " % o 8

LI TR T S T T |

LR T R

s 8 B B B B F B & & % & B om & B F 4 & &

s = = & & % B 4 ¥ = 2 = =

LI T T T

L T R R

a = 4+ % & * ¥ ¥ & & =

LI T TR T )

L R

P S T . L

* * + = =

REQ'D

=
N OOt B

(=]
D O N R N

6-32a (Revised 1-84)

ss2 /884 LOED HANDLER



RADALL

1AL HANDLER
sSsa

AXLE HOUSING
Units With Soma Axles
Revised 7-~-88

ltem| Part No. |Qty. Description Of Part
.1 9020-13849 I | HOUSING ASSY (includes all ftems)

1 1 | HOUSING

2 | 9020-3850 | 2 |OIL SEAL

3 | 9040-1204 | 2 |PpLug

4 | 9040-1203 | 1 |BREATHER

5 | 9040-1232 | 2 | THRUST SPACER

6 | 9040-1205 | 3 |sTud

6-33



GRADALL

DIFFERENTIAL CARRIER
Units With Soma Axies
Revised 7-88

Description Of Part

ltem{ Part No. |Qty.

9020~3852 | 1

1| 9020-3860 | 2
2| 9020-1782 | 2
3 | 9020-3853 | 1
4 | 9040-1291 | 4
5| 9020-7911 | 4
6 | 9020-7929 | 2
7 | 9040-1204 | 2
8 | 9020-7923 | 2
9 | 9020-1774 f12
10 | 9020-3855 | 1
11 | 9020-3856 | 1
12 | 9020-1779 | 8
13 | 9020-1780 | 1
14 | 9020-3857 | &
15 | 9020-1779 {12
16 | 9020-3854 | 1
17 | 9020-3861 | 1
18 | 9040-1319 | 1
19 | 9020-3863 | 1
20 | 9020-3864 | 1
21 | 9020-3865 | 1

DIFFERENTIAL CARRIER ASSY
(consists of items 1 thru 37)
DIFFERENTIAL ADJUSTING NUT
BEARING

DIFFERENTIAL CARRIER CASE
(includes items 4 & 5)
WASHER

BOLY

NUT LOCK

WASHER

BOLT

RING GEAR BOLT

DIFFERENTIAL CASE ASSY
{includes ftems 11 thru 14)
DIFFERENTIAL CASE

NUT

DIFFERENTIAL GEAR KIT

BOLT

NUT

GEAR SET

BEARING CAGE ASSY

(fncludes items 18 thru 21)
SHIM XIT

BEARING

SHIM KIT

BEARING

4-34



GRADALL

[tem | Part No. |Qty. Description Of Part
T2 | 9020-3868 | 1 | OIL SEAL
23 | 9040-1288 | 12 | WASHER
24 | 9020-3874 | 1 [BOLT
25 | 5020-3866 | 1 |cAP
26 | 9020-3869 | 1 | INPUT FLANGE ASSY
(includes items 27 & 28)
27 | 9040-1328 | 1 {DUST SHIELD
28 | 9020-3870 | 1 | INPUT FLANGE
29 | 9020-3872 | 1 | WASHER
30 |9020-1786 | 1 |MUT
31 |9020-3876 | 7 |BOLT
32 | 9020-3877 | 7 |WASHER
33 | 9040-1321 | 1 |GASKET
34 | 9040-1330 | 9 |BOLT
35 | 9040-12329 | 2 |BOLT
35 | 5040-1328 | 3 {sOLT
37 | 9040-1327 | 3 | TAPERED RING

DIFFERENTIAL CARRIER

Units With Soma Axtss
Revised 7-83



GRADALL

MATERIAL HANDLER
552

PLANETARY WHEEL END ASSEMBLY

with Soma axles
Revised 6-01-05

Item| Part No. | Qty. Description Of Part
1 | 9020-3878 1 |PLANETARY WHEEL END, (consists of
items 2, 3,4,12,13,15& 16)
2 | 9020-1845 8 |BOLT
3 | 9020-1844 | 8 |WASHER
4 | 9020-1842| 1 |[COVERASSEMBLY, (consistsofitems
5thru 10)
5 | 9040-1258 | 1 |PLUG
6 | 9040-1259 1 |SEAL
7 | 9040-1256 1 |PLUG
8 | 9040-1257 | 1 |SEAL
9 | 9040-1254 1 |COVER
10 | 9040-1255 1 |THRUSTBUTTON
11 | 9020-1843 1 |GASKET
12 | 9020-3881 1 |BEARING
13 | 9020-3879 1 |HUB
14 | 9020-3892 | 10 |WHEELSTUD
15 | 9020-1833 1 |BEARING
16 | 9020-3882 2 |OILSEAL
17 | 9020-1849 3 |BOLT
18 | 9020-3888 | 1 |PLANETGEARCARRIER
19 | 9020-1848 2 |SNAPRING
20 | 9020-1846 | 1 |SUNGEAR
21 | 9020-1839 1 |LOCKNUT
22 | 9020-3887 1 |TAPEREDRING
23 | 9020-3886 1 |RING GEARCARRIERASSEMBLY
24 | 9020-1840 1 |TOROIDALSEAL
25 | 9020-1838 2 |NUT
26 | 9020-3883 | 1 |SLINGER
27 | 9020-3884 8 |WASHER
28 | 9020-3885 8 |BOLT
29 | 9020-3890 | 1 |AXLESHAFT
30 | 9020-3891 1 |SHIMGEAR
31 | 9020-3893 | 10 |NUT
32 | 9020-8226 1 |WHEELADAPTER
33 | 9020-8227 | 6 |ADAPTERTOWHEELSTUDS
9002-7951 | 6 |ADAPTERTOWHEELNUTS

* Revised illustration.

6-36



GRADALL

MATERIAL HANDLER
534

AXLE HOUSING
ROCKWELL PSM250 AXLE
Revised 11-86

ltem| Part No. |Qty. Description Of Part
9080-0536 1 | DRIVE STEERING AXLE {complete)
1 9020-3640 1 HOUSING ASSEMBLY
2 | 9020-3625 4 | KING PIN BUSHING
3 4 | KING PIN PLUG
4 | 9020-1582 2 | HOUSING SEAL
5 | 7710-4293 2 | HOUSING BUSHING
6 | 8698-4013 4 { STUD {long)
7 | 9020-1258 10 | STUD (short)
8 [ 7710-4290 2 | PLUG
9 | 8668-3065 14 | NUT
10 | 9020-1263 14 | WASHER
11 9020-1264 1 OIL BREATHER
12 9060-1244 1 STEERING CYLIMDER BRACKET
13 | 9002-6562 2 | SHOULDER BOLT
8820-1109 2 | HEX HD CAPSCREW, 3/4-10 x 1 1/2
Gr §
14 | 8820-1565 4 | HEX HD CAPSCREW, 1/2-20 x | 1/4
Gr 5
15 | 9040-0520 4 | PIN
16 2 STEERING CYL INDER

6-37



GRADALL

MATERIAL HANDLER
sS4

PCN L-8762-Ke

DRIVE TRAIN

{9102-4088) Front & Rear Axle Housing

litem | Part No. Qty. Desaiption Of Part
9102-088 |Ref | AXLE HOUSING ASSY (includes
items 1,2,3,4,5,8,9)

1 |8698-4403 | 2 | OIL SEAL

2 [7710-4293 | 2 | BUSHING

3 (7710-4292 | 4 | PLug

¢ [7710-4291 | 4 | BUSHING

5 [8307-3699 | 1 [ OIL FILLER pLUG

6 |7710-4289 | 1 | OIL BREATHER

7 {8698-1562 |14 | WASHER

8 |7710-4416 |10 | STUD {short)
7710-4295 | 4 | STUD (1ong)
7710-4297 |14 | NuT

9 [8307-3699 | 1 | OIL DRAIN PLUG

Starting Serial Mo. 0111571
Original lssue 8-93




GRADALL DIFFERENTIAL

MATEH’;;‘LMDL‘“ ROCKWELL PSM250 AXLE

Revised 10-87

10 n

12 13 14 15 16 17 18

19

ltem{ Part No. |Qty. Description Of Part
1 | 8307-1621 | 8| BOLT
2 | 9020-3564 | 1| BEVEL PINION COVER ASSEMBLY
3 | 9020-1589 | 1| GASKET
4 | 9020-3565 | 2 | SHIM (.003)
9020-3566 | 6 | SHIM s.oos)
9020-3567 | 5 | SHIM (.010)
5 SPACER
6 | 8338-4199 | 2 | BEVEL PINION CUP
7 | 9020-3569 | 2 | BEVEL PINION CONE
8 |9020-3678 | 1| GEAR & PINION ASSEMBLY
9 | 9020-3571 | 1 | BEVEL PINION BEARING (rear)
10 |8348-3558 | 1| BEVEL PINION LOCK RING
11 [9020-3573 | 1 { CARRIER AND BEARING
CAP ASSEMBLY
12 {8307-3699 | 1| FILLER & OIL LEVEL PLUG
13 |7738-4442 | 2 | DIFFERENTIAL BEARING
ADJUSTING RING
14 |9020-3576 | 2 | DIFFERENTIAL SIDE GEAR
15 18308-1167 | 2 | THRUST WASHER
16 |9020-3578 | 1 | PLAIN DIFFERENTIAL CASE
17 | 8348-3402 | 2 | DIFFERENTIAL CONE
18 |8307-1570 | 2 | DIFFERENTIAL CUP
19 | 8688-1718 | 1 | DIFFERENTIAL SPIDER
20 |9020-3582 | 4 | DIFFERENTIAL PINION GEAR
21 {9020-3583 | 4 | THRUST WASHER
22 |9020-3585 | 12 | BOLY
23 |8308-1182 | 12 | WASHER
24 |8348-1440 | 12 | MUT

6-38



GRADALL

MATRRIAL HANDLER
SSa

DRIVE TRAIN

Rear Axle Differential Carrier
Starting Serlal No. 01115714
Original Issue 8-93

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Port
1 [7710-4299 | 1 [PINION NUT 20 2 | cap
2 |8307-1464 | 1 |BEVEL WASHER 21 | 8348-3442 | 4 | DOWEL
3 [7710-4303 | 8 | CAPSCREW 22 | 8308-1182 | 12 | WASHER
4 | 8698-3446 | 8 | WASHER 23 | 9102-4096 | 1 | DIFFERENTIAL CASE ASSY (includes
5 | 9102-4089 | 1 |OIL SEAL items 29, 30 & 31)
6 [9102-4090 | 1 |CONE BEARING (outer) 24 | 7710-4325 | 4 | capScRew
7 [9102-4081 | 1 |CUP BEARING (outer) 25 | 8368-3836 | 4 | WASHER
8 | 9102-4092 | 1 |BEARING CAGE (includes items 26 | 7710-4326 | 2 | ADJUSTING RING
7 & 10) 27 | 7710-4333 | 2 | cup BEARING
9 | 9102-4039 | AR | SPACER KIT 28 | 7710-4332 | 2 | CONE BEARING
10 | 7710-4306 | 1 |CUP BEARING (inner) 29 1 | DIFFERENTIAL CASE HALF
11 | 7710-4322 | 1 | CONE BEARING (inner) 30 | 8368-4048 | 16 | CAPSCREW
12 1 |PINzON 31 | 8348-3532 | 16 | wasHER
13 [9202-4040 | 1 |L0CK RING 32 | 9102-4093 | 1 | DEFLECTOR
14 | 8668-3065 | 12 |NUT 33 | 9102-4094 | 1 | YOKE/FLANGE - INPUT
15 [8348-3557 | 1 |PINION BEARING 34 | 7710-4515 | 1 | NO-SPIN DIFFERENTIAL
16 | 7710-4319 | AR | SHIM (.003) 35 | 9102-4095 { 1 | BEVEL GEAR ASSY {includes
7710-4320 | AR | SHIM (.005) items 1 & 12)
7710-4321 | AR | SHIM (.010) 36 | 8360-4048 | 12 | BOLT
17 |7710-4324 | 1 | DIFFERENTIAL CARRIER & CAP
ASSY (includes items 20, 21, NOTE: ONLY ITEMS WITH PART
24 & 25) NUMBERS ARE AVAILABLE
18 [ 8307-3699 | 1 |PLUG FOR SERVICE.
19 | 7710-4327 | 2 |coTTER PIN

PCN L-8762- KG



GRADALL

MATERIAL HANDLER
584

PDIFFERENTIAL
ROCKWELL PSM250 AXLE
Revised 10-87

ltem| Part No. |Qty. Description Of Part

25 | 9020-3584 | 1| DIFFERENTIAL CASE

26 | 9020-3588 | 4 | LONG BOLT

27 | 9020-3589 | 8 | SHORT BOLT

28 | 8698-4512 [ 4| BOLT

29 | 8540-4005 | 4 | WASHER

30 | 8348-3442 | 4 | DOMEL

31 | 8348-3441 | 2| COTTER PIN

32 | 8348-3560 | 1| SCREW

33 | 8348-3561 | 1| NUT

34 | 9020-3596 | 1 | BEVEL PINION BEARING
CASE ASSEMBLY

35 | 9020-1588 | 1] OIL SEAL

36 | 9020-3597 { 1| UNIVERSAL YOKE

37 | 8307-1464 | 1| WASHER

38 | 8348-3512 | 1| muT




GRADALL

MATERIAL HANDLER DRIVE TRAIN

584 Front Axle Differential Carrier
Starting Serial No. 0111571
Original Issue 8-93

2 3 u B

ltem| Part No. {Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 8268-4048 |16 [DIFFERENTIAL CASE CAPSCREW 27 | 7710-4306 1 |CUP BEARING (outer)
2 | 8348-3532 |16 [WASHER 28 | 8698-4478 1 | CONE BEARING (outer)
3| 8307~-1616 | 2 |THRUST WASHER 29 19102-4039 | AR | SPACER KIT
4 ] 7710-4330 | 2 |SIDE GEAR 30 1 7710-4306 1 | CUP BEARING (inner)
5] 7720-4065 | 1 |DIFFERENTIAL SPIDER 31 | 7710-4322 1 | CONE BEARING {inner)
6 1 8368-4040 j12 |BOLT 32 1 | PINION
7| 9102-4032 | 1 |{BEVEL GEAR ASSY {includes 33 [ 9102-4040 1 | LOCK RING
items 32 & 48) 34 | 9102-4046 | 28 |[RIVET
8 9102-4033 | 1 [DIFFERENTIAL CASE ASSY (includes 35 | 8307-1850 1 | ROLLER
items 1,2,3,4,5,16) 36 | 8308-117¢ 1 | THRUST WASHER
9 | 8308-1102 |12 {WASHER 37 | 9102-4047 I ] COVER
10 | 8668-3065 |12 {NUY 38 | 8693-4468 1 | OIL SEAL
11 | 7710-4326 | 2 [JADJUSTING RING 39 | 9102-4041 1 [ BACKING PLATE ASSY
12 | 7710-4333 | 2 |CUP BEARING 40 | 8540-3217 6 j WASHER
13 | 7710-4332 )| 2 |CONE BEARING 41 [ 9102-4042 6 ] CAPSCREW
14 | 7710-4325 | 4 |CAPSCREW 42 | 8307-3234 1 [ BRAKE LEVER
15 | 8368-3836 | 4 |WASHER 43 | 8307-1849 2 P BRAKE RETURN SPRING
16 1 |DIFFERENTIAL CASE HALF 44 | 9102-4043 2 | BRAKE SHOE LINING
17 | 7710-4331 | 4 |DIFFERENTIAL PINION 45 | 9102-4044 1 | BRAKE DRUM
18 | 8348-3418 | 4 [PINION THRUST WASHER 46 | 9102-4045 1 | YOKE/FLANGE - INPUT
19 | 8348-3442 | 4 |DOWEL 47 |18307-1464 1 | WASHER
20 2 DIFFERENTIAL BEARING CAP 48 | 7710-4299 1 NUT
21 | 7710-4327 | 2 {COTTER PIN 49 | 8348-3569 8 | LOCKWASHER
22| 8307-369%9 | 1 |PLUG 50 | 8348-3534 8 | CAPSCREW
23 ) 9102-4034 | 1 |DIFFERENTIAL CARRIER & CAP ASSY 51 | 8307-1a51 2 |BRAKE SHOE & LINING ASSY
{includes items 14,15,19 & 20} (includes items 44 & 34)
24 t 9102-4035 (AR |SHIM (.003") 52 | 9102-4049% 1 |BRAKE ASSY (includes items
9102-4036 [AR |SHIM {.005") 34,35,39,42 thru 45,51)
9102-4037 |AR |SHIM {.010")
25 )| 8348-3557 | 1 |BEARING NOTE: OMLY PART NUMBERED ITEMS
26 | 9102-4038 | 1 [PINION BEARING CAGE {includes ARE AVAILABLE FOR SERVICE
items 27 & 30) REPLACEMENT.




GRADALL HUB GROUP
HANDLER

MATIHI;LG‘ ROCKWELL PSM250 AXLE
Revised 10~-87

ltem| Part No. |Qty. Description Of Part
1 | $020-3656 BUSHING
Z | 2041-0049 SEAL
3 [ 9020-3557 SPINDLE
4 | 9020-1450 "0" RING
§ | 9020-3225 OIL SEAL & RETAIMER ASSY.
& [ 8540-3217 2 FLAT WASHER
7 | 8540-3227 2 NUT
8 | 7710-4387 BRAKE SHOE ASSEMBLY
{Teft forward, right rear}
7710-4383 BRAKE SHOW ASSEMBLY
(left rear, right forward)
9 | 7710-4408 3 BOLT
10 | 7710-4407 BRAKE DRUM

11 | 7710-4406
12 | 7710-4405
13 | 7710-4404

QIL SLINGER
INKER BEARING CONE
INKER BEARING CUP

14 | 9020-3543 2 WHEEL STUD
15 | 9020-3663 HUB
16 | 8348-1282 2 WHEEL NUT

17 | 9020-3544
18 | 7710-4403

20 | 7710-4401
21 | 9020-3664

OIL DRAIN PLUG

OUTER BEARING CUP

Z| SILASTIC GASKET

INNER BEARING CONE

HUB AND SLEEVE ASSEMBLY

PRI ORI 5D A R R E [+ LS I NS AN AR LS )

22 1 7710-4347 RING GEAR

23 | 9020-3666 NUT

24 | 9020-3667 THRUST WASHER
25 | 7710-4345 SUN GEAR




GRADALL

MATERIAL HANDLER
584

DRIVE TRAIN

Wheel End

Starting Serial No. 0111571
Original Issue 8-93

ltem| Part No. |Qty. Description Of Port litem| Part No. Qty. Description Of Part

1| 9202-2065 | 2 |PLANETARY GEAR SPIDER 19 | 8348-3532 | 60 | WASHER

2| 9102-4066 | 2 |AXLE SHAFT THRUST BUTTON 20 | 7710-4344 | 2 | sNAP RING

3| 7710-4339 | & |SET scRew 21 | 7710-4401 | 2 | CONE BEARING (outer)

a | 7710-4342 | 6 {PLANETARY SPIDER THRUST BUTTON 22 | 7710-4403 | 2 | CUP BEARING {outer)

5| 7710-4524 | 6 [0 RING 23 | 9102-4068 | 2 |HUB {includes items 21,22,28,29)
6| 7710-4338 | 6 [PLANETARY PINION SHAFT 24 | 7710-4413 | 24 | WHEEL STUD

{includes item 5) 25 | 9102-4069 | 24 | WASHER

7| 7710-4337 ] 6 [waskER 26 | 9102-4070 | 28 | WHEEL STUD NUT

8| 7710-4336 | 6 |PINION PLANETARY GEAR 27 | 7710-4404 | 2 | CUP BEARING (inner)

9| 7710-4335 | & [wasHer 28 {7710-4405 | 2 | CONE BEARING {inner)
10 | 7710-8345 | 2 IPLANETARY SUN GEAR 29 | 9102-4071 | 2 |OIL SEAL
11 | 7710-8346 | 2 [WASHER {sun gear) 30 | 9102-4072 | 2 | BRAKE DISC
12 | 8307-3302 | 2 [BEARING LOCK NUT (outer) 31 | 7710-4376 | 24 | WASHER
13 | 8307-3303 | 2 [WASHER 32 | 9102-4073 | 24 | CAPSCREW
14 | 8307-3466 | 2 [BEARING LOCK NUT (inner) 33 [ 9102-4074 | 2 |SPINDLE
15 | 7710-4347 | 2 |PLANETARY RING GEAR 34 | 8698-4403 | 2 |OIL SEAL
16 | 7710-4348 | 2 [wuB 35 | 8348-3532 | 60 | WASHER
17 | 7710-4343 | 2 |pLuG 36 | 9102-4075 | 60 | CAPSCREW
18 | 9102-4067 |60 |CAPSCREW

PCN L-8762-KG



GRADALL

MATERIAL HANDLER
554

ltem| Part No. |Qty. Description Of Part
26 | 7710-4335 | 6 | THRUST WASHER
27 | 7710-4336 | 6| PINION GEAR

28 { 7710-4337 | 6 | THRUST WASHER
29 | 9020-3668 | 2 | SPIOER

30 | 9020-3669 | 32 | LOCKWASHER

31 | 8307-1621 | 32 | BoLT

32 2 07| SICASTIC GASKET
33 | 9020-3672 | 2| THRUST BUTTON
34 | 9020-3673 | 2 | COVER

35 | 9020-3558 | 2 | OIL CHECK PLUG
36 | 9020-3674 | 16 | BOLT

37 | 9020-3562 | 6| PINION SHAFT

38 | 7710-4342 | € | THRUST BUTTON
39 |7710-4344 | 2 | sNAP RING

30 }9020-3677 | 2 | LOCKNUT

41 | 9020-3676 | B8 | RING GEAR LOCK
42 | 9020-3675 | 16 | 8OLT

HUB GROUP

ROCKWELL PSM250 AXLE

Revised 11~86



W ERADALL

ATERIAL HANDLER
S54

SHAFT and STEERING KNUCKLE FLANGE

ROCKWELL PSM 250 AXLE
Revised 10-87

tem| Part No. |Qty. Description Of Part
1 | 9020-3223 1 | SHAFT & JGINT ASSEMBLY {includes
cross & bearing kit)
9020-3224 1| CROSS & BEARING KIT
2 | 9020-3641 1| STEERING KNUCKLE ASSEMBLY
(includes items 3 thru 11)
3 | 7710-4358 1 | BUSHING
4 NSS 1| STEERING KNUCKLE
5 | 7710-4369 1| JAM NUT
6 | 7710-4370 1| STEERING STOP SCREW
7 | 7710-4354 2| CAM BOLT
8 | 7710-4353 2 | CAM WASHER
9 | 7710-4352 2 | CAM SPRING
10 | 7710-4351 2 | BRAKE SHOE ADJUSTMENT CAM
11 | 7710-4359 10| STUD
12 | 9020-3648 1 | LOWER STEERING KNUCKLE CAP
13 | 7710-4366 4 | CAPSCREW
14 | 9020-3650 41 BOLT
15 1 9020-3651 1 { UPPER STEERING KNUCKLE CAP
16 | 7710-4380 AR | SHIM
7710-4361 AR | SHIM
7710-4362 AR | SHIM
17 | 9020-3655 1 | THRUST WASHER

6-42



GRADALL’

MATERIAL HANDLER
554

DRIVE TRAIN

Steering Knuckle
Starting Serlal No. 0111511
Original Issue 8-93
Revised 4-4-97

item| Part No. | Qty. Description Of Part
* 9102-4123| 1 |L.H.TIE ROD END ASSY
# 9102-4124 | 1 |R.H.TIEROD END ASSY
1 | 9102-4076 | 1 |STEERING KNUCKLE (left)
9102-4077 | 1 |STEERING KNUCKLE (right}
2 | 9102-4078 | 12 |SHIM {.003 thick)
3 | 9102-4079 | & |SHIM (.005 thick)
4 | 9102-4080 | 4 |SHIM {.020 thick)
5 | 9020-3855| 1 |THRUSTWASHER
6 | 9102-4081 2 |STEERING BEARING CAP {lower)
7 | 9102-4082 | 2 |STEERING BEARING CAP (upper)
& | 7710-4366 | 16 |CAPSCREW
S | 8658-4404 | 4 |GREASEFITTING
10 | 8348-3561| 4 |NUT
11 | 9102-4083 | 2 |STEERING STOP SCREW
#12 | 8668-3065| 2 |NUT
13 | 9102-4117| 1 |TIE ROD {includes item 12)
#14 | 8863-1320| 2 |COTTERPIN, 1/8X1-1/2
15 | 9102-4085| 2 |BUSHING
16 | 9102-4086 | 1 |UNIVERSAL JOINT ASSY (long)
9102-4087 | 1 |UNIVERSAL JOINT ASSY (short)

KG * Added tie rod end assemblies and a part number for item 12, changed part numbers on item 14.

6-42



GRADALL

MATERIAL HANDLER
554

TIE ROD and YOKE ASSEMBLY

ROCKWELL PSM250 AXLE
Revised 11-86

ltem| Part No. |Qty. Description Of Part
9020-3680 1{ TIE ROD and YOKE ASSEMBLY
(consists of items 1 thru 10)

1 | 8307-1805 2{ BOLT

2 | 7710-4374 2| PIN

3 | 7710-4380 1| TIE ROD YOKE {12 thrd}
7710-4373 t | TIE ROD YOKE {16 thrd)

4 | 7710-4376 4 | LOCKWASHER

5 | 8307-3441 4| NUT

6 | 7710-4379 2| JAM NUT

7 NSS 1| TIE ROD

8 | 7710-4375 4| BOLT

9 | 8307-3575 2 COTTER PIN

10 | 8307-1806 2| NUT

6-43



IWTENTIONALLY LEE

*1
+3

BLANK

s52/554 LOEDHANDLER



GRADALL

MATERIAL HANDLER
5S4

AXLE HOUSING

ROCKWELL PSM157 AXLE

ltem| Part No. |Qty. Description Of Part
9080-0543 1| COMPLETE STEERING DRIVE AXLE

1 | 9020-3697 1! HOUSING ASSEMBLY

2 | 9020-3625 41 KING PIN BUSHING

3| 7710-4292 41 KINPIN EXPANSION PLUG

4 | 9020-1582 2| HOUSING SEAL

5§ 7710-4293 2| HOUSING BUSHING

6 | 9020-3698 4 STUD (1ong)

7 | 7710-4295% 10 | STUD (short)

8 | 9020-1257 1| DRAIN PLUG

9 | 8307-4832 141 NUT

10 | 9020-3702 14 | WASHER

11 | ©020-1264 1| OIL BREATHER

12 | 2060-0553 1 STEERING CYL INDER BRACKET

13 | 9002-6562 2t SHOULDER BOLT

8820-1109 2 { HEX HD CAPSCREW, 3/4-10 x 1 1/2

Gr 5

14 | 8820-1565 4 | HEX HD CAPSCREW, 1/2-20 x 1 1/4
Gr 5

15 | 9040-0621 2] PIN {cylinder to bracket)

16 2| STEERING CYLINDER

17 | 9040-0520 2| PIN {cylinder to axle)

18 | 9020-0534 4 { SPACER

19 | 9020-37G60 1| FILL PLUG

Revised 11-86



GRADALL

MATERIAL HANDLER
554

1011 12 13 4 15

DIFFERENTIAL
ROCKWELL PSM157 AXLE
Revised 10-87

16 17 18

item| Part No. |Qty. Description Of Part
1 | 7710-4442 al poLT
2 | 9020-3716 1] BEVEL PINION COVER ASSY.
3 | 8698-4469 1| GASKET
4 | 7716-4320 3| SHIM (.005"}
7710-4321 2| sHIM {(.010"™)
7710-4319 1| SHIM {.003")
5 BEVEL PINION BEARING SPACER
6 | 8698-4471 2 | BEVEL PINION CUP (Inner & outer)
7 | 8698-4478 1| BEVEL PINION CONE {inner)
g | 9020-3723 11 PINION
9 | 8348-3557 1 | BEVEL PINION BEARING (rear)
10 | B34B-3558 1 SNAP RING
11 | 9020-3725 1 | CARRIER & BEARING CAP ASSEMBLY
12 | 8307-3699 1| OIL FILLER & LEVEL PLUG
13 | 8698-4482 2 | DIFFERENTIAL BEARING ADJ. RING
14 1 9020-3727 2 | DIFFERENTIAL SIDE GEAR
16 | 8698-4489 2 | THRUST WASHER
16 | 9020-3729 1 | PLAIN DIFFERENTIAL CASE
17 | 8698-4484 2 | DIFF, CASE BEARING CONE
18 | 8698-4483 2 | DIFF. CASE BEARING CUP
19 | 8698-4491 1] SPIDER
20 | 9020-3733 4 | DIFFERENTIAL PINION GEAR
21 | 9020-3734 4 | THRUST WASHER {diff. pinion)
22 1 9020-3736 12 | RIVET
23 | 9020-3735 1 | DIFF. FLANGE HALF CASE
24 | 9020-3737 8 | BOLT (long)
25 j 9020-3588 4 | BOLT (short)
26 | 7710-4325 4| BOLT (diff. bearing cap)

6-46



GRADALL

MATERIAL HANDLER
SS4

DIFFERENTIAL
ROCKWELL PSM157 AXLE
Revised 10-87

ltem| Part No. !Qty. Description Of Part
27 | 8368-3836 | 4 | WASHER (diff. bearing cap)
28 | 8348-3442 4 | DOWEL (diff. bearing cap)
29 | 8348-3441 | 2 | COTTER PIN
30 | 9020-3742 | 1| SCReW
31 | 8307-3221 | 1| NuT
32 | 9020-3784 | 1 | BEVEL PINION BEARING

CASE ASSEMBLY
33 | 9020-3745 | 1 | BEVEL PINION CONE {outer)
34 |9020-3746 | 1 | OIL SEAL
35 | 9020-3747 | 1 | UNIVERSAL YOKE
36 | 8307-3316 | 1 | WASHER
37 | 8698-a495 | 1| NUT

6-47



GRADALL HUB GROUP
“Amlsll-s"‘mDLgn ROCKWELL PSM157 AXLE
Reavised 10-87

ltem| Part No. |CQty. Description Of Part
1 {9020-3656 | 2 | BUSHING
2 |7710-4412 | 2 | SEAL & SLEEVE ASSY
3 |9020-3709 | 2 | SPINDLE
4 |9020-1450 | 2 | "0" RING
5 |9020-3226 | 2 | OIL SEAL & RETAINER ASSY.
6 |9020-3710 | 24 | FLAT WASHER
7 |8540-3227 | 24 | T
8 |7710-4406 | 2 | OIL SLINGER
9 |7710-4405 | 2 | CONE BEARING (inner)
10 | 7710-4404 | 2 | CUP BEARING {inner)
11 |9020-3543 | 24 | WHEEL STUD
12 |9020-3711 | 2 | nus
13 |8348-1282 | 24 | WHEEL NUT
14 |9020-3544 | 2 | OIL DRAIN PLUG
15 | 7710-4403 | 2 | CUP BEARING (outer)
16 2 0z| SILASTIC GASKET
17 | 7710-4401 2 | CONE BEARING (outer)
18 |9020-3712 | 2 | HUB & SLEEVE ASSEMBLY
19 [9020-3713 | 2 | RING GEAR
20 |9020-3549 | 2 | NUT
21 |9020-1895 | 2 | THRUST WASHER
22 |7710-4345 | 2 | SUN GEAR
23 17710-4335 | 6 | INNER THRUST WASHER
24 ]7710-4336 | 6 | PINION GEAR
25 |7710-4337 | 6 | OUTER THRUST WASHER
26 |9020-3553 | 2 | SPIDER
27 |8540-3189 | 32 | LOCKWASHER




GRADALL

MATERIAL HANDLER
-2 -

HUB GROUP
ROCKWELL PSM157 AXLE

Revised 11-86

ltem| Part No. |Qty. Description Of Part

28 | 8307-1622 | 32 | BOLT

29 | 9020-1449 | 2 | GASKET

30 | 9020-3555 | 2 | COVER ASSEMBLY (includes
items 31 & 32)

31 | 7710-4341 | 2 | THRUST BUTTON

32 19020-3557 | 2| COVER

33 | 9020-3558 | 2| OIL CHECK PLUG

34 | 9020-3559 | 16 | BOLT

35 | 9020-3560 | 16 | BOLT

36 | 9020-3561 | 8 | RING GEAR LOCK

37 | 9020-1898 | 4| LOCKNUT

38 | 9020-3562 | 6| PINION SHAFT




GRADALL

MATERIAL HANDLER
SSa

SHAFT and STEERING KNUCKLE FLANGE

ROCKWELL PSM157 AXLE
Revised 10-87

ltem| Pori No. |Qty. Description Of Part
1 | 9020-3703 2| SHAFT and JOINT ASSEMBLY
2 | 9020-3704 2| STEERING KNUCLE ASSEMBLY
(includes items 3 thru 7}
3| 7710-4358 2t BUSHING
4 NSS 2 | STEERING KNUCKLE
§ | 7710-4369 2 NT
6 | 9020-3706 2 | STEERING STOP SCREW
7 | 7710-4359 20 | STUD
8 | 7710-4366 6 | BOLT (steering knuckle cap
inner}
9 | 8698-4405 8 | BOLT (steering arm and cap
outer}
10 | 9020-3651 2 STEERING KNUCKLE UPPER CAP
1l 7710-4360 10 SHIM (.003")
7710-4361 8| SHIM {.008")
7710-4362 6| sHImw {.020"}
12 | 9020-3655 2 | THRUST WASHER
13 | 9020-3548 2 | STEERING KNUCKLE LOWER CAP




MATERIAL HANDLER
554

TIE ROD and YOKE ASSEMBLY

ROCKWELL PSM157 AXLE
Revised 11-86

ltem| Part No. |Qiy. Description Of Part
7710-4372 1 | TIE ROD and YOKE ASSY.
{consists of items 1 thru 10)
1 | 8307-1805 2 | BOLT
2 | 7710-4374 2| PIN
3 | 7710-4380 1| TIE ROD YOKE {12 thrd)
7710-4373 1| TIE RCD YOKE {16 thrd)
4 | 7710-4376 4 | LOCKWASHER
5 | 8307-3441 4 | NUT
6 | 7710-4379 2| JAM RUT
7 NSS 1| TIE ROD
8 | 7710-4375 4 | BOLT
9 | 8307-3575 2 | COTTER PIN
10 | 8307-1806 2 | NUT




INTENTIONALLY LEFT BLANK

ss52/554 LOED HANDLER



GRADALL

MATERIAL HANDLER
SS54

AXLE HOUSING
ROCKWELL P5201 AXLE
Revised 11-86

ltem| Part No. |Qty. Description Of Part
9060-0087 2{ COMPLETE STEERING DRIVE AXLE
1 ] 9020-1256 1| HOUSING ASSEMBLY {consists
of items 2 thru §)
2 | 9020-1260 16 | STUD
3 NSS 1| HOUSING
4 | 7710-4290 1j DRAIN PLUG
5 | 8D20-1258 10 | SHORT STUD
6 | 8698-4013 4| LONG STUD
7 21 OOWEL
8 | 9020-1263 14 | HARD WASHER
9 | 8668-3065 14 KUT
10 | 8309-1240 1| GASKET
11 | 9020-1264 1| OIL BREATHER
12 | 7710-4377 16 | NUT
13 a1 NUT
14 8| BOLT
15 | 8871-1256 1] SQ. HD PIPE PLUG, 1 1/4"
16 | 9060-0254 1| STEERING BRACKET
17 | 9020-0421 2 | DOWEL
18 | 8820-1110 4| HEX HD CAPSCREW, 3/4-10 x 1 3/4
Gr 5
19 | 8820-1565 4 [ HEX HD CAPSCREW, 1/2-20 x ! 1/4
Gr 5
20 2| STEERING CYLINDER (see
pg. 10-10 for breakdown)
21 | 9020-0430 41 KEEPER
22 | 9040-0319 4| PIN

6-53



GRADALL DIFFERENTIAL

m-r;m;;s l:'.Aum.En ROCKWELL PS201 AXLE
Revised 11-86

14 15 16 17 18

I

12 13

ltem| Part No. |Qty. Description Of Part
1 | 8307-1621 8 | BoLT
2 | 9020-3564 1 | BEVEL PINION COVER ASSEMBLY
3 | 9020-158% 1 | GASKET
4 | 9020-3565 2 | SHIM (.003")
9020-3566 6 | SHIM {.005%})
9020-3567 5 | SHIM (.010"}
5 BEVEL PINION BEARING SPACER
6 | 8338-4199 2 | INNER BEVEL PINION CUP
7 | 9020-3569 2 | INNER BEVEL PINION CONE
8 | 9020-3570 1 | GEAR & PINION ASSEMBLY
9 | 9020-3571 1 | REAR BEVEL PINION BEARING
10 | 8348-3558 1 | PILOT BEARING SNAP RING
11 | 9620-3573 1 | CARRIER & BEARING CAP ASSEMBLY
12 | 8307-3699 1| FILLER & OIL LEVEL PLUG
13 | 9020-3575 2 | DIFF. BEARING ADJUSTMENT RING
14 { 9020-3576 2 | DIFF. SIDE GEAR
15 | 8308-1167 2 | THRUST WASHER
16 | 9020-3578 1 | DIFFERENTIAL CASE
17 | 8348-3402 2 | DIFFERENTIAL CONE (left}
18 | 8307-1570 2 | DIFFERENTIAL CUP (left)
19 | a688-1718 1 | DIFFERENTIAL SPIDER
20 | 9020-3582 4 | DIFFERENTIAL GEAR
21 | 9020-3583 4 | THRUST WASHER
22 |9020-3585 | 12 | BOLT
23 | 9020-3584 1 | DIFFERENTIAL CASE
24 |8308-1182 | 12 | WASHER

6-54



GRADALL

MATERIAL HANDLER
S8a

ltem| Part No. |Qty. Description Of Part

25 | a348-1840 | 12 | muT

26 | 9020-3588 | 4 | BOLT (long)

27 | 9020-358% | 8 | BOLT {short)

28 | 8348-3442 | 4 | DOMEL

29 | 8540-4005 | 4 | WASHER

30 | 8698-4512 | 4 | soOLT

31 |8348-3841 | 2 | COTTER PIN

32 | 8348-3560 | 1| SCREW

33 | 8348-3%61 | 1| NUT

33 | 9020-3596 | 1 | BEVEL PINION BEARING
CAGE ASSEMBLY

35 | 9020-1588 | 1| OIL SEAL

36 | 9020-3597 | 1 | UNIVERSAL YOKE

37 | 8307-1464 | 1| WASHER

38 | 8348-3419 | 1| WUT

DIFFERENTIAL
ROCKWELL PS201 AXLE
Revised 10-87

-
]

55



GRADALL

MATERIAL HANDLER
S84

| e

tiem| Part No. |Gty. Description Of Port
1 | 9041-0054 2| SPINDLE ASSEMBLY (consists
of items 2 thru 4)
2 | 9020-1869 2 | BEARING
3 | 9020-1445 21 SEAL
4 NSS 2| SPINDLE
5 | 9020-1540 21 "0" RING
6 | %020-1734 2 | OIL RING AND RETAINER ASSEMBLY
7 | 9020-3534 24 | FLAT WASHER
8 | 9020-3535 24 | NUT
9 | 7710-4387 2 | BRAKE SHOE ASSEMBLY
(1eft front, right rear)
7710-4383 2 | BRAKE SHOE ASSEMBLY
(left rear, right front)
10 | 9020-3538 20 | BOLT
11  9020-3539 2 | BRAKE DRUM
12 | 7710-4406 2 | OIL SLINGER
13 | 9020-3541 2 | INNER BEARING CONE
14 | 7710-4444 2 | INNER BEARING CUP
15 | 9020-3543 24 | WHEEL STUD
16 | 9041-0053 2 | HUB
17 | 8348-1282 24 | WHEEL STUD NUT
18 | 9020-3544 2 | OIL DRAIN PLUG
19 | 7710-4403 2 | OUTER BEARING CUP
20 | 9020-1451 2| "O" RING
21 | 7710-4401 2 | OUTER BEARING CONE
22 | 9020-3547 2| HUB & SLEEVE ASSEMBLY
23 | 9020-3548 2 | RING GEAR

HUB GROUP
ROCKWELL PS201 AXLE
Revised 10-87




GRADALL

MATERIAL HANDLER
S5Sa

ltem| Port No. |Qty. Description Of Part
24 | 9020-3549 | 2| wur

25 | 9020-1895 | 2| THRUST WASHER

26 | 7710-4345 | 2| SUN GEAR

27 | 7710-4335 | 6 | WASHER

28 | 7710-4336 | 6| PINION GEAR

29 | 7710-4337 | 6 | THRUST WASHER

30 | 9020-3553 | 2 SPIDER

31 | 8855-1013 | 32 | LOCKWASHER, 1/2

32 | 9020-3554 | 32 | BOLT

33 | 9020-1449 | 2| GASKET

34 | 9020-3555 | 2 | COVER ASSEMBLY

35 | 7710-4341 | 2| DRIVE SHAFT THRUST BUTTON
36 | 9020-3557 | 2| COVER

37 | 9020-3558 | 2 OIL PLLL PLUG (1/4" npt. skt.

Hd

38 | 9020-3559 | 16 | BOLT

39 | 9020-3560 | 16 | BOLT

40 | 9020-3561 | & | RING GEAR LOCK

41 | 9020-1898 | 4 | LOCK NUT

82 | 7710-4434 | 2| SNAP RING

43 | 9020-3562 | 6 | PINION SHAFT

HUB GROUP
ROCKWELL P5201 AXLE
Revised 11-86




GRADALL

TRUNNION SHAFT and STEERING FLANGE

MATERIAL HANDLER ROCKWELL PS 201 AXLE
5854
Revised 10-87
1 2 Sre—}
-
&
4 = §
S . S )
‘-1,h £~ 7
i P
- N - I
12
ltem| Part No. |Qty. Description Of Part
1 | 9020-3512 2 | "0" RING
2 | 9020-1872 2 | TRUNNION SOCKET
3 | 8307-3071 4 | BEARING CUP
4 |8307-3070 | 4 | BEARING CONE
5 {9020-3516 | 2 | GREASE RETAINER
6 |9020-1871 2 | AXLE SHAFT SUPPORT, BUSHING
& INNER SEAL
7710-4293 2 | BusHING
9020-1582 | 2 | seAL
7 | 9020-3223 2 | SHAFT & JOINT ASSEMBLY
9020-3224 2 | CROSS & BEARING KIT
8 | 9020-3516 2 | sNap RING
9 | 9020-3517 2 | WASHER
10 | 9020-1568 2 | OIL SEAL
11 | 9020-3518 2 | soLT
12 | 7710-4408 | 16 | BOLT
13 | 8855-1015 | 16 | LOCKWASMER, 5/8
14 | 2020-3520 2 | UPPER CAP
15 |9020-3521 | 20 | SHIM (.005")
9020-3822 | 4 | SHIM {.010")
16 | 9020-3233 STEERING FLANGE (includes
items 11,17 thru 26, & 28)
17 |9020-3523 | 4 | soLT
18 |8855-1013 | 16 | LOCKMASHER, 1/2
19 |9020-3524 | 4 | BOLT
20 | 90203525 4 | NT
21 |7710-4351 4 | BRAKE SHOE ADJUSTMENT CAM
22 |9020-3527 | 4 { RETAINER
23 |9020-3528 | 4 | SPRING
24 |9020-3529 | 8 | wasHER
25 |7710-4358 | 2 | BUSHING
26 |9020-3531 s | BOLT
27 |9020-3532 | 10 | sTWD
28 | 9020-3533 2 | LOWER CAP




GRADALL

MATERIAL HANDLER
564

TIE ROD and YOKE ASSEMBLY

ROCKWELL PS 201 AXLE
Revised 11-86

ltem| Port No. |Qty. Description Of Part
9020-1267 1 TIE ROD and YOKE ASSY.
(consists of items 1 thru 10}
1 | 83G7-1805 2 i BOLT
2 | 7710-4374 2! PIN
3 | 8307-1803 1 TIE ROD YOKE {1 3/4-12 thrd)
8307-1804 1 TIE ROD YOKE {1 3/4-16 thrd)
4 | 8855-1013 4 | LOCKWASHER, 1/2
5 | 8850-1308 4 | HEX NUT, 1/2-20
6 | 7710-4379 2 | JAM NUT
7 NSS 1 TIE RGD
8 | 8820-1571 4 | HEX HD CAPSCREW, 1/2-20 x 2 3/4
ar 5
9 | 8307-3575 2 COTTER PIN
10 | 8307-1806 2 | NUT




GRADALL AXLE HOUSING

A ';.-52 oLER ROCKWELL PR108 AXLE
Reavised 11-88

ltem{ Part No. |Qty. Description Of Part
1 | 9020-3751 | 1 | HOUSING
2 | 8871-1256 | 1 | SQ HD PIPE PLUG, 1 1/4"
3 | 8698-4013 | 4 | STUD (long)
4 | 9020-1258 | 10 | STUD (short)
5 | 7710-4290 | 1 | DRAIN PLUG
6 2 0Z] SILASTIC
7 | 9020-3752 | 14 | WASHER
8 | 8307-4832 | 14 | NUT
9 |9020-3753 | 1 | BREATHER

60

-
|



GRADALL DIFFERENTIAL

nﬂfmls‘l-s"zmu‘“ ROCKWELL PR108 AXLE

Revised 10-87

12 13 L]

15 1517 18

b2
=

37 36 3

ltem| Part No. Description Of Part
1 | 7710-4442 a0LT
2 | 9020-3716 BEVEL PINION COVER ASSEMBLY
3 | 9020-3717 GASKET
§ | 7710-4320 SHIM {.005")
7710-4321 SHIM {.010")
7710-4319 SHIM {.003")
5 BEVEL PINION BEARING SPACER
6 | 8698-4471 BEVEL PINION CUP
{inner & outer)
7 | 8698-4478 BEVEL PINION CONE (inner)
8 | 9020-3723 PINION
9 | 8348-3559 BEVEL PINION BEARING (rear)
10 | 8348-3558 PILOT BEARING SNAP RING

CARRIER & BEARING CAP ASSEMBLY
OIL FILLER & LEVEL PLUG
DIFF. BEARING ADJUSTING RING
DIFFERENTIAL SIDE GEAR
THRUST WASHER

DIFFERENTIAL CASE (plain)
DIFF. CASE BEARING CONE
DIFF. CASE BEARING CUP
SPIDER

OIFFERENTIAL PINION GEAR
DIFF. PINION THRUST WASHER

11 | 9020-3725
12 | 8307-3699
13 | 8698-4482
14 | 9020-3727
15 | 9020-3728
16 | 9020-3729
17 | 8698-4484
18 | 8698-4483
19 | 8698-4491
20 | 9020-3733
21 | 90620-3734

22 | 8307-3046 1 RIVET

23 | 9020-3735 DIFF. FLANGE HALF CASE
24 | 9020-3737 BOLT

25 | 9020-3588 BOLT (short)

26 | 9020-3738 DIFF. BEARING CAP BOLT
27 ] 8368-3836 DIFF. BEARING CAP WASHER
28 | 8348-3442 OIFF, BEARING CAP DOWEL
29 | 8348-3441 COTTER PIN

30 | 9020-3742 SCREMW

31 |8307-3221 NUT

BEVEL PINION BEARING CASE ASSY.
OUTER BEVEL PINION CONE

32 | 9020-3744
33 1 9020-3745

Bt Bk i et et et et D B B B e OO PO OB P PR e PO DO DD b e e et e

34 | 9020-3746 0IL SEAL

35 | 9020-3792 UNIVERSAL YOKE
36 | 8307-3316 WASHER

37 | 8698-4495 NUT




GRADALL SHAFT,SPINDLE and HUBS

MATERIAL HANDLER ROCKWELL PR108 AXLE
S82
Revised 11-86

ltem] Part No. |Qty. Description Of Part
1 | 9020-3784 | 1| SHAFT (right}
9020-3755 | 1| SHAFT (left)
2 | 9020-3756 2| SEAL
3 | 9020-3757 | 28| NuT
4 | 9020-3758 2 | SPINDLE
5 2 | BRAKE ASSY. (see brake pg)
6 | 9020-3759 | 28| WASKER
7 | 8698-4014 | 28 | BOLT
8 | 9020-3761 20 | BOLT
9 | 7710-4447 | 2| BRAKE DRUM
10 | 9020-3763 2| OIL SLINGER




GRADALL

MATERIAL HANDLER
5852

SHAFT,SPINDLE and HUBS

ROCKWELL PR108 AXLE
Revised 10-87

ltem| Part No. |Qty. Description Of Part
11 | 9020-3764 | 2| OIL SEAL & RETAINER ASSEMBLY
{includes items 12 & 13}

12 NSS RETAINER

13 | 9020-3765 | 2! oIL SEAL

14 | 7710-2445 | 2| INNER CONE BEARING

15 | 7710-4444 | 2| INNER CUP BEARING

16 | 9020-3768 | 20| WHEEL STUD

17 | 9020-3769 | 20| NUT

18 | 8307-3451 | 2| ORAIN PLUG

19 | 9020-377t | 2| HuB

20 | 9020-3772 | 2| OUTER CUP BEARING

21 | 9020-3773 | 2| OUTER CONE BEARING

22 | 8307-3244 | 16| BOLT

23 | 9020-3776 | 8| PLANETARY RING GEAR LOCK
24 | 9020-3774 | 2| PLANETARY RING GEAR SLEEVE
25 | 9020-3777 | 2| PLANETARY RING GEAR

26 | 8669-1166 | 2| muT

27 | 9020-3779 | 4| HUB BEARING NUT LOCK

28 | 9020-3780 | 2| WASHER

29 2 02 SILASTIC GASKET

30 | 9020-3781 | 2| SUN GEAR

a1 | 9020-3782 | 2| SNAP RING

32 | 9020-3786 | 2| SPIDER

33 | 9020-3783 | & | INNER THRUST WASHER

34 | 9020-3784 | 6] PINION

35 | 9020-3785 | 6| OUTER THRUST WASHER

36 | 9020-3787 | & | PLANETARY PINION SHAFT
37 | 7710-4341 | 2| THRUST BUTTON

38 | 9020-3791 | 2} COVER

39 BOLT

a0 | 9020-3788 | 24 | STUD

a1 | 8348-3532 | 24 | WASHER

4z | 8698-2081 | 24 | wuT

a3 2 02 SILASTIC GASKET

44 | 9020-3558 | 1| LEVEL PLUG




WERADALL

DRIVE TRAIN
Front Axle Assembly
Starting Serial No, 0122472

Revised 12-80

item| Part No. |Qty. Description Of Part
9101-3118 1 | AXLE ASSY (includes all items)
1 | 9101-4078 | Ref | AXLE HOUSING ASSY {see page
6-65 for detafls)
2 | 9101-4080 | Ref | DIFFERENTIAL CARRIER ASSY
{see page 6-66 for details)
3 | 9103-4082 | Ref | WHEEL HUB ASSY {see page
6-67 for details)
4 | 9101-4105 | Ref | BRAKE ASSY {see page 8-28

for details)

6-64



GRADALL

MATERIAL HANDLER
Ss2

DRIVE TRAIN
Axie Housing
Starting Serlal No. 0122472
Revised 12-90

ltem| Part No. |Qty. Description Of Part
9101-4078 | Ref | AXLE HOUSING ASSY (includes

all ftems

1 | 9104-4845 | 1 | BREATHER

2 | 9104-4446 | 1 | PLUG

3 | 9101-4079 | 1 | FASTENING SET (includes items
4,5,687)

4 | 9104-4139 | 14 | STUD

5 { 9104-4140 | 3 | TAPER RING

6 | 9104-4141 | 14 | WASHER

7 | 9104-4162 | 14 | WUT

6-65



GRADALL

MATERIAL HANDLER
-1

DRIVE TRAIN

Differential Carrler
Starting Serial No. 0122472
Revised 12-90

ltem{ Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9101-4080 | Ref| DIFFERENTIAL CARRIER ASSY 9| 9104-4163| 1| TAPER BEARING
(incTudes all items) 10| 9104-4164 | 1| ADJUSTING SHIM KIT
1| 9104-4152 | 1 | HOUSING & COVER ASSY (includes 11| 9101-4081| 1| TAPER BEARING KIT
items 2, 3, 4, 5 & 6) 12| 9104-4159 | 1| ADJUSTING SHIM KIT
2 | 9104-4156 | 4 | CAPSCREW 13| 9104-4158 | 1| ADJUSTING SHIM KIT
3| 9104-4157 | 4 | LOCATING PIN 14| 9104-4451| 1| OIL SEAL
4 | 9104-4153 | 1 | ADJUSTING NUT 15| 9104-4452 1| FLANGE ASSY (includes item 16)
§ | 9104-4155 | 1 | LOCK PLATE 16| 9104-4147 | 1| ousT cover
6| 9104-4154 | 1 | CAPSCREN 17| 9104-4145| 1| ADJUSTING NUT
7 | 91014131 | 1 | BEVEL GEAR SET (12X35 L.H.) 18| 9104-4150 | 1| cover
8 | 9104-4161 | 1 | TAPER BEARING 19| 9104-4151] 2| cAPSCReEW

6-68



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

Planstary Hub & Axle Shaft
Starting Seriai No. 0122472
Revised 12-90

ltem| Part No. |Qiy. Description Ot Part ltem| Part No. |Qty. Description Of Part
9101-4082 | Ref| WHEEL HUB ASSY (includes 17| 9104-4170 | 4 | SECTOR PLATE
items 1, 2, 3 & 4) 18| 9101-4098 [ 1| 0-RING
t | 9101-4083 { 10 | WHEEL STUD 19| 9101-4099 | 1 | THRUST wasHER
2 | 9101-408¢ | 1 | OIL SEAL 20| 9104-4169 | 1| CAPSCREW
3 | 9101-4085 | 2 | TAPER BEARING 21| 9040-1259 | 1| GASKET
4 | 9101-4086 | 1 | HUB DEFLECTOR 22 9021-0105 | 8 | CAPSCREW
5 | 9101-4087 | 1 | RING GEAR CARRIER ASSY 23| 9104-4446 | 1| pLUG
6 | 9101-4088 | I | SEAL RACE 24| 9101-4100 | 10| WHEEL NUT
7 | 9101-4089 | 1 | TAPER RING 25 9101-4108 ] 1 | AXLE SHAFT
8 | 9101-4090 | 1 { LOCKWASHER 26| 9101-4102 | 1| SPINDLE
9 | 9101-4091 | 1 { SPINDLE NUT 27| 9101-3103 | 3 | CAPSCREW
10 | 9101-4092 | 1 | SPINDLE RING 28| 91014104 | 1| SPINDLE DEFLECTOR
11 | 9101-4093 | 1 | BEARINE 29| 9020-8226 | 1 | WHEEL ADAPTER
12 | 9101-4094 | 1 | SUN GEAR 301 9020-8227 | 6 | STUD
13 | 9101-4095 | 1 | CAPSCREW 31| 9020-1854 | 10| WASHER
14 | 91014096 | 1 | THRUST END SET
15 | 9108-4460 | 1 | PLANETARY GEAR CARRIER ASSY NOTE: QUANTITIES SHOWN ARE FOR
16 | 9101-4097 | 1 | COVER Assv)(incwdes items ONE WMEEL END ASSY.
17 thru 23

6-67



GRADALL

MATERIAL HANDLER
8352/554

L-7968,7978

HYDRAULIC CONTROLS
Revised 4-88

item| Part No. |Qty. Description Of Part
1 | 9020-0299 | 2 | KnoB
2 | 9020-0282 | 1 | SHAFT
3 | 9020-0290 | B8 | BEARING
3 | 9040-0384 | 1 ! CONTROL LEVER
5 | 9002-1557 | 3 |PIN
8863-1308 | 3 | COTTER PIN, 3/32x3/4
6 |8882-1004 | 3 | YOKE END
7 | as50-1406 | 9 | HEX JAM NUT, 3/8-24
8 | 9020-0498 | 2 | LINKAGE ROD
9 | 9002-8974 | 2 |YOKE PIN
8363-1301 | 2 | COTTER PIN, 1/16x1/2
10 | 8820-1026 | 4 gex HD CAPSCREW, 3/8-16x1-1/4
RS
11 | 9080-0819 | 1 | COVER
12 18832-1018 | 10 | SELF TAPPING SCREW, #6-32x3/8
13 | 8820-1076 | 4 |HEX HD CAPSCREW, 1/2-13x3-3/4
GRS
14 | 9080-0133 | 1 |MOUNTING PLATE
15 |8822-1522 | 4 |HEX SOCKET SET SCREW
(cone point) 1/4-20x1/4
16 | 9020-0500 | 1 |ULINKAGE ROD
17 | 9020-0499 | 1 |LINKAGE ROD
18 | 9020-0406 | 3 |BALL JOINT
19 | 9040-0372 | 1 |[conTrOL LEVER
20 |8855-1011 | 3 |LOCKWASHER, 3/8
51 |9040-0369 | 1 |CONTROL BRACKET
22 | 9020-0279 | 1 |SHAFT
23 |9020-0280 | 1 |SHAFT
o8 | 9020-0281 | 1 |SHAFT
2% |9040-0383 | 1 |CONTROL LEVER
26 |9020-0638 | 1 |[KNOB
27 |9080-1160 | 1 |[RUBBER COVER
78 | 9040-1706 | 2 [ANGLE COVER
o9 18832-1030 |28 |SELF TAPPING SCREW, #10-24x1/2




GRADALL

MATERIAL HANDLER
So2

HYDRAULIC CONTROLS
Starting Serlai No. 8622450G
Original 1ssue 4-88

L-7968



GRADALL

HYDRAULIC CONTROLS

"""‘"';‘:_,."'2“"“'-‘“ Starting Serlal No. 8622450G
Original Issue 4-88
item| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Port
1 | 9020-0299 | 2 |[KNOB 21 | 9040-0369 | 1 | CONTROL BRACKET
2 | 9020-1559 | 1 |PIN 22 | 9020-0279 | 1 | SHAFT
3 | 9020-0290 |10 {BEARING 23 | 9020-0280 | 1 | SHAFT
2 | 9040-0383 | 1 |CONTROL LEVER 24 | 9020-0281 | 2 | SHAFT
5 | 9002-1557 | 3 |PIN 25 | 9040-0382 | 1 | CONTROL LEVER
8863-1309 | 3 {COTTER PIN, 3/32x3/4 26 | 9020-0638 | 1 |KnoB
6 | 9002-8473 | 3 |[YOKE 27 | 0020-0501 | 1 |LINKAGE ROD
7 | 8850-1406 |10 |[HEX JAM NUT, 3/8-24 28 | 9020-4198 | 1 |LINKAGE ROD
8 | 9020-0498 | 1 |LINKAGE ROD 29 | 9102-1049 | 1 | LINKAGE ROD
9 | 0002-8974 | 2 |[YOKE PIN 30 | 8856-1107 | 2 | FLAT WASHER, 1/4
8863-1301 | 2 |COTTER PIN, 1/16x1/2 31 | 8850-1008 | 1 |HEX MUT, 1/2-13
10 | 8820-1036 | 4 |MEX HD CAPSCREW, 3/8-16x1-1/4 32 | 8820-1068 | 4 | HEX HD CAPSCREW, 1/2-13x1-3/4
GRS GRS
11 9040-1528 | 1 [HANDLE ASS5Y 33 | 8855-1013 4 | LOCKMASHER, 1/2
12 | 9102-1045 | 1 |BRACKET 34 | 9102-3066 | Ref | MAIN CONTROL VALVE (see pg
13 | 8820-1076 | 4 [WEX HO CAPSCREW, 1/2-13x3-3/4 10-19 for details)
GRS 35 | 9102-3065 | Ref | WINCH VALVE (see page 10-25
14 | 9080-0417 | 1 |MOUNTING PLATE for details)
15 | 8822-1522 | 4 {HEX SOCKET SET SCREW 36 | 9060-0294 | Ref | AUXILIARY VALVE (see page 10-21
(cone point) 1/4-20x1/4 for details)
16 | 9020-0500 | 1 [LINKAGE ROD 37 | 8882-1004 | 1 | ADJUSTABLE YOKE END
17 | 9020-0499 | 1 {LINKAGE ROD 38 | 9002-7987 | 1 | SPRING CLEVIS
18 | 9020-0406 | 6 [BALL JOINT 39 | 8825-1037 | 1 | SOCKET HD SHOULDER SCREW, 1/2x1
19 | 9040-0372 | 1 |CONTROL LEVER (3/8-16 thread)
20 8856-1113 | 4 |FLAT WASHER, 5/8 40 | 8856-1111 1 | FLAT WASHER, 1/2
41 | 8806-1017 | 1 |[BEARING
a2 | 9102-6016 | 1 | BELLCRANK WELDMENT

L-7968



GRADALL

MATERIAL HANDLER
SS4

HYDRAULIC CONTROLS
Starting Serial No. 8711558G

Original 1ssue 4-88

L-7978



GRADALL

HYDRAULIC CONTROLS

llAl!lllal-slrllDlJR Starting Serial No. 8711558Q
Originat \ssue 4-88
ltem| Part No. {Qty. Description Of Part mem Part No. | Qty. Description Of Part
1 9020-0299 | 3 |KNOB 25 | 9040-0382 1 | CONTROL LEVER
2 9p20-1559 | 1 |PIN 26 | 9020-0638 1 | KNOB
3 9020-0290 |12 |BEARING 27 1 9020-0%01 1 { LINKAGE ROD
4 9040-0383 | 1 |CONTROL LEVER 28 | 9020-4198 1 | LINKAGE ROD
5 9002-1%57 | 3 |PIN 29 | 9102-1049 1 | LIMKAGE ROD
8863-1309 | 3 [COTTER PIN, 3/32x3/4 30 | 8856-1107 2 | FLAT WASHER
6 9002-3473 | 3 |YOKE 31 ] 8850-1008 1 | HEX NUT, 1/2-13
7 8850-1406 |10 |HEX JAM NUT, 3/8-24 32 | 8az2n-1068 4 | HEX HD CAPSCREW, 1/2-13x1-3/4
8 9020-0498 | 1 |LINKAGE ROD GRS
9 9002-8974 | 3 [YOKE PIN 33 | 8855-1013 4 | LOCKWASHER
8863-1301 | 3 |COTTER PIN, 1/16x1/2 3¢ | 9102-3066 | Ref | MAIN CONTROL VALVE {see page
10 8820-1036 | 4 |HEX HD CAPSCREW, 3/8-16x1-1/4 10-19 for details)
GRS 35 | 9102-3065 | Ref | WINCH VALVE {see page 10-25
1n 9040-1528 [ 1 |[HANDLE ASSY for details)
12 9102-1045 | 1 |BRACKET 36 | 9060-0294 | Ref | AUXILIARY VALVE (see page 10-21
13 8820-1076 | 4 |HEX HD CAPSCREW, 1/2-13x3-3/4 for details)
GRb5 37 | 8882-1004 2 | ADJUSTABLE YOKE END
14 9080-0417 | 1 [MOUNTING PLATE 38 | 9002-7987 2 | SPRING CLEVIS
15 | 882z2-1522 | 4 [HEX SOCKET SET SCREM 39 | 8825-1037 1 | SOCKET HD SHOULDER SCREM, 1/2x1
{cone point) L1/4-20x1/4 {3/8-16 thread)
16 90200500 | 1 [LINKAGE ROD 40 | 8856-1111 1 | FLAT WASHER, 1/2
17 9020¢-0499 1 LINKAGE ROD 41 | 8806-1017 1 | BEARING
18 9020-0406 | 6 {BALL JOINT 42 | 9102-6016 1 | BELLCRANK WELDMENT
19 9040-0372 | 1 [CONTROL LEVER 43 | 9040-0862 1 4§ CONTROL LEVER
20 8856-1113 | 4 |[FLAT WASHER, 5/8
21 9040-0369 | 1 JCONTROL BRACKET
22 9020-0279 { 1 |SHAFT
23 9020-0280 | 1 |SHAFT
24 9020-0281 | 2 ISHAFT

L-7978




GRADALL

MATERIAL HANDLER HYDRAULIC CONTROLS
S54 Units With Qutriggers Only

Original lasue 6-86

45 13

VIEW "B8-8"

15 1 \ 20 yJ
A / 7
\

26
n
2=
4
K]
4
VIEW "C-C" g
1
Kl
LIFT SECT.
CROWD SECT.
WINCH SECT,
TILT SECT.
SWAY SECT.

AUXILIARY SECT.
LEFT STABILIZER

RIGHT STABILIZER

ECN L-7259,7799



GRADALL

MATERIAL HANDLER
554

ECN L-7259,7799

HYDRAULIC CONTROLS
Original lssue 6-86

ftem!| Part No. |Qty. Description Of Part
1 | 9080-0817 | 1 |MOUNTING PLATE
2 | 9060-1820 | 1 |MAIN CONTROL VALVE
3 | 9060-0717 | 1 [AUXILIARY VALVE (see page 10-21)
1| 8320-1076 | 4 |HEX KO CAPSCREM, 1/2-13X3-3/4
Gr
5 | 9020-0970 | 2 |MOUNTING BAR
& | 8856-1111 | 1 |FLAT WASHER, 1/2
7 | s850-1008 | 1 |HEX NUT, 1/2-13
8 | 8820-1036 | 3 |HEX KD CAPSCREW, 3/8-16K1-1/4
Gr
o | 8856-1109 | 1 |FLAT WASHER, 3/8
10 | 9020-4198 | 1 |LINKAGE ROD
11 | 9040-0372 | 1 |CONTROL LEVER
12 | 9040-0369 | 1 |BRACKET
13 | 9020-0290 | 16 |BEARING
14 | 9020-0280 | 1 | SHAFT
15 | 8856-1113 | 6 |FLAT WASHER, 5/8
16 | 8822-1522 | 5 |HEX SOCKET SET SCREW
1/4-20X1/4
17 | 9020-0279 | 1 |SHAFT
18 | 9040-0382 | 1 |CONTROL LEVER
19 | 9020-0281 | 2 |SHAFT
20 | 9040-0383 | 1 |CONTROL LEVER
21 | 9020-0500 | 1 !LINKAGE ROD
22 | 9020-0806 | 4 |BALL JOINT
23 | 9002-8473 | 3 | YOKE
24 | 8850-1406 | 11 |HEX JAM NUT, 3/8-24
25 | 8850-1306 4 |HEX NUT, 3/8-24
26 | 9002-1557 | 3 |PIN
27 1 9020-0499 1 | LINKAGE ROD
28 | 9020-0501 | L |LINKAGE ROD
29 | 9020-0498 4 | LINKAGE ROD
30 | 9002-8974 | 5 |YOKE PIN
31 | 9040-0862 { 1 |CONTROL LEVER
32 | 9020-155¢ | 1 |PIN
33 | 9040-0864 | 1 [CONTROL LEVER
34 | 8882-1004 | 4 |ADJUSTABLE YOKE END
35 | 9002-1987 | 4 | YOKE PIN & COTTER
36 | 9040-0863 | 1 |CONTROL LEVER
37 | 8863-1300 | 3 |COTTER PIN, 3/32X3/4
3g | 8866-2011 | 1 |CONNECTOR {includes “o" ring)
8859-1210 | 1 |*0° RING
39 | 8866-2010 7 | CONKECTOR (includes "o ring)
8859-1209 | 7 |"0" RING
40 | 8866-2007 3 | CONMECTOR (includes "o" ring)
8859-1206 | 3 |"0" RING
41 | 8866-2006 6 | CONNECTOR ({includes "o" ring)
8869-1205 | 6 | "0" RING
42 | 8866-2021 | 2 |CONNECTOR (includes "o* ring}
8859-1205 | 2 |"0" RING
43 | 8866-2023 | 2 |CONNECTOR (includes “o" ring)
8859-1206 2 | "0" RING
44 | 9040-0865 | 1 |CONTROL LEVER
45 7 9020-0299 3 | KNOB
46 | 8850-1006 | 1 |HEX MUT, 3/8-16
47 | 8820-1037 1 HEX5HD CAPSCREW, 3/8-16Xi-1/2
Gr
48 | 8863-1301 5 |COTTER PIN, 1/16X1/2




GRADALL

" MATERIAL HANDLER

554

STEERING SELECTOR
Revised 9-86

Item| Part No. |Qty. Description Of Part

1| 9020-0299 | 1| KNOB

2 | 9040-1661 | 1 |CONTROL LEVER

3 | 9040-0435 | 1| COVER

4 | 8832-1014 | 5 | SELF TAPPING SCREW, #6-32 X 3/8
5 | 8882-1004 | 1 { ADJUSTABLE YOKE END

6 | 9002-7987 | 1 |CLEVIS SPRING

7 | 8850-1406 | 1 |HEX JAM NUT, 3/8 - 24

8 | 9020-0513 | 1 |LINKAGE ROD

9 | 8863-3002 | 1 [YOKE PIN, 5/16

8863-1309 | 1 COTTER PIN, 3/32 X 3/4

10 | 8850-1006 | 2 | HEX NUT, 3/8 - 16

11 | 8855-1011 | 2 | LOCKWASHER, 3/8

12 | 9020-0511 | 1 |CONTROL BRACKET

13 | 8820-1035 | 2 |HEX HD CAPSCREW, 3/8-16 X 1, GRS
14 | 8844-1001 | 1 |S$Q HD SET SCREW, 1/4-20 X 1/2
15 | 9020-0200 | 2 | BEARING
16 | 9020-0277 | 1| SHAFT




TRANSMISSION CONTROLS

KEY: .
A - TRANSMISSION CONTROLS, all units w/pedal operated !
forward-reverse o , ;
- TRANSMISSION CONTROLS, all units w/lever operated "
forward-reverse
REQ'D
REF. FPART NO. DESCRIPTION A B
1 200-299 KNOBa » - - - - » - - - - - - . - - - - - - - - l 2
2 400-385 LEVER, Shift. . &+ « + « o o o o & o o = & o o v o o 1 1
3 600-366 COVER . - M Y - + N . » - - - . - - - - - » - - - l l
4 020-802 SCREW, self-tapping . . « + « + o s ¢ s ¢ o o o » o 2 2
5 200-290 BEARING + « ¢ o o o s o + 5 + s s & s = o o & 3 = 2 4
6 021=-013 SCREW, set ~ 1/2" nc X 1/4™ + o + ¢« ¢« o o« o o s o 1 2
7 200-277 SHAFT » - - . - - - - - » - - - - - [ . [ - . - - - l 2
g 200~-302 PIN & COTTER. v « + + o & + = & 2 s o o o 3 & s = 4 4
9 021-118 NUT, jam = 3/8" n £ +« ¢« o o = ¢ o v o v a0 s 0 s o e 4 4
10 200-410 CONNECTOR, ball joint . . « « ¢ o o s s ¢ » o ¢ » 4 4
11 021"122 NUT; jam - 7/16“ nf « = & ® & @ = 2+ ® & ¥ = * = =+ 9 B
12 200-288 PEDAL, forward-reverse. . . . « « s+ 3+ « o+ + o & & o 1l -
13 021"436 PINf COLLEY &+ + &« &+ = & 2 & & + &2 & & s F o+ o 4+ & = 1 -
14 021-600 PIN: CleViS » = o+ 2+ % & @ . . . + = . s & e = - l -
15 $962-1003 ADTIUSTABLE Wore BRI - « + = v o o o o o v 4 4
16 200-306 CA.BLE - - - - - - - - [ - . . . ' - - ' - . - - . - 2 2
17 400-591 LEVER, forward~reverse. . . « o« » = o+ » o + ¢ & « » = 1
s52/554 LOED HANDLER 73



GRADALL

MATERIAL HANDLER
SS2/534

ENGINE CONTROLS
Revised 11-86

liem| Part No. |Qiy. Description Of Part
1 | 8820-1003 2 | HEX HD CAPSCREW, 1/4-20 x 3/4
Gr 5
2 | $002-7714 1| YOKE
3 | 9602-7720 1| CLEVIS PIN
4 | 9002-6021 1| COTTER PIK
5 | 9040-0712 1| ACCELERATOR BRACKET
6 | 8850-1004 2 | HEX NUT, 1/4-20
7 | 9020-7829 1| CHOKE and SHUT OFF CABLE
3020-7830 1| CLAMP
8 | 9020-0289 1| ACCELERATOR PEDAL
9 | 9002-1600 1| CLEVIS PIN
10 | B863-1302 1| COTTER PIN, 1/16 x 3/4
11 | 9020-0559 1| SPRING
12 | B882-1001 1 | ADJUSTABLE YQOKE END
I3 | 8863-3002 1| YOKE PIN, 5/16
8863-1308 1| COTTER PIN, 3/32 x 1/2
14 | 9020-0795% 1 { ACCELERATOR CABLE
15 | &855-1009 2 | LOCKWASHER, 1/4 (gasoline units)
16 | 9020-0289 1| ACCELERATOR BRACKET (gasoline

units)

NOTE: [ITEMS 2 THRU & ARE WUSED
ONLY ON UNJTS WITH
DIESEL ENGINE.




STEERING COLUMN

15

KEY:
A - STEERING COLUMN, MODEL 554
B - STEERING COLUMN, MODEL 552
RE
REF. PART HO. DESCRIPTION A
1 600-274 CAP' Steering « s & 8 = 8 & = s 2 & s = 0 P T R T * 1
2 200-266 NUT, BtBerinq Wheel « 8 8 B % 4w o+ & & s = & 2 . 1
3 202-230 KNOB[ Spinner « & 8 ® % % ®= & & » & 4 3 . = ow ® n * 1
4 020-397 « SCREW, flathead, 1/4" nc X ) T 2
5 021"'093 - NUT; 1/4” e & 8 = % # %= & » s+ o+ s 20 PO S T R 2
6 600-2?3 WHEELp Bteering e 8 8 % % % o o+ = &+ s s G = . = 1
7 600-26? COLUMN, Orbittol. P L N L L I S . u * 1
8 201"347 - RING' retaining T T I I R + 1
9 201—346 * RING' retaining a s P L I L O D 2
10 201-343 - BEARING R L I I R D L PO T T 1
11 201—349 * SH“T « ® &8 % & ® % = s & x & » & = 4 &« = ¥ w a 1
12 201-350 . TUBE and FLMGE e 5 8 % = s =2 s & % s & s T - 1
13 026-019 hd BOLT; 12 pt e & & 8 w o+ w8 % + s + & = s+ 3 PR T T ) 2
14 020-021 BOLT, 3/8" nc x 3/4" - Gr. 3. « « o » o v v o0 0" 2
15 601—3?7 ORBITROL. R T I I T T A P T T R B 1
601~-378 ORBITROL. + + « ¢« = & 2 =+ & o ¢ = v 3 ¢ P T T B ] =
601-762 ORBITROL (units with CLARK ETANS. ) eoe o s =« o = + o 1

0

H I NNEREHNDREENDRD oo

#_

ss2 /554 LOEDHANDLER {Revissd 1-84)



GRADALL
MATERIAL HANDLER
SS2/584

AUXILIARY HYDRAULIC and ELECTRIC CONTROLS

Aevised 5-88

+
15 %
item| Part No. |Qty. Description Of Part
1 {9020-3055 | 1 |JUMPER WIRE
2 {9002-8968 | 3 |SPLICE
3 19002-6685 | 1 |PIN AND COTTER
4 |9020-0498 | 1 |LINKAGE ROD
5 |8850-1406 | 1 |HEX JAM NUT 3/8-24
6 |9002-7987 | 1 |[CLEVIS SPRING
7 |8882-1004 | 1 |ADJUSTABLE YOKE END
8 |9020-0290 | 2 |BEARING
9 |9040-1528 | 1 |HANDLE
9020-0774 | 4 |HANDLE GRIP
10 |} 9020-6005 4 | SWITCH ASSY {2 prong with wires)
11 | 9002-896% | AR |XNIFE DISCONNECT
12 | 9020-7081 | AR |HEAT SHRINK
13 {9020-4057 | 1 |7 CONDUCTOR CABLE
14 | 9020-0434 | 1 |[SWITCH
15 |9020-0351 | 1 |{JUMPER WIRE




GRADALL

MATERIAL HANDLER

SERVICE BRAKE LINES
Thru Serlal No. 8622449G
Revissd 4-08

ROCKWELL AXLE SOMA AXLE
tem} Part No. [Qty. Description Of Part ltem| Part No. |Qty. Description Of Part

1| 9060-0489 | 1 BRAKE LINE 1 | 9060-0489 1 | BRAKE LINE

2 Ref | HYDROVAC (see page B8-10 2 Ref | HYDROVAC (see page 8-10

for details) for details)

3| 9060-1257 | 1 BRAKE LINE 3 | 9060-0301 1 |BRAKE LINE

4 | 9060-1680 | 1 BRAKE LINE 4 | 9060-0487 1 | BRAKE LINE

& | 90e0-1256 1 1 BRAXE LINE 5 | 9060-0300 1 | BRAKE LINE

6 | 9060-0483 | 1 BRAKE LINE 6 | 9060-0483 1 | BRAKE LINE

7 | 9060-0482 | 1 BRAKE LINE 7 | 9060-0482 1 | BRAKE LINE

8 | 9020-0546 | 2 ADAPTER g8 | 9020-0541 2 | ADAPTER

9 | 9060-0110 § 2 MASTER CYLINDER g9 | 9060-2651 2 | MASTER CYLINDER

10 | 9020-0615 | 2 BRAKE SENDING UNLT 10 | 9020-0615 2 | BRAKE SENDING UNIT

11 | 9020-0627 | 2 TEE Il {9020-0627 2 |TEE

12 | 9060-0485 | 1 BRAKE LINE 12 | 9060-0485 1 |BRAKE LINE
13 1 9060-0484 1 1 BRAKE LINE 11 | 9060-0484 1 |BRAKE LINE

14 | 9060-1681 | 1 BRAKE LINE 14 { 9060-0490 1 {BRAKE LIKE

15 | 9002-6453 | 3 UKION 15 | 9002-6453 3 |UNIOH

16 | 9002-1705 | AR CLAMP 16 | 9002-1705 | AR | CLAMP

8820-1001 1AR HEX HD CAPSCREW, 1/4-20x1/2 GRS 8820-1001 | AR | HEX HD CAPSCREM, 1/4-20x1/2 GRS
8856-1002 [AR FLAT WASHER, 1/4 8856-1002 | AR | FLAT WASHER, 1/4

L-7968,7978




GRADALL

MATERIAL HANDLER
sSs2

L-7968

SERVICE BRAKE LINES
Starting Serial No. 8622450G
Qriginai Issus 4-88

ltem{ Pari No. |Qty. Description Of Part

1| 9060-048%9 | 1 |TUBE ASSY

2 Ref |HYDROVAC {see page 8-10

for details)

3| 9060-1257 1 1 |TUBE ASSY

4 1 9060-1680 1 |TUBE ASSY

51 9060-1256 | 1 |TUBE ASSY

6 | 9060-0483 1 |TUBE ASSY

7| 9060-0482 1 |TUBE ASSY

8} 9020-0539 | 2 |ADAPTER

9 Ref |MASTER CYLINDER {see page

8-12 for details)

10 | 9020-0615} 2 |BRAKE SENDING UNIT

11 | 9020-0627 | 2 |TEE

12 | 9060-0485 | 1 {TUBE ASSY

13 | 9101-3059 1 TUBE ASSY
14 | 9060-1681 1 |TUBE ASSY
15 | 9002-6453 ] 3 |UNION
16 | 9002-1705 | AR |CLAMP

8820-1001 | AR [HEX HD CAPSCREW, 1/4-20x1/2, GRS
8856-1002 | AR |FLAT WASHER, 1/4




GRADALL

MATERIAL HANDLER BRAKES

584 Accumulator, Charging Valve & Lines
Starting Serial No. 0111571
Original Issue §-93

item| Port No. |Qty. Description Of Part ltem{ Part No. {Qty. Description Of Part
1 |8866-2023 2 | CONMNECTOR (includes item 3) 12 | 8368-3175 2 | CLAMP
2 | 7713-3440 1 | HOSE ASSY 13 | 8859-1202 i ] 0-RING
3 | 8859-1205 2 | 0=-RING 14 | 8656-1311 1 | REDUCER
4 | B866-2065 1 |ELBOW, 90 DEGREES (includes 15 | 8866-2064 1 | ELBOW, 90 DEGREES {includes
item 5) o-ring)
5 | 8859-1205 1 | 0-RING 8859-1204 1 | O-RING
6 |8471-7413 1 | HOSE ASSY 16 | 7713-3412 1 | HOSE ASSY
7 {9002-6687 1 |ELBOW 17 | 9104-3296 1 | ACCUMULATOR CHARGE YALVE
8 |8471-7328 1 | HOSE ASSY (see page 10-28 for details)
9 {7713-3455 1 | HOSE ASSY 18 | 8866-2061 1 | ELBOW, 90 DEGREES {includes
10 19106-3084 1 | ACCUMULATOR o-ring)
11 | 8866-2020 1 |CONMECTOR {1includes o-ring) 8859-1209 1 | O-RING
8859-1207 1 |0-RING 19 | 9103-3240 1 | PRIORITY FLOW CONTROL VALVE
(see page 10-27 for details)

PCN L-8762 - X6 8-1



BRAKE LINES
MODEL 554 W/4 WHEEL ORIVE SERVICE BRAKES

REF. PART NC. DESCRIPTION REQ'D
1 - - HYDROVRC % = & = E B B 8 & B B % * = o % % & * 4+ % -
2 600-301 LINE; brake L S T T TR T TR T T S R R T L T T R 1
3 600"'293 LINE ] brake PR T T T T DT T T T T T S S R T R T l
4 02 6-‘53 UNION P L I T T T T B B B S I N I T R D B I ] 5
5 600-291 LINE ) brake N I I T e I N L I T D L 1
6 026-474 NU‘I‘, jm - 11/16“ nf. O S S S T R T T T I T 6
7 400-‘ 53 HOSE’ brake T T T S T T R R I D T T T 6
a 600-652 LINE r brake * & B B & B ¥ % B & & 4 LI L 1
9 026-451 ADAPTER * 4 % 4+ o+ % B ¥ B B 8 B s B = & F + ¥ ¥ ¥ = 4

10 026-4 52 UNION o &+ ¢ &« o o o o s 35 s » # % & & 5 & s 3 4 # + 2
11 026“45‘ ADAPTER O L R Y T R T T I I L O D L . R 2
12 600-304 LINE r brake « % & = * & [ T T T R T N N I e e [ 3 2
13 020-001 BOLT, 1/4" nc x 3/4" Gr. 5. + ¢ « 4 o « o o « o » 2
1‘ 200-532 BRACKET L I L R T T T T DK R R R N R D L T R B 2
15 200"531 BRACKET « « ¢ ¢ + 5 3 o % & % & & 4 3 % 5 a & & v » 2
le 200“37 TEE + + o 4 + & o » % 5 & & & & & » ®% 8 & 8 % s + = 2
17 600-298 LINE’ brake L T T T I T L T Y L I I L 1
13 200-541 MMTER 4+ % % % & % & 4 4 4 4 & 2 & = F & ¥ & = B = 1
19 600-044 LINE’ brake a & & = & * B % B 8 A & & % B = % B & 1
20 600-043 LINE r brake [ R N N L N e I I I I I D L 1
21 026"‘75 BOLT' 1/4‘ ne x 1/2’ Gr. 5. PO S T ST T R R T R 15
22 021-463 WASHER, lock = 1/4™ . . + « ¢+ o o o ¢ « o o « o o » 1s
23 021-705 CLAMP . . . 4+ « + & o B s 8 s & % B B B B B ¥ o+ o+ ¥ 15
24 600"302 LINE' brake # 8 8 B 4+ E ¥ 4 8 8 ¥ & & &= B B = & 1
25 600-303 LINE; brakﬁ P T I I I N N I I T T T L 1
26 600-305 LINB' brake P T T T ST T R 2 T T TR T T DR T B 1
27 600-2307 LINE; brake . .+ « + &+ ¢ o s 2 4 3 a s % o s & » » 1l
28 600~306 LINE. DEAKE « o o o ¢ & & + 4 4 3 5 & & 4 % 4 o o @ 1
29 600-300 ngg brake B OB & & & F B B B & & 4 3 = & 4 & T F » 1

i

8-2  (Revised 3-34) ss2/584 LOED HANDLER



BRAKE LINES

MODEL 554 W/DIFFERENTIAL MOUNTED DISC SERVICE BRAKE

-
*,

) 18
REF. PART NO., DESCRIPTION REQ'D
1 400-453 HOSE . + ¢ 4+ ¢ 2 o o 5 s o o o s o o & & 4 % s s % 2
2 200-663 BOLT ‘U. L L T S I D L T T R T T R R DL B 1
3 601-082 LINE; hydraulic. I N T T T T T R N D T T B 2
4 601-085 LINE' hydraulic. I R R R e N L L T T R D T 1
5 200-627 TEE. . « o & « s s & 3 5 2 o s 2 o o 5 5 s « s + & = 1
6 200-615 UNIT, brake sending. . . . +« + ¢ « o + 2 & o s & = = 1
7 601-086 LINE' hydraulic. I L L T L T T S T T T T ) 1
8 200-627 TEE: o & s 3 = o s = % + 2 % & + & o 2 & s » o = + 1
9 601~-048 CYLINDER, master brake . . . ¢« s o o« ¢ « + s + 4« & = 1l
10 200-539 BDAPTER.: « « + s o 4 4 o & s & 5 % o » 2 a o o s » = 1
11 601-004 LINE' hydraulic- L I T T L T N R I T T 1
12 601-087 LINE, hydraulic- D T L I T T T T T S ] 1
13 026“453 ADBPTER. .« + + & & o o+ & 8 & & 5 & o s # 2 5 % s v = 2
14 021-705 CLAMP. . . & & ¢ o ¢ o o o o s o = & 4 o s+ » & + « + 2
15 026-475 BOLT . & « 4« o s o« v = s s & & 5 & o s 5 s o 5 » o = 2
16 ‘01-100 BRACEKET. . ¢« ¢ 4 « « = 2 5 s % s 8 % % » o & v + 9+ = 2
17 027-733 ADAPTER. . . . . . L I T T T N I L T D I L T 2
18 026-454 BDAPTER: + + 4+ & s « s & & s % % o  u % s o = & » = 2
19 021-725 HUT. = 4 & ¢ & &« & s o o 5 s o 8 % 5 = & + & s 2 o » 2
ss2/8584 LOED HANDLER (Rovised 3-p4)  8-3



BRAKE LINES
MODEL 554 W/TRANSMISSION MOUNTED DISC SERVICE BRAKE .

FOR REPLACEMENT PARTS INFORMATION
CONTACT GRADALL - PARTS DEPARTMENT

g-4 (Pevised3-34) ssga/854 LOED HANDLER



GRADALL

MATERIAL HANDLER
SS2/554

ltem| Part No. |Qty. Description Of Part
1 | 9060-0114 2 | VACUM TANK
2 | 8870-1068 2 tNIPPLE, 1/2 % 1 1/2
3 | 9002-6459 2 1PIPE TEE
4 | 9101-301% 2 | ELBOW CONECTOR
5 1 |HOSE (comes with tank}
6 | B871-1385 2 | REDUCING BUSHING 1/2 x 1/8
7 | 9002-6204 2 {PIPE KIPPLE
8 | 9060-0111 2 | WARNING LIGHT SERKDER
9 | 9060-1166 2 [ HYDROVAC
10 | %060-0116 2 [ CHECK VALVE
11 | 9020-4084 2 |HOSE
12 | 9101-3021 2 | TEE
13 | 9020-4081 2 | HOSE
14 | 8667-1187 2 | HOSE CLAMP
15 | 9101-3018 3 | ADAPTER
16 | 9002-7484 1 | ELBOW 3/8 X 90 DEGREES
17 | 8668-3193 8 | HOSE CLAMP
18 | 9020-4082 1 | RGSE
19 1 | HGSE (comes with tank)
20 | 9020-4089 1 | HOSE
21 | 9060-0191 1 [AIR CLEANER
22 | 8820-1035% 1 | HEX HD CAPSCREW, 3/8-16 X 1, GRS
23 | 9020-4088 2 | HOSE
24 | 885--1004 4 |HEX NUT, 1/4 - 20
25 | 8855-1009 4 | LOCKWASHER, 1/4
26 | 9101-3020 8 | TANK MOUNTING BAND
27 | 8820-1524 8 | HEX HD CAPSCREW, 5/16-24 X 2 1/4
GRS
28 | 9020-0013 1 |AIR CLEANER MOUNTING BRACKET
29 | 8855-1011 7 | LOCKWASHER, 3/8
30 | 8850-1006 5 |HEX NUT, 3/8 - 16
31 | 8820-1008 4 |HEX HD CAPSCREW, 1/4-20 X 1 3/4
GRS
32 | 9101-3022 4 |MOUNTING BLOCK
33 | 8855-1010 8 |LOCKWASHER, 5/16
34 1 8850-1305 8 |HEX NUT, 5/16 - 24
35 | 9020-0466 2 | VACUM TUBE
36 | 9D20-4087 1 |HOSE
37 | 9002-1657 & | HOSE CLAMP

HYDROVAC AIR
Revised 9-86



GRADALL

MATERIAL HANDLER
SS54

ltem| Part No. |Qty. Description Of Part
1 | 8820-1067 | 1 |HEX HD CAPSCREW 1/2-13 X 1 1/2,
GRS
2 | 9020-1463 | 1 | BRAKE PEDAL
3 | 8850-1008 | 1 {HEX NUT, 1/2 - 13
4 | 9020-0290 | 2 |BEARING
5 | 9040-0321 | 1 |BRAKE LEVER
6 | 9020-0261 | 1 |MASTER CYLINDER
9020-1625 REPAIR KIT
7 | 8850-1006 | 4 | HEX NUT, 3/8 - 16
8 | 8855-1011 | 4 | LOCKWASHER, 3/8
s | 8820-1036 | 4 |HEX HD CAPSCREW, 3/8-16 X 1 1/4,
GRS
10 | 9020-0612 | 1{TAB
11 | 9020-0283 | 1 | SHAFT
12 | 9020-0559 | 1 |SPRING
13 | 9020-0613 | 1 |BOLT
14 | 8863-1320 | 1 ]COTTER PIN, 1/8 X 1 1/2
15 | 9002-1565 | 1 {CLEVIS PIN
16 | 8830-1348 | 4 | FLAT HO BOLT, 1/2 NC X 1, GRS
17 | 8822-1250 | 1 |SOCKET SET SCREW {flat point)

10 - 24 X 1/2

BRAKE PEDAL
Before S/N 430
Revised 9-388



GRADALL

MATERIAL HANDLER
554

15
ltem| Part No. |Qty. Description Of Part

1 | 8850-1008 | 5 |HEX NUT, 1/2 - 13

2 | 9020-1463 | 1 |BRAKE PEDAL

3 | 8820-1067 | 1 |HEX HD CAPSCREW, 1/2-13 X 1 1/2,
GRS

4 | 9040-1011 | 1 |BRAKE LEVER

5 | 9040-0464 | 1 |MOUNTING BRACKET

6 | 8322-1682 | 1| SOCKET SET SCREW, 1/4-20 X 1/4

7 | $020-0832 2 { STUD

8 | 9020-0301 | 1 {YOKE

9 | 8850-1406 | 1 |HEX JAM NUT, 3/8 - 24

10 | 9060-1048 | 1 | MASTER CYLINDER

il | 9020-1630 2 | SPACER

12 | 8850-1006 | 2 |HEX NUT, 3/8 - 16

13 | 9020-0284 | 1 | SHAFT

14 | 8320-1066 | 4 |HEX HD CAPSCREW, 1/2-13 X 1 1/4,
GRS

15 | 9020-0559 | 1 | SPRING

BRAKE PEDAL
S/N 430 and after
Revised 9-86



GRADALL

MATERIAL HANDLER BRAKES

Soe Brake Pedal & Linkage
Starting Serial No. 0111571
Original Issue 8-93

item| Part No. |Qty. Description Of Part ftem| Part No. |Qty. Description Of Part
1 Raf | BRAKE VALVE (see page 12 | 8850-100% 1 { HEX NUT, 5/16-18
10-29 for details) 13 | 8844-1001 2 | SQUARE HD SET SCREW,
2 | 9102-6022 1 | BRACKET {cup point) 1/4-20x1/2
3 |9102-6023 1 | BRAKE LEVER WELOMENT 14 | 8855-1010 1 | LOCKMASHER, 5/16
4 | 9104-3154 1 [ SPRING 15 | 8867-1001 1 | LUBE FITTING, STRAIGHT 1/8
5 | 8855-1011 2 | LOCKWASHER, 3/8 16 | 8820-1042 1 | HEX HD CAPSCREW, 3/8-16X2-3/4,
6 | 8820-1036 2 [ HEX HD CAPSCREW, 3/8-16X1-1/4, GRS
GRS 17 | 8850-1106 1 | HEAVY HEX JAM NUT, 3/8-16
7 | 9106-3097 1 [ BALL JOINT 18 | 9020-0284 1 | SHAFT
8 | 9102-10%5 1 | PUSH ROD 19 | 9020-0290 2 | BEARING
9 | 8850-1406 1 | HEX JAM NUT, 3/8-24 20 | 8850-1008 1 | HEX NUT, 1/2-13
10 | 9002-8662 2 | WAVE BEND WASHER 21 | 8820-1067 1 | HEX HD CAPSCREM, 1/2-13X1-1/2,
11 | 8825-1022 1 | SOCKET HD SHOULDER SCREW, GRS
3/8X1-1/2 22 | 9020-1463 1 | PEDAL

PCN L-B762-KG 8-7



GRADALL

MATERIAL HANDLER
SS2

ECN L-7779

ltem| Part No. |Qfy. Description Of Part
1 | 8820-1067 | 2 |HEX HD CAPSCREW, 1/2-13X1-1/2
Gr §
2 | 9020-1463 | 2 |BRAKE PEDAL
3 18820-1066 | 4 |HEX HD CAPSCREW, 1/2-13X1-1/4
Gr 5
4 |8822-1522 | 1 |HEX SKT. SET SCREW {cone pt.)
1/4-20X1/4
5 | 9020-0832 | 2 [STUD
6 | 8850-1407 | 4 |HEX JAM NUT, 7/16-20
7 | 9060-0110 | 2 |MASTER BRAKE CYLINDER
8 | 9020-1438 | 2 |SPACER
9 | 9040-0464 | 1 |MOUNTING BRACKET
10 | 8850-1006 | 6 |HEX NUT, 3/8-16
11 | 9020-0284 | 1 |[SHAFT
12 | 9020-0828 | 2 |LINKAGE ROD
13 | 9002-7717 | 2 |CLEVIS & COTTER PIN
14 | 8382-1005 | 2 |ADJUSTABLE YOKE END
15 | 9040-1843 | 1 {LEFT BRAKE ARM
16 | 9020-055% | 2 |SPRING
17 | 9040-1842 | 1 |RIGHT BRAKE ARM
18 | 9020-0290 | 4 |BEARING
19 | 8850-1008 | 6 |HEX MUT, 1/2-13
20 | 9020-7856 | 2 {GASKET

BRAKE PEDAL
Revised 6-86



GRADAI.I.

MATERIAL HAN
552!554

PARKING BRAKE CABLE

1
‘-""'f‘-
2
v 3/3
J/ \\\ ! ;_/‘
\ \.'M______..-—-.’)
N ..4..————-5
: \ H——1]
g '\
\\ "'————.__s
\\ Y
- ____,.-/
ltem| Part No. | Qty. Description Of Part
1 | 9060-0118 1 PARKING BRAKE LEVER
2 | 8820-1021 2 HEX HD CAPSCREW 5/16-18 x 1 1/4
Gr &
3 | 8820-1023 2 HEX HD CAPSCREW 5/16-18 x 1 3/4
Gr 5
4 | 9020-1420 1 MOUNTING ANGLE
5 |8856-1108 4 FLAT WASHER 5/16
6 | 8855-1010 4 LOCKMASHER 5/16
7 | B850-1005 4 HEX NUT 5/16-18
8 | 9103-3253 1 PARKING BRAKE CABLE
9 | 8850-1406 1 HEX JAM NUT 3/8-24

ECN L-7937

Revised 9-86



GRADALL’

MATERIAL HANDLER
552/554

item

Part No.

Qty.

Description Of Part

9060-0190

HYDROVAC, THIS PART NUMBER
1S NO LONGER AVAILABLE (see
page 8-11 for replacement parl)

* This page completely re-done, please remove old style page 8-10 and
replace with 8-10 revised 10-16-96

KG * This page is now obsolete, please refer to page 8-11.

BRAKES

{8060-0190) Hydrovac
Revised 10-16-96

8-10



MATERIAL HANDLER

KG

GRADALL
552/554

* This page completely re-done, please remove old style page 8-11 and

Hem

Part No.

Qty.

Description Of Part

9060-1166

HYDROVAC - NO SERVICE PARTS
ARE AVAILABLE PER VENDOR
RECOMMENDATIONS. THIS PART
SHOULD NOT BE SERVICED BY
ANYONE OTHER THAN A BENDIX
AUTHORIZED DISTRIBUTOR.

NOTE: THIS PART 9080-1166 1S A
DIRECT REPLACEMENT OF PART
NUMBER 9060-0190 SHOWN ON
PAGE 8-10.

replace with 8-11 revised 10-16-96

BRAKES
(9060-1166) Hydrovac
Revised 10-16-96

8-11



HYDROVAGC ( continved)

PART NO.

201-01%9
201-020
026-197
201-022
201-023
201-024
201-025
201-026
201-9027
2031~028
201-029
201-030
201-031
291-~032
201-0323
201-034
201-036
201-044
201-037
201-038
201-039
201-040
201~041
201-042
201-043
201-070
201-045
201-047
201-048
201-049
201-050
201-057
201-056
201-055
201-054
201-053
201-052
201-051
200-963

DESCRIPTION

SCREW, round head,
CLAMP RING . . . . .
PLUG, 3/4" NPT . . .
wor, 7/16” nf. . . .
TUBE, vacuum . .

TUBE, control.
SBAL, ring . . .
TUBE SEAT and FITTING. .
SEAL . . .
RETAINER and CUP ASSEMBLY.
SPRING, check valve. . . .
WASHER . . . . .+ .+ .« . .
RING, SNAP + + + + « « « =
SCREW, bleed . . . . . .
SLAVE CYLINDER ASSEMBLY
PISTON . . .+« + + + . .
« SEAL, cup. . . . o .
PIN, valve Plunger . e .
RING, snap . + . . .
RETAINER, seal . . .
CUP, push rod seal .
"Oo" RING . . . . .
EEARING, push rod. .
WASHER, support. .

RING, retainer . . . .

-
-

- - .
* -
-

-
»
.
. -
-
.
.

.
R T R T T S ]

I I T

PISTON CUP and DIAPHRAGM ASSEMBLY

+ CUP, valve piston. . . .
» RETAINER, diaphragm. . .
» DIAPHRAGM., . . . . . . .
RETAINER, spring . . . .
SPRING, valve return .
STEM, valve. . . . + . .
SPRING, poppet return. .
BODY, valve. . . . .« . .
SCREW, self tapplng. . .
SEAL, valve, . . . -
RETAINER, poppet . . . .
COVER, valve body. .

KIT, repair . + + « &+ o

L

1/4" nf

-oo»-oo.o.-.x

P T I N L I |

R N R O ]

FRE T T T T T ]

LI T T T

LI T R T T D T

s 8w 8 ¥ s u

*

LI T T T T ]

L T T |

T L T T T T T I T I

LR T I

B o4 % 4 B % 4 & B * & & & %€ ¥ ¥ ¥ & v & = a LI T T T I )

L T )

LI T T T ) LI T )

a 4 8 % = 8 & & 4 # ¥ ® ¥ 2 ¥ =

A & ¥ % % 4 4 &

- o % & ¥ n

A & 4 % & ¥ = & ¥ = =

L T T T S )

& o+ = K = % 4 & & + & a

T T T R T T T T T T

A % % 4 % B & + & & & B & & & & = B O+ a2 ¥ = & F 4 *

L R T T L L T L I 3

LI T R T T LN T T TR TN T T T T S T

LI T T T T R L

L T R T T T R DL T T T R S R SR N I

A = % 4 & ¥ & & 4 4 4 = 4 = B w

. % 4 s

PR T T T T T T T T T S T RN B T

L T T Y S )

ssa /552 LOEDHANDLER

&
<
o

U b et i e B b e et et e e et e et et et et bt et e 0 el b R e B

8-11



GRADALL BRAKE MASTER CYLINDER

MATEFRIAL HANDLER a
S52/554 With 1 1/4” Master Cylinder
Revised 6-86

ltem| Part No. |Qty. Description Of Part
9060-2651 MASTER CYLINDER
1 | 9040-1331 | t {PUSH ROD
2 |9040-1333 | 1 {eooT
3 | 9040-1334 1 JLOCKWIRE
4 |9040-1335 | 1 {STOP PLATE
5 | 9040-1336 | 1 |PISTON
6 | 9040-1337 | 1 |CYLINDER CUP
7 | 9040-1338 1 |SPRING
8 | 9040-1335 1 |CAP
9 3 9040-1395 1 |GASKET
10 | 9040-1332 1 |TANK
11 | 9020-7856 1 |GASKET
9020-1478 CYLINDER REPAIR KIT (consists
of items 2, 3, 5 & 6)

ECN L-7779 8-12



BRAKE MASTER CYLINDER

MODEL 554 W/1-1/2" BRAKE MASTER CYLINDER

REF. PART NCO. DESCRIPTION RE

o
o

t
I

601-048 CYLINDER, master

1 401%383 BOOT . v + &« &+ 4 + o o « o o o . £
4 401-385 LOCKWIRE « + « « ¢ s o 4 2 + o « o % = & s + = ¢ = = . |
3 401-38¢ PLATE, SEOP: « + « o o s s & o » « 3 s s = o = ¢ = . 1
4 401-384 ROD, PUSH. . . « « & o » o o o o o+ o o s o s o o s « = = 1
5 401-387 PISTON . « « o o = o o v o o s o o s o « 2 = & s s o « ¢ 1
6 401-388 CuP, cylinder. . . O ¢
7 401-38¢9 SPRING . . . « + = U T
8 401-394 CAP. 2 v o & o o o o s s 4 o 4 s e e s e e v s e s ..o 1
3 401-395 GASKET . + « v o o + o s s o o s« 2 s o o a2 s a o + = s 1
1 401-392 TANE & « o o « s s o o v + « o =« R |
11 401-390 "O" RING . + « + « « = .- . e e e e e e e e . 1
12 401-391 PLUG + » v o o o 2 o o s & o« & s o » o & & s s & o = s = 1
- 401~393 KIT, cylinder repair - {consists of items 1, 2, 5, 6,
and 11). . . « . . . B
M A

s52/554 LOED HANDLER §-13



PARKING BRAKE
MODEL 552/554 W/TRANS. MOUNTED DRUM PARKING BRAKE (FUNK TRANS.)

REF. PART NO.
1 201-297
2 201-250
3 020-015
4 201-298
5 200302
6 021-118
7 200-301
B 201-299
9 201-251

10 201-252
1l 201-253
12 201-254
13 021-456
14 021-098
15 - A, am
16 ---

M

g=14 (Revised 3-84)

PESCRIPTION

PLATE, backing .
WASHER, star . .

BOLT, 1/2" nc x 1-1/4"

SPACER . . .

NUT, jam . .
YOKE . +« + »
BELLCRANK. .
SPRING . . .
SHOE, brake.
DRUM, brake. .
WASHER, clipped.
WASHER, lock . .
NuT, 378" nf . .
YOKE and FLANGE.

PIN, clavis, ;/cott

. & " v

CABLE, brake - (see Parking B

PR T T T N Y B

"

- - - L[ ] -

- Gr.
. * - - -
er. - -, »
- & - - *
- - L] - -
- » - - -
- - [ ] L[ ] -
- + - - -
- - L] L -
- - . L] -
- L] - - »
L] L ] L] * -

arkin

s &

He » ¢ ¢« 5 o & & 8 s &

L T A TR T T T S 4

* 8 B 8 8 B A & ® & 4 4 8 s &

[ ]
Q

»

Qe » ¢ o s & & s 0 s » & o @

-

ke v & & 5 4 8 8 & 2 4 & ¢ »

[+]

-

O » & + & & & 2 8 2 2 ¢ ¢ ¢

s @ & 8 " % & 8 % B % 4 B s »

=
o

s o ¢ 8 3 ¢ & 8 v 3 s s s

=]

MDe s = & ¢ & &8 + 8 2 4 4 s »

-

4 B ® & & % B & & % » B 8 8 s w

& B ® 4 8 4 = & 8 T B F & & 8 ¥

" & 8 4 8 B & & B & B A B ® N *

4 B B B B B & & & B ® & & 8+ =

REQ'D

O Oy O = N s b 0 e e

ssg /884 LOED HANDLER



GRADALL

MATERIAL HANDLER
552

PARKING BRAKES
Clark Transmission
Revised 1-8-99

NOTE:
PARKING BRAKE ASSEMBLY
ONLY APPLIES TO THE 552
Item| Part No. | Qty. Description Of Part
7710-4260 1 | PARKINGBRAKE ASSEMBLY
7710-4261 1 | LINING & RIVET KIT (includes items
4 &5)
1 | 7710-4262]| 1 | BACKINGPLATE ASSEMBLY
2 | 7710-4263] 1 | ACTUATINGLEVER
3 | 7710-4264] 2 | SHOE&LINING ASSEMBLY
4 NSS 2 | LINING (order P/N7710-4261)
5 NSS 20 { BIVET (order P/N7710-4281)
8 | 7710-4265| 2 |RETURNSPRING
7 | 8820-1352f 6 [BOLT
8 | 8855-1011 6 |LOCKWASHER
9 | 9020-4949 1 | BRAKEFLANGE
10 | 9020-4950 1 | BRAKEDRUM
11 | 7710-4268| 4 |CAPSCREW
12 | 7710-4289| 4 |LOCKWASHER

* Removed 554 Logo from upper left corner.

8-14.1



{
ENTENTIONALLY LEFT BLANK

8-14,2 552 /554 LOED HANDLER



PARKING BRAKE CALIPER
MODEL 5527554 W/TRANS. MOUNTED DISC PARKING BRAKE

Lo
o

REF. PART NO. DESCRIPTION RE

400-925 CALIPER, parking brake - (consists of items 5 thru 13)
- - - CABLE, brake - (see Parking Brake Control page) . . .
021-118 NUT, JAM. . « + « s+ o = o o o + o = = « s ¢ s o s 2 a
200-301 YOKE. & ¢« & o o s o o = = % 4 & = = s s .
200-302 PIN, clevis and cotter. . . . . + . . .
021-119 NUT, jam. . . « « + = . .
401-367 WASHER. . . . .
401-361 LEVER . . . .
401-363 SPRING. . . .
401~364 BOLT. . . .

10 401-362 PIN . . . .+ & . .
11 401-365 CALIPER, front half . .
12 401-024 SHOE, brake . . . . « « . .
13 401-36¢6 CALIPER, rear half. . . . .

-

- - +

- *

Lo RN R R L IR PN L |

-
.

. - + - - -
-
.

T
-
. % 0w
-
[ Y
O T T T
P T N L I

*

» L] » L] » * L] -
L » L] L] - » - L]
- L] - L -+ L] L] - L] - L]
- L] L] - * - " L] - "
. .
HNEHRWR Rt

.
.
L T T S ]

.
-
»
.

m

552/554 LOED HANDLER 8-15



PARKING BRAKE CALIPER

MODEL 554 WITH DUAL CALIPER TRANSMISSION MOUNTED DISC SERVICE BRAKE

f
Cl

WOy g U g B

PALRT NO,

401-570

WSS
201-927
401-466
401-463
401~463
401-4¢64
410-011

KsS
401-462
410-012
410-013
410-014
401i-46l
401-460
401-459

DESCRIPTION

CALIPER, parking brake.

HOUSING, caliper.

LINING. .
PISTON. .
KIT,

* BALL.
BOLT. . .
BODY. . .
SPRING.
BOLT.

NUT . . .
WASHER. .
LEVER .
SETSCREW.
SPRING. .

8-16

oo

ss52/554 LOED HANDLER

repair
» PLATE, cam

-

-

L TR

a % 4 = &

T

LI T T ]

R TR T T S S R .

PO T T T T T

T T T T

LI T

[ T T T T S

LI R T T T T

L T T T ]

L T T T

. 4 " & * ¥

P L I )

[ T

0

HERHRFRRREERPRFHWR DR




PARKING BRAKE CALIPER

MODEL 554 W/DIFFERENTIAL MOUNTED DISC PARKING BRAKE

REF. PART NO.

-~ 401-271

1

2 401-106
3 401-284
4 401-277
5 401-276
6 201-831
7 020-007
8 401-273
9 401-275
1¢ 401-105
11 401-283
12 401-285
13 401-279
14 - - -

15 401-283

16 401-278
17 201-810
18 401-274
19 401-281
20 401-280
21 401-286
22 401-287
23 401-282
24 201-811
25 401-272
26 - - -

[T SRR R

DESCRIPTION

BRAKE, parking - f{consists of items 3, 4,
12, 13 and 15 thru 25). . . « « « « + + « =+ =
CABLE, brake - (see Parking Brake Lever page)
BRACKET, brake cable, . . . + + +« « » =« =
BUTTON, thrust. . . . . . e

BUT « v & o« o s s & « = .
BOLT, thrust. . . . « . » .
SPRING. . e e . .
BOLT, 3/8" nc ®x 1" - Gr. 5 .
SHAPT . . & & + + o = & o + = .
PIN . o o« o o o « & s a « » = + % =+
BLOCK « & o o o o = =« + = o s = =
PIN . . . . . e e e e e s
BUTTON, cable thrust. e s e e e s
SHAFT, actuating lever. . . . -
BRACKET, brake - (see leferentlal Carrler page)
SHAFT . . . . e e e e e e e e e e e e e e
LEVER, actuating. ... e .
LEVER SUB ASSEMBLY. . .+ + « + = + &+ « s s » +
WRASHER. + + o « o+ o o o & « 5 2 « & s + v 5 s =
SPRIMG. + + + + 2 o o = o o + o = « 5 & o =
SPRING. « o + + + s+ o = = & o = & s » = =+ =«
WASHER, lock. . . .+ « « + .

BOLT, caliper mounting. . .

.
-
.
*
PO IR T ]

- L] - . -

. - . - »

P L T T T T S

- - L] - - +

+ ot
L]
. " »
.
Ll

P T T T T ]

PR T TR T

NUT . . . e .
LEVER SUB ASSEMBLY. “ e e . . . e e
CALIPER . . . . e

BRAKE DISC and YOKE ASSEMBLY - (see Differential

carrier Page) . .« . .+ e o« e v o+ e e e 0o e s

9,

»

PO T Y

11,

R T T |

g

PR WWHRHRNERRHREHERPRERBRE R0

1

s52/854 LOED HANDLER

8=17



GRADALL

MATERIAL HANDLER
584

SERVICE BRAKE CALIPER

Transmission Mounted Disc Service Brake

Aevised 3-86

NOTE: (*) Items are no longer available, If replacement
of one or more of these parts is required, a
complete new brake assembly (9102-4008) must
be purchased. See page 8-18A.

ltem| Port No. |Qty. Description Of Port

*- | 9060-1045| - | BRAKE CALIPER {complete}

1 19040-1372| 4 {BOLT

2 |5040-1373| 4 | FLAT WASHER

3 |9002-1608| 2 | CLEVIS PIN

4 18863-1318| 2 | COTTER PIN
*5 19040-1370] 2 | CALIPER HEAD

6 [9040-13761 2 | "0" RING
*7 | 9040-13821 2 | PISTON ASSEMBLY (retractable)
*8 19040-13771 1 . SNAP RING
*G 19040-13787 1 . SPRING RETAINER

*10 {9040-13791 1 | . SPRING

*11 | 9040-13807 1 . WASHER

*12 19040-1381 1 . PISTON

13 [9060-1051; 2 | OUST SEAL

14 19060-10471 2 |LINIKG

15 {8856-1109 | 2 | FLAT WASHER 3/8

16 19040-1374| 4 |PIN

17 t9040-1375| 2 | SPACER BLOCK

18 |9040-1371| 4 |BLEED SCREW

19 |9640-1368 | Y | TEE

20 |9040-1369 | 1 | TUBE LIKE

21 |9002-6400) 1 | ELBOW - 90 DEGREES

8-18



mo“g'ﬁ%"u SERVICE BRAKE CALIPER
s34 DLER Transmission Mounted Disc Service Brake

Qriginat Issue 1.86

NOTE: Caliper heads 9102-4014 & 9102-4015
are NOT compatible with 9040-1370
caliper heads. See page 8-18.

ftem| Part No. |Qty. Description Of Part

- |9102-4008 | - | BRAKE ASSEMBLY

1 |9102-4010| 1 | . SUB ASSEMBLY {front)

2 19102-4011| 2 | . . BLEED SCREW

3 |5102-4013] 1 |[. . PLUG

4 |9102-4014 | 1 | . . CALIPER HEAD

5 |9102-4016| 1 1. . “0" RING

6 [9102-4017] 1 |. . PISTON (nonretractabie)
7 l9102-4018 | 1 |. . DUST SEAL

3 19102-8000 | 1 |. SUB ASSEMBLY (rear)

9 |9102-4011 | 2 |. . BLEED SCREW

10 [9102-4013| 1 |. . PLUG

11 |9102-4015| L | . . CALIPER HEAD

12 [9102-4016{ 1 |. . "0° RING

13 {9102-4017| 1 |. . PISTON (nonretractable)
14 |9102-4018| 1 |. . DUST SEAL

15 [9102-4023 | 1 | . SPACER BLOCK

16 [9102-019 | 2 | . LINING

17 |9102-4022| 2 |. WASHER

18 |as63-1318 | 2 | . COTTER PIN 1/8X3/4

19 |9002-1608 | 2 | . CLEVIS PIN

20 |9102-4012| 2 |. PIN
21 |9040-1372| 4 | . BOLT

32 |9040-1373| 4 | . FLAT WASHER

23 19040-1368 | 1 |. TEE

24 |9102-4020{ 1 | . TUBE LINE

25 [9102-4021| 1 |. ELBOW - 90 DEGREES

B-18A



GRADALL

MATERIAL HANDLER

KG

554

SERVICE BRAKE CALIPER
Differential Mounted Disc Service Brake

Item| Part No. | Qty. Description Of Part
9060-1114 | Ref |SERVICE BRAKE ASSY (includes
all items)
9040-1360| 1 |PACKING KIT (includes items 4,
17,18 & 19)
1 | 9040-1343| 4 |BOLT
2 | 9040-1344| 4 |WASHER
3 | 9040-1345] 1 |CAP
* 4 1 |PACKING
5 | 2040-1350| 2 IRING
6 | 9040-1352§ 2 |WASHER
7 | 9040-1346] 1 {GUIDE
8 | 9040-1353| 2 |SPRING
9 | 9040-1354| 2 |SLEEVE
10 | 9040-1349| 2 |PISTON
11 | 9040-1342| 4 |PIN
12 { 9040-1359| 4 |BLEEDER
*13 1 |TORQUE PLATE {not sold separately,
order part number 9060-1114}
14 | 9040-1344| 1 |WASHER
15 | 9040-1347 | 1 |HEXNUT
16 | 9040-1348| 1 |GUIDE
*17 1 |PACKING
*18 2 |PACKING
*19 2 {BOOT
20 | 9060-1113{ 2 |CARRIER & LINING
21 | 9040-1341) 4 |BOLT

NOTE: S/N #8611554 AND AFTER
REQUIRE 5/8-11 MOUNTING BOLTS.
BEFORE S/N #8611554 USE 1/2-13
BOLTS.

NOTE: OMLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

% frems 4, 13, 17, 18 & 19 are no longer available separately, must order packing kit or

complete assy when servicing.

Revised 12-21-95

SEE PAGE 6-26 FOR BRAKE DISC

§-19



GRADALL

MATERIAL HANDLER BRAKES
S84 {9102-4111) Service Brakes

Starting Serial No. 0111571

Original lssue 8-93

litem | Part No. |Qty. Description Of Part
9102-4111 | Ref [BRAKE ASSY (includes items
1 thru 13)
1 | 9102-4050 1 |HOUSING
2 | 9102-4051 2 | BLEEDER SCREW
3 | %102-4052 4 | DUST SEAL
4 9102-4053 4 PISTON
5 | 9102-4054 4 | BACKING RING
6 | 9102-3055 4 |0 RING
7 | 9102-4056 4 |0 RING
8 | 9102-4057 2 |cap
9 | 9102-4058 1 |PLUG
10 | 9102-4059 4 |PLUG
11 { 9102-4060 4 | HOUSING PLACE
12 19102-4061 8 | CAPSCREW
13 ] 9102-4062 2 |LINING AsSY
14 | 9102-4063 8 | WASHER
15 | 9102-4064 8 | CAPSCREW (brake assembly to
steering knuckle}

PCN L-8762- K& 8-19



INTENTIONALLY LEFT BLANK

8+20 s562/55a4 LOED HANDLER



WHEEL BRAKE CYLINDER
MODEL 554 W/RDCKWELL PSM250 AXLE

REF. PART NO. DESCRIPTION REQ'D

600-711 CYLINDER, wheel 2" diameter.
NSS s BCOT . .
N&S s PISTON .
NES « COP, .
N85 s BODY . .
NSS * EPRING . . ..
201=-627 KIT, 2" wheel repa

. 0w P

I3

PR

.
.
.

[ELIC - AU L Y

. x e
L T R
LI T N )
L I T T T
L T T T T T
P T
L T )
T T
L T T
LR T S T
LI T T R )
LI S )
o B R R

L

- .
. .
. -
. .
- .
- .

E T TS T
R T Y

ir

sx52/5854 LOED HANDLER 8-21



" WHEEL BRAKE CYLINDER
MODEL 554 W/ROCKWELL PS20] AXLE

REF. PART NO. DESCRIPTION

203-616 CYLINDER, wheel 1 3/4" diameter.

1 NsSE « BODY . . . . A e e v ks s e s e e e e s s
2 NSS e BOOT . & 4 4 b vt h e e e e e e e e e e .
3 NSS ®«PISTON . . & v v 4 4 4 o o« = v o o o s « &+ =«
[ NES ®CUP. & v 4 v b ke e e e e e e e e e e e
5 NSE # SPRING . . & & & 4 4t 4 o o 4 o v o & o =

4006-587 KIT, 1 3/4" wheel repair . . . . +« + « + v « .

L S R R

L

F R T SR

B

I HRORYR R O

o

8=22 552/554 LOED HANDLER



WHEEL BRAKE CYLINDER
MODEL 552 W/ROCKWELL PRI0S AXLE

2
3 4
i 5
&
— 7
0], T
| | t G J
REF. PART NO, DESCRIPTION : REQ'D
- 203-802 CYLIMDER, vheel 2" diameter. . . « + « & o« « s+ s & » 2
1l 203-615 * YOKE . v & v v o v o s 5 o + & 2 = + o 3 s s + u 4 b
2 NS8 L 1 L 2
3 NE§E e PISTON . 4 v o o o 4 4 4 o 4 o o 5 o o &« ¢ « 2 + = 2
4 NS§S ® CUP. & ¢ 4 4 v o 2 4 & & & & & 4 o s o & + & o o 4 2
5 N§S5  WASEER . . . & 4t 4 o s 4 o 4 4 « = s 4 = s 4 a4 w . 2
6 NSS e HOUSING. . . + « + o » « % o » = s + % 4 » 2 + + 1
7 NES @ SPRING . . & & 4 & & & 4 o o s s o o o o o & a » 1
- 201-627 RIT, 2" wheel repair ., . . . &« v &« & v v & 4o v = + » -

ssg/854 LOEDHANDLER 8e23



BRAKES
MODEL S$52 W/S0MA AXLES

REF. PART NO.

203-894
203-0895
203-913
203-914
203-916
203-91%
203=-902
203-900
203-896
203=-920
203-919
203-901
203-306
203-908
203-917
203-918
203-912
203-911
203-910
203-897
203-898
203-903
203-908
203-904
203-909
203-907
203-899

=t ot gt ot b b ot et
DR N BRINEO W@ -EN UL WN -

MNMNNMDD -
-l b OO

FOR UNITS W/ SPACER ITEM #4

DESCRIPTION

BRAKE, right complete
BRAKE, left complete.
DUST COVER. . . . .+
PROTECTION RING .
DUST COVER. . . .
SPACER - - - - - -
BOLT - » - - - - -
WASHER, . . . . .
BACKING PLATE . .
WHEEL CYLINDER FITTI

L T T S ]

G
BLEED SCREW . .
BRAKE CYLINDER.
SPRING. . . . .
SPRING., . . .
BRAKE DRUM. .
SCREW . . .
BOLT. . + +
WASHER. . . .
WASHER, lock. . .
SPRING RETAINING PLATE.
SPRING RETAINING PLATE.
BRAKE SHOE and LINING .
eRIVET . . . + « « o«
SLINING. . . . .
BRAKE ADJUSTER. .

L R R S O I T T T T T R S

* & & & =
L R L I T 2 T T S S

. 8 8 % & 4 % ¥ a

-

SPRING. . . .+ .
BOLT - - - - - -

L L T R O I I L T T T R S T S S T T Y]
L N A . L T T L L I R T T T T T R T O T R TS 'Y
LI A T I I T T T I R T S I TR T T T S R T T T Y
L L T T e e R T T T T SR TR T T T T Y
L R R N L I T T A S T R T T T T T T R T T Y

LI )
LI I 3
*+ 8 8 &

CRE T T Y ST T I

L I I L T T T T

L I R B N I T I S B R R R N R A T T R T T

L I R O I I I I T T T TR T R T T T S

LI R N T I B

L R L T T T T T S TR

LI L T T R T e R R T A I

LI TR T S )

LI T T T T Y

« B B & 4 A& 4 " 4 4 v B w

LR R T )

L TR

* % 8 & & & 2 =

LI T T T

4 & & B F F = & 3 8 8 o & s o s

&

o)
NHEENNR W R b R R

8=24 (Revissd 3-84)

SsSR/554 LODED MANDLER



MODEL S$S2 W/ SOMA AXLES

BRAKES

o

&
=

mqam&wuH}

10
11
12
13
14
18
16
17
18
19
20
21
22
23
24

PART NO.

208-216
208-217
203-914
208-218

203-902
203-900
208-219
203-920
208-220
208-221
203-919
203-901
203-906
203~908
203-917
203-918
203-912
203-911
203-910
208-222
203-903
203-905
203-904
2008-223
208-224
208-225

FOR UNITS w/0 SPACER,

ITEM &

DESCRIPTION

BRAKE ASSEMBLY .

DUST COVER . .

PROTECTION RING.

DUST COVER ., .
SPACER . . . .
BOLT . . . . .
WASHER . . . .
BACKING PLATE.
WHEEL CYLINDER
WASI{ER - - - -
BOLT - - - - -
BLEED SCREW. .
BRAKE CYLINDER
SPRING . . . .
SPRING . . . .
BRAKE DRUM ., .
SCREW. . . . .
BOLT . . . . .
WASHER . . . .
WASHER, lock .

. .

-

LR R I L R N - B R
H
e = 3 8 & &+ & @
=
LI T I N O D I T T I . D R R,
=2
L R~ R A T S R

LI R R R I R T ]

. . .

SPRING RETAINING PLATE

BERAKE SHOE and
¢ RIVET. . . .
@« LINING . . .
BRAKE ADJUSTER
SPRING . . . .
BOI‘T L] . - - -

LINING.

- s s
L )
2 & &

L I I T T T T

LI I I I T T R )

L T T T T T S S Y

LI T T T T

LI TR Y

. .

L R R R T T Y

LT T Y

LI L I R e e I R I e A N N ]

L R R L I I R T R I T T T T S S,

L R L e e e e e R I N N I R N T )

L I R L e e I S B R A L Y

+
L L e e e e I T T T T T T R T R,

L]

LI T A

L R T T T e T T S

L L I T e I N I e L N B ]

L R T R |

L N I T I T T

L R R T N )

LI T R T 3

LI 2 L I D D I D BT R T D I T T T T R RS S SR

L R L T e e I R N N I T R N I )

. .

. .

LI I L I N R T B R

. s o & & m

REQ'D

Lad
N g o N X N e T e T T o S N Ty N N Y T

asz2/554 LOEDHANDLER

8-24.1



GRADALL BRAKES,
MATERIAL HANDLER ROCKWELL PSM250 AXLE

ss4
Revised 2-87

ltem| Part No. |Qty. Description Of Part
1 | 8368-4076 8 | CAPSCREW
2 | B348-3569 8 | LOCKWASHER
3 | 9020-3688 2 | SHIELD
i 9020-3689 2 | SHIELD
4 | 8307-4089 4 | NUT
5 | 9020-7903 4 | LOCKWASHER, 1"
6 9020-3690 4 | PIN
7 | 7710-4387 2 t BRAKE SHOE ASSEMBLY
(left forward, right rear)
8 | 9020-3606 I | BRAKE LINING & RIVET KIT
9 | 7710-4384 4 | PIN
10 | 9020-3608 4 | BRAKE SHOE
11 8307-4470 4 | BUSHING
12 | 9020-3691 2 | BOLT
13 | 8307-40%0 2 | LINK
14 | 8307-3120 2 | NUT
15 | 8863-1310 2 | COTTER PIN, 3/32x1
16 | 8368-4316 4 | CAPSCREW
17 | 8348-3%69 4 | LOCKWASHER
18 | 9020-3615 4 | CONNECTING LINK
19 | 9060-0711 2 | WHEEL CYLINDER {See pg. 8-21}
20 | 8307-1816 2 { SPRING
21 9020-3693 2 | ADAPTER
22 7710-4398 2 INLET FITTING EXTENSION
23 | 9020-3620 2 | GASKET
24 | 9020-3695 2 | BLEEDER SCREW
25 | 8855-1009 2 | LOCKWASHER, 174"
26 | 8820-1500 2 | HEX HD CAPSCREW, 1/4-28x1/2 Gr 5
27 7710-4383 2 | BRAKE SHOE ASSEMBLY
: (right fwd, left rev.)
28 | 9020-3622 2 | BRAKE SHOE
29 | 9020-3623 4 | BOLT
30 | 8850-1011 4 ! LOCKWASHER, 3/8"
31 | 9020-3624 2 | DUST SHIELD MOUNTING PLATE

8-25



GRADALL

MATERIAL HANDLER

s54

BRAKES

ROCKWELL PS201 & PSMi157 AXLES

ltem| Part No. |Qty. Description Of Part
1 | 9020-3600 | 12 | CAPSCREW
3 | 9020-3601 | 12 | WASHER
3 | 9020-3602 2 | SHIELD
9020-3603 2 | SHIELD
4 | 8307-4089 4 | NuT
5 | 8855-1018 4 | LockwASHER, 1™
6 | 9020-3605 4 | PIN
7 | 7710-4387 2 BRAK% SHOE ASSY (1 ft. fwd. & rt.
rev.
8 | 9020-3606 ! | LINING & RIVET KIT
9 | 7710-4384 4| PN
10 | 9020-3608 2 | erAKE swoe
11 | 8307-4470 4 | susHInG
12 | 9020-3610 2 | capscrew
13 {8307-4090 2 | LINK
14 | 8307-3120 2 | et
15 | 8863-1310 2 | corTer PIN, 3/32x1
16 | 9020-3613 4 | CAPSCREW
17 | 8540-3189 4 | LOCKNASHER
18 | 9020-3615 4 | CONNECTING LINK
19 | 9020-3616 2 | WHEEL CYLINDER, (See pg. 8-22)
20 |8307-1816 2 | SHOE RETURN SPRING
21 | 9020-3618 2 | ADAPTER
22 | 7710-4398 2 | INLET FITTING EXTENSION
23 | 9020-3620 2 | GASKET
24 | 9020-3621 2 | BLEEDER SCREW
25 | 8855-1009 2 | LOCKWASHER, 1/4"
26 |8820-1500 2 | HEX HD CAPSCREW, 1/4-28x1/2 Gr &
27 | 7710-4383 2 BRAK? SHOE ASSY (rt. fwd & 1 ft.
rey.
28 | 9020-3622 2 | BRAKE SHOE
29 |9020-3623 4 | CABSCREW
30 |8855-1011 4 | LOCKWASHER, 3/8"
31 | 9020-3624 2 | DUST SHIELD MOUNTING PLATE

Reavised 2-87

8-28



GRADALL

MATERIAL HANDLER
Sos2

BRAKES
ROCKWELL PR108 AXLE
RAevised 2-87

3
]
ltem| Part No. |Qty. Description Of Part
1 | 9020-3793 2 [ BRAKE SPIDER ASSEMBLY (includes
items 2 thru 11}
2 1 9020-3794 2 | SEAL
3 | 7710-4423 4 | PIN
4 | 7710-4424 4 [ SNAP RING
5 19020-3797 4 | SHOE GUIDE PIN
6 [ 9020-3798 4 | BRAKE SHOE ADJUSTMENT CAM
PIN ASSY. (includes 7 & 8)
7 NSS 4 | PIN
8 | 7710-4420 4 | WASHER
9 NSS 2 SPIDER
10 | 7710-4421 4 | SPRING
11 | 9020-3801 4 | CAM
12 | 9080-0711 2 | WHEEL CYLINDER (See pg. 8-21)
13 | 9020-3803 12 | WASHER
14 | 9020-3804 4 | WASHER
15 | 9020-3805 4 | “"C" WASHER
16 | 7710-4433 2 | SPRING
17 | 8307-1422 4 | "C" WASHER
18 | 7710-4434 2 | SPRING
19 | 9020-3809 4 | BRAKE SHOE ASSEMBLY {includes
items 20 thry 23)
20 | 9020-3810 4 | BUSHING
21 | 9020-3811 4 | STGP PIN
22 NSS 4 | BRAKE SHOE
23 | 9020-3812 1 LINING KIT
24 | 9020-3814 2 | BOLT
25 | 8348-3569 2 | WASHER

8-27



GRADALL

MATERIAL HANDLER

BRAKES
Brake Assembly

Starting Serial No. 0122472
Revised 1-9-04

Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9101-4105 | Ref | BRAKE ASSY, (includes all items) 20 | 9101-4119 1 |DUST SHIELD
1 | 9101-4106 | 1 |BRAKE SPIDER 21 | 9101-4107 | 6 |CAPSCREW
2 | 9020-3897 1 |STRAP PLATE 22 | 9101-4121 2 |PLUG
3 | 9101-4107 2 |CAPSCREW 23 ] 9101-4122 | 4 |PLUG
4 | 9101-4108 | 10 | WASHER 24 ] 9101-4123 | 1 |CAPSCREW
* 5 | 9101-4109 1 |WHEEL CYLINDER, (includes seal kit)[| 25 | 9101-4124 1 |CONNECTOR
* 9101-4137 1 |SEALKIT 26 | 9101-4125 1 | SEALING RING
6 | 9101-4110 | 2 |CAPSCREW 27 19101-4126 | 1 |SPACER
7 | 9101-4111 2 | BRAKE SHOE ASSY 28 | 9101-4127 2 | SEALING RING
8 | 9101-4112 2 | PULL SPRING 29 | 9101-4128 | 15 | CAPSCREW
9 | 9101-4113 1 |PULL SPRING *30 | 9101-4136( 1 |DRUM
10 | 9020-3908 | 2 |PRESSURE SPRING 31 | 9020-1849 | 3 |CAPSCREW
11 | 9101-4114 2 |LOCK PLATE 32 | 9101-4120 1 |CONNECTOR
12 | 9101-4115 | 2 |RING 33 | 9101-4129 | 1 |WASHER
13 | 9101-4116 1 |[SLACK ADJUSTER, (includes 34 | 9101-4130 | 15 |NUT
items 14 & 15)
14 | 9101-4117 | 2 |SPRING NOTE: QUANTITIES SHOWN ARE
15 | 9101-4118 2 |CAPSCREW FOR ONE WHEEL END ASSY.
16 | 9020-3910 | 1 |WASHER
17 | 9020-3912 | 1 |CAPSCREW NOTE: ONLY ITEMS WITH PART
18 | 9020-3911 1 |SEAL NUMBERS ARE AVAILABLE
19 | 9020-7946 1 |WASHER FOR SERVICE.
D) * Revised illustration, added Seal Kit to item 5 & part number to item 30. 8-28



i
INTENTIONALLY LEFT BLANKJ

s82/5584 LOED HANDLER

9-1



GRADALL
MATERIAL HANDLER
SS2/3854

HYDRAULIC RESERVOIR and PUMP SUPPLY HYDRAULICS
Units with 3 section pumps

ltem| Part No. |Qty. Description Of Part
1| 9020-0173 | 1| CAP AND STRAINER
2 | 8820-1035 | 11| HEX HD CAPSCREW, 3/8-16 X 1, GRS
3 | 8855-1011 | 16 | LOCKWASHER, 3/8
4 | 9020-0177 | 1| FLANGE
5 | 9020-0396 | 1| GASKET
6 | 9060-0051 | 1| HYDRAULIC RESERVOIR
7 | 9020-3823 | 1| OIL SIGHT CAUGE
8 | 9070-0170 | 1| MAGNETIC SEPARATOR
9 | 8870-1009 | 1{CLOSE NIPPLE, 2 X 2
10 | 8859-1127 | 1|0 RING
11 | 9040-0051 { 1| FILTER FLANGE
12 | 9002-6632 | 1| HYDRAULIC LINE
13 | 8423-1107 | 2 | HOSE CLAMP
14 | 9020-0411 | 4 |sTUD
15 | 8855-1013 | 4 | LOCKWASHER, 1/2
16 | 8850-1008 | 4 | HEX NUT, 1/2 - 13
17 1| PUMP (see page 10-23
18 | 9002-3225 | 2|0 RING
19 | 8820-1036 | 8 | HEX HD CAPSCREW, 3/8-16 X 1 1/4,
GRS
20 | 9060-0200 | 1 |PUMP MANIFOLD (before s/n 426)
9060-1638 | 1 | PUMP MANIFOLD (s/n 426 & after)
21 | 9020-4729 | 1 |LOW PRESSURE HOSE (bulk)
22 | 9040-0610 | 1 |CHECK VALVE ADAPTER
23 | 9020-1550 | 1 |CHECK VALVE
24 | 8850-1006 | 3 |HEX NUT, 3/8 --16
25 | 8856-1109 | 3 | FLAT WASHER, 3/8

Revised 9-88



INTENTIQNALLY LEFT BLANK

sse/554 LOED HANDLER



GRADALL TANK TO PUMP HYDRAULICS
MATERIAL HANDLER Clark Trans., Single Sect. Pump Starting Serial No. 575

SS2/5854 Thru Serial No. 88622449G / 552

Thru Serial No. 8711557G / 554
Revised 4-88

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 9020-0173 | 1 |CAP AND STRAINER 13 | 9040-0610 .| 1 |CHECK VALVE ADAPTER
> {3820-1035 | 4 |HEX HD CAPSCREW, 3/8-16X1, GR 5 || 14 | 9002-6632 | 1 [HYDRAULIC LINE
8855-1011 | 4 |LOCKWASHER, 3/8 15 | 8423-1167 | 2 [WOSE CLAMP, 2"
3 |9020-0177 | 1 |FLANGE 16 | 9020-4729 | 1 |LOW PRESSURE HOSE
a |9020-0396 | 1 |GASKET 17 | 9020-5173 | 1 |PUMP MANIFOLD
5 | 9060-0051 | 1 |HYDRAULIC OIL TANK 18 | 8820-1067 | 4 |HMEX HD CAPSCREW, 1/2-13X1-1/2
6 |9020-3823 | 1 ]OiL SIGHT GAUGE GR 5
7 | 9060-0170 | 1 [MAGNETIC SEPARATOR 19 | 9002-8225 | 1 [*0" RING (manifold to pump)
8 |9002-6226 | 1 |NIPPLE 20 | 9060-1789 | 1 {PuMP
9 | 9002-3249 | 1 |"0* RING GASKET 21 | 9020-2327 | 4 |PUMP MOUNTING STUD, 1/2 NC X
10 | 9040-0051 | 1 |FLANGE 13-1/2
8820-1035 | 4 [HEX HD CAPSCREW, 3/8-16X1, 6R 5 9020-3506 | 4 |LOCKMASHER, 1/2
8855-1011 | 4 |LOCKWASHER, 3/8 8850-1008 | 4 |[MEX NUT
11 | 9020-1550 | 1 |CHECK VALVE 22 | 9060-1854 | 1 [HYDRAULIC LINE
12 | 8820-1035 | AR |HEX HD CAPSCREW, 3/8-16X1, GR 5 || 23 | 8859-1210 | 1 |“0" RING {pump outlet)
(tank mounting) 24 | 8871-1281 | 1 |HEX SOCKET PIPE PLUG, 1/4
8856-1109 | AR |FLAT WASHER, 3/8 25 | 8471-133¢ | 2 |FLANGE HALF
8850-1006 | AR |HEX NUT, 3/8-16 26 | 9002-7687 | 4 [HEX HD CAPSCREW, 7/16 NC, GR 5

L-7968,7978 9-2.2




GRADALL

MATERIAL HANDLER
SO2/554

TANK TO PUMP HYDRAULICS
Clark Trans., Single Section Pump
Starting Serial No, 8622450G / 552
Starting Serial No. 8711558G / 5354

Original issus 4-88

SEE PAGE 9-29

2
"
/ 19 / e\
1]
7 20 2
ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1| 9020-0173 | 1 | CAP AND STRAINER 17 | 9020-5173 | 1 | PUMP MANIFOLD
2 | 8820-1035 | 4 | HEX HD CAPSCREW, 3/8-16x1, GRS || 18 |8820-1067 | 4 | HEX HD CAPSCREW, 1/2-13x1-1/2
8855-1011 | 4 | LOCKWASHER, 3/8 GRS
3 | 9102-1038 | 1 | FILLER FLANGE 8855-1013 | 4 | LOCKWASHER, 1/2
4 { 9020-0396 | 1 | GASKET 19 | 9002-8225 | 1 | 0 RING {manifold to pump)
5 | 9060-0051 | 1 { HYDRAULIC OIL TANK 20 Ref | HYDRAULIC PUMP (see page
6 | 9020-3823 | 1 | OIL SIGHT GAUGE 10-23.1 for details)
7 | 9060-0170 | 1 | MAGNETIC SEPARATOR 21 | 9020-2327 | 4 | PUMP MOUNTING STUD, 1/2 NC x
8 | 8870-1009 { 1 | CLOSE NIPPLE, 2 x 2 13-1/2
9 | 9002-3249 | 1 | GASKET 9020-3506 | 4 | LOCKWASHER, 1/2
10 | 9040-0051 | 1 | FLANGE 8850-1008 | 4 | HEX NUT, 1/2-13
8820-1035 | 4 | HEX HD CAPSCREW, 3/8-16x1, GRS || 22 | 9060-1854 | 1 | HYDRAULIC LINE
8855-1011 | 4 | LOCKWASHER, 3/8 23 18859-1210 | 1 | O RING (pump outlet)
11 | 9020-1550 | 1 | CHECK VALVE 24 |8471-7482 | 1 | HOSE ASSY
12 | 8820-1035 | AR | HEX HD CAPSCREW, 3/8-16x1, GRS || 25 {8471-1334 | 2 | FLANGE HALF
(tank mounting) 26 |8820-1052 | 4 | HEX HD CAPSCREW, 7/16-14x1-1/2
8856-1109 | AR | FLAT WASHER, 3/8 GRS
8860-1006 | AR | HEX NUT, 3/8-16 8855-1012 | 4 | LOCKWASHER, 7/16
13 | 9020-0610 { 1 | CHECK VALVE ADAPTER 27 | 8871-1282 | 1 | HEX SOCKET PIPE PLUG, 3/8
14 | 9002-6632 | 1 | HYDRAULIC LINE 28 |8366-1112 | 1 | MALE ELBOW - 90 DEGREES
15 | 8423-1107 [ 2 | HOSE CLAMP, 2" 3/4 x 1/2 TUBE
16 | 9020-4729 | 1 | LOW PRESSURE HOSE 29 |8471-6377 | 1 | HOSE ASSY

L-7968,7978,8147

9-2.2



GRADALL

MATERIAL HANDLER

5854

HYDRAULIC CIRCUITS
Tank to Pump

Starting Serial No. 0111571
Original |ssue 8-93

A - WINCH DRAIN
8 - BRAKE VALVE DRAIN

ltem{ Part No. {Qty. Description Of Part ltem| Part No. |Qty. Description Of Port
1 | 9020-0173 1 | CAP & STRAINER 23 | 8B66-1304 1 | SQUARE CUT SEAL
2 | 8820-1035 9 | HEX HD CAPSCREW, 3/8-16X1, 24 Ref| HYDRAULIC PUMP (see page
GRS 10-23 for details)
3 { 9102-1038 1 | FLANGE 25 | 8820-1066 2 | HEX HD CAPSCREW, 1/2-13X1-1/4,
4 {9041-0294 | 1 | GaskeT GRS
5 | 9060-0051 | 1 | HYDRAULIC OIL TANK 26 | 9020-3506 { 2 | HARDENED WASHER
6 | 9020-3823 1 | OIL SIGHT GAUGE 27 | 8855-1013 2 | LOCKWASHER, 1/2
7 | S060-0170 1 | MAGNETIC SEPARATOR 28 | 7713-4059 1 | GASKET
8 | 8870-1009 1 | CLOSE NIPPLE, 2x2 29 | 8503-152% 1 | SQUARE CUT SEAL
9 | 8859-1127 | 2 { Q-RING 30 | 8471-1369 | 2 | FLANGE HALF
10 | 9040-0051 1 { FLANGE 31 | 8820-1036 8 | HEX HD CAPSCREW, 3/8-16X1-1/4,
11 | 9020-1550 | 1 | CHECK VALVE GRS
12 | 8856-1109 5 | FLAT NASHER, 3/8 32 | 9102-3084 1 | TUBE ASSY
13 | 8855-1011 12 | LOCKWASHER, 3/8 33| 7713-3089 2 | TEST COUPLING
14 | 9002-8632 1 | TUBE ASSY 34 | 8471-1333 2 | FLANGE HALF
15 | 8423-1107 2 | HOSE CLAMP 35 | 9105-3334 1 | TUBE ASSY
16 1 | LOW PRESSURE HOSE 36 | 8850-1006 1 | HEX NUT, 3/8
17 | 9102-3079 1 | INLET TUBE 37 | 8866-1112 1 { MALE ELBOW, 90 DEGREES,
18 | 7736-3038 1 | SQUARE CUT SEAL 3/8X1/2 TUBE
19 | 8820-1067 | 4 | HEX HD CAPSCREW, 1/2-13X1-1/2, 33 | 8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
GRS 39 | 8866-2106 1 | ELBOW, 90 DEGREES (swivel nut)
20 | 8855-1013 | 4 | LOCKMASHER, 1/2 40 | 8471-7875 | 1 | HOSE ASSY
21 | 8471-1427 2 | FLANGE HALF 41 | 84716377 1 | HOSE ASSY
22 1| 8871-1282 1 | HEX SOCKET PIPE PLUG, 3/8

PCN L-8762 KG

9-2.2




‘ INTELTIONALLY LEFT BLANE

ssp /554 LOED HANDLER



GRADALL

MATERIAL HANDLER
S52/554

PUMP TO VALVES and TANK RETURN HYDRAULICS

Units with 3 section pumps
Revised 9-86

23
ltem| Part No. |Qty. Description Of Part
1 1 | pumMp
2 | 9002-3222 1[0 RING
3 | 9060-0238 1 | HYDRAULIC LINE
4 1 | MAIN CONTROL VALVE
5 1 ' AUXILIARY VALVE
6 | 906D-0242 1 | HYDRAULIC LINE
7 | 9060-0240 1 [HYDRAULIC LINE
8 | 8866-2007 3 | CONNECTOR {includes o ring)
8859-1206 3 |0 RING
9 | 9002-6463 1 |PIPE TEE
10 | 8870-1008 1 [CLOSE NIPPLE, 1 1/2 X 1 3/4
11 | B668-3193 2 | HOSE CLAMP
12 | 9002-6633 AR | HOSE, 3/4 1.D. {bulk}
13 | 8667-1187 2 |HOSE CLAMP
14 | 9002-6010 AR [HOSE, 1 1/4 1.D. {bulk)
15 | 9040-0374 1 | RETURN LINE MANIFOLD
16 1 | HYDRAULIC FILTER
17 | 8877-1257 1 |SQ HD PIPE PLUG, ! 1/2
18 | 9060-0201 1 | HYDRAULIC LINE
19 | 9060-0217 1 [ HYDRAULIC LINE
20 | 8866-2010 1 | CONNECTOR (includes o ring)
8859-1209 1 {0 RING
21 | 8866-2179 3 {HEX HD PLUG (includes o ring)
8859-1209 3]0 RING
22 | 9060-0218 1 |HYDRAULIC LINE
23 | 9060-0208 1 |HYDRAULIC LINE
24 | 9060-0239 1 | HYDRAULIC LINE
25 | 9002-2045 1 | HOSE
26 | 8866-2011 1 |CONNECTOR ({includes o ring)
85859-1210 1 10 RING
27 | 8866-2022 1 | CONNECTOR {includes o ring)
8859-1207 1 (0 RING
28 | BB20-1036 4 EEX HD CAPSCREW 3/8-16 X 1 1/4,
RS
29 | 8855-1011 4 |LOCKWASHER, 3/8
30 | 9002-6639 1 | FLANGE CLAMP
31 | 9060-0224 1 |HYDRAULIC LINE

9-3.1A



GRADALL PUMP TO VALVE and TANK RETURN HYDRAULICS
“AT?;A&FI;AS";’LEH Clark Trans., Single Sect. Pump Starting Serlal No. 575
Thru Serlal No, 8622449G / 552
Thru Serial No. 8711857G / 554

" Revised 4-88

Starting S/N 575
thru $/N 8522430-552
S/W 8511541-554

FROM PuMP

K Starting
S/N 8522431-552
S/N 8511542-554

Winch case drain hose
sae pg. 9-25 or 9.2%

LS port on "

steering orbital P port on b

steering urbj sl
14

lem| Port No. |Qty. Desaription Of Part ltem| Part No. |Qiy. Description Of Part
1| 9002-7745 | 1 |HIGH PRESSURE HOSE 25 | 8866-2010 | 2 |CONNECTOR (INCLUDES "0 RING)
2 | 9060-1854 | 1 |HYORAULIC LINE 8859-1209 | 2 |"0" RING
3 | 9002-2043 | 2 |HIGH PRESSURE HOSE 26 | 9060-1855 | 1 |HYDRAULIC LINE
4 | 9020-4993 | 1 |HIGH PRESSURE HOSE 27 | 9002-2045 | 1 |HIGH PRESSURE HOSE
5 | 9002-8499 | 5 | ADJUSTABLE ELBON - 90 DEGREES 28 | 9060-0208 | 1 |HYDRAULIC LINE
6 | 8692-3006 | 2 | REDUCER 29 | 9060-1829 | 1 |MAIN CONTROL VALVE (SEE PAGE
7| 8874-3086 | 1 | MALE ELBOW - 90 DEGREES 10-19)
3/4X3/4 TUBE 30 | 9060-1858 | 1 |HYDRAULIC LINE
8| 9060-1711 | 1 | RELIEF VALVE 31 [ 9060-1853 | 1 |HYDRAULIC LINE
9 | 9002-7641 | 1 | CONNECTOR 32 | == ~= | 1 |AUXILIARY VALVE (SEE PAGE 10-20
10 | 8866-2240 | 2 | SWIVEL NUT RUN TEE - 1/2 TUBE and 10-21}
11 | 7713-3089 | 1 | TEST C PLG. (CAP 8866-1365 33 | 8866-2007 | 3 | CONNECTOR (INCLUDES “0* RING)
Replaced) 8859-1206 | 3 | "0" RING
7724-1003 | 1 | ADAPTER 34 | 9060-0244 | 1 | JUNCTION BLOCK
12 | 9020-6448 | 1 | HIGH PRESSURE HOSE 35 | 9060-0290 | 1 | HYDRAULIC LINE
13 | 9020-5797 | 1 | HIGH PRESSURE HOSE 36 | 9060-0217 | 1 | HYDRAULIC LINE
14 | 9020-4994 | 1 | HIGH PRESSURE HOSE 37 | 9020-1998 | 1 [ LOW PRESSURE HOSE
15 | 8866-2111 | 1 | ELBOW - 90 DEGREE (SWIVEL NUT) 38 | 8667-1187 | 4 | HOSE CLAMP
16 | 8866-2011 | 3 | CONNECTOR (INCLUDES "0" RING) 39 | 9040-0374 | 1 [RETURN LINE MANIFOLD
8859-1210 | 3 | "0" RING 40 | 9060-0128 | 1 | HYDRAULIC FILTER (PG. 10-24)
17 | 9060-1780 | 1 | STEERING PRIORITY VALVE 41 | 9002-6463 | 1 | TEE
18 | 8345-1104 | 2 | CONNECTOR 42 | 8870-1008 | 1 | CLOSE NIPPLE 1-1/2X1-3/4
19 | 9060-1856 | 1 | HYDRAULIC LINE 43 | 8871-1257 | 1 | SQUARE HEAD PIPE PLUG 1-1/2
20 | 9060-1857 | 1 | HYDRAULIC LINE 44 | 9020-4089 | 1 | LOW PRESSURE HOSE
21| 9103-3032 | 1 | STAUFF TEST COUPLING 45 | 9020-7331 | 1 | RELIEF VALVE
22 | 8866-2070 | 1 | ELBOW - 90 DEGREE (INCLUDES 46 | 8471-7482 | 1 | HOSE ASSEMBLY
"0" RING) 47 | 9020-5000 | 1 { HOSE ASSEMBLY
8859-1210 { 1 | "0" RING 43 | 8874-3003 | 1 { ADAPTER
23 | 9060-1779 | 1 | FLOW DIVIDER VALVE 49 | 8874-3074 | 1 | FITTING 90 DEGREES '
24 | 8866-2107 1 § ELBOW - 90 DEGREE (SWIVEL NUT} 50 | 8866-1362 1 [ CAP,{repl. winch case drain line)

L-7968,7978 9-3.2



GRADALL PUMP TO VALVE and TANK RETURN HYDRAULICS
MATERIAL HANDLER Clark Trans., Single Sectlon Pump

S82/584
- Starting Serlal No, 8622450G / 552
Starting Serial No. 8711558G / 554
Qriginal Issus 4-88

L-7968,7978,8147 9=-3.2



GRADALL

MATERIAL HANDLER PUMP TO VALVE and TANK RETURN HYDRAULICS

Clark Trans., Single Sect. Pump

SS2/354
Starting Serial No. 8622450G / 552
Starting Serial No. 8711558G / 554
Original Issue 4-80
ltem| Part No. |Qty. Description Of Part ltem{ Part No. {Qty. Description Of Part
1 | 9002-7745 1 | HOSE ASSY 32 Ref | AUXILIARY VALVE {see page
2 | 9060-1854 1 { HYDRAULIC LINE 10-20 & 10-21 for details)
3 | 9002-2043 1 { HOSE ASSY 331 | 8866-2007 3 CONNECTOR {includes o ring}
4 | 9020-4993 1 | HOSE ASSY 8859-1206 3 0 RING
5 | 9002-8499 2 | ADJUSTABLE ELBOW - 90 DEG. 34 | 9060-0244 1 JUNCTION BLOCK
6 | 8365-1133 1 | CONNECTOR 35 | 9060-0290 1 TUBE ASSY
71 7724-1003 1 | ADAPTER 36 | 9060-0217 1 TUBE ASSY
8 { 8866-1347 2 | TUBE END REDUCER 1 x 3/4 37 | 9020-1998 1 LOW PRESSURE HOSE
9 | 9102-3064 1 | TUBE ASSY 38 | 8667-1187 4 HOSE CLAMP
10 | 8866-2240 2 | SWIVEL NUT RUN TEE - 1/2 TUBE 39 | 9040-0374 1 RETURN LINE MAINFOLD
11 | 7713-3089 1 | TEST COUPLING 40 Ref | HYDRAULIC FILTER (see page
12 | 8471-7547 1 [ HOSE ASSY 10-24 for details)
13 Ref | WINCH VALVE (see page 10-25 41 | 9002-6463 1 TEE
for details} 42 | 8870-1008 1 CLOSE NIPPLE 1-1/2 x 1-3/4
14 | 9020-4994 1 | HOSE ASSY 43 | 8871-1257 1 SQUARE HD PIPE PLUG, 1-1/2
15 | 8866-2111 1 | ELBOW - 90 DEGREE {swivel nut} 44 | 9020-4089 1 LOW PRESSURE HOSE
16 | 8866-2011 3 | COMNECTOR (includes o ring} 45 Ref | RELIEF VALVE (see page 10-26
8659-1210 3 | 0 RING for details)
17 Ref | STEERING PRIORITY VALVE (see 46 | 8471-7482 1 HOSE ASSY
page 10-27 for details) 47 | 9020-5000 1 HOSE ASSY
18 | 8345-1104 2 | CONNECTOR 48 | 8874-3003 1 ADAPTER
19 | 9060-1856 1 | TUBE ASSY 49 18874-3074 1 MALE ELBOW - 90 DEGREES
20 | 9060-1857 1 | TUBE ASSY 3/8 x 5/8 TUBE
21 | 9103-3032 1 | TEST COUPLING 50 |8866-1362 1 HEX CAP, 1/4 TUBE
22 | 8866-2070 1 | ELBOW - 90 DEGREE (includes 51 |8866-2061 1 ELBOW - 90 DEGREES
0 ring) {includes o ring)
8859-1210 1 | 0 RING 8859-1209 1 0 RING
23 | 9060-1779 1 | FLOW DIVIDER VALVE 52 | BB66-2008 1 CONNECTOR {includes ¢ ring)
24 | 8866-2107 1 | ELBOW - 90 DEGREE {swivel nut} 8859-1207 1 0 RING )
25 | 8866-2010 1 | COMNECTOR (includes o ving} 53 | 8866-2025 1 CONNECTOR (includes o ring}
8659-1209 1 | 0 RING 8859-1209 1 0 RING
26 | 9060-1855 1 | TUBE ASSY 54 |8471-7474 1 HOSE ASSY
27 | 9002-2045 1 | HOSE ASSY 55 |8471-6867 | HOSE ASSY
28 | 9060-0208 1 ] TUBE ASSY 56 | B8B66-2144 | RUN TEE {includes o ring}
29 Ref | MAIN CONTROL VALVE {see #859-1209 1 0 RING :
page 10-19 for details) 57 | 8866-2120 1 ELBOW - 45 DEGREES
30 | 9060-1858 1 | TUBE ASSY (swivel nut)
31 | 9060-1853 1 | TUBE ASSY

L-7968,7978,8147

9-3.2




GRADALL

MATERIAL HANDLER
oS2/584

TILT & TILT COMP. HYDRAULICS
3SL & 38S Boom - Single Comp.

Revised 10-87

ftem| Port No. {Qiy. Description Of Part ltem) Part No. [Qty. Description Of Part
1 | 9060-0167 | 1 | AUX. CONTROL VALVE {2 spool) 21 | 8866-1408 | 3 | TUBE NUT
(see page 10-20 for details) 22 | 8859-1022 2 i 0-RING

2 | 8866-2006 3 | CONNECTOR (includes o ring) 23 | 8866-2177 1 [ HEX HD PLUG (includes Q-ring)

8859-1205 | 3 | 0-RING 8859-1207 | 1 |O-RING
3 | 9060-0209 | 1 | RYDRAULIC LINE 24 | 8855-1011 | AR | LOCKWASHER, 3/8
4 | 9060-0210 | 1 |HYDRAULIC LINE 25 | 8820-1042 | AR | HEX HD CAPSCREW, 3/8-16x2 3/4
5 | 9060-0468 | 1 |HYDRAULIC LINE Gr 5
6 | 9060-0467 | 1 | HYDRAULIC LINE 26 | 8866-2067 | 1 |ELBOW - 90 DEGREES {includes
7 | 9002-6915 | 1 | TEE 8859-1207 | 1 | 0-ring)
8 | 9060-0473 | 1 | HYDRAULIC LIKE 27 | 9040-0066 | 1 | VALVE BLOCK
9 | 9060-0471 | 1 | HYDRAULIC LINE 28 | 9060-0130 | 1 |OVERCENTER VALVE
10 | 9002-2042 | 6 | HIGH PRESSURE HOSE 29 | 9080-0082 | 2 |[TILT & TILT COMP. CYL.
11 | 9060-0348 1 | HYDRAULIC LINE {see page 10-5 for details)
12 | $060-0347 | 1 | HYDRAULIC LINE 30 | 8874-3041 | 2 | MALE ELBOW - 90 DEGREES
13 | 9060-0353 | 2 [ HYDRAULIC LINE 1/8x1/4 TUBE
14 | 9060-0349 | 1 | HYDRAULIC LINE 31 | 9060-0351 | 1 |PILOT TUBE
15 | 9060-0350 | 1 | HYDRAULIC LINE 32 | 9020-0483 | AR | CLAMP
16 | 9002-7180 | 4 |90 DEGREE ELBOW 33 | 8820-1037 | AR | HEX HD CAPSCREW, 3/8-16x1 1/2
17 | 8866-2205 | 4 | HEX LOCKNUT, 9/16-18 Gr 5
18 | 9020-0951 | 2 | HIGH PRESSURE HOSE {552) 34 | 9060-0247 | 1 |HYDRAULIC LINE

9020-0625 | 2 |HIGH PRESSURE HOSE (554) 35 | 9060-0248 | 1 |HYDRAULIC LINE
19 | 9060-0352 | 2 | HYDRAULIC LINE 36 | 9002-6194 | 1 | PLUG
20 | 8866-1346 | 3 | TUBE END REDUCER, 3/4x1/2 37 | 9040-0324 | 1 | DUMMY BLOCK




GRADALL

MATERIAL HANDLER
SS2/8584

3SL BOOM TILT HYDRAULICS
584 with High Reach Head

ltem| Part No. |Qty. Description Of Part
1 | 8866-1085 1 | BULKHEAD UNION 3/4-16 x 1/2 TUBE
2 | 9060-0686 1 { HYDRAULIC LINE
3 | 9060-0687 1 } HYDRAULIC LINE
4 | 9002-2042 4 { HIGH PRESSURE HOSE
5| 9020-0951 2 i HOSE
6 | 8866-2006 3 § CONNECTOR {includes o-ring}
8859-1205 2 | 0-RING
7 1 9002-6690 2 § QUICK DISCONNECT
8 | 9040-0528 1 | ADAPTER TUBE
9 { 9040-0527 1 | ADAPTER TUBE
10 | 9002-9997 2 | HOSE
11 | 9002-7180 2 | 90-DEGREE BULKHEAD FITTING
12 | 9060-0350 1 | HYDRAULIC LINE
13 | 9060-0349 1 | HYDRAULIC LINE
14 | 9060-0353 2 | HYDRAULIC LINE
15 | 9060-0348 1 | HYDRAULIC LINE
16 | 9060-0347 1 | HYDRAULIC LINE
17 | 8866-1346 2 | TUBE END REDUCER 3/4X1/2
18 | 8866-2067 1 | EI.BOW-90 DEGREES
{includes o-ring)
8859-1207 1 | O-RING
19 | 9060-0351 1 | PILOT LINE
20 | 8874-3041 2 | MALE ELBOW-90 DEGREES
1/8x1/4 TUBE
21 | 9040-0066 1 | VALVE BLOCK
9060-0130 1 | VALVE CARTRIDGE
8859-1022 1 | 0-RING
8820-1540 4 | HEX HD CAPSCREW, 3/8-24X2 1/2 GR5
22 | 9080-0084 1 | TILT CYLINOER {see page 10-5)

Revised 10-87



GRADALL® FORK TILT HYDRAULICS

MATERIAL HANDLER 25 Boom with Single Comp. Cylinder
552/554 Revised 12-21-95

kem| PartNo. | Oty. Description Of Part Item| PartNo. | Qty Description Of Part
1 | 9080-0086| 1 |FORKLIFT CYLINDER (see page 18 | 9060-1198| 1 |HYDRAULIC LINE
10-5 for details) 19 | 9020-0313| 2 |SPRING
2 | 9040-1624| 1 | COUNTERBALANCE VALVE 20 | 9002-7475| 2 |WASHER
3 | 9060-1323| 1 | VALVE RELIEF CARTRIDGE . 21 |8866-2121| 2 |ELBOW, 45 DEGREES (swivel nut)
4 | 9002-2043| 8 |HIGH PRESSURE HOSE 22 |9060-12908| 1 |HYDRAULIC LINE
5 } 9002-7919| 2 |CONNECTOR 23 {9060-1299 | 1 |HYDRAULIC LINE
6 | 9020-0483| AR | CLAMP 24 | 9060-1383 | 1 [HYDRAULIC LINE
8820-1035 | AR | HEX HD CAPSCREW, 3/8-16X1, GRS|| 25 | 9060-1382 | 1 [HYDRAULIC LINE
8850-1006 | AR | HEX NUT, 3/8-16 26 | 9060-1380| 1 [HYDRAULIC LINE
7 | 9002-7906 ]| 1 |90-DEGREE ADJUSTABLE ELBOW 27 | 9060-1381 1 |HYDRAULIC LINE
8 | 8866-2066| 1 | ELBOW, 90 DEGREES (includes 28 | 8866-2067 | 1 |ELBOW, 90 DEGREES (includes
o-ring) o-ring}
8859-1206 | 1 | O-RING 8859-1207 | 1 |[O-RING
g | 9040-1648| 1 |HYDRALULIC LINE 29 |9080-0082| 1 |TILT COMPENSATING CYLINDER
10 | 8866-2107 | 5 | ELBOW, 80 DEGREES (swivel nut) (see page 10-5 for datails)
11 | 8874-3041 1 (MALE ELBOW, 90 DEGREES, 30 |9002-2044 | 2 |HIGH PRESSURE HOSE
1/8X1/4 TUBE 31 | 8866-2242| 2 |SWIVEL NUT RUN TEE, 1/4 TUBE
12 | 9060-1331 1 |HYDRAULIC LINE 32 |9060-1115| 1 |HYDRAULIC LINE
13 | 8692-3006 | 3 |REDUCER ADAPTER 33 | 9060-1116 | 2 |HYDRAULIC LINE
14 | 9060-1161| 2 |HYDRAULIC LINE 34 |8866-2006| 1 |CONNECTOR (includes o-ring)
15 | 9020-1978| 2 | HIGH PRESSURE HOSE 8859-1205| 1 |O-RING
16 | 9002-9939 | 4 |BULKHEAD CONNECTOR 35 1 |AUXILIARY VALVE (see page
17 | 9060-1199| 1 |HYDRAULIC LINE 10-20 for details)

KG 96



GRADALL

MATERIAL HANDLER

S352/8634

28 TILT & QS BOOM HYDRAULICS

ltem| Part No. |Qty. Description Of Part
1 Ref [ TILT CYLINDER (see page
10-5 for breakdown)
21 9002-2043 5 | HOSE ASSY
3| 8866-2066 1 | ELBOW - 90 DEGREES {includes
o-ring)}
8859-1206 1 | O-RING
4 | 8874-3041 2 | MALE ELBOW - 90 DEGREES
1/8 X 1/4 TUBE
5 | 8866-2241 } | SWIVELNUT RUN TEE - 5/8 TUBE
6| 8866-2121 3 | ELBOW - 45 DEGREES (swive! nut)
7| 8692-3006 1 | REDUCER
8| 9040-1624 1 | VALVE BLOCK
9060-1323 1 | VALVE CARTRIDGE
8859-1p22 1 | 0-RING
8820-1526 [} HEé HD CAPSCREW, 5/16-24%2-3/4
GR
3| 9040-1648 1 | PILOT LINE
10 | 9040-1154 1 | TILT HOSE SHEAVE {DOUBLE)
9020-0314 2 | BUSHING
11 | 9040-1643 1 | HOSE ANCHOR BRACKET
12 | 9002-6690 & | HYDRAULIC ADAPTER
13 | 9060-1198 1 | HYDRAULIC LINE
14 | 9060-1199 1 | HYDRAULIC LINE
151 9060-1318 | 1 | HOSE TENSIONING PLATE
16 | 9020-0313 2 | SPRING
17 | 9002-7475 2 | WASHER

RAevised 2-838

9-6.2



GRADALL

MATERIAL HANDLER
5S2/534

25 TILT & QS BOOM HYDRAULICS

ltem| Part No. |Qty. Description Of Part
18 [ 8866-2107 3 | ELBOW - 90 DEGREE (Swivel nut)
19 | 9060-121G 1 | HYDRAULIC LINE {552
9060-1148 1 | HYDRAULIC LINE {554
20 | 9060-1209 1 | HYDRAULIC LINE (552}
9060-1147 1 | HYDRAULIC LINE (554
21 | 9060-1130 2 § HYDRAULIC LINE
22 | %002-9935 1 | REDUCER
23 | 9060-1493 1 | SOLENOID VALVE
8820-1046 3 | HEX KD CAPSCREW, 3/8-16X3-3/4
GRS
24 | 8866-2175 1 1 HEX HD PLUG (includes o-ring)
8859-1205 1 | 0-RING
25 | 9020-7850 1 | HOSE ASSY
26 | 8866-2021 2 | CONNECTOR (includes o-ring)
8859-1205 2 { 0-RING
27 | 8866-2018 1 | CONNECTOR (includes o-ring)
8859-1205 1 | O=RING
28 | 9060-1545 1 | HYDRAULIC LINE
29 | 9020-6664 1 | SOLENOID VALVE
8820-1008 2 gEX HD CAPSCREW, 1/4-20%1-3/4
RS
8856-1111 2 | FLAT WASHER, 1/4
30 | 9002-2042 2 | HOSE ASSY
31 | 9060-1548 1 | HYDRAULIC LINE
32 | 9060-1549 1 | HYDRAULIC LINE
33 | 8866-2064 1 | ELBOW - 90 DEGREES (includes
o-ring)
8859-1204 1 | 0-RING
34 | 9060-1440 1 | QS CYLINDER (see page 10-17.1)
35 | B866-2005 1 | CONNECTOR (inctudes o-ring)
8859-1204 1 | 0-RING
36 | 9020-7903 1 7 HYDRAULIC LINE
37 | 8866-2005 1 | CONKECTOR {includes o-ring)
8859-1204 1 | O-RING
38 | 9060-1543 1 { HYDRAULIC LINE
39 | 8866~-2064 1 | ELBOW - 90 DEGREES (includes
o~-ring)
8859-1204 1 | O-RING
40 | 9060-1542 1 | HYDRAULIC LINE

Revised 2~-88



mgﬁﬁ%m 38 TILT & QS BOOM HYDRAULICS

SS2/554 Revised 6-86

ECN L-7762,7763 =7



GRADALL

MATERIAL HANDLER

38 TILT & QS BOOM HYDRAULICS

Revised 6-86

SS5S2/554
ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 9080-0086 | 1 [TILT CYLINDER (for breakdown 24 |9060-1210 | 1 |HYDRAULIC LINE (552)
see page 10-5) 9060-1148 | 1 [HYDRAULIC LINE (554}
2 | 8471-6448 | 1 |HOSE 26 | 9060-1209 | I |HYDRAULIC LINE (552)
3 | 8866-2066 | 1 |ELB0W - 90 DEGREES 9060-1147 | 1 |HYDRAULIC LINE (554)
(includes "o" ring) 26 |9020-0482 |AR |CLAMP
8859-1206 | 1 {“0" RING 8820-1035 |AR |HEX HD CAPSCREW, 3/8-16X1, Gr 5
4 | 9040-1648 1 |PILOT LINE 27 | 8866-2021 2 | COMNNECTOR (includes “o" ring)
5 | 8874-3041 | 2 |MALE ELBOW - 90 DEGREES 8859-1205 | 2 |"0" RING
1/8%1/4 TUBE 28 | 9060-1493 1 | SOLENQID VALVE
6 | 9040-1624 1 | VALVE BLOCK 8820-1046 3 [HEX HD CAPSCREW, 3/8-16X3-3/4
9060-1323 | 1 |VALVE CARTRIDGE Gr 5
8859-1022 | 1 |“0" RING 29 | 8866-2175 | 1 [HEX HD PLUG (includes “o* ring)
8820-1526 4 | HEX HD CAPSCREM, - 5/16-24%2-3/4 8859-1205 1 ["0" RING .
Gr 5 30 |9020-7850 | 1 |HOSE
7 1 9102-3049 | 1 |HYORAULIC LINE 31 |8866-2018 | 1 [CONNECTOR {includes “o"ring}
8 | 8692-3006 | 1 |ADAPTER 8859-1205 | 1 |"0" RING
9 | 8266-2241 | 1 |SWIVEL NUT RUN TEE, 1/4 TUBE 32 | 9060-1562 | 1 |HYDRAULIC LINE
10 | 9060-1563 | 1 |KYDRAULIC LINE 33 | 9020-6664 | 1 |SOLENGID VALVE
11 | 9060-1399 | 1 |HYDRAULIC LINE 8820-1008 | 2 [HEX HD CAPSCREW, 1/4-20X1-3/4
12 | 9060-1400 | 1 |HYDRAULIC LINE Gr 5
13 | 9040-1154 | 1 |TILT HOSE SHEAVE (double) 5/8" 8856-1107 | 2 |FLAT WASHER, 1/4
SHAFT 34 | 9002-2042 2 | HOSE
9020-0314 | 2 |BUSHING 35 | 9060-1548 | 1 |HYDRAULIC LINE
9040-3009 | 1 |[TILT HOSE SHEAVE (double) 1" 36 |{9060-1549 | 1 |HYDRAULIC LINE
SHAFT 37 | 8866-2064 | 1 [ELBOW - 90 DEGREES
9020-5827 | 2 |BUSHING (includes "o" ring)
14 | 9060-1302 | 2 |HYDRAULIC LINE 8859-1204 | 1 [ 0" RING
15 | 9060-1163 | 1 | HYDRAULIC LINE 38 | 9060-1440 | 1 |QS CYLINDER {For breakdown see
16 | 9060-1162 | 1 |HYDRAULIC LINE page 10-17.1)
17 | 9020-1978 | 2 | HYDRAULIC HOSE 39 | 8866-2005 | 1 |CONNECTOR {includes “o" ring)
18 | 9020-4141 | 2 | HYDRAULIC HOSE 8859-1204 | 1 |"0" RING
19 | 9040-1637 | 2 |HOSE TENSION BRACKET 40 |9020-7903 | 1 |HYDRAULIC LINE
8850-1008 | 4 |HEX NUT, 1/2-13 41 | 8866-2005 | 1 |CONNECTOR {includes "o ring}
20 | 9040-1510 | 1 |BRACKET 8859-1204 | 1 |*0" RING
21 | 5020-0313 2 | SPRING 42 | 9060-1561 1 | HYDRAULIC LINE
9002-7475 | 2 | WASHER 43 | 8866-2064 | 1 |ELBOW - 90 DEGREES
22 | 8866-212L | 2 | ELBOW - 45 DEGREES (includes "o" ring)
{swivel nut) 8859-1204 1 {"0" RING
23 | 9002-9938 | 3 |ELBOW - 90 DEGREE SWIVEL 44 |9002-9935 | 1 |REDUCER

ECN L-7762,7763




GRADALL
MATERIAL m&._gn TILT & TILT COMP. FRAME HYDRAULICS
552 $52 Double Compensating Units

Revised 2-88

17

ltem| Part No. |Qty. Description Of Part
1 Ref | AUXILIARY VALVE {see page 10-20
for breakdown)
2 | 8866-2023 2 { CONNECTOR (includes o-ring}
8859-1205 2 i 0-RING
3| 9060-1474 1 } HYDRAULIC LINE
4 | 9060-1475 1 § HYDRAULIC LINE
5| 2080-1472 1 | HYDRAULIC LINE
6 | 9060-1490 1 | HYDRAULIC LINE
7 | 9060-1491 1 | HYPRAULIC LINE
8 | 9060-1492 1 | HYDRAULIC LINE
9 | 8866-2106 2 | ELBOW - 90 DEGREES iSwive1 Nut)
10 | 8866-2065 2 | ELBOW - 90 DEGREES {includes
o-ring}
8859-1205 2 | O-RING
11 | 8866-1346 4 | TUBE END REDUCER, 3/4X1/2
8866-1408 4 ¢ NUT, 3/4 TUBE
12 | 8866-2242 4 | SWIVEL NUT RUN TEE
3/4 TUBE
13 1 9060-1510 1 | HYDRAULIC LINE
14 { 9060-1641 1 | HYDRAULIC LINE
15| 8692-3006 2 | REDUCER
16 | 9060-1508 1 | HYDRAULIC LINE
17 | 9060-1509 1 | HYDRAULIC LINE
18 | 9060-1482 1 | HYDRAULIC LINE
19 | 9060-1483 1 | HYDRAULIC LINE
20 | 9002-2043 2 | HOSE ASSY
21 | 9002-2042 4 | HOSE ASSY
22 | 9080-0804 2 | COMP CYLINDER {see page 10-7 for
breakdown)
23 | 9020-0483 | AR ; TUBE CLAMP
8820-1035 { AR | HEX HD CAPSCREW, 3/8-16X1, GRS

9-7.2



GRADALL

MATERIAL HANDLER
So2

TILT & TILT COMP. FRAME HYDRAULICS
554 Double Compensating Units

ltem| Part No. |Qty. Description Of Part
1 Ref| AUXILIARY VALVE (see page 10-20
for breakdown)
2| 8866-2023 2 | CONHECTOR {incTudes o-ring)
8859-1205 2 | 0-RING
3| 9060-1474 1 | HYDRAULIC LINE
4| 9060-1475 1 | HYDRAULIC LINE
5| 8871-1281 2 | SQUARE HEAD PIPE PLUG 1/4
6 | 8866-2242 4 | SWIVEL NUT RUN TEE
3/4 TUBE
7| B8866-1348 6 | TUBE END REDUCER, 3/4X1/2
4002-6646 6 | TUBE NUT
81 9060-1476 1 | HYDRAULIC LINE
9| 9060-1477 1 | HYDRAULIC LINE
10| 9060-1480 1 | HYDRAULIC LINE
11 | 9060-1481 1 | HYDRAULIC LINE
12 | 9060-1478 1 | HYDRAULIC LINE
13 | 9060-1479 1 | HYDRAULIC LINE
14 | °002-2042 & | HOSE ASSY
15 | 8866-2065 2 | ELBOW - 90 DEGREES (inctudes
o-ring}
3859-1205 2 1 0-RING
16 | 8866-2106 2 | ELBOW - 90 DEGREE {swivel nut)
17 | 9080-0804 2 | COMP CYL (for breakdown see
page 10-7)
18 | 9060-1482 1 j HYDRAULIC LINE
19 | 9060-1483 1 | HYDRAULIC LINE
20| 9902-9935 2 | ADAPTER
21 | 9060-1188 2 | HYDRAULIC LINE

Revised 2~-88

7.3



GRADALL

MATERIAL HANDLER

58a

HYDRAULIC CIRCUITS

Tilt & Tilt Compensating Cylinder
Starting Serial No. 0111571
Original Issue 8-93

ltem| Part No. |Qty. Description Of Part item| Part No. |Qty. Description Of Part
1 Ref | AUXILIARY VALVE (see page 14 | 9002-2082 | 6 | HOSE ASSY
10-21 for detatls) 15 | 8866-2065 2 | ELBOW, %0 DEGREES (includes
2 | 8866-2023 2 | CONNECTOR (includes item 20) item 20)
3 [ 9060-1474 1 | TUBE ASSY 16 | B866-2106 1 { ELBOW, 90 DEGREES (swivel nut)
4 {9060-1475 | 1 | TuBE ASSY 17 Ref | COMPENSATING CYLINDER (see
5 |9103-3032 | 2 | TEST CoUPLING page 10-7 for details)
6 | Ba66-2242 4 | SWIVEL NUT RUN TEE, 18 | 9102-3059 1 | TUBE AssY
3/4 TUBE 19 1 9102-3060 1 | TUBE ASSY
7 | 8866-1346 6 | TUBE END REDUCER, 3/4X1/2 20 | 8859-1205 4 | 0-RING
8 |9060-1476 | 1 | TuBE AssY 2l | 8866-1408 { 4 | TUBE NUT, 3/4
9 | 9060-1477 1 | TUBE ASSY 22 | 9002-7653 4 | PIN
10 | 9060-1480 | 1 { TUBE ASSY 23 | 9020-1436 | 4 | RETAINER
11 { 9060-1481 1 | TUBE AsSY 24 | 8820-1068 8 [ HEX MD CAPSCREW, 1/2-13X1-3/4,
12 | 9060-1478 1 | TUBE ASSY GRS
13 | 9060-1479 1 | TUBE ASSY

PCN L-B8762-KG

9-7.3



CROWD HYDRAULICS
MODEL 552/554 "W/35L BOOM

PART NO,

800-271
027-364
601-538
023=-211
026-400
601-513
021-456
020-083
600-801
600-802
022-045
601-799
601-800
200-~482
020~-013
601-413
600-340
600-329
026-693
601-412
601-410
601-411
600-125
026-602
600-204
600~205

-
OO~ O L e L B E

= ot
ey vy

i s |
WEo-lohon

N B R A
WO

[N RN
AN i

DESCRIPTION

CYLINDER, crowd.
FITTING., . .
LINE, hydraulic.
“O" RING . . ., .
ELBO" - - - - -

VALVE, ccunterbal

WASHER, flat 3/8".
BOLT . . .

LINE, hydraulic.
LINE, hydraulic.
HosE - - - -
LINE, hydraulic.
LINE, hydraulic.
Cmp - L] » - * L]
BOLT . . , .
LINE, hydraulic.
LINE, hydraulic.
LIRE, hydraulic.
FITTING., . . . .
LINE, hydraulic.
LINE, hydraulic.
LINE, hydraulie.
MAIN VALVE .., .
FITTING. . . .
LINE, hydraulic.
LINE, hydraulie.

-
-
-
.
-
an

.
L]
L]
L]
L]
L]
-
.
L]
*
-
.
»
-
-
-
-
L]
L]

ocococ-oaoooocoo.oeono.-qo

LI T T

L L I R T T e T,

L L N L T T T S

L R e I e I T T

L R R I N N N R I I I

L A e T T T Y

L L L e e T I N R S

L A I N N I N I e

L A L e I B L T T T S T Y

L R I L T T T

A L e T T T S T T S

L A e e e T T I T T

A e L I e T I T Y

L L R N I I I S T T

A L e e N N N N N N A I N N T Y

L R I I L T T

L A T e e I I I I I N R S T T T,

et et b e B e e e D e e e e e e e E

9-8 (Revised 3-84)

652/854 LOED HANDLER

o



GRADALL

MATERIAL HANDLER HYDRAULIC CIRCUITS
1.2 Crowd Cylinder

Starting Serial No. 0111571

Original Issue 8-93

s
S e

ltem| Part No. |Qiy. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-4030 | Ref | COUNTERBALANCE VALVE SEAL KIT 11 | 9101-3050 1 | TUBE ASSY
1 Ref | CROWD CYLINDER - 25 (see 12 | 9101-3081 1 | TUBE ASSY
page 10-2 for details) 13 | 9620-5992 1 ) TUBE ASSY
Ref | CROWD CYLINDER - 35 (see 14 | 9020-5991 1 | TUBE ASSY
page 10-3 for details) 15 | 9060-0204 1 | TUBE ASSY
2 | 9060-1379 1 | COUNTERBALANCE VALVE 16 | 9060-0205 1 | TUBE ASSY
3 | 8874-3041 1 | MALE ELBOW, 90 DEGREES, 17 | 8866-2010 1 | CONNECTOR (includes item 26)
1/8X1/4 TUBE 18 ref | CONTROL VALVE {see page 10-19
4 | 9060-1157 1 | TUBE ASSY for details)
5 | 9002-7906 1 | ELBOW 19 | 8471-6026 1 | HOSE ASSY
6 | 8820-1037 | AR | HEX HD CAPSCREW, 3/8-16X1-1/2, 20 { 9002-7528 4 | BUSHING
GRS 21 | 9002-7636 1 | PIN
7 | 8866-2067 1 | ELBOW, 90 DEGREES {includes 22 | 9020-0977 2 | RETAINER
item 25) 23 | 8820-1097 4 | HEX HD CAPSCREW, 5/8-11X2,
8 | 9020-0482 1 | TUBE CLAMP GRS
9 | 8820-1069 2 | HEX HD CAPSCREW, 1/2-13X2, 24 { 9002-7631 1 | PIN
GRS 25 | 8859-1207 1 |} 0-RING
10 | 9002-2044 1 | HOSE ASSY 26 | 8859-1209 2 | 0-RING

PCN L-B8762 -KG 9-9



. GRADALL

TERIAL HANDLER
8521554

CROWD HYDRAULICS

Starting Serlal No. 8722463G (582)
Starting Serial No. 88115584 (554)

Original lssue T-88

1-7826,7829,7830,8142

ltem| Part No. |Qty. Description Of Part
1 1 { CROWD CYLINDER {see page 10-2
10-3 for breakdown)
2 1 9060-1379 1 CUUNTE?BALANCE VALVE (includes
o ring
3 | 8874-3041 1 MALE ELBOW - 90 DEGREES
1/8 x 1/4 TUBE
4 | 9060-1157 1 | BYDRAULIC LINE
5 | 9002-7906 1 | ELBOW - 90 DEGREES
6 | 8820-1037 | AR | HEX HD CAPSCREW, 3/8-16x1-1/2
GRS
7 | 8866-2067 1 { ELBOW - 90 DEGREES (includes
8359-1207 o ring)
8 | 9020-0482 | AR | TUBE CLAMP
9 | 8820-1072 2 | HEX HD CAPSCREW, 1/2-13x2-3/4
GR&
10 | 8471-6407 1 | HOSE ASSY
11 9101-3050 1 | HYDRAULIC LINE
12 | 9101-3051 1 | HYDRAULIC LINE
13 | 9020-5992 1 [ HYDRAULIC LINE
14 | 9020-5991 1 | HYDRAULIC LINE
15 | 9060-0204 1 | KYDRAULIC LINE
16 | 9060-0205 1 | HYDRAULIC LINE
17 | 8866-2010 1 | CONNECTOR (includes o ring)
8859-1209 1 | 0 RING
18 | 9060-1829 I | COKTROL VALVE (see page 10-19
for breakdown)
8471-6428 1 | HOSE ASSY




GRADALL

MATERIAL HANDLER
5S4

STEERING HYDRAULICS
Rockwell axle and 3 section hydraulic pumps

¢

ltem| Part No. |Qty. Description Of Part

1 4 | STEERING CYLINDER

2 | 8866-2064 4 | ELBOW 90 DEGREES {includes o ring
8859-1204 4 10 RING

3 | 9020-0620 . 4 | HOSE

4 1 8866-2152 4 | BRANCH TEE (includes o ring)
8859-1204 4 10 RING

5 | 7713-3430 2 | HOSE

6 | 8366-2006 10 | CONNECTOR (includes ¢ ring)
88593-1205 10 | 0 RING

7 1 | STEERING SELECTOR VALVE

8 | 9002-7187 12 : PLASTIC TIE

9 | 9002-6683 1 | GROMMET

10 | 9060-024¢6 1 |HYDRAULIC LINE

11 | 9020-0618 1 {HIGH PRESSURE HGOSE

12 | 9020-0623 1 |HIGH PRESSURE HGSE

13 | 9020-0619 1 | HIGH PRESSURE HOSE

14 | 8866-2067 1 [ELBOW 90 DEGREES {incTudes ¢ ring
8859-1207 1:0 RING

15 | 9020-0617 1 |HIGH PRESSURE HOSE

16 } 906Q0-0166 1 | STEERING RELIEF VALVE

17 | 9020-0621 1 [HIGH PRESSURE HOSE

18 | 9060-0214 1 |HYDRAULIC LINE

19 | 9002-2044 1 |HIGH PRESSURE HOSE

20 | 9060-0225 1 [HYDRAULIC LINE

21l | 8866-2024 1 |CONNECTOR (includes o ring)
8859-1206 1 10 RING

22 1 [PUMP (see page 10-23)

23 1 |ORBITROL

Revised 9-86

9-10



GRADALL STEERING HYDRAULICS

"‘m'é"s":"m Soma axle and 3 section hydraulic pumps

Revised 9-86

19
ltem| Part No. {Qty. Description Of Part
1 | 9020-0666 1 | HOSE
2 | 8866-2019 1 | COMNECTOR (inciudes o ring)
8859-1206 1 {0 RING
3 1 | DIVERTER VALVE
4 | 8866-2064 1 [ ELBOW 90 DEGREE {includes o ring)
8859-1204 1|0 RING
5 { 8865-2026 1 [CONNECTOR (includes o ring)
8859-1204 110 RING
6 | 9020-0665 1 | HOSE
7 | 9020-0618 1 | HOSE
8 | 9020-0617 1 | HOSE
9 | 8866-2006 5 |CONNECTOR (includes o ring
8859-1205 5 [0 RING
10 1 |GRBITROL
11 | 9020-0623 1 | HOSE
12 1 | STEERING SELECTOR VALVE
13 | 9002-6687 5 | ADAPTER
14 | 7710-3430 2 | HOSE
15 | 9040-0520 4 [PIN
16 | 8820-1565 4 EEX HD CAPSCREW, 1/4-20 X 1 1/4,
4 | GRS
17 | 9020-1551 4 1 HOSE
18 | 8866-2224 4 | SWIVEL NUT BRANCH TEE 3/8 TUBE
4 |3/8 TUBE
19 4 | STEERING CYLINDER
20 | 9060-0244 1 | JUNCTION BLOCK
21 | 8668-3193 2 | HOSE CLAMP
22 | 9002-6633 1 [ HOSE
23 | 9060-0290 1 | HYDRAULIC LINE )
24 | 8866-2239 1 [ SWIVEL NUT RUN TEE, 3/8 TUBE
25 | 8866-1408 1 | TUBE NUT, 3/4 TUBE
B8866-1346 1 | TUBE END REDUCER, 3/4 X 1/2
26 | 9020-0619 1 | HOSE
9020-0621 1 | HOSE

9-10.1



GRADALL

MATERIAL HANDLER HYDRAULIC CIRCUITS
1.7 %

Steering Hydraulics
Starting Serial No. 0111571
Original Issue 8-93

ltem| Port No. |Qty. Description Of Part hemj Part No. |Qty. Description Of Part
1 Ref | STEERING CYLINDER (see page 15 | 9020-0621 | 1 | wosE assy
10-10 for details) 16 | 9020-0622 | 2 | HOSE ASSY
2 18866-2018 | 8 | CONNECTOR (includes item 3) 17 | 9060-1762 | 1 | ORBITROL
3 | e859-1205 | 14 | 0-riNG 18 | 8366-1316 | 2 | CONNECTOR
4 | 8866-2228 | 4 | SWIVEL NUT BRANCH TEE, 19 { 8859-1205 | 5 | O-RING
3/8 TUBE 20 | 9020-0618 | 1 { HOSE ASSY
5 | 9020-1551 | 4 |HOSE ASSY 21 | 9020-4998 | 1 | HOSE assy
6 | 8855-1013 | 2 | LOCKMASHER, 1/2 22 | 8471-7547 | 1 | HOSE ASSY
7 |9102-6021 | 2 |PIN 23 | 9020-2926 | 1 | CHECK VALVE
8 |8820-1565 | 2 |HEX HD CAPSCREN, 1/2-20X1-1/4, 24 | 9040-0527 | 1 | TUBE AssY
GRS 25 | 8866-2120 | 1 | ELBOW, 45 DEGREES (swivel nut)
9 | 9102-1063 | 2 |PIN 26 Ref | PRIORITY FLON CONTROL VALVE
10 | 8858-1140 2 | RETAINING RING (see page 10-27 for details)
11 Ref | SELECTOR VALVE {see page 27 | 9060-1856 | 1 | TUBE ASSY
10-18 for details) 28 | 8365-1133 | 1 | FITTING
12 | 8866-2006 | 6 [ CONNECTOR (includes item 3) 29 | 8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
13 | 9002-6687 | 3 | EL8OW 30 | 7724-1003 | 1 | ADAPTER
14 | 9020-0619 | 2 |HOSE ASSY 31 | 7713-3089 | 1 | TEST COUPLING

PCN L-8762 KG 9-10.1



GRADALL

MATERIAL HANDLER
sSS2

STEERING HYDRAULICS

Units with 3 sectlon hydraulic pump

Revised 9-86

liem| Part No. |Qty. Description Of Part
1 2 | STEERING CYL INDER
Z | 8866-2064 1 | ELBOW 90 DEGREE (includes o ring)
8859-1204 110 RING
3 | 9020-0870 ¢ | HIGH PRESSURE HOSE
4 | B8866-2139 2 | RUN TEE {includes ¢ ring)
8859-1204 2 | 0 RING
5 | 9020-0869 2 | HIGH PRESSURE HOSE
6 | 8866-2006 4 ! CONNECTOR {includes o0 ring)
8859-1205 4 10 RING
7 | 8866-2005 1 | CONNECTOR {includes o ring}
8859-1204 110 RING
8 | S002-7187 18 | PLASTIC TIE
9 | 9002-6683 1 | GROMMET
10 | 8866-2007 1 { CONNECTOR {includes o ring)
8859-1206 110 RING
11 | 9020-0618 1 | HIGH PRESSURE HOSE
12 | 90D2-6687 1 | ELBOW, 90 DEGREES
13 | 9020-0665 1 | HIGH PRESSURE HOSE
14 | 9020-0617 1 | HIGH PRESSURE HOSE
15 | 9060-0166 1 | STEERING RELIEF VALVE
16 1 [ORBITROL
17 | 9060-0214 1 | HYDRAULIC LINE
18 | 9002-2044 1 |HIGH PRESSURE HOSE
19 | 90600-0225 1 | HYDRAULIC LINE
20 | 8866-2024 1 [ CONNECTOR {includes o ring)
8859-1206 1|0 RING
21 1 [PUMP (see page 10-23)




GRADALL

MATERIAL HANDLER
552/854

BOOM LIFT HYDRAULICS
All units prior to S/N 441

ltem| Part No. |Qiy. Description Of Part

1 1 [ MAIN CONTROL VALVE

2 | 8866-2010 2 | CONNECTOR (includes o ring)
8859-1209 | 2|0 RING

3 | 9060-0203 | 1 |HYDRAULIC LINE

4 | 9060-0202 | 1 {HYDRAULIC LINE

5 | 9060-0265 | 1 {HYDRAULIC LINE

6 | 9060-022¢ | 1 |HYBRAULIC LINE

7 | 9060-0221 | 1 {HYDRAULIC LINE

8 | 9060-0220 | 1 |HYDRAULIC LINE

9 | 9002-2044 | 4 |HOSE

10 | 9060-0223 | 1 |HYDRAULIC LINE

11 | 8866-2067 | 2 | ELBOW 90 DEGREE {includes o ring)
8859-1207 | 2 |0 RING

12 | 9060-0222 | 1 |HYDRAULIC LINE

13 2 | LIFT cYLINDER

14 [ 9060-1327 | 2 |PILOT LINE

15 | 8874-3041 | 4 MALE ELBOW, 90 DEGREE (1/8 X 1/4

TUBE
16 | 8820-1042 | 8 |HEX HD CAPSCREW, 3/8-16 X 2 1/2,
GRS

17 {8855-1011 | 11 |LOCKWASHER, 3/8

18 | 8866-2177 | 2 | HEX HD PLUG (includes o ring)
8859-1207 | 2 |0 RING

19 | 9060-0130 | 2 |OVERCENTER VALVE

20 | 9040-0066 | 2 |VALVE BLOCK

Revised 9-86

g-12



GRADALL BOOM LIFT HYDRAULICS

MATERIAL HANDLER
S52/534 After Serlal No. 441

Revised 6-86

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Paort
1 | 9080-0081 | 2 |LIFT CYLINDER (breakdown on 11 | 8874-3041 | 2 [MALE ELBOW, 90 DEGREES, 1/8X1/4
page 10-1) TUBE
2 | 9060-1379 | 2 |COUNTERBALANCE VALVE {includes 12 | 9060-0222 | 1 (HYDRAULIC LINE
relief cartridge) 13 |9002-2044 | 4 |HIGH PRESSURE HOSE
9103-4030 | AR | EXTERNAL "0" RING KIT 14 {9060-0228 | 1 |HYDRAULIC LINE
3 | 8820-1072 | 8 |HEX HD CAPSCREW, 1/2-13X2-3/4 15 | 9060-1802 | 1 |HYDRAULIC LINE
Gr 5 16 | 9020-0483 | 3 |CLAMP
8855-1013 | 8 | LOCKWASHER, 1/2 8820-1037 | 3 |HEX HD CAPSCREW, 3/8-16X1-1/2
4 | 9060-1460 | 2 !ADAPTER BLOCK Gr 5
8866-2175 | 2 |HEX HD PLUG (inciudes “o* ring) |[ 17 | 9060-1800 | 1 |HYDRAULIC LINE
8859-1205 | 2 | "0" RING 18 | 9060-1801 | 1 |HYDRAULIC LINE
9002-3124 | 2 |"0" RING (valve to block) 19 | 9060-0203 | 1 |HYDRAULIC LINE
5 | 8821-1544 | 8 | SOCKET HD CAPSCREW, 3/8-24X1 20 | 9060-1803 | 1 |HYDRAULIC LINE
Gr 8 21 |8866-2010 | 2 [CONNECTOR (includes “o* ring)
6 | 9002-7906 | 2 |ELBOW - 90 DEGREE ADJUSTALBE 8859-1209 | 2 |"0" RING
7 | 9060-1315 | 1 |HYDRAULIC LINE 22 | 9060-1829 | 1 |MAIN HYDRAULIC VALVE (breakdown
8 | 8866-2067 | 2 |ELBOW - 90 DEGREES (includes on pg 10-19)
"o" ring) 23 | 8866-2282 | 1 |SWIVEL NUT RUN TEE, 1/4 TUBE
8859-1207 | 2 |["0" RING 24 [ 9060-1316 | 1 |TUBE LINE
9 | 9060-1313 | 1 |HYDRAULIC LINE
10 | 9060-0223 | 1 {HYDRAULIC LINE

ECN L-7777 9-12.1



GRADALL

MATERIAL HANDLER
8554

HYDRAULIC CIRCUITS
Boom Lift Cylinder
Starting Serial No. 0111571
Original Issue 8-93

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 Ref | LIFT CYLINDER (see page 10-1 17 | 9060-1800 | 1 | TUBE AsSY
for details) 18 | 9060-1801 | 1 | TUBE ASSY
2 | 9060-1379 | 2 | COUNTERBALANCE VALVE 19 | 9060-0203 | 1 | TuBE ASSY
9103-4030 | AR | SEAL KIT 20 { 9060-1803 | 1 | TUBE ASSY
3 | 8820-1072 | 8 | HEX WD CAPSCREW, 1/2-13X2-3/4, 21 | 8866-2010 | 2 | CONNECTOR (includes item 29)
GRS 22 Ref| CONTROL VALVE (see page 10-19
4 | 9060-1460 | 2 | ADAPTER BLOCK for details)
§ | 8821-1544 | 8 ! SOCKET HD CAPSCREW, 3/8-24X1, 23| 8866-2242 | 1 | SWIVEL NUT RUN TEE, 3/4 TUBE
GRS 24 { 9060-1316 | 1 | TUBE ASSY
6 | 9002-7906 | 2 | ELBOW 25 | 9002-3124 | 2 | o-RinG -
7 | 9060-1315 | 1 | TUBE ASSY 26 | 8855-1013 | 8 | LOCKWASHER, 172
8 | 8866-2067 | 2 | ELBOW, 90 DEGREES {includes 27 | 8866-2175 | 2 | HEX HD PLUG (includes item 30)
ftem 28) 28 | 8859-1207 { 2 | O-RING
9 [ 9060-1313 | 1 | TuBE AsSY 29 | 8859-1209 | 2 | O-RING
10 | 9060-0223 | 1 | TUBE ASSY 30 | 8859-1205 | 2 | o-RING
11 | 8874-3041 | 2 | MALE ELBOW, 90 DEGREES, 31 | 9002-7636 | 2 | PIN
1/8X1/4 TUBE 32 | 9020-0977 | 2 | RETAINER
12 | 9060-0222 | 1 | TUBE ASSY 33 | 8820-1097 | 4 | HEX HD CAPSCREW, 5/8-11X2,
13 | 9002-2044 | 4 | HOSE ASSY GRS
14 | 9060-0228 | 1 | TUBE ASSY 34| 9002-2013 | 2 | PIN
15 | 9060-1802 | 1 | TUBE ASSY 35 | 8820-1326 | 2 | HEX WD CAPSCREW, 5/8-11X5-3/4
16 | 9020-0483 | 3 | CLANP 36 | 8850-1010 | 2 | MEX NUT, 5/8
8820-1037 | 3 | HEX HD CAPSCREW, 3/8-16X1-1/2,

GRS

PCK L-8762-KG

9-12.1



AUXILLIARY HYDRAULICS
ALL UNITS WITH 35L BOOM

REF. PART NO. DESCRIPTION REQ'C
1 026-690 COUPLER, quick disconnect. . . . . ¢ ¢ v « 2 « « « = 2
2 026-600 ADAPTER. . L T I T T S e O T T T S S, 4
3 022-042 HOSE' high PT@SSUL€. . + ¢ « « » ¢ + & & & & a s + & 4
4 600-349 I‘INB' hydrauliCC o e & 4 4 4 & s = = s+ o+ 4 o+ e = 0w 1
5 021-180 ELBO"' 900 bulkheado L R L T T S A 4
6 200-950 HOSE; high pres’ure. L T R R . T T T S O R S 2
7 600-3 50 LINE. hydrauliC. L e R L T T e e T T T 1
8 === VALVE, auxiliary (for breakdown see page 10-21) . . . 1
9 600"'353 LINE; h}'ﬂraulic L e R L e e R e I T R T ' 2

10 600"3‘8 LINB' hydraulico LI T T T T S S S T 1
11 600"‘341 LINB' hYdraulico L I R L L e e L N T T T Y 1
12 600-507 LINB' hydraulico L R e e T S S S R T T 1
13 600"508 LI“E' hydraulil':. L R T T T e L T T T 1
14 601-305 LINE( hydraulit‘:. L I T T T S T T T S TR S 1l
15 601-304 LINE; hydraulic. L I I I D T I T R T S S T T T T T 1
16 601-150 LINE, hydraulic L T T T R S T T R 1
17 601"149 LINE’ hYdrauliC. LEEE A L I D D N I I O . T T T R 1
18 290-482 CLAMP. . . . L e R R R I e e R R R T S O AR
19 020-007 BOLT' 3/3“ nc x 1* L R e R R T A L AR

ssz/m84 LOED HANDLER (Mevised 3-04) 9-13



GRADALLY AUXILIARY HYDRAULICS & ELECTRICS
MATERLIAL HANDLERM Revised 10-88
s82/884

=14



. D -
meu ALL AUXILIARY HYDRAULICS & ELECTRICS

S82/584 Revised 10-88
ltem! Part No. |Qty. Description Of Part liem| Part No. |Qty. Description Of Part
9102-5060 AUXILIARY HYDRAULIC INSTALLATION | 25 | 9060-1152 [ 1 | TUBE Assy
554 (includes all items except 26 9060-11491 1 TUBE ASSY
#12,17,19 & 25 thru 30) 27 1 9060-1150 | 1 | TuBE ASSY
9101-5047 AUXTLIARY HYDRAULIC INSTALLATIOM | 28 | 9002-9978 | 2 | aoapTer
552 (includes all items except 29 Ref | AUXILIARY VALVE (see pg
#14,17,19 & 25 thru 30) 10-21 for details)
1| 8874-3045 | 2 | MALE ELBOW-90 DEGREES 30 1 | 7 CABLE COMDULTOR
1/2x5/8 TUBE 31| 9060-1173 | 1 | TUBE ASsY
2| 9020-4245 1 2 | FEMALE HYDRAULIC BODY 32| 9060-1174 | 1 | TUBE ASSY
3| 9020-4711 | 1 | HANGER BRACKET 33 | 9020-0483 | 4 | TUBE CLAMP
9020-3173 | 4 | SPACER TUBE 34 | 8820-1035| 4 | HEX HD CAPSCREW, 3/8-16x1 GRS
8820-1007 | 2 Egg HO CAPSCREW, 1/4-20x1-1/2 || 35| 8856-1136 | 2 | FLAT WASHER, 7/8
8820-1022 § 2 EEX HD CAPSCREW, 5/16-18x1-1/2
RS :
4| 9002-2043 |, HOSE ASSY
5| 9060-1546 | 1 | TUBE ASSY
6] 9060-1547 1 1 | TUBE ASSY
7| 9020-3243 | 1 | BOOM HEAD HARNESS
9020-4293 | 1 | FEMALE FLECTRICAL COUPLING
8 9020-6319| 2 { TUBE ASSY
9| 9020-6321 | 1 | TuBE Assy
10 | 9020-6322 | 1 | TUBE ASSY
11 | 9060-1302 | 2 | TUBE ASSY
12 { 9040-1154 | 1 | AUX. HOSE SHEAVE
{double) 5/8" SHAFT
9020-0314 | 2 | BUSHING
9040-1733 | 1 | AUX. ELECTRIC SHEAVE
(single) 5/8" SHAFT
9020-0314 { 1 | BUSHING
9040-3009 | 1 | AUX. HOSE SHEAVE
. {double} 1" SHAFT
9020-5827 | 2 | BUSHING
9040-3008 | 1 | AUX. ELECTRIC SHEAVE
{single) 1" SHAFT
9020-5827 | 1 | BUSHING
13| 9020-8181 ) 2 | HOSE
14| 9020-4237 | 1 | CONDUIT HOSE
9020-4707 | 1 | 7 CABLE CONDUCTOR
15| 9002-9939| 2 | BULKHEAD ADAPTER
16| 9040-1637 | 3 | HOSE TENSION BRACKET
8850-1008 | 6 | HEX WUT, 1/2-13
17 | 9040-1510| 1 | BRACKET
18 | 9020-0313 | 3 | SPRING
9002-7475{ 2 | WASHER
19] 9020-4263 | 2 | STRAIN RELIEF CONNECTOR
20| 8866-2121| 2 | ELBOW - 45 DEGREES
(swivel nut)
21| 9002-9938 | 2 | 90 DEGREE BULKHEAD
22| 9060-1432{ 1 | TUBE ASSY (552)
9060-1153 | 1 | TUBE ASSY (554)
231 9060-1433| 1 | TUBE ASSY (552)
9060-1154 [ 1 [ TUBE ASSY (554)
24 | 9060-1151) 1 | TUBE AsSY

9~14.1



AUX. HYDRAULICS and ELECTRIC

552/554 W/ 25 BOOM

REF. PART NO. DESCRIPTION REQ'D
1 204-?11 MGER Bmm - - . - n . - - - - - ' - - . - - 1
203-173 SPACERO . - - - . - - 3 [ . '3 . . 3 4
020=-017 BOLT, 1/4 nc x 1 1/2 - Gr. 5. “ s sk m s e s e e 2
020~01% = BOLT, 5/16 nc x 1 172 = Gr. 5 v v v v v v s e e s 2
2 204"'2‘5 BODY‘ Coupler L L e e R R . T T T A, 2
203-304 PLUG, prOteCtOl’.‘ L e e R T 2
3 026-404 ELBOW, 90%, . | . . . v v v 4 e v e v e e, . 2
4 022-043 HOSE. 4 = * 4+ & & & + a2 a . 4 =2 8 4 & a2 o+ = 10
5 601-546 LINE' hydraulic L T L R T 1
6 601-547 LINE, hydraulic . . . . & v 4 4 & o o « o v o . . 1
7 601-541 LINE, hydranlic . .o o v v v v e s e e e e e . 1
8 601-540 LINE, hydraulic . . . . . . . o o o o . . . © e . 1
9 204-193 RECBPTICAL- . - - . - - - . . - . - - - . - - - . 1
10 SRE PAGE A-15.) '
1l ®ol-33c  LINE, hydraulic . . . S e e e s e e w e e e . 2
12 401-154 SHEAVE, aux hose (double) e s s e s e s s e e e 1
200"31‘ BUSHING . - - . - - . - - . - - - - 2
401-733 SHEAVE, aux electric (single] P e e e s e e e e 1
200"314 BUSHING # & & B % = B ¥ w & 4 . o * n L T T 2
13 201-978 HOSB- A T e T A 2
14 Sve PAGE °|-l5.l ) N o . _

et cers - I ST L G e oo S e ST T e e LT e e -
15 026 690 ADAPTER, bulkhead TP v b e w e e e e s e e e 4
16 601-196 LINE, hydraulic . . . . ., . . e+ % s s e s e ws 1
17  601-197 LINE, hydraulic . . « « v @ 0 & v v o v v o o o, 1
18 601-318 PLATE, hoge tensioning. . . . . . . ¢« « . 4+ + « & 1
19 200-313 SPRING. - . - - - . - - - - ) - - - - - - - - - 2
20 027-475 WASBERo + & L I T T T S S . 2
21 204=-263 CONNECTOR6 strain relief. © e e b b v e s e e e 2
22 029-941 ELBOW, swivel . . . . . . . . . . s e e e . 2
23 029-93% ELBOW, 90o bulkhead . . . ., . . . . . . + . « «.. 2
24 601=-432 LINE, hydraulic (model 552} . . .« & ¢ &« v o o o & 1
601-153 LINE, hydraulic (model 554} . . . . + ¢ « « « 4+ « 1l

Bs2/684a LOED HANDLER (Revised 3-34) 9-13



AUX. HYDRAULICS and ELECTRIC
552/554 W/ 25 BOOM

25

26
27
28
29
30
31
32

il

PART NO.

601-433
601-154
601-151
601-152
601-149
601-150

029~-978

DESCRIPTION

LINE, hydraulic {model 552} . . . . . . .
LINE, hydraulic (model 554) . . . . . . .
LINE, hydraulic . . . . « 4 ¢« & « o « & &
LINE, hydraulie . . & . ¢« &+ o ¢ & 2 ¢ o
LINE, hydraulic . . . & v ¢ & & & « ¢ o+
LINE, hydraulie . . . + v ¢ ¢« ¢ &+ « ¢ o &
CABLE, 7 conducto:. Ve e e s e e e e e .
ADAPTER O S
VALVE, auxiliary (for breakdown see page

[

REQ'D

Bre 2 & 2 & B 8 &
el T S T S S,
L T T N
RS S s s et g

[

Cke + & & & = a 3

10 9020-~3822 CABLE, 7 conductor (FOR SERVICE ALSO ORDER} 1
9002~6803 DERMINAL, female. . . . 4 & o o o o o o o . 7
90026808 TERMINAL, MAle. . 4« 2 & & o o o o o o + . PO §
9002-6840 CONNECOOR, nad® . . . . . . . s e 2 & + = o 1
9002-6849 CONNECTOR, female . .. « . o . o o o . . e« « 1

14 9020-4059 HOSE, conduit . . . . . . . . e e e+« + 1
9020-4706 CABLE, 7 conductor (FOR SERVICE ALSO ORDER) 1
9002-6803 TERMINAL, female€. . . . v v v o o v o o o o 7
9002-6808 TERMINAL, male. . . v + 4 v o o o o w o o . 7
9002-6840 CONNECTOR, Male . . . . v 4 v o ¢ v w o v . 1
9002-6849 CONNECTOR, female . . . . + & o o o o o . . 1

9-15,1

852/55%4 LOEDHANDLER



G
MATE

RADALL

RIAL HANDLER
554

FRONT SWAY HYDRAULICS

Revised 9-86

ltem| Part No. |Qty. Description Of Part
1 1 | AUXILIARY VALVE
Z | 8866-2006 2 | CONNECTOR {includes o ring)
8859-1205 2 |0 RING
3 | 9060-0322 1 | HYDRAULIC LINE
4 | 9060-0323 1 | HYDRALULIC LINE
5 | 9060-0356 1 | HYDRAULIC LINE {before s/n 415)
9060-1066 1 [HYDRAULIC LINE {s/n 415 & after}
6 | 9002-2042 4 { HIGH PRESSURE HOSE
7 | 9060-0357 1 | HYDRAULIC LINE {(before s/n 415)
9020-1830 1 { HYDRAULIC LINE {s/n 415 & after)
8 | 8866-1306 2 | UNION TEE, 1/2 TUBE
9 | 8866-1408 2 | TUBE NUT, 3/4
10 | 9020-0819 2 | SWAY RESTRICTOR ORIFICE
{sTow - .039)
SWAY RESTRICTOR ORIFICE
{fast - .078)
11 | 8866-2008 2 | CONKECTOR {includes o ring)
8859-12¢7 2 10 RING
12 | 9020-0600 2 | ADAPTER .
13 | 8874-3041 2 | MALE ELBOW, 90 DEGREE, 1/8 X 1/4,
TUBE
14 | 9080-0020 2 | SWAY CYLINDER
15 | 9002-6942 2 | ELBOW, 90 DEGREE
16 | 9020-0639 1 | HIGH PRESSURE HOSE
17 | 9060-0727 2 | PILOT OPERATED CHECK VALVE
18 | 8859-1022 110 RING
19 { 9040-0066 2 | VALVE BLOCK
20 | 8866-2177 2 | HEX HD PLUG (includes o ring)
8859-1207 2 |0 RING
21 | 8859-1022 210 RING
22 | 8855-1011 8 | LOCKWASHER
23 | 8820~1541 8 EEX HD CAPSCREW, 3/8-24 X 2 3/4
RS
24 | 9060-0355 1 [ HYDRAULIC LINE
25 | 9060-1154 1 | HYDRAULIC LINE
26 | 8820-1037 3 | HEX HD CAPSCREW, 3/8-16 X 1 1/2
GRS
27 | 9020-0483 3 | CLAMP

9-16



%A‘ng.é{ﬂ! HYDRAULIC CIRCUITS

S5sa Front Sway Cylinder
Starting Serial No. 0111571
Original Issue 8-93

—e’

R

u
ltem| Part No. |Qty. Description Of Port ltem| Port No. |Qty. Description Of Part
1 Ref | AUXILIARY VALVE (see page 19 | 9040-0066 | 2 | vALvE BLoCK
10-21 for details) 20 | 8866-2177 2 | HEX HD PLUG [incTudes o-ring)
2 | 8866-2006 | 2 | CONNECTOR {{ncludes item 28) 8859-1207 | 2 | 0-RiNG
3 | 9060-0322 { 1 | TUBE ASSY 21 | 8859-1022 | 2 | o-rine
a | 9060-0323 | 1 | TUBE ASSY 22 | 8855-1011 | 8 | Lockwasmer, 3/3
5 | 9102-3087 | 1 | TUBE AssY 23 | 8820-1541 | 8 | HEX HD CAPSCREW, 3/8-24X2-3/4,
6 | 9002-2042 | 4 | HOSE ASSY GRS
7 19102-3088 | 1 [ TUBE ASSY 24 | 9060-0355 | 1 | TUBE ASSY
8 | 8866-1306 | 2 | UNION TEE, 1/2 TuBE 25 | 9060-1154 | 8 | TUBE AsSY
9 | 8866-1408 | 2 | TUBE MUT, 3/4 26 | 8820-1037 { 3 | HEX HD CAPSCREW, 3/8-16X1-1/2,
10 | 9020-3465 | 2 { ORIFICE GRS
11 | 8366-2008 | 2 | CONNECTOR (includes o-ring) 27 | 9020-0483 | 3 | cLamp
8859-1207 | 2 | o-Rine 28 | 8859-1205 | 4 | O-RING
12 | 9020-0600 | 2 | ApAPTER 29 | 9020-1583 | 2 | Repucer
13 | 8874-3041 | 2 | MALE ELBOMW, 90 DEGREES, 30 | 9002-2000 | 2 | PIN
1/8X1/4 TUBE 31 { 9002-1622 | 4 [ CLEVIS PIN
14 Ref | SWAY CYLINDER (see page 32 | 8863-1318 | 4 | COTTER PIN, 1/8X1
10-12 for details) 33 | 9040-0438 | 2 | PIn
15 | 8866-2065 | 2 | ELBOW, 90 DEGREES (includes 34 | 9020-7727 | AR | SWIM
item 28) 9020-7728 | AR | SHIM
16 | 8471-7875 | 1 | HOSE ASSY 9020-7729 | AR | SHIM
17 | 9060-0130 | 2 | CHECK VALVE 9020-7730 | AR | SHIM
18 | 8871-1280 | 2 | HEX SOCKET PIPE PLUG, 1/8

PCN L-8762-KG 9-1§



GRADALL

MATERIAL HANDLER
532/8684

REAR AXLE STABILIZER HYDRAULICS

Yl f
& 20 2
ltem| Part No. |Qty. Description Of Part
1 | 9060-0684 1 | HYDRAULIC LINE
2 | 9002-7699 1] TEE
3 | 9002-6701 1] cap
4 | 9002-7841 2 | ADAPTER
5 | 8820-1023 2 | HEX HD CAPSCREW, 5/16-18 X 1 374,
GR5
6 | 9020-1472 L DIVERTER VALVE (includes 7, 8,
&9
7 NSS 1 | DIVERTER VALVE SPOOL
8 | 9040-1396 2 | SNAP RING
9 | 9040-1387 2 | QUAD RING
10 | 9020-1469 1| sTup
11 { 3040-0821 1 | SPOOL ACTUATING EXTENSION
12 | 9040-0822 1| SPRING
13 | 9020-1470 1 | ADAPTER WITH ORIFICE
14 | 8866-2067 1 { ELBOW 90 DEGREE (includes o ring)
8859-1207 1|0 riNG
15 | 9060-0681 1 | HYDRAULIC LINE
16 | 9040-0528 1 | HYDRAULIC LINE
17 | 8866-1306 1| UNION TEE, 1/2 TUBE
18 | 9060-0683 1 | HYDRAULIC LINE
19 | 9002-2042 2 | HOSE
20 | 8866-2239 1 | SKIVEL NUT RUN TEE
| 378 TUBE
21 | 9002-7644 1| HOSE
22 2 | STABILIZER CYLINDER
23 | 9002-6942 2 | ELBOW
24 | 9020-0483 2 | cLAMP
25 | 8820-1035 2 | HEX HD CAPSCREW, 3/8-16 X 1, GRS
26 | 9060-1329 1 | HYDRAULIC LINE
27 | 9020-1468 1 | CHECK VALVE
28 | 8866-2006 2 | CONNECTOR {includes o ring)
8859-1205 2|0 RING

Mechanical
Revised 9-86

9-17



GRADALL

MATERIAL HANDLER
354

HYDRAULIC CIRCUITS
Rear Axle Stabilizer
Starting Serial No. 0111571
Original Issue 8-93

ltem{ Part No. |Qty. Description Of Part Item| Part No. |Qiy. Description Of Part
1 Ref | SWAY CYLINDER (see page 16 | 8859-1205 | & | 0-RING
10-12 for details) 17 | 9060-1470 | 1 | TUBE ASSY
2 | 8866-2067 | 2 | ELBOW, 90 DEGREES (includes 18 | 9020-0639 | 1 | HOSE ASSY
item 22) 19 | 9020-1600 | 1 | HosE Assy
3 [ 9002-2043 | 2 | HOSE ASSY 20 | 9020-2926 | 1 | CHECK VALVE
4 19020-0616 | 1 | BACKUP SWITCH 21 | 9060-1473 | 1 [ TUBE AssY
5 | 9060-2711 { 1 | DIVERTER vALVE 22 | 8859-1207 | 2 | o-RING
6 | 8866-1112 | 1 | MALE ELBOW, 90 DEGREES, 23 | 8866-1346 | 1 | TUBE END REDUCER, 3/4X1/2
3/8X1/2 TUBE 24 | 8866-1408 | 1 | TUBE NUT, 3/4
7 | 9060-1471 { 1 [ TUBE ASSY 25 | 9002-1622 | 4 | cLEVIS PIN
8 | 8874-3044 | 1 | MALE ELBOW, 90 DEGREES, 26 | 8863-1318 | 4 | COTTER PIN, 1/8K1
3/8X1/2 TUBE 27 | 9040-0438 | 2 | PIN
9 | 9020-4253 | 1 [ FITTING 28 | 9002-2000 | 2 | PIN
10 | 9040-0528 | 1 { TUBE Assy 29 | 9020-7727 | AR | SHIM
11 | 8866-1306 | 1 | UNION TEE, 1/2 TUBE 9020-7728 | AR | SHIM
12 | 8866-2006 | 2 | COMNECTOR (includes o-ring) 9020-7729 | AR { SHIM
8859-1205 | 2 | 0-RiNG 9020-7730 | AR | SHIM
13 | 9002-7699 | 1 | Tee 30 | 2866-2239 | 1 | SWIvEL wuT ruw TEE,
14 | 9060-1469 | 1 | TUBE ASSY 1/a TUBE
15 | 8866-2065 | 2 ELBON.G?O DEGREES { fncludes 31 | 9060-0284 | 1 | JUNCTION BLOCK
tem 1

PCN L-8762-KG

9-17.1




GRADALL

MATERIAL HANDLER

552/554

19

ECN L-7493

- r—
u/\:} ‘--_-',

REAR AXLE STABILIZER HYDRAULICS

ltem| Part No. |Qty. Description Of Part
1 | 9080-0020 | 2 [CYLINDER
2 | 8866-2067 | 2 |ELBOW - 90 DEGREES (INCLUDES
"0" R]
8859-1207 | 2 {“0" RING
8866-1346 | 2 |TUBE END REDUCER 3/4X1/2
9002-6646 | 2 |NUT
3 | 9002-2042 | 2 |[mosE
4 | 9020-0616 | 1 |BACKUP SWITCH
5 | 9060-2711 | 1 {DIVERTER VALVE
6 | 8866-1112 | 1 |MALE ELBOW - 90 DEGREES 3/8X1/2
TUBE
7 | 9060-1471 | 1 [HYDRAULIC LINE
8 |8874-3048 | 1 MALE ELBO - 90 OEGREES 3/8X1/2
UBE
9 {9020-4253 | 1 |FITTING
10 | 9040-0528 | 1 [HYDRAULIC LINE
11 | 8366-1306 | 1 |UNION TEE 172 TUBE
12 | 8866-2006 | 2 |[CONNECTOR {INCLUDES "0" RING)
8859-1205 | 2 |"0" RING
13 | 9002-7699 | 1 |TeE
14 [ 9060-1469 | 1 {HYDRAULIC LINE
15 | 8866-2065 | 2 |[ELBOW - 90 DEGREES {INCLUDES
"0" RING)
8859-1205 | 2 |"0" RiNG
16 | 9020-0639 | 1 |[HOSE
17 | 9060-1470 | 1 |WYDRAULIC LINE
18 | 9060-1473 | 1 |HYDRAULIC LINE
19 [9020-1600 | 1 |HOSE
20 §9020-2926 | 1 |CHECK VALVE

ELECTRICAL
Revised 7.85

9-17.1



SWING FORK HYDRAULICS

Ld

9-18 sxs /w24 LLOED MANDLER



GRADALL® SWING FORK HYDRAULICS

MATERIAL HANDLER Revised 5-12-00
552/554

SvC * Revised part number on items 16 & 37. 9-18 A



GRADALL

MATERIAL HANDLER

SWING FORK HYDRAULICS

552/554
ltem| Part No. | Gty Description Of Part
1 | 9002-2042 | 8 |HIGHPRESSUREHOSE
2 | 8866-2106 | 2 |ELBOW-S0DEGREE (swivelnut)
3 | 8866-1085 | 4 |BULKHEADUNION, 3/4-16x1/2 tube
4 | 8866-2006 | 4 |CONNECTOR {includes “O” ring}
8859-1205 | 4 |“O” RING
5 | 9002-6690 | 2 |QUICKDISCONNECTCOUFLER
6 | 9020-0482 | AR | TUBECLAMP
7 | 8820-1035 | AR | HEX.HD.CAPSCREW, 3/8-16x1, GRS
8 | 9060-1259 | 1 |HYDRAULICLINE
9 | 9060-1260| 1 |HYDRAULICLINE
10 | 9060-1132| 1 |HYDRAULICLINE
11 | 9060-1133| 1 |HYDRAULICLINE
12 | 9040-2542| 1 |PIN
13 | 882011067 | 2 |HEX.HD.CAPSCREW, 1/2-13x11/2,
GRS
8850-1008 | 2 }{HEXNUT,1/2-13
14 | 9080-0578| 2 |[TILT&FRAMESWINGCYLINDER
15 | 9040-2540| 1 |BRACKET
*16 | 9060-16905] 2 |DIVERTERVALVE
17 { 8874-3002| 2 |MALEADAPTER, 1/4x3/8 TUBE
18 | 8874-3010| 2 |MALEADAPTER, 1/4x1/4 TUBE
19 | 8874-30556 | 2 |MALEELBOW,90DEGREES
1/4x1/4 TUBE
20 | 9060-1699 | 2 |HIGHPRESSUREHOSE
21 | 771310881 4
22 1 9060-11381 1 |HYDRAULICLINE
23 | 9060-1700{ 1 |HIGHPRESSUREHOSE
24 | 8866-10821 2 |BULKHEADUNION,7/16-20x1/4
TUBE
25 | 8866-1084 | 1 |BULKHEAD UNION,9/18-18x3/8
TUBE
26 | 9060-1691 | 1 |HYDRAULICLINE
27 | 9060-1690 | 1 |HYDRAULICLINE
28 | 9060-1693 | 1 |HYDRAULICLINE
29 | 9060-1692 | 1 |HYDRAULICLINE
30 | 9060-1689 | 1 |HYDRAULICLINE
31 | 8866-1065 | 2 |ELBOW,S80DEGREES (includes“O”
fing)
32 | 8866-2003| 1 |CONNECTOR {includes “O” ring)
8859-1202| t |*O"RING
33 | sBe6-2062 | 1 |ELBOW,90DEGREES{includes“Q"
ring)
8859-1202| 1 |"O"RING
34 | 9060-1688 | 2 |VALVE
9020-0097 | 2 |HEX. HD.CAPSCREW, 1/4-20x4 GR5
8856-1107 | 4 |FLATWASHER,1/4
8850-1004 | 2 |HEXNUT, 1/4-20
35 | 8966-2240| 6 |SWIVELNUTRUNTEE, 1/2TUBE
36 | 90601385} 2 |HYDRAULICLINE
#37 | 8874-3003] 4 [MALEADAPTER,38x1/2TUBE
38 | 90601696 | 2 |VALVE
39 | 9060-1687 | 1 |HYDRAULICLINE
40 | 9020-3418] 2 ;90DEGREEELBOW
41 | 9060-1697 | 1 {CHECKVALVE
42 ) 9020-3416 } 1 1HYDRAULICLINE
43 ] 90601688 | 1 3HYDRAULICLINE
44 | B866-2106| 1 |ELBOW, 90 DEGREES (swivelnut)
45 | 9002-7978 | 2 |ADAPTER
46 | 9060-1694{ 1 |HIGHPRESSUREHOSE
47 | 9020-3416 ] 1 |HYDRAULICLINE
48 | 9060-1697{ 1 |CHECKVALVE
49 | 9002-7485] 2 |HIGHPRESSUREHOSE
50 | 90402541 | 1 |PIN

8VC * Revised part number on items 16 & 37.

Revised 5-12-00

9-18 A



GRADALL

MATERIAL HANDLER
S32/854

SWING FORK HYDRAULICS

ltem| Part No. | Qty. Description Of Part
1 | 9002~-2042 8 |HIGH PRESSURE HOSE
2 | 8866-2106 2 [ELBOW - 90 DEGREE (swivel nut)
3 | 8866-1085 4 |BULKHEAD UNION, 3/4-16 X 1/2 tube
4 | B866-2006 4 | CONNECTOR {includes “o" ring)
8859-1205 4 |0 RING
5 | 9002-6690 2 IQUICK DISCONNECT COUPLER
6 | 9020-0482 AR | TUBE CLAMP
7 | 8820-1035 AR |HEX HD CAPSCREW, 3/8-16 X 1, GRS
8 | 9060Q-1259 1 |HYDRAULIC LINE
9 | 9060-1260 1 HYDRAULIC LINE
10 | 9060-1132 1 { RYDRAULIC LINE
11 | 9060-1133 1 |HYDRAULIC LINE
12 | 9040-2542 1 |PIN
13 | 8820-1067 2 |HEX HD CAPSCREW, L1/2-13 X t 1/2,
GRS
8850-1008 2 [HEX NuT, 1/2 - 13
4 | 9080-0579 2 ITILT & FRAME SWING CYLINDER
15 | 9040-2540 1 | BRACKET
16 | 9050-1695 2 | DIVERTER VALVE
17 | 8874-3002 2 | MALE ADAPTER, 1/4 X 3/8 TUBE
18 | 8874-3010 2 |MALE ADAPTER, 1/4 X 1/4 TUBE
19 | 8874-3055 2 [MALE ELBOW, 90 DEGREES
/4 X 1/4 TURE
20 | 9060-1699 2 |HIGH PRESSURE HOSE
21 7713-1088 4
22 | 9060~1138 1 |HYDRAULIC LINE
23 | 9063-1700 1 |KIGH PRESSURE HOSE
24 | BB66-1082 2 [BULKHEAD UKION, 7/16-20 X 1/4
TUBE
25 | B8866-1084 1 [BULXHEAD UNION, 9/16-18 X 3/8
TUBE
26 | 9060-1691 1 [HYDRAULIC LINE
27 | 9060-1690 1 |HYDRAULIC LINE
28 | 9060-1693 1 {HYDRAULIC LINE
29 | 9060-1692 1 | HYDRAULIC LINE
30 | 9060-1689 1 | HYDRAULIC LINE
31 | 8B66-1065 2 | ELBOW, 90 DEGREES {includes o ring
32 | 8866-2003 1 CONNECTOR {includes o ring}
8859-1202 10 RING
33 | 8866-2062 1 [ELBOM, 90 DEGREES (includes o ring
8869-1202 1 |0 RING
34 | 9060-1698 2 | VALVE
9020-0097 2 | BEX HD CAPSCREW, 1/4-20 X 4 GRS
8856-1107 4 | FLAT WASHER, 1/4
8850-1004 2 |HEX NuT, 1/4 - 20
35 | 8866-2240 6 | SWIVEL NUT RUN TEE, 1/2 TUBE
36 | 9060-1385 2 |HYDRAULIC LINE
37 | 8874-3015 4 |MALE ADAPTER, 1/4 X 1/2 TUBE
38 | 9060-1696 2 | VALVE
39 | 9060-1687 1 |HYDRAULIC LINE
40 | 9020-3419 2 |90 DEGREE ELBOW
41 | 9060-1697 1 | CHECK VALVE
42 | 9020-3416 1 JHYDRAULIC LINE
43 | 9060-1688 1 | HYDRAULIC LINE
44 | 8866-2106 1 [ ELBOW, 90 DEGREES (swivel nut)
45 | 9Q02-7978 2 | ADAPTER
46 | 9060-1694 1 [HIGH PRESSURE HOSE
47 | 9020-3416 1 {HYDRAULIC LINE
43 | 9060-1697 1 | CHECK VALVE
49 | 9002-7485 2 |HIGH PRESSURE HOSE
50 | 9040-2541 1 |PIN

Revised 9-86

9~19A



GRADALL

MATERIAL HAN

8$52/554

¥ SEE PAGE 9-24

0 SEE PAGE 9-22

TO BOOM
HEAD HYD.

SIDE SHIFT PPG ARM CYLINDER HYDRAULICS

Revised 9-86&

38

ltem| Part No. |Qty. Description Of Part ltem| Part No. [Qty. Description Of Part
1 | 9080-0021 2 | ARM LIFT CYLINDER (see page 10 | 8874-3041 4 | MALE ELBOW, 90 DEGREES
10 - 16 for breakdown) 1/8 X 1/4 TUBE
2 | 8866-2065 4 | ELBOW, 90 DEGREES,(includes o ring) 11 8866-1341 2 | TUBE END REDUCER, 1/2 X 1/4
8859-1205 4 |0 RING 12 | 8866-1406 2 | TUBE NET, 1/2
3 | 9060-1889 2 | HYDRAULIC LINE 13 | 9060-1891 2 | HYDRAULIC LINE
4 | 9060-1890 7 | HYDRAULIC LINE 14 | 8866-1067 2 | ELBOW, 90 DEGREES {includes o ring
5 | 9060-0130 2 | VALVE BLOCK 8859-1207 2 [0 RING
9060-0727 2 | VALVE CARTRIDGE 15 | 8866-1346 2 | TUBE END REDUCER, 3/4 X 1/2
8820-1540 8 | HEX HD CAPSCREW, 3/8-24 X 2 1/2, || 16 8866-1408 2 | TUBE NUT, 3/4
GRS 17 | 9002-7645 2 | ADJUSTABLE TEE
& | 8859-1022 2 |0 RING 18 | 9020-5123 1 jHIGH PRESSURE HOSE
7 1 9040-1987 2 |FITTING {with tapped hole) 19 | 9060-1898 1 | HYDRAULIC LINE
8 | 9002-7906 | 2 |90 DEGREES ELBOMW 20 | 8866-2225 1 | SWIVEL NUT BRANCH TEE
9 | 9060-2051 3 | COUNTERBALANCE VALVE 1/2" TUBE

9-20A



GRADALL

MATERIAL HANDLER
S32/534

SIDE SHIFT PPG ARM CYLINDER HYDRAULICS

ltem| Part No. |Qiy. Description Of Part
21 | 9002-7678 | 1 | ELBOW, 90 DEGREES SWIVEL
22 | 9002-7641 | 1 | CONNECTOR
23 | 8368-3211 | 1 |FLOW DIVIDER VALVE
8820-1023 | 2 | HEX HD CAPSCREW, 5/16-18 X 1 3/4,
GRS
8856-1108 | 4 | FLAT WASHER 5/16
24 | 9002-7752 | 2 | CONNECTOR
25 | 9020-5122 | 1 |HIGH PRESSURE HOSE
26 | 8020-5124 | 1 |HIGH PRESSURE HOSE
27 | 8866-2240 | 1 |SWIVEL NUT RUN TEE
1/2 TUBE
28 | 9060-1906 1 | HYDRAULIC LINE
29 | 9020-5120 { 2 |HIGH PRESSURE HOSE
30 | 9060-1903 | 2 |HYDRAULIC LINE
31 | 9060-1968 | 1 |HYDRAULIC LINE
32 | 9060-1879 | 2 | SOLENOID VALVE (for breakdown
see page 10-21.1})
8820-1028 | 6 |HEX HD CAPSCREW, 5/16-18 X 3, GRS
8856-1108 | 6 | FLAT WASHER, 5/16
8850-1005 | 6 |HEX NUT, 5/16 - 18
33 | 9002-2042 1 |HIGH PRESSURE HOSE
35 | 9060-1970 | 1 |HYDRAULIC LINE
35 | 8866-2006 | 2 | CONNECTOR (includes o ring)
3859-1205 | 2 |0 RING
36 | 3366-1306 1 | UNTON TEE, 1/2 TUBE
37 | 9020-7792 | 1 |HYDRAULIC LINE
33 | 9020-5128 | 1 |HIGH PRESSURE HOSE
39 | 9020-0483 | AR {LINE CLAMP
9020-2285 | AR |LINE CLAMP
3820-1035 | AR |HEX HD CAPSCREW, 3/8-16 X 1, GRS
8820-1038 | AR |HEX HD CAPSCREW, 3/8-16 X 1 3/4,
GRS
8850-1006 | AR |HEX NUT, 3/8 - 16
4o | 8511-1214 | AR |HOSE CLAMP
41 | 9040-2781 | 2 | VALVE MOUNTING BRACKET
42 | 3820-1009 | 4 |HEX HD CAPSCREW, 1/4-20 X 2, GRS
8850-1004 | 4 |HEX NUT, 1/4 - 20
43 | 8820-1541 | 8 |HEX HO CAPSCREW, 3/8-24 X 2 3/4,
GRS
44 | 7713-1088 | 2 {90 DEGREES ADJUSTABLE ELBOW
45 | 9020-7793 1 | HYDRAULIC LINE
46 | 9020-7794 | 1 [HYDRAULIC LINE
47 | 9020-6664 | 1 [SOLENOID VALVE

Revised 9-88



GRADALL SIDE SHIFT PPG CLAMP CYLINDER HYDRAULICS
MAT;;l%!;ASNA. Hydraullcs In frame
Revised 9-86
0
7 7 12 TO RIGHT Q{ CYL. MYD.
i), 21 16 N
28 N
20\ U\ |
\ A = .
TO LEFT ARM CYL, HYD, B SEE PAGE 9-20

ltem| Part No. Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 9060-1892 | 1 | HYDRAULIC LINE 18 | 9060-1906 | 1 | HYDRAULIC LINE
2 | 9060-1893 | 1 |HYDRAULIC LINE 19 | 9080-0692 | 1 |SIDE SHIFT CYLINDER (see
3 | 9060-2051 | 1 | COUNTERBALANCE VALVE page 10-15)
4 | 8866-2225 | 1 | SWIVEL NUT BRANCH TEE 20 | 9060-1371 | 1 | HYDRAULIC LINE
1/2 TUBE 21 | 9060-1372 | 1 |HYDRAULIC LINE
5 | 9060-1909 | 1 [ HYDRAULIC LINE 22 | 9060-1879 | 2 | COUNTERBALANCE VALVE (see
6 | 900z-7906 | 1 | ELBOW, 90 DEGREES ADJUSTABLE page 10-21}
7 | 9060-1900 | 1 [HYDRAULIC LINE 23 | 9060-1907 | 1 |HYDRAULLC LINE
8 | 8366-1341 | 1 [TUBE END REDUCER, 1/2 X 1/4 24 | 9020-7794 | 1 | HYDRAULIC LINE
o | 9003-0377 | 1 |NUT 25 | 9060-1895 | 1 |HYDRAULIC LINE
10 | 8866-2240 | 3 | SWIVEL NUT RUN TEE 26 | 9060-1894 | 1 |HYDRAULIC LINE
1/2 TUBE 27 | 9020-0483 | AR |LINE CLAMP
11 | 9060-1901 | 1 |HYDRAULIC LINE 9002-2285 | AR |LINE CLAMP
12 | 8866-2065 | 4 |ELBOW, 90 DEGREES (includes o ring) 8320-1035 | AR {HEX HD CAPSCREM, 3/8-16 X 1, GRS
8a59-1205 | 4 |0 RING 8820-1038 | AR | HEX HD CAPSCREW, 3/8-16 X 1 3/4,
13 | 9060-1898 | 1 |HYDRAULIC LINE GRS
14 | 9020-5125 | 1 |HIGH PRESSURE HOSE 8850-1006 | AR |HEX NUT, 3/8 - 16
15 1 9020-5126 | 1 |HIGH PRESSURE HOSE 29 | 8511-1214 | AR | HOSE CLAMP
16 | 9002-2042 | 3 |HIGH PRESSURE HOSE 20 | 8866-2006 | 1 | CONNECTOR (includes o ring)
17 | 9060-1908 | 1 |MYDRAULIC LINE 8859-1205 | 1|0 RING




GRADALL
HANDLER

MATERIAL
552/554

SIDE SHIFT and QS-PPG CLAMP CYLINDER HYD.

ftem| Part No. |Qty. Description Of Part

1 | 9002-2042 2 |HIGH PRESSURE HOSE

2 | 9060-1361 1 |HYDRAULIC LINE (used only
on right arm hydraulics)

3 {9060-1629 1 |CROSSOVER RELIEF VALVE (see
page 10-10}

4 | 8871-12583 2 |5Q.HD PIPE PLUG, 1/2

& | 8820-1038 2 |HEX KD CAPSCREW, 3/8-16 X 1 3/4,
GRS

6 | 9002-7752 Z | ADAPTER

7 | 9060-1632 1 |HYDRAULIC LINE {used only
on right arm hydraulics)

8 | 8866-1365 2 {HEX CAP, 1/2 TUBE (used in
place of items 2 & 7 on left
arm hyd.)

9 | 8866-1306 2 |UNION TEE, 1/2 TUBE

10 | 9060-1357 1 [HYDRAULIC LINE

11 ; 9060-1356 1 |HYDRAULIC LIKE

12 | 9002-2042 2 THIGH PRESSURE HOSE

13 | 9002-6942 2 90 DEGREES ELBOW

14 1 9060-1364 1 |HYDRAULIC LIRE

15 | 9080-2004 1 | ARM CLAMP CYLINDER {see

page 10-8)

Hydraulics In arm
Revised 9-88

9-23



Revised 9-86

QS-PPG ARM CYLINDER HYDRAULICS

HANDLER

GRADALL

A TO RIGHT GRAPPLE ARM CYLINDER

B8 SEE PAGE 9-15

C TO LEFT GRAPPLE ARM CYLINDER

X SEE PAGE 9-20

9-24



GRADALL
MATERIAL HANDLER
S52/354

QS-PPG ARM CYLINDER HYDRAULICS

lem| Part No. |Qty. Description Of Part
1 i 9020-5128 1 | HIGH PRESSURE HOSE
2 | 9060-1889 2 | HYDRAULIC LINE
3 | 6866-2065 5 | ELBOW 90 DEGREES (includes o ring
8859-1205 5| 0 RING
4 | 9060-1890 2 | HYDRAULIC LINE
5 | 9060-2051 3 | COUNTERBALANCE VALVE
6 | 9040-2781 2 | yALYE MOUNTING BRACKET
8820-1009 4 | HEX HD CAPSCREW, 1/4-20 X &, GRS
8850-1004 4 | HEX NUT, 1/4 - 20
7 | 88B66-2153 2 | BRANCK TEE (includes o ring)
8859-1205 2 |0 RING
8 | 8866-1341 2 | TUBE END REDUCER, 1/2 X 1/4
9 1 9002-6377 2
10 | 8874-3041 4 | MALE ELBOW, 90 DEGREES, 1/8 X 1/4
TUBE
11 | 9040-1987 2 | FITTING (with tapped hale)
12 | 9002-7906 2 | 90 DEGREES ELBOW
13 | 9060-1891 2 | HYDRAULIC LINE
14 | 9040-0065 2 | VALYE BLOCK
5060-0727 2 | VALVE CARTRIDGE
§820-1540 4 | HEX HD CAPSCREW, 3/8-24 X 2 1/2,
GR5
15 | 8859-1022 2 |0 RING (valve block to arm
cylinder not shown)
16 | 8820-1541 8 | HEX HD CAPSCREW, 3/8-24 X 2 3/4,
GRS
17 | 9020-7792 1 HYDRAULIC LINE
18 | 9060-1879 1 | SOLENOID VALVE (see page 10-21.1)
B8820-1028 3 | HEX HD CAPSCREW, 5/16-18 X 3, GRS
8850-1005 3 | HEX NUT, 5/16 - 18
8856-1108 3 | FLAT WASHER, 5/16
19 | 8866-2067 2 | ELROW 90 DEGREES {includes o ring
885001267 2 |0 RING
20 | 8866-1346 . 2 1 TUBE END REDUCER, 3/4 X 1/2
21 | B866-1408 2 | TUBE NUT, 3/4
22 | 9020-5124 2 |HIGH PRESSURE HOSE
23 | 9002-7641 1 | CONNECTOR
24 | 8866-2106 1 | ELRBOW, 90 DEGREES (swivel nut)
25 | 9060-1898 1 | HYDRABLIC LINE
26 | 9002-7752 2 | CONNECTOR
27 | 9020-5122 1 1HIGH PRESSURE HOSE
28 | 9020-5123 1 |HIGH PRESSURE HOSE
29 | 3511-1214 AR | HOSE CLAMP
30 | 9020-0483 AR |LINE CLAMP
9020-2285% AR | LINE CLAMP
8820-1035 AR |HEX HD CAPSCREW, 3/8-16 X 1, GRS
8820-1038 AR | HEX HD CAPSCREW, 3/8-16 X 1 3/4,
GRS
8850-1006 AR FHEX NUT, 3/8 - 16
31 | 8368-3211 1 | FLOW DIVIDER VALVE

Revised 9-88

9-25



ADALL QS-PPG CLAMP CYLINDER HYDRAULICS

MATERIAL HANDLER
S852/554 Hydraulics In frame
Revised 9-86
25 N 70 RIGHT

o CLAMP CYLINDER

L
1“~\\\\‘~ 21
'! SEE Pﬁi: 9-15

TO LEFT
CLAMP CYLINDER

—_—

SEE PAGE 9-24
b

ltem| Port No. |Qty. Description Of Part
1 | 9060-1894 HYDRAULIC LINE
2 | 9060-1895 HYDRAULIC LINE
3 | 8866-2065 ELBOW 90 DEGREES {includes o ring
8859-120% 0 RING

9060-187%
9020-7794

4 SOLENOID VALVE {see page 10-21.1)
5

6 | 8866-2240

7

8

HYDRAULIC LINE

SWIVEL NUT RUN TEE

1/2 TUBE

90 DEGREES ADJUSTABLE ELBOW
HIGH PRESSURE HOSE

KHIGH PRESSURE HOSE

CHECK VALYE

90 DEGREES ELBOW {special)
HKIGH PRESSURE HOSE
HYDRAUL IC LINE

HYDRAULIC LINE

KYDRAULIC LINE

COMNECTOR (includes o ring)
0 RING

HYDRAULIC LINE

HYDRAULIC LINE

HYDRAUL IC LIKE

9002-7906
9020-5126
g | 9020-5127
10 | 9060-2051
11 | 9020-3286
12 | 9002-2042
13 | 9060-1902
14 | 9060-1899
15 | 9060-1901
16 | 8866-2006
17 | 8859-1205
17 | 9060-1900
18 | 9060-1893
19 | 9060-1892

PRI
:U:UZUN;U;‘J;UI—'I—‘-‘HHI-‘I—'HNI\JHD—'I—'N [T S RPN

20 | 9020-0483 LINE CLAMP
9020-2285 LINE CLAMP
8820-1035 HEX HD CAPSCREW, 3/8-16 X 1, GRS
8820-1038 EEX HD CAPSCREW, 3/8-16 X 1 3/4,
R5
8850-1006 HEX NUT, 3/8 - 16
21 | 8511-1214 HOSE CLAMWP
22 | 8866-2225 1 |SWIVEL NUT BRANCH TEE
1/2 TUBE

9-26



GRADALL OUTRIGGER HYDRAULICS
lllNTlEIil‘ll.IillllllLJEl!

ERN2/584 Revised 7-85

ftem| Part No. |Qfy. Description Of Part
1 | 9060-1118 | 1 [HYDRAULIC LINE
2 | 9060-1117 | 1 |HYDRAULIC LINE
3 | 9060-0726 | 1 |HYDRAULIC LINE
4 | 9060-0724 | 1 |HYDRAULIC LINE
5 | 9060-0723 | 1 |HYDRAULIC LINE
6 | 9060-0725 | 1 |HYDRAULIC LINE
7 | 9060-1120 | 1 |HYDRAULIC LINE
8 | 9060-1119 | 1 |HYDRAULIC LINE
9 | 8866-2067 | 2 |ELBOW - 90 DEGREES (INCLUDES
"0" RING
§859-1207 | 2 |"0" RING
10 | 8866-1346 | 4 | TUBE END REDUCER 3/8K1/4
9002-6646 | 4 |TUBE NUT
11 | 9002-2082 | 4 |HOSE
12 | 8866-2106 | 4 |ELBOW - 90 DEGREES (SWIVEL NUT)
13 | 9040-0066 | 2 | VALVE BLOCK
90§0-0727 | 2 |PILOT VALVE CARTRIDGE
8859-1022 | 2 |“0" RING
14 | 8874-3041 | 4 |MALE ELBOW - 90 DEGREES
1/8X1/4 TUBE
15 | 9060-1018 | 2 |PILOT LINE
16 | 8820-1540 MEX HEAD CAPSCREW 3/8-24X2-1/2
(GRADE 5)
17 | 9002-7609 | 4 | SWIVEL FITTING
18 | 9020-0483 | AR | CLAMP
8820-1035 | AR | HEX HEAD CAPSCREW 3/8-16X1
(GRADE 5)
19 | 9060-0717 | 1 | VALVE (SEE PAGE 10-21)

9-27



GR‘DAI.I. WINCH HYDRAULICS

MATERIAL HAN
552}554 35S OR 3ISL BOOMS

Revised 3.86

18

ltem| Part No. |Qty. Description Of Part
1 | 9041-0292 1 |MOTOR, winch {see page 10-22)
2 | 8820-1036 5 |BOLT
3 | 9020-0482 5 CLAMP
4 | 9060-0384 1 |LINE, hydraulic
5 | 9002-2045 2 |HOSE
& | 9060-0343 2 |LINE, hydraulic
7 | 9020-5989 1 [LIME, hydraulic
8 | 9020-5988 1 [LINE, hydraulic
9 | 9060-182% i PMAIN VALVE
10 | 8866-2010 2 |FITTING
il | 9060-1848 1 |LINE, hydraslic
12 | ooso-1847 | 1 [LINE, hydraulic
13 | 9060-5990 1 |LINE, hydraulic
14 | 9060-1852 1 {LINE, hydraulic
15 | 8866-2027 2 | FITTING
16 | 9060-0385 1 |LINE, hydraulic
17 | 8866-1004 1 |FITTING
18 | 9102-3046 1 |HOSE, case drain

ECN L-6045 9-28



MGRADAI.I.“ WINCH HYDRAULICS
';lﬁmﬂlsl ':':L Starting Serlal No. 8622450G / 552
Starting Serial No. 8711558G / 554

Original Issue 4-88

ltem| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 ] 9102-3053 1 1 TUBE ASSY 16 1 8471-6247 1 HOSE ASSY
2 | 9102-3054 1 | TUBE ASSY 17 | 8471-6377 1 HOSE ASSY
3 | 9002-2044 3 | HOSE ASSY 18 | 8366-1260 1 SWIVEL NUT ELBOW
4 1 8866-1114 1 | MALE ELBOW - 90 DEGREES 19 | 8866-2061 3 ELBOW - 90 DEGREES (includes
3/4 x 1/2 TUBE o ring)
5 Ref | WINCH {see page 4-5 for 8859-1209 3 0 RING
breakdown} 20 | 8471-6867 1 HOSE ASSY
6 | 9060-1178 1 | TUBE ASSY 21 | 8866-1347 2 TUBE END REDUCER 1 x 3/4
7 9060-1179 1 | TUBE ASSY 22 Ref | AUXILLARY VALVE (see page
8 | 9020-5988 1 | TUBE ASSY 10-21 for details)
9 | 9020-5589 1 | TUBE ASSY 23 | 8866-2108 2 £LBOW - 90 DEG {swivel nut)
10 | 9060-1852 1 | TUBE ASSY 24 Ref | WINCH VALVE (see page
11 | 9020-59%0 1 | TUBE ASSY 10-25 for detaﬂsga
12 Ref | CONTROL VALVE (see page 10-19 25 | 8866-2144 1 RUN TEE {includes o ring)
for breakdown) 8859-1209 1 0 RIRG
13 | 7713-3352 2 | HOSE ASSY 26 | B471-6766 1 HOSE ASSY
14 | 8866-2025 1 | CONNECTOR (includes o ving) 27 | BR66-2007 1 CONNECTOR {includes o ring)
8859-1209 1 { 0 RING 8859-1206 1 0 RING
15 | 3866-2008 | 2 | CONNECTOR (includes o ring)

L-7968,7978 9-29



GRADALL

MATERIAL HANDLER
852/584

L-7968,7978

WINCH HYDRAULICS
28 OR 3S Boom

Thru Serial No. 8622449G / 552
Thru Serlal No. 8711557G !/ 554

tiem| Part No. |Qty. Description Of Part
1 | 9020-5505 1 |LINE, hydraulic
2 | 9020-5504 1 [LINE, hydraulic
3 | 9002-2044 2 |HOSE, high pressure
4 | 8866-2061 2 | ELBOMW, 90 degree adjustable
5 . |WINCH (see page 4-53
6 | 9060-1178 1 |LINE, hydraulic
7 | 9060-1179 i |LINE, hydraulic
8 | 9020-5988 1 |LINE, hydraulic
¢ | 9020-5989 1 |LINE, hydraulic
10 | 9060-1852 1 JLINE, hydraulic
11 | 9020-5990 1 |LINE, hydraulic
12 | 9060-1848 1 |LINE, hydrauwlic
13 | 9060-1847 1 {LINE, hydraulic
14 | 8866-1004 1 |FITTING
15 | 9101-3025 1 | HOSE ,case drain
16 | 8866-2010 2 | ADAPTER

Revised 4-88

20
see page 9-3.2



MGRADHAH.“ LIFT CYLINDER

S8sS2/584 Revised 2-88

e

ltem| Part No. |Qty. Description Of Part
9080-0081 1 [ LIFT CYLINDER (7" bore
32" stroke)(includes all items)
9020-0844 1 | CYLINDER REPAIR KIT {includes
items 1,2,3,8,9,10,12,13)
1[ 9002-2262 2 | WEAR RING
2 | 9002-3361 2 | PISTON O-RING
31 9002-2242 2 | PISTON SEAL
4 | 9002-2234 1 NUT
51 9060-0181 1 | BARREL ASSEMBLY
6| 9002-2150 4 | BUSHING
7| 9040-0064 1 | PISTON
8| 885%-1106 1 | 0-RING
9 | 9002-3438 1 | ROD BEARING 0-RING
10 | 9002-5438 1 | BACKUP RING
11 | 9040-0059 1 | ROD BEARING
12 | 9002-2252 1 | ROD SEAL
13 | 9002-2282 1 { WIPER RING
14 [ 9040-019] 1 | ROD AsSY
15 ] 8B67-1001 2 [ LUBE FITTING - STRAIGHT 1/8

10-1



GRADALL
MATENIAL MANDLER
S82/8984

CROWD CYLINDER

Starting Serlal No. 8522444G (582)
Starting Serial No. 8511548G (554)
Original Iseus 7-88

L-7316,7318

ltem{ Part No. |Qty. Description Of Part
9101-3029 CROWD CYLINDER ASSY (includes
all ftems)
9101-4069 SEAL KIT (consists of items 3,8,

9,10,11,12,13 & 14)

1] 9101-4063 | 1 BARREL ASSY (incTudes item 2)

2| 9101-3028 | 1 BEARING

3 2 WEAR RING

4 [ 9101-4065 | 1 PISTON ASSY {includes ftems 10,
11,12, & 14)

51 9101-4066 | 1 NUT

6 | 9101-4067 | 1 STROKE LIMITER

7| 9101-4064 | 1 ROD ASSY (includes item 15)

8 1 PISTON SEAL

9 1 0 RING

10 1 0 RING

11 1 ROD SEAL

12 1 WIPER RING

13 1 0 RING

14 1 BACKUP RING

15 Z BUSHING

16 § 9101-4068 | 1 CAPSCREW

17 | 9104-4018 | 1 ROD BEARING ASSY (includes
items 8 & 9)

10-2



GRADALL

MATERIAL HANDLER
SB2/884

CROWD CYLINDER
3% BOOMS
Revieed 7-83

NOTE: ONLY PART NUMBERED ITEMS
ARE AVAILABLE FOR SERVICE
REPLACEMENT.

ltem| Pari No. |Qiy. Description Of Part [item | Part No. Qty. Description Of Part
9080-1227 | CROWD CYLINDER ASSY (includes 9080-0499 CROWD CYLINDER ASSY (includes
all items) all items)
9100-4001 SEAL KIT (consists of items 9020-0842 SEAL KIT (consists of items

1,2,3,4,10,11,13 & 14) 1,2,3,4,10,11,13 & 14)

1 1 | 0RING 1 1 [0 RING

2 2 | WEAR RING 2 2 | WEAR RING

3 2 | PISTON SEAL 3 2 | PISTON SEAL

4 2 1 0 RING 4 2 |0 RING

51 9101-4060 1 | PISTON ASSY {includes items 5 | 9040-0087 1 |PISTON
2,3, & 4} 6 | 9002-2233 1 | MUT

6| 9002-2233 1 | NUT 7 | 9040-1547 1 ] BARREL

7 [ 9101-4062 1 | BARREL ASSY (includes item 8} 8 | 9020-7326 4 | BUSHING

8 | 9020-7326 4 | BUSHING ’ 9 | 9020-1929 1 | STROKE LIMITER

91 9020-1929 1 | STROKE LIMITER 10 1 | 0 RING

10 1 | 0 RING 11 1 | BACKUP RING

11 1 | BACKUP RING 12 | 9040-0060 1 | ROD BEARING

12 | 9101-4061 1 | ROD BEARING ASSY (includes 12 1 | ROD SEAL
tems 10 & 11) 14 1 | WIPER RING

13 1 | ROD SEAL 15 | 9040-0282 1 | PISTON ROD

14 1 | WIPER RING

15 { 9101-4059 1 | ROD ASSY (includes item 8} NOTE: ONLY PART NUMBERED ITEMS

ARE AVAILABLE FOR SERVICE
REPLACEMENT .

10-3



CROWD CYLINDER
ALL 35 BOOMS

KEY:
A - B800-499 Units without crowd cylinder mount on 3rd
B - 801-227 Units with crowd cylinder mount on 3rd
REQ'D
REF. PART NO. DESCRIPTION A B
=7 B800-493  CYLINDER, crowd -~ 6" bore, 108" stroke . . ., . . , . =~ =
1 O’.3“2Q'{' "0" RING’ piston .I?Od - & & & LI LI ] L} A » L} 1 1
2 022-261 R:NG; WBAL + « + = & & L I R R T T T ™ S, 2 2
3 022-241 SBAII' piston L L T 2 2
‘ 023-253 ’O“ RING A . e e R L T S S ) 2 2
5 400-087 PISTON L T e T T T S Y 1 1
6 022-233 NUTQ o T T T T T e T 1 1
7 401"'5‘7 BARRBL L L L T e T T . . . L] = . 1 1
a 027-528 BUSHING. L T . T T o, 4 2
9 201-929 SPACER o S T T 1 1
16 023-433 "O" RING, rod bearing. . . . . . + + « o o v v v v . 1 1
11 024-433 RING; backl.lp = . . L T 1l 1
12 400-060 BEARING, rod . . D e 1
i3 022-251 SEAL, TOd. + ¢ & v 4 4 4 f 4 e v e e e e e e e e ] 1
14 022-231 RING' Wiper. - LI A a . LI T LI . . 1 1
15 400‘282 ROD( piston. L A L e e I T R . T T T S, 1 -
== 200-842 KIT, cylinder repair (consists of items 1, 2, 3, 4,
10' 11' 13 and 14) L L e e e L Y - 1
. i

ssg/884 LOED RANDLER

(Revised 3-84) 10-3



GRADALL

MATERIAL HANDLER
S52/584

CROWD CYLINDER
Starting Serlal No. 85224444 (352)
Starting Serial No. 8511548G (554)
. Original Issue 7-88

L-7316,7317,7318,7319

ltem| Part No. |Qty. Description Of Part
9101-3027 CROWD CYLINDER ASSY {includes
all items)
9103-4225 SEAL KIT {consists of items 3,5,
6,7,8,10,11,13 & 14)
1 9103-4226 1 | BARREL ASSY {includes item 17)
2 | 9002-7528 2 | BUSHING
3 1 { WEAR RING
4 | 9103-4228 1 PiSTON ASSY (incTudes items 5 &
6
s 1 | 0 RING
6 1 | PISTON SEAL
7 2 | BACKUP RING
8 1 | 0 RING
9 | 9103-4227 1 | ROD ASSY (includes item 2}
10 1 [ WIPER RING
11 1 | ROD SEAL
12 | 9103-4229 1 | ROD BEARING ASSY (includes
items 13 & 14)
13 1 BACKUP RING
13 1 | O RING
15 | 9104-4016 1 HEX HD SELF TAPPING SCREW
16 | 9104-4020 1 SET SCREW
17 | 9103-3028 1 [ BEARING
18 | 9103-4230 1 STROKE LIMITER

10~-3



CROWD CYLINDER
$S & SL STYLE BOOMS

KEY;
A = 800-004 CROWD CYLINDER, model 552 w/38S boom
B - 800-060 CROWD CYLINDER, model 554 before s/n 329
C - 800-271 CROWD CYLINDER, model 554 s/n 329 and after
REQ'D
REF. PART NO. DESCRIPTION A B C
1 023‘22‘ "0" RING' piston rodo L L e R T ) 1 1 1
2 022-261 RING' wear. . . . L T e T 2 2 2
3 022-241 Sm, piston. L e R L e e O . T T SO A 2 2 2
‘ 023-253 "O" RING; pistoﬂ. L e I e T e 2 2 2
S 400-037 PISTON. A T L e e T T 1 1 1l
6 022"233 NUT A A e T 1 1 1
7 400-4‘3 BARREL. L T N - -
‘00-078 BARREL- A T T e 1l 1
a 200"‘151 SPACER. L A . T L 1 1 1
9 023-433 "O" RING, rod bearing . « + . « v « 4 ¢ 4 o + « + .1 1 1
10 02‘-‘33 RING' backup. L e T T 1 1 1
11 ‘00-060 BEBRING; rod. L T T T T T 1 1 1
12 022-251 Sm, rod L R T e l 1 1
13 022-231 RING; Niper A R L T 1 1l 1
1‘ 400"‘291 ROD] piston L T T e, 1 - -
‘00“'290 ROD' piBtOn A L T e T T 1l 1
15 022-143 BUSHING A A S T 2 -
16 022"217 FITTING' grease L L e e T T 1 -
== 200-842 KIT, cylinder repair - (consists of items 1,2,3.4
9;10'12' &nﬂ 13) L S - -
_
120=4.  (Revised 3-84) seR/884 LOEDHANDLER



TILT CYLINDER

Uﬂwﬁ'ﬁ

&
o

U L D e

800-082 TILT CYLINDER, with universal head

800-084 TILT CYLINDER, all 35L booms w/high reach head
800-085 TILT CYLINDER, all 2S booms w/head extension
800=-086 TILT CYLINDER, all 2S and 38 boom units

REQ'D .
PART NO. DESCRIPTION A B c D
022-262 RING' wear. . . = . . ) LI - . 2 2 2 2
023-361 “0“ RING. + L e e e I T 2 2 2 2
022-242 SEAL, piston- L L I N N T T R T T 2 2 2 2
022"234 NUT A A T T T T 1 1 1 1
600"182 BARREL- . v s s L I T T 1 1 - -
600-185 BARREL. A T e - - 1 -
600"136 BmEL. L e T T - - - 1
022-150 BUSHING L T T Y ‘ 4 4 4
400“064 PISTON- e T T . l 1 1 1
023-228 uO. RING' piston rOd. L L T T S 1 1 1 1
023"“38 ‘O. RING' II.‘Od bearing LI T T T T Y 1 l 1 1
025-438 RING] backllp. L L 1 1 1 1
400~-059 BEARING, rod. . . . . v & 4 4 v v o v v o v« . 1 1 1 1
022-252 SEAL, od & & & 4 v 4 4 i s 4 e e e e e e e .. 1 1 1
022-282 RING, wiper . . . . . 4 4 ¢ 4 v v v 4t 4o v e v+ 1 1 1 1
‘00-192 ROD’ piston L T 1 - - -
400-194 ROD' piston L T T, - 1 - -
400-195 ROD, piston . . e st s 4 4 e s e e e e s e = = 1 1
022-217 FITTING, grease “ et s e e e e 2 2 2 2
200-844  KIT, cylinder repair {consists of items 1, 2, 3,
3. 9; 10 12, and 13) L T T S O, - - - -

ss2/884 LOEDHANDLER (Rovised 3-84) 10~5



GRADALL
MATERIAL HANDLER
SS2/584

TILT CYLINDER

Starting Serlal No. 8822444G (552)
Starting Serlal No. 8511548G (554}

Original issue 7-88

L-7316,7317,7318,7319

ltem| Part No. {Qty. Description Of Part
9101-3030 TILT CYLINDER ASSY (includes
all items)
9103-4231 SEAL KIT {consists of items 1,2,
3,4,8,9,10,12,13)
1 2 | WEAR RING
2 1 | PISTON SEAL
3 1 | & RING
4 2 | BACKUP RING
5 | 9103-4231 1 | BARREL ASSY {includes item 6)
6 | 9002-2158 2 | BUSHING
7| 9103-4234 1 P%STON ASSY (includes items 2 &
3
8 1 | 0 RING
9 1 | 0 RING
10 1 BACKUP RING
11 | 9103-4235 1 { ROD BEARING ASSY (includes
items 9 & 10)
12 1 ROD SEAL
13 1 | WIPER RING
14 | 9103-4233 1 ROD ASSY (includes item 17)
15 | 9104-4067 1 | SET SCREW
16 | 9104-4073 1 | HEX HD SELF TAPPING SCREW
17 9002-2158 2 | BUSHING
NOTE: ONLY PART NUMBERED ITEMS
ARE AVAILABLE FOR SERVICE
REPLACEMENT.

10-5



GRADALL

MATERIAL HANDLER

SS2/334

COMPENSATING CYLINDER
For Single Compensating Units
Revised 2-88

ltem| Part No. |Qty. Description Of Part
9080-0082 | 1 | TILT COMPENSATING CYLINDER
9020-0844 1 | CYLINDER REPAIR KIT {1ncludes
items 1,2,3,8,9,10,12,13)
1| 9002-2262 | 2 | WEAR RING
2| 9002-3361 2 | 0-RING
3] 9002-2242 | 2 | PISTON SEAL
4 | 9002-2234 1| NOT
5| 9060-0182 1 | BARREL
6 | 9002-2150 4 | BUSHING
7| 9040-0064 1 | PISTON
8| 8859-1106 | 1 | O-RING
9| 9002-3438 { 1 { ROD BEARING O-RING
10 | 9002-5438 1 | BACKUP RING
11 | 9040-0059 1 | ROD BEARING
12 | 9002-2252 | 1 | ROD SEAL
13 | 9002-2282 1 | WIPER RING
14 | 9040-0192 | 1 | PISTON ROD
15 | 8867-1001 2 | LUBE FITTING - STRAIGHT 1/8

10-8



GRADALL

MATERIAL HANDLER
352/534

COMPENSATING CYLINDER
For Double Compensating Units

ltem| Part No. [Qty. Description Of Part
9080-0804 1 ! DOUBLE COMPENSATING CYLINDER
4" bore, 18" stroke)(includes
all items)
9020-1553 1 | CYLINDER REPAIR KIT (includes
1tem 1,2,3,9,10,12,13,14)
1| 9103~4040 2 | WEAR RING
2| 9002-2239 2 | PISTON SEAL
3 9103-4041 2 | 0-RING
4 | 9002-2232 1 | KT
51 9080-0951 1 | BARREL ASSY
6| 8867-1001 2 | LUBE FITTING - STRAIGHT 1/8
7 1 9002-2200 2 | BUSHING
8| 9040-2611 1 | ROD ASSY
9| 9103-4051 1 | WIPER RING
10| 9103-4052 1 | ROD SEAL
11 | 9040-0062 1 | ROD BEARING
12 | 9103-4045 1 | BACKUP RING
13 | 9103-4046 1 | ROD BEARING 0-RING
14 | 9002-3128 1 | PISTON ROD O-RING
15 1 | PISTOM

9040-2123

Revised 2-88

10-7



GRADALL

MATERIAL HANDLER
5854

SWAY CYLINDER
554 with 4° Sway Cylinders
Revised 2-88

ltem| Part No. |Qty. Description Of Part
9080-0020 | 1 SWAY CYLINDER (4" bore,
7" stroke)(includes all items)
9020-1553 | 1 CYLINDER REPAIR KIT (includes
items 1,2,3,5,10,11,13,14)
1] 9103-4047 | 1 PISTON ROD 0-RING
2| 9002-2239 | 2 PISTON SEAL
3] 9103-4041 | 2 PISTON O-RING
4| 9040-0061 | 1 PISTON
5| 9103-4040 | 2 WEAR RING
6| 9002-2232 | 1 NUT
7| 9040-0030 ! 1 BARREL ASSY {inciudes item 8)
B 9002-2200 | 2 BUSHING
9| 88567-1001 | 2 LUBE FITTING - STRAIGHT 1/8
101 9103-4046 | 1 ROD BEARING 0Q-RING
11 | 9103-4045 | 1 BACKUP RING
12 | 9040-0062 | 1 ROD BEARING
13| 9103-4052 | 1 ROD SEAL
14 | 9103-4051 { 1 WIPER
15| 9040-0244 | 1 ROD ASSY (includes item 8)

10-8



MATERIAL HANDLER

GRADALL

5Sa

SWAY CYLINDER
554 with 5° Sway Cylinders
Revised 2-88

ltem| Part No. |Qty. Description Of Part
9080-0152 | 1 SWAY CYLINOER {5" bore,
7" stroke){includes all items)
9020-0845 | 1 CYLINDER REPAIR KIT (incTudes
items 1,2,3,5,10,11,13,14)
1] 8859-1027 ; 1 PISTON ROD O-RING
21 9002-2240 | 2 PISTON SEAL
3| 9002-3157 | 2 PISTON 0-RING
4 1 9040-0393 | 1 PISTON
5| 9002-2260 | 2 WEAR RING
6| 9002-2232 | 1 NUT
7| 9080-0155 | 1 BARREL ASSY (includes ftem 8)
8| 9002-2141 1 4 BUSHING
91 8867-1001 | 2 LUBE FITTING - STRAIGHT 1/8
10| 9002-3349 | 1 ROD BEARING Q- RING
11{ 9002-5349 | 1 BACKUP RING
12 [ 9040-0074 | 1 ROD BEARING
13| 9002-2250 | 1 ROD SEAL
14 | 9002-2280 [ 1 WIPER
15| 2040-0411 | 1 ROD ASSY (includes item 8)

10-9



GRADALL
MATERIAL HANDLER
S52/854

STEERING CYLINDER

All Units with Rockwell Axles

Revised 2-88

ltem| Part No. |Qiy. Description Of Part
9080-0070 | 1 STEERING CYLINDER (2-1/2" bore
11" stroke){includes a1l tems)
9020-0843 | 1 CYLINDER REPAIR KIT {includes
items 1,2,3,8,9,10,12,13)
1| 9002-3137 } 1 PISTON O-RING
27 9002-2236 | 1 PISTON SEAL
3| 9002-2256 | 1 WEAR RING
41 9002-2230 | 1 NUT
5 9040-0120 | 1 BARREL (fncludes item 7)
6| 8867-1001 { 2 LUBE FITTING - STRAIGHT 1/8
7| %002-2176 | 2 BUSHING
8] 9040-0054 | 1 PISTON
9| 8859-1019 | 1 PISTCON ROD O-RING
10| 8859-1106 | 1 ROD BEARING O-RING
11 9002-5228 | 1 BACKUP RING
12 | 9630-0053 | 1 ROD BEARING
13| 9002-2246 | 1 ROD SEAL
14 | 9002-2266 | 1 WIPER RING
15 | 9040-0090 | 1 PISTON ROD (incTudes item 7)

t0-10



GRADALL®

MATERIAL HANDLER
554

KG

HYDRAULIC COMPONENTS
(9102-3076) Steering Cylinder
Starting Serial No. 0111571
Original Issue 8-93

* Added item number 7.

Revised 4-13-95
1
) 3 g 3 6
© of---
LD
7
item| Part No. | Oty. Description Of Part
9102-3076| 2 | STEERING CYLINDER (includes
all iterns}
9102-4105| AR | SEALKIT
1 | 9102-4099 1 | BARREL ASSY
2 | 9102-4100 1 HEX NUT
3 | 9102-4101 1 | PISTON ASSY
4 | 9102-4102 1 [ ROD BEARING ASSY
5 | 91024103 8 |CAPSCREW
6 | 9102-4104| 1 |ROD ASSY
* 7 | 9102-4122 1 | BUSHING {rod end)
10-10



GRADALL

MATERIAL HANDLER
SS52/584

REAR STABILIZER CYLINDER

ltem| Part No. |Qty. Description Of Part
5080-0020 | 1 STABILIZER CYLINDER (4" bore
7" stroke)(1ncludes all items)
9020-1553 1 CYLINDER REPAIR KIT {includes
items 1,2,3,5,10,11,13,14)
1| 9103-4047 | 1 PISTON ROD U-RING
2 9002-2239 | 2 PISTON SEAL
3| 9103-4041 § 2 PISTON 0-RING
4 | 9040-0061 1 PISTON
51 9103-4040 | 2 WEAR RING
6| 9002-2232 1 1 RUT
7| 9040-0030 | 1 BARREL ASSY (includes 1tem 8)
8 9002-2200 | 2 BUSHING
9| 8867-1001 { 2 LUBE FITTING - STRAIGHT 1/8
10| 9103-4046 | 1 ROD BEARING O-RING
11 9103-4045 | 1 BACKUP RING
12 | 9040-0062 | 1 ROD BEARING
13| 9103-4082 [ 1 ROD SEAL
14 ] 9103-4051 | 1 WIPER RING
15 | 9040-0244 | 1 ROD ASSY {{includes item 8)

Revised 2-88

10-12



GRADAILL
MATERIAL HANDLER HYDRAULIC COMPONENTS
Ss4 (9102-3077) Sway & Stabilizer Cylinder
Starting Serial No. 0111571
Original |ssue 8-93

ftem| Part No. |Qty. Description Of Part
9102-3077 SWAY CYLINDER (includes
all items)

9102-4110 | AR | SEAL KIT

1 | 9102-4106| 1 | BARREL ASSY

2 | 9102-4206] 1 | HEX KUT

3 | 9102-4107| 1 | PISTON ASSY

4 | 9102-4108| 1 | ROD ASSY

5 | 9102-4109{ 1 | ROD BEARING ASSY

PCN L-8762 - KG 10-12



GRADALL

MATERIAL HANDLER
552/584

OUTRIGGER CYLINDER
Revised 2-88

ltem| Part No. |Qty. Description Of Part
9080-0475 { 1 QUTRIGGER CYLINDER (4" bore,
22" stroke){includes all items)
9020-3222 | 1 CYLINDER REPAIR KIT (includes
items 1,2,3,5,10,11,13,14)

13 9002-3128 1 PISTON ROD 0-RING

2| 9002-2239 | 2 PISTON SEAL

3| 9103-4041 2 PISTON O-RING

4| 9040-2123 1 1 PISTON

51 9103-4040 | 2 WEAR RING

6 | 9002-2232 1 HUT

71 9060-0737 | 1 BARREL

8| 9002-2202 { 2 BUSHING

9| 8867-1001 2 LUBE FITTING - STRAIGHY 1/8
10 | 9103-4046 | 1 ROD BEARIMG O0-RING
11 | 9002-4342 | 1 BACKUP RING

12 | 9040-2122 1 ROD BEARING

131 9002-2250 | 1 ROD SEAL

14 | 9002-2280 | 1 WIPER RING

15| 9040-2786 | 1 PISTON ROD

10-13



GRADALL

MATERIAL HANDLER
SS2/8534

SWING CYLINDER
Revised 2-88

Item| Part No. |Qiy. Description Of Part
9080-06579 1 1 SWING CYLINDER {2-1/2" bore,
11" stroke)(includes all items}
9020-0843 1 CYLINDER REPAIR KIT (includes
items 1,2,3,8,9,10,12,13)

1| 9002-3137 | 1 PISTON O-RING

2| 9002-2236 | 1 PISTON SEAL

3| 9002-2256 i 1 WEAR RING

4 9002-2230 { 1 NUT

51 9040-1085 | 1 BARREL

6 | 8867-1001 2 LUBE FITTING - STRAIGHT 1/8

71 9002-2176 | 2 BUSHENG

81 9040-0054 | 1 PISTON

9| 885%9-1019 | 1 PISTON ROD O-RING

10 ] 8859-1106 | 1 ROD BEARING O-RING

11 ] 9002-5228 | 1 BACKUP RING

12 | 9040-0053 | 1 ROD BEARING

13| 9002-2246 | 1 ROD SEAL

14 | 9002-2266 | 1 WIPER RING

151 %040-1086 | 1 PISTON ROD

10-14



GRADALL
MATERIAL HANDLER
5352/584

SHIFT CYLINDER

All Units with Pips and Pole Grapple

Revised 2-88

ltem| Port No. |Qty. Description Of Port
9080-0692 | 1 CLAMP CYLINDER (5" bore,
12" stroke){includes a1l items )
9020-0845 ; 1 CYLINDER REPAIR KIT {includes
items 1,2,3,5,10,11,13,14)
1| 88589-1027 | 1 PISTON ROD O-RING
2| 9002-2240 | 2 PISTON SEAL
3| 9002-3157 | 2 PISTON O-RING
41 9040-0393 | 1 PISTON
5[ 9002-2260 | 2 WEAR RING
6] 9002-2232 | 1 NUT
7] 9080-0691 | 1 BARREL
8 9002-2141 | 4 BUSHING
9 8867-1001 | 2 LUBE FITTING - STRAIGHT 1/8
10| 9002-3349 | 1 ROD BEARING O-RING
11| 9040-0074 | 1 BACKUP RING
12 | 9002-2250 | 1 ROD BEARING
13 | 9ng2-2280 | 1 ROD SEAL
14| 9040-0411 | 1 WIPER
15| 9040-1543 | 1 PISTON ROD

10-1§



GRADALL

MATERIAL HANDLER
SS2/854

ARM LIFT CYLINDER
All Units with Pipe and Pole Grapple
Revised 2-88

)
7 //} // ]
¢
T

ltem| Part No. |Qty. Description Of Part
9080-0021 1 | ARM LIFT CYLINDER (4" bore,
9" stroke)(includes all jtems)
9020-1553 1 | CYLINDER REPAIR KIT {includes
jtems 192,335'10}11’13}14)

1| 9103-4047 1 | PISTON ROD O-RING

2| 9002-2239 2 { PISTON SEAL

3| 9103-4041 2 | PISTON O-RING

4 { 9040-0061 1 | PISTON

5| 9103-4040 2 | WEAR RING

6] 9002-2232 1 | NT

7| 9040-0031 1 [ BARREL (includes one item 8}

8| 9002-2200 2 | BUSHING

9 8867-1001 2 | LUBE FITTING - STRAIGHT 1/8
10 | 9103-4046 1 | ROD BEARING 0O-RING

11| 9103-4045 1 | BACKUP RING .
12 | 9040-0062 1 | ROD BEARING
13| 9103-4052 1 | ROD SEAL

14 | 9103-4051 1 | WIPER
15 | 9040-0245 1 | PISTON ROD {includes one {tem 8)

10-16



GRADALL

MATERIAL HANDLER
SS2/554

CLAMP CYLINDER

All Units with Pipe and Pole Grapple

Revised 2-83

ltem| Part No. |Qty. Description Of Part
9080-2004 1 | CLAMP CYLINDER (3" bore,
9" stroke)(includes all items)
9020-2551 1 §{ CYLINDER REPAIR KIT {1inciudes
items 1,2,3,8,9,11,12,13) ,
1| 9002-2257 2 | WEAR RING
2| 9002-3145 1 | PISTON O-RING
3| 9002-2237 1 | PISTON SEAL
4| 9002-2230 1 | NUT
51 9060-2165 1 | BARREL
6 | 9002-7526 2 | BUSHING
7| 9040-2112 1 | PISTON ROD
8| 9002-2277 1 | WIPER RING
9| 9002-2247 1 | ROD SEAL
10 | 9040-2099 1 | ROD BEARING
11| 9002-4232 1 | BACKUP RING
12 | 9002-3232 1 | ROD BEARING O-RING
13| 9002-3117 1 | PISTON ROD O-RING
14 | 9040-2098 1 | PISTON

10-17



ALL ' |
MGRADH n QUICK SWITCH LOCKING CYLINDER

SE2/554 Revised 7-88

-

ltem| Part No. |Qty. Description Of Port
9060-1440 LOCKING CYLINDER
9100-4004 SEAL KIT {consisits of ftems
1,2,4,5,6,7,3,9)
1 | 9002-8470 1 | WIPER
2 | 9002-2247 1 | ROD SEAL
3 | 9040-2691 1 | ROD BEARING
4 {9002-7981 1 | PLUG
5 | 9002-8228 1 |0 RING
6 | 9002-5228 1 | BACKUP RING
7 1 9002-2256 1 | WEAR RING
8 | 9002-8137 1 |0 RING
9 | 9002-2236 1 | PISTON SEAL
10 | 9040-2690 1 |PISTON ROD ASSY
11 | 92060~1781 1 |} BARREL ASSY

0-17.1



GRADALL

MATERIAL HANDLERN
ssa

STEERING SELECTOR VALVE
All Model 354
Revised 4-88

L-7968,7978

ltem| Part No. |Qty. Description Of Part
9060-0317 STEERING SELECTOR VALVE
{includes all items)

1 NSS 1 | VALVE BODY

2 | 9040-1421 1 | PLUG

3 | 9040-1419 1 | 0 RING

4 | 9040-1420 1 | PLUG

5 { 9040-1427 1 | SPOOL CAP

6 { 9040-1426 1 | DETENT BARREL

7 | 90401425 1 | SNAP RING

8 | 9040-1424 1 | SHOULDER BOLT (special)
9 1 2040-1423 2 | SNAP RING RETAINER

10 | 9040-1422 1 | 0 RING RETAINER

11 | 9040-1418 2 | O RING

12 | 9040-1413 2 | CHECK VALVE (consists of

items 13 thru 19)

13 | 9040-1417 1 | CAP

14 | 9040-1414 1 [0 RING

15 | 9040-1416 1 | SPRING

16 NSS 1 POPPET

17 NSS 1 | SLEEVE

18 | 9040-1415 1 [0 RING

19 NSS 1 | SHUTTLE
20 NSS 1 | VALVE SPOOL

10-18



GRADALL
MATERIAL HANDLER
8852/884

MAIN CONTROL VALVE

Thru Serlal No. 8622449G / 552
Thru Serial No. 8711587G / 554

Revised 4-88

L-7968,7978

[item | Part No. Qty. Description Of Part

9060-1829 | - | MAIN CONTROL VALVE (3 SPOOL)

1 | 9020-1315 | 3 | SPRING SEAT

2 | 9020-1311 | 3 | SPRING

3 [ 9020-1303 | 6 | SEAL PLATE

4 | 9020-1312 | 6 |WIPER

5 {9020-1302 | 10 | 0 RING

6 NSS | 1 |HOUSING

7 | 9020-1309 | 2 |0 RING

8 | 9020-1310 | 2 |PLUG

9 |9020-1305 { 3 |PLUG

10 | 9020-1306 | 3 | sPRING

11 | 9020-1307 { 3 | POPPET

12 | 9020-1314 | 6 |BOLT

13 NSS | 3 | PLONGER

14 | 9020-1317 | 1 |MAIN RELIEF VALVE
9101-4012 | AR | SEAL KIT

15 | 9020-1304 | 1 |PLUG

16 | 9020-1316 | 3 |BOLT

17 | 9020-1313 | 3 | PLUNGER CAP

18 | 9020-1308 | 6 jBOLT

19 | 9101-401% | 3 [ SPRING SEAT

10-19



GRADAI.I.’
M ssz2/554

MAIN CONTROL VALVE

Starting Serial No, 8822450G / 352
Starting Serlad No, 3711558Q / 534

Original Issue 4-838

L-7968,7978

ltem| Part No. |Qiy. Description Of Part
9102-3066 | - |MAIN CONTROL VALVE (2 SPOOL)

1| 9020-1315 | 2 [SPRING SEAT

2 | 9020-1311 | 2 |SPRING

3| 9020-1303 | 4 {SEAL PLATE

4 | 9020-1312 | 4 |WIPER

5| 9020-1302 | 7 |0 RING

6 NSS | 1 [HOUSING

7| 9020-1309 | 2 |0 RING

8| 9020-1310 | 2 |PLUG

9 | 9020-1305 | 2 |PLuG
10 | 9020-1306 | 2 [sPRING
11 | 9020-1307 | 2 |POPPET
12 | 9020-1314 | 4 [BOLT
13 NSS | 2 |PLUNGER
14 | 9020-1317 | 1 [MAIN RELIEF VALVE

9101-4012 | 1 ISEAL KIT

15 | 9020-1304 | 1 [PLUG
16 | 9020-1316 | 2 {BOLT
17 | 9020-1313 | 2 |PLUNGER CAP

18 | 9020-1308 | 4 [80LT
19 | 9101-4011 | 2 [SPRING SEAT

10-19



AUXILLIARY VALVE

REF, PART NO. DESCRIPTION REQ'D
- 600-167 VALVE, auxiliary (sway and fork control). . . 1
PARTS LISTED BELOW ARE FOR ONE COMPLETE VALVE
1 201-313 SECTI‘QN, inlet. - L e e N T T T T 1
2 201-376 .PLUGo - . - . . . + - . . 3 " - L3 . - - - . - - 1
3 201-375 o 0" RING, PIUG. + &+ &+ « + o « o 2 & s o o o + » 1
4 201-377 sHOUSING . . . . . LI T S R Y 1
5 201-379 .CARTRIDGB’ IE].ief LI N I T T T L T T S Y 1
6 201-378 *"0" RING {between housings) . . . . . . . . . . 1
7 201-321 NUT - 3/8” BC v « v v & = L I T T T 2
8 601-006 SECTION, working (parallel)l . . . . + « + « « « » 2
9 201-388 .BOIOTp CAR v o o + o 5 s 4 5 s & s 3 & % a o + « 2
10 201‘386 « CAP L L e e e T I T S S R 1
11 201-238% #BOLT, shoulder. . . . ¢« ¢ & 4 4 4 4 o« ¢ o = o « 1l
12 201-333 .SPRING' Saat. L . T T T T S T S S 2
13 201"384 .SPRINGo . L R R e L L T e T T S Y 1
14 201-332 .PLATE' Seal L e R T e e T S 2
15 201-387 . .RING' Wiper L e R e L e e e N S T ] 2
16 201"339 0"0" RING. L O R L T e O O T S T T R 2
17 201-330 *SPOOL . . L R T T T l
18 201-379 .CARTRIDGE' relief . . LI T T 2 -
19 201-378 "‘O" RING. LA N e I N I T T T TR Y 1
20 NSS SHOUSING . ¢ & & 4 4 o 4 & ¢ o o o o & = s &« 2 1
21 201-381 * POPPET. L R e e T S T T T R Y 1
22 201—391 .SPRING. - - L I A ) L R I R T O T l
23 201-390 *SCREW, round head - machine . . . . ., . + + . . 2
24 201"319 SECTION' Outlet L T ) .- L . I T T S T 1 1
25 201-373 «HOUSING . . . . . . « . . * 8 s o+ 4 a2 = x 2 a4 & 1
26 201=-374 .PLUG; pipe - 3/8. LT S S T S S U 1
2? 201-375 "'0" RING- L e L I e I T I T R O . R T T 1
28 201"376 * PLUG. L e e e I R R N L T T S T R 1
29 201-32‘ ROD, tie (L‘lpperl. L T L T T B 4 4 4 & ¥ = l
30 201-322 NUT = 5/16- DCe v 4 v o & « 5 & 4 « a « & 4 e+ a = 4
31 201-323 ROD; tie (10"3:). L R e e e ) 2
10-20- (Revised 3-34) 558/554 LOED HANDLER



AUXILLIARY VALVE

REF. PART NO. DESCRIPTION REQ'D
- 600-294 VALVB, 3 SECtion. L . T T S T S S SR -
1 601-335  VALVE SECTION, parallel ({auxiliary hydraulic) . . . . 1

L. OUTRIGGER
R. OUTRIGGER

REF. PART NO. DESCRIPTION REQ'D

- 600"717 VALVE' 5 section. I T T T -
1 601-335 VALVE SECTION, parallel (auxiliary hydraulic) . .
2 601-335  VALVE SECTION, parallel (left outrigger control).
3 601-336 VALVE SECTION, series (right outrigger control)

L - - -
-

. s s .

ssg/854 LOED HANDLER (Revised 3-84) 10-21



SOLENOID VALVE
;

8

WO wa = |

PART NO.

601-879
206-818
206-826
206-819
206~-820
206-822
206-0823
206-821
206-825
206~824

DESCRIPTION

VALVE, solencid

-

L B I N I I ™

NOUT . . . L L T T
COIL - 12v DC L ™
SLEEVE L T N A
TUBE SUB=ASSEMBLY . . . . . , . .
SPRING M . T e S S S
RBTAINERQ L T T R S S
BODY and SPOOL. LI N T R
"o" RING. L T R T T R
PLUG L I

L N N

L

" & &+ & & u

LI I I O T I T S

L I Y

L R

L I R

LI R R O T R

REQ'D

R N e B

ase/u54 LOEDHANDLER

10-21.1



GRADALL

MATERIAL HANDLER
SB2/354

WINCH MOTOR

Thru Serial No. 8622449G / 552
Thry Serial No. 8711557G / 554

Revised 4-88

When

ordering 9041-0292 motor to replace either

9020-2032 or 9060-0177 you must order
1-8871-1251 plug and either ftems 20 or 21
depending on how your motor s ported

ltem| Port No. |Qty. Description Of Part ltem| Port No. |Qty. Description Of Part
A | 9020-2032 - | MOTOR, winch - w/side porting 8 | 9020-3211 1 | GEAR SET
{25 or 3S booms) 9 | 9020-3212 1 | SPRING
B | 9060-0177 - | MOTOR, winch - w/end porting 10 | 9020-3213 1 | BUSHING, shaft
(285 or 3SL booms) 11 | 9020-3214 1 | COVER, shaft end (without case
C | 9041-0292 - | MOTOR, winch - w/both end and drain)
side porting {25 or 35 boom) 9101-4008 1 | COVER, shaft end {with case drain]
1| 9020-3203 4 | BOLT 12 | 8871-1251 1 | PLUG, pipe 1/4" NPT
2 | 9020-3204 4 | WASHER 13 | 9020-3215 1 | SHAFT
3 | 9020-3205 1 | COVER, end no ports (A-ONLY) 14 | 9020-3216 1 [ BEARING
9020-3206 1 | COVER, end with ports {BAC motors]| 15 | 9020-3217 1 | SEAL, high pressure
4 | 8664-1043 2 | "0" RING 16 [ 9020-3218 1 ["0" RING
5 | 86641045 4 | BEARING, roller 17 | 9020-3219 1 | RING, retainer
6 | 8507-1469 2 | THRUST PLATE 18 | 8507-5051 2 | CHECK ASSEMBLY
7 | 9020-3210 1 { HOUSING, gear (B&C motors){to use|| 19 | 8593-1027 | 12 | SEAL, pocket
on motor-A install 2-8866-2196 20 | 8866~-2196 2 | PLUG
plugs) 21 | B866-2195 2 | PLUG

1-7968,7978

10-22



HYDRAULIC PUMP
3 SECTION PUMP

~

KEY : . .
A -~ 600=165 PUMP, hydraulics - model 552/554 before S/N 426
B - 601=-124 PUMP, hydraulics - model 552/554 5/N 426 and after

REQ'D

REF. PART NO. DESCRIPTION A B
1 201-323 Sm, Bhaft L T T O 2 T 1 1
2 201-325 FLANGE’ muntinqo L L R R R . T T T T T A 1 1
3 201"329 PLUG. L L e L T T 1 1
‘ 201“'326 SEAIJ; ringo L I N R N I I N T T S O, [ 6
5 201-327 BEARING, I‘Oller L e e R e N L T T T 12 12
6 201-334 SEAI-, pOCketo L R T L T S T T 36 36
7 201-333 PI-ATE, thl’."‘l:lst L L e e T S A A Y 6 6
8 201"335 GASKETQ L T Y AL B D T T T S R N T T T T 6 6
9 201-332 HOUSING, min Bection L L I T 1 1
16  201-336 GEAR SET, main 8ectioN. « « « + ¢ 4« « » o o 2« » + o 1 1
11 201"340 SmT LI T T ) L L e e I L N 1 1
12 201-337 caRR:ER. bearing. LI T I LI T L T e S S 1l 1
13  201-339 GEAR SET, auxilliary section. S -
410-015 GEAR SET, auxilliary section. . . . &« & v o o « o« o« = 1

14 201-338  HOUSING, auxilliary section . . . . . 4 . 4+ « o o » 1 =
410-016 HOUSING, auxilliary section . . . + 4 2 4+ o v o o o = 1

15 201-341 CARRIER' bearing. L LI T T L T T T S S 1 1
16 201-339 GEAR SET, steering section. e | 1
17  201-336 HOUSING, steering section . . . . « « &« » o « o + . 1 1
18 201-330 COVER, port end L R I L L e T 1 1
19 201-3‘3 wASHER, L T T T O, 4 4
20 201-3‘2 STUD, L e L R e T O L T T T T T S S A 4 4
21 201-331 NUT A e e e R e T T S S S S S T TS ‘ 4
22 201""33‘ PIJUG; B N R L N I T I T Y I T L 1 . 1

ss2/8854 LOED HANDLER (Revised 3-84) 10-23



dWd LD} dMng {3
HOLIYLON FSIMAIOTDY HUILYLOM F5IRIOTD
WIS ITvH ERL AR
G- NOILD3S

10-23

HYDRAULIC COMPONENTS
{9105-3087) Hydrautic Pump

GRADALL
MATERIAL HANDLER
554

Starting Serial No. 0111571

Original issue 8-93

N DG

| =

FHUwHISId

7 A INNE D /, "L!_.UVI‘__

{ T/ .

9 i m _ £ _A ‘-U.—//ﬁ iz "

L a ¢ ¢ N

L 40 to__.w glﬁ.%@

Q3L 39 OL dwrd
miil M o JAWD 1G]
AT B TTTR

4]

2-2 NOILD3S

NOILING

(4]

NivSad WIS

3-3 NOWI3S

AWNO 308 IDUYHISK NO

L4

PCN L-8762-KG



Original Issue 8-93

Starting Serial No. 0111571

HYDRAULIC COMPONENTS
(9105-3087) Hydraulic Pump

GRADALL
MATRRIAL HANDLER
584

(a3sum) oNyy dn dove | ¢ ] vowz-0206 | €1
onys |8 |erty-zote | 22 ONIY YINIVLIYN | ¥ | SOb2-0206 | 21

(qvous) w39 w3101 | v fezob-9016 | 9z WO | v | £ObZ-0206 | 11
N4 0 |8 |€8£2-0206 | S2 (m0310q) 31y1d NOTIVIOST | 2 | Z092-02v6 | O1

and |1 | c12b-vot6 | #2 {do1} 11v1d NOLLVIOST | Z | 9082-0206 | 6

YIHSYM | 8 | zzav-tote | €2 ILVTd JUNSSIYd | ¥ | 022b-v016 | 8

9NIH 0 [ 2 |96£2-0206 | 22 (4e24) ¥y39 yIto1 | 1 | TeOb-2016 | ¢

ONIY 0 | 1 |6z£2-0206 | 12 (4232) wy30 180 | 1 | 6204-2016 | 9

i |8 |c2zb-v016 | o2 (Ivouy) 4y39 AT4G | 1 £1Ir-2016 | &

ONTY dWNS | T | 2£€2-0206 | 61 Ivas | 1 | tece-vous | o

Wis [ 1 | tzgz-0z06 | 81 AN ONIYYIE | T | 61¥z-0206 | ¢

MO0 | 9 | 9462-0206 | {1 A008 [ 1 | 9zob-2016 | 2

w/T CTa | 1 | sebz-0z06 | o1 Aoog | t | zviv-2ois | 1

OHIY dvNS | T | zZowz-0206 | st (s} (e
BNIN0D INIT4S | T | Bize-voue | br SapnLauL) gwnd J1TvHasH | Tt | £s0e-s016
1104 §0 uoydinsag Ao| ‘oN bog |wayy 104 jo voydinseg ‘Np| oN Hog |wey

10-23

PCN L-8762-K&



item| Part No. |Qty. Desaription Of Part
9060-1789 HYDRAULIC PUMP (includes all
items}
3101-4058 SEAL KIT (includes items 2,3.5)
1| %020-70585 | 1 FLANGE {with bushings)
2| 9020-2371 | L SEAL
3] 9020-2372 | 1 SNAP RING
4 1 9020-2435 | 2 BALL, 1/4"
5 | 9020-2379 | 1 0 RING
6 | 9020-2376 | 2 DOWEL
7 | 9020-2405 | 2 RETAINER RING
8 | 9020-2403 | 2 0 RING SEAL
9 | 9020-7059 | 2 BACKUP RING
10 | 9020-2406 { 1 TOP ISOLATION PLATE
11 | 9020-2399 | 2 PRESSURE PLATE
12 | 9020-8269 | 1 IDLER GEAR
13 | 9020-8270 | 1 DRIVE GEAR
14 | 9020-8271 | 1 BODY (with bushings)
15 | 9002-7736 | 8 HEX HD CAPSCREW, 1/2NC x 1-1/4
GRS
9104-4222 | 8 WASHER
16 | 9020-2407 1 BOTTOM ISOLATION PLATE

HYDRAULIC PUMP
SINGLE SECTION

Starting Serlal No, 5753
Revised 3-88

10-23.1



HYDRAULIC FILTER ASSEMBLY

/"
H

600-128
401-492
401-493
401-467
401-469
401-468
200-853
401-470
4G1-497
401-496
461-495
401-494

I
t

= O a3~ i b Lo B =

e

10-24

—

PAERET WO,

10

DESCRIPTION

FILTER ASSEMBLY, hydraulic .
HEAD . & . & v v v v e e e e e
VALVE, bypPass. . .+ + + + « « 2 +
KIT, element and seal. . . . . . .
» "O" RING . . . .+ + + + .+ &
« SEAL ., . . . . . 4 v e
«» ELEMENT. . . . + + + + « .
e SEAL . ¢ + « + « « & .
WASHER . + + « v « o « o o & .
SPRING . . + + + + & + + 2 2 &+ + =
BOUSING, filter. . . . .+ « + « . .
CENTER POST. . . + « « 4 + + » + =

L

REQ'D

M= B B B o et B e )

ss52 /554 LOED HANDLER



GRADALL
MATERIAL HANDLER

SSa/584

item| Part No. |Qty. Description Of Part
9020-7314 - | RELIEF VALVE (includes all ftems
9020-8057 - | SEAL Klg (consists of items 3,6,

13 418

1 | 8850-1406 2 | HEX JAM NUT, 3/8-24

2 | 9020-8040 1 | HEAD

3 | 9020-8041 1 | 0 RING

4 | 9020-8042 1 | ADJUSTING SCREW

5 | 9020-8043 1 | SHIM

6 | 9020-8044 1 | 0 RING

7 | 9020-8045 1 | SPRING

8 | 9020-8046 1 | CONE

9 | 9020-3047 1 | SEAT

10 | 90208048 1 { SCREW

11 | 9020-8049 1 | CAP

12 | 9002-7462 2 | PIPE PLUG

13 | 9020-8050 2 | O RING

14 | 9020-8051 1 |PIN

15 | 9020-8052 1 | SPRING

16 | 9020-8053 1 [ PISTON

17 | 9020-8054 1 1 SEAT

18 | 9020-3055 1 |0 RING

19 | 9020-8056 1 | VALVE BODY

RELIEF VALVE

Starting Serlal No, 8522431G / 852
Starting Serlal No, 8511542G / 554
Original Issus 4-88

10-26¢



GRADALL

MATERIAL HANDLER HYDRAULIC COMPONENTS
S54 (9103-3240) Priority Flow Control Valve

Starting Serial No. 0111571

Original 1ssue 8-93

6
1
1
I';"-\e
liem| Part No. {Qty. Desciption Of Port
9103-3240 1 PRIORITY VALVE (includes all
items) 2500 P.S.I. RELIEF
SETTING
1 | 5020-6548 1 HOUSING {includes item 2}
2 | 9020-6549 1 SPOOL
3 | 9020-6550 1 SPRING
4 | 8859-1206 1 "0* RING
5 | 9020-6552 1 PLUG
6 | 9020-5553 1 RELIEF CARTRIDGE {includes
items 7 thru 16)
7 | 9020-6554 1 RELIEF VALVE SUB BODY
(includes items & thru 10)
8 | 9020-6555 1 BODY
9 | 90206556 1 RING
10 | 9020-6557 i SCREEN
11 | 9020-6558 1 RELIEF VALVE ADJUSTING SCREW
12 | 9020-6559 1 SPRING GUIDE
13 19020-6560 1 SPRING
14 19020-6561 1 BALL HOLDER
15 19020-6562 1 BALL
16 |8859-1205 1 *0* RING
17 19020-6564 1 PLUG

PCN L-8762 - K& 10-27



KG

GRADALL

MATERIAL HANDLER

954

HYDRAULIC COMPONENTS
{9104-3296) Accumulator Charge Valve
Starting Serial No. 0111571

Original Issue 8-93
Revised 3-5-97

\

Lo ————— —-—.T T e ——

~ -
B |
<
~.J
ltem | Part No. | Qty. Description Of Part
1 |9104-3286 | 1 | ACCUMULATORCHARGE VALVE
2 |9104-4538 | 1 |LG.SPRING REPAIR KIT
3 |9104-4539 | 1 |SPOOCL & SM. SPRING REPAIR KIT
4 [9104-4540 | 1 [ELEMENT & SEALKIT
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FORSERVICE.

* Entire page re-done adding service kits now available from vendor. 10-28



GRADALL
MATRRIAL HANDLER
584

PCN L-8762-KG

HYDRAULIC COMPONENTS
(9102-3105) Brake Valve

Starting Serial No. 0111571
Original Issue 8-93

ltem; Port No. {Qty. Description Of Part
1| 9102-3105 | 1 | BRAKE VALVE
9106-4057 | AR | REPAIR KIT

10-29



m#._ HANDLER LIGHT PACKAGE INSTALLATION
s852/884 Revised 10-88

18 41

SECT, "B8°'="9

VIEW “A"="A" DASH WIRING

11-1



GRADALL
MATERIAL HANDLER

S852/884

3
kY

7 1\
(||3 2
42

L]
A

"y
VIEW “C"="C" FAONT LIGHT ASSY
S g o Y 3
]
7
SN

TeuanXNRNHNY
VIEW "E°-"F°

DOME LIGHT MTG.

TOP SWITCH
SOTTOM SWITCH

LIGHT PACKAGE INSTALLATION
Revised 10-88

VIEW "D"="D" RAEAR LIGHT ASSY

3 BEE,
o o o 2

MALE CONNECTOR
LIGHT HARNESS

FEMALE CONNECTOR
TURN 3iG. HARNESS

CONNECTOR DETAIL

VIEW “F"

ALTEANATE BRAKE SWITCH 551 ONLY
ltem| Port No. [Qty. Description Of Part lllem| Part No. |Qty. Description Of Part
9101-5015 LIGHT PACKAGE ASSY {includes 23 | 9002-684% 1 | CONNECTOR BODY
all items) 24 | 90026830 | 10 | CONNECTOR

1| 9101-1009 | 1 DOME LIGHT MOUNTING 25 | 9002-6806 5 | CONNECTOR

2] 9020-6129 | 3 LIGHT MOUNTING BRACKET 26 | 9002-1705 | 20 | TUBE CLAMP

31 9060-0371] 2 REAR LIGHT BRACKET 27 | 8903-1425 1 #10 TERMINAL

4| 9080-0370 ]| 1 L..H. FRONT BRACKET 28 | B903-1253 4 | EYELET TERMINAL

5| 9060-0369| 1 R.H. FRONT BRACKET 29 | 8903-1117 2 | TERMINAL GROMMET

6| 8830-1191 )| 3 ROUND HEAD MACHINE SCREW 30 | 8850-1613 7 HEX NUT, #10-32

#10-32x3/8 31 | 8850-1006 2 | HEX NUT, 3/8-16

7 9020-6325 | 2 JUMPER WIRE 32 | 8832-1022 | 28 | SELF TAPPING SCREW #8-32x3/8
8} 9101-3026| 1 PTGTAIL CONNECTOR 33 ] 9002-7316 | 26 | DRILL & TAP SCREW

g | 9020-1829| 1 FLASHER SWITCH 34 | 8820-1038 2 1 MEX HD CAPSCREW, 3/8-16x1-3/4
10 | 9020-09991 1 TURN SIGNAL GRS

11 | 8668-3450| 2 AMBER CLEARANCE LIGHT 35 | 8820-1035 | 16 | HEX HD CAPSCREW, 3/8-16x1 GRS
12 | 8668-344% | 2 RED CLEARANCE LIGHT 36 | 867 3-3219 2 | AMBER TURN SIGNAL

13 | 9020-0590 | 2 HEAD LAMP 37 | 8698-3193 | 14 | BULLET TERMINAL
14 | 9020-0586 | 3 HEAD LAMP 38 | B668-3448 2 | BACK-UP LIGHT

15 | 9020-0506{ 2 CIRCULIT BREAKER 39 | 8668-3447 2 | STOP & TURN LIGHT

16 | 9020-0352 | 2 JUMPER WIRE 40 | 2486-1167 1 | DOME LIGHT

17 | 9020-03511] 1 JUMPER WIRE 41 | 2460-158% 8 { CONNECTOR

18 | 9020-0347 5 LIGHTING KIT 42 9002 -9955 1 GROMMET

19| 9080-01851| 1 WIRE HARNESS
20 f 9020-0171 ] 1 HEADLIGHT SWITCH

21| 9op2-7214 1 ¢ BUTTON GROMMET
22 | 9o02-7187 |20 TIE WRAP




ENGINE WIRING

4 4+ # % 8 = & W ®m o8 8 ¥ B T = & @ v

P T T T ]

P L T I L

s % = # 8 4 & % 3w B ¥+ o 3

LI T T B ]

P T T T Y I I L

P T T T T T T S T S R I I B

KEY:
A - - ENGINE WIRING, all units w/gas engines
B - - ENGINE WIRING, all units w/diesel engines
REF. PART NO. DESCRIPTION
1 200-186 SENDER, temperature . . « « 2 « + s o o
2 600-617 HARNESS, engine wiring. . e e e e e e s
3 200-357 CABLE, Starter. . . o« o+ s ¢ o o s s = =
4 200-811 CABLE, battery. . . e s m e e e e e
5 020-007 BOLT, 3/8" nc x 1" Gr. 5. e e e s e e e
6 021-465 WASHER, lock - 3/8" e e e e s s e s
7 021-097 NUTf 3/8“ NC. « « » 4 & & % = & = = ® ®
a 021-095 N{JT’ 5/16“ NS « = + & & % % = ¥ = & =
9 021-464 WASHER, 10Ck - 5/16“ . - + - . - - * - -
10 200-383 BRACKET, battery hold-down. . . . + « « »
11 200-309 BATTERY - * - - . - . w - . . - [} - . - -
12 200"382 STUD; hOld-down . - . - - . a » . - . - .
13 600-616 HARNESS, cab wWiring . « « « « « & & « =+ ¢
14 600-153 RELAY - . - - * - - . - . - - - - - + . -
15 600-152 HORN. + « + + + = e e e s e e - e s e e
16 200-191 SWITCH, converter tempe ature . . . o+ . .
17 026-344 NUT, 3/8" nc (brass) e e e e e e e e s
18 200-789 STRAP, ground . . . ¢ « & o « & o s o ¢ =
19 027-325 CLRMP, battery port . « « + « o+ o + « + =
20 200-877 WIRE, JUMPEY. + « o » « s o ¢ & o o = s =
M L
11-2 ss2/554 LOED HANDLER

©

11 I FHERERPEFONFPNNP W W wg
NBHREMHEERONEMMNRoRLGERE B



DASH WIRING

wo~Soaunawnr- o

B s e e 2
cwoNOMAWNHO

L]
-

PART NO.

200-185
200-354
200-353
200-190
200-183
200-352
200-187
200-348
200-506
200-351
200-434
200-355
200-350
200-192
200-349
200-381
600-192
600-264
200-170
200-265
200-614

DESCRIPTION

GAUGE, water temperature.

WIRE, jumper. . « « o s « » 2 s o
WIRE, Jumper., . + « « .+ o s o & &
GAUGE, ammeter. « + o+ s + o+ ¢ 3 o
GAUGE, 0il pressure . . «+ + + » ¢ =
WIRE, jumper. « » « s o & o o o o+ =
GAUGE ] fual s & = % w ¥ 4 L) LI
HETER ! hOI.'II + B o+ B & % 4 8 & ¥ & 3
BREAKER, circult. . « + + &« ¢ & »
WIRE, JUMPEr. « + o« o « o & o o & ¢
BUTTON, HOXN. o« « o ¢ o 5 s ¢ & & »
WIRE, JUMPBE. + + = « ¢ » o o ¢ =+
WIRE, jumper. .« « s+ o+ + s s & & +
LIGHT, WAXDiINng. « » + » + + s » & +
WIRE, jumper. « « « ¢ o » « o o »
WIRE, jumper. « « « « s ¢« o & & & ¢
DASH - » L] - - L2 - » - - - - - - - L]
HARNESS, dash wiring. « » « + + « «
SWITCH, ignition. . . + « « « ¢ o
GROmT -, - - - L] - L] - . » - - - -
WIRE [ jumper - - L] - L - * - - - * -

cco.toco-oooctooot.ot

.t..o‘t.'.!....t.....

ocoooot.toocotvoooo.-.

...Ol..oo.oto-....l.o

o-o-toc.oto-.-o-oo.o-

.0.-....‘...0‘....0.-

ooaoto-ooaoootooo-.o-

to.oaconoto-oooo.ccot

PPV ETS TR ST SRR S ol ol ol ol ol ol

REQ'D

ssz/8684 LOEDHANDLER -

11-3



GRADALL

MATERIAL HANDLER
S52/554

DASH WIRING
ARevised 6-86

ECN 1-7041,7042

NNHUDD
ltem| Part No. |Qty. Description Of Part

1 | 9191-3004 1 | DASH DECAL (not shown)

2 | 9060-1790 | 1 | DASH HARNESS

3 | 9060-0192 | 1 |DASH WELOMENT

2 | 9020-3923 | 1 | TRANSMISSION TEMPERATURE GAUGE
5 | 9026-0i85 | 1 |WATER TEMPERATURE GAUGE

6 | 9020-0187 | 1 | FUEL GAUGE

7 | 9020-0190 | 1 | AMMETER GAUGE

g | 9020-0388 | 1 |HOUR METER GAUGE

9 | 9020-0183 | 1 |OIL PRESSURE GAUGE

10 | 8668-3135 | 1 | IGNLTION SWITCH

11 | 9020-0434 | 2 |BUTTON SWITCH

12 | 9020-0308 | 1 |PUSH/PULL CABLE

13 | 9020-0506 | 2 |CIRCUIT BREAKER

14 | 9002-0504 { 2 | PAN HEAD SCREM

15 | 8850-1613 | 4 |HEX NUT, 3/8-32

16 | 8850-1612 | 2 | HEX NUT, 3/8-24

17 | 9102-4055 | 1 | JUMPER WIRE

18 | 9020-0919 | 1 | JUMPER WIRE

19 | 9020-0381 | 1 | JUMPER WIRE
20 | 9020-0354 | 3 | JUMPER WIRE

21 | 9020-0352 | 2 | JUMPER WIRE

22 | 8698-3188 | 1 | EYELET (552)

23 | 9103-3084 | 1 |BRAKE INDICATOR LIGHT (552)
24 | 9002-8960 | 1 |MALE TERMINAL (552)

25 | 9002-8959 | 1 | FEMALE TERMINAL (552)

11=-3.1



GRADALL
MATERIAL HANOLER

ROTATING BEACON ASSEMBLY

ltem| Part No. |Qty. Description Of Part
9080-1343 ROTATING BEACON ASSY (includes

all items)

1| 9020-0685 | 1 | ROTATING BEACON

2 | 9002-7214 | 1 | GROMMET

3 | 9040-0706 | 1 | BRACKET :

a | 9002-7316 | 3 | SELF TAPPING SCREW

5 | 9020-0791 | 1 | JUMPER WIRE

6 | 9020-0171 | 1 | SWITCH

7 | 9020-0352 | 1 | JUMPER WIRE

8 | 8820-101a | 2 | HEX HD CAPSCREM, 1/4-20x3-1/4
GRS

9 | 8es0-1004 | 2 | HEX NUT, 1/4-20

10 | 8698-3193 | 2 | BULLET TERMINAL

Revised 10-88

1-4



GRADALL

MATERIAL HANDLER
552/854

20

/.

27
\ :
OO0 (‘)"ﬁ} _" 2%
% e s
o

FRAME DECALS
Revised 9-86

ltem| Part No. |Qty. Description Of Part ttem| Part No. |Qty. Description Of Part
1 | 8368-1675 | 17| “GRADALL" DECAL {white) 16 |9101-3005 | 1 | 800M EXTENSION DECAL
7733-3011 | 1 | “GRADALL" DECAL (Black) 17 lo101-3007 | 2 | ORIVE TIRE DECAL (552)
2 | 9102-3010 | 1 | CONTROLS DECAL (554) 18 |9101-3008 | 2 | STEERING TIRE DECAL {552)
3 | 9101-3006 | 1 | CONTROLS DECAL (552) 19 |9102-3003 | 4 | TIRE DECAL (554)
4 |9100-3052 | 1 | WARNING DECAL 20 |9101-3004 | 1 | DASH DECAL
5 |7702-3008 | 1 | DIESEL FUEL DECAL 21 |9101-3013 | L | 3 S CAPACITY CHART
6 | 9100-3029 | 1 | WARNING DECAL 9101-3014 | 1 | 2 S CAPACITY CHART
7 | 9101-3015 | 1 | SERVICE DECAL (552) 22 |9102-3007 | 1 | TIRE DAMAGE DECAL
g |9102-3005 | 1 | SERVICE DECAL (554) 23 19015-3003 | 1 | AUX. HYDRAULIC DECAL
9 |9101-3001 | 1 | SERIAL NO. PLATE ' 3015-3004 | 1 | SIDE SHIFT DECAL
10 | 9100-3030 | 1 | PATENT DECAL 24 |9100-3044 | 1 | BOOM OPERATING DECAL
11 | 7702-3006 | 1 | HYDRAULIC OIL DECAL 25 |9101-3017 | 1 | SHIFT DECAL
12 | 8360-1011 | 1 | DANGER DECAL 26 0101-3009 | 1 | TRANSMISSION SHIFT DECAL
13 | 9100-3043 | 1 | QUICK SWITCH DECAL 27 |9101-3012 | 1 | TRANSMISSION TEMP. DECAL
14 | 9100-3051 | 1 | WARNING DECAL 28 19101-3032 | 1 | "COOLANT" DECAL (not shown)
15 19100-3036 | 1 | OPERATOR PROTECTION DECAL 29 |9103-3094 | 1 | SMV EMBLEM (not shewn)

ECN L-7747,7748,7750,7752

12-1




GRADALL 800OM DECALS

TER AN
ma 55:‘;};54“- =R Revised 9-88

ttem| Part No. |Qty. Description Of Part item| Part No. |Qty. Description Of Part

1 |9103-3003 | 1 | “s52" DECAL {white) 9104-3135 |AR | "2 DECAL {black)
9101-3002 | 1 | "552" DECAL (black) 8 19100-3020 |AR | "4" DECAL (white)

2 19100-3006 | 2 | "GRADALL" DECAL (white) 9104-3136 (AR | “4" DECAL (black)
9104-3132 | 2 | "GRADALL" DECAL (black) 9 |9100-3025 |aR | “6" DECAL (white)

3 [9104-3039 | 2 | "MATERIALS HANDLER" DECAL (white) 9104-3137 |AR | "6" DECAL (black}
9104-3038 | 2 | "MATERIALS HANDLER" DECAL 10 |9100-3027 |AR | "8" DECAL (white)

(black) 9104-3138 |AR | "8" DECAL (black)

4 19100-3031 | 1 | "BOOM ANGLE INDICATOR" DECAL 11 |9102-3002 | 2 | 554" DECAL (white)

5 |9100-3014 |AR | *0" DECAL (white) 9102-3001 | 2 | 554" DECAL {black)
9104-3133 |AR | "0" DECAL (black) 12 19101-3005 | 1 | BOOM EXTENSION DECAL

6 19100-3016 |AR | "1 DECAL (white) 13 |9102-3007 | 1 | TIRE DAMAGE DECAL
9104-3138 [AR | "1" DECAL (black)

7 19100-3018 |AR | "2" DECAL (white)

ECN L-7747,7750,7751,7752 ' 12-2




GRADALL’

MATERIAL HANDLER

MISCELLANEOUS

52/ 25 Boom Decals
S 554 2S - BOOM Original Issue 2-97
-« 747 »
1\ a —
nﬁ'mu 552 IB%
Lﬁ‘lm HANDLER } A
e 4 ¥
& 10_5/8" fl‘ A / l e @ J |
@ £ 1/8" il 3 2\
- 73 178" -
B . FIRST SECTION - RIGHT SIDE \5
Q“ . . " 5 4
4
52 i N, A
\ Y_*___E?mu. )
ERAL HANDLER
Y
6 3/8" !l‘ 'l @® -O)
21/187 g 5/l
- 37 7/ FIRST SECTION - LEFT SIDE
6 1/4"
13 1/2* < s 24" et 24" ot 24" r-
@ 2 J 6 s ¥
/f /f f /f
@ e 5 6 7 8 T
® SECOND SECTION (WITHOUT PIPE & POLE GRAPPLE)
I LIRS A
® - > 4 6 8 - 0—*
T /’ /’I /’I /’l - /’|
@ ® w0 3 6 7 8 s L
SECOND SECTION (WITH PIPE & POLE GRAPPLE)
item | Part No. | Qty. Description Of Part Item | Part No. | Gty. Description Of Part
1 19100-3006 | 2 |'GRADALL® DECAL, WHITE (standard)|| & [9100-3020 | 1 |"4"DECAL, WHITE (standard)}
9104-3132 | 2 |"GRADALL"DECAL, BLACK (optional) 9104-3136 | 1 |"4*DECAL, BLACK {optional)
2 |9101-3003 | 2 ["552"DECAL, WHITE {(standard) 7 |9100-3025 | 1 |"6" DECAL, WHITE (standard)
9101-3002 | 2 |*552"DECAL, BLACK (optional) 0104-3157 | 1 |"6" DECAL, BLACK (optional)
9102-3002 | 2 |"554" DECAL, WHITE (standard) 8 |[9100-3027 | 1 |"8"DECAL, WHITE (standard)
2102-3001 | 2 |"554" DECAL, BLACK (optional) 9104-3138 | 1 1*8*DECAL, BLACK (optional)
3 |9104-3039 | 2 |"MATERIALHANDLER"DECAL, 9 |o100-3014 | 1 |"0* DECAL, WHITE (standard)
WHITE (standard) 9104-3133 | 1 ['0* DECAL, BLACK (optional)
9104-3038 | 2 |*MATERIALHANDLER*DECAL, 10 |9102-3007 | 1 |TIREDAMAGE DECAL
BLACK (optionaf) 11 |9100-3016 | 1 |*1" DECAL, WHITE (standard)
4 [9100-3031 | 1 |ANGLEINDICATORDECAL 9104-3134 | 1 |"1" DECAL, BLACK (optional)
5 |9100-3018 | 1 |*2" DECAL, WHITE (standard)
9104-3135 | 1 | 2* DECAL, BLACK (optional)

12-2




GRADALL

MATERIAL HANDLER MISCELLANEOUS

3S Boom Decals
552/554 Original Issue 2-97
3S - BOOM
- 74™ »
I\\ ar ol
& 174+
Lbémmu 552
Py ERIAL HANGLER A
\
(=) 10 5/8" | h , I
@ 5 1/8" — 3 2\ -
73 1/8" \5 bl
FIRST SECTION - RIGHT SIDE 5 4
- AT =
T
A
J 52,, Graoati 5!
ERIAL HANDLER -Ar
y
& 3/ |l —@J
21187 a /16 137 (REF.)
- 37 7/8" L
& 174"
FIRST SECTION - LEFT SIDE
Iu . II.B"“;__ﬂ 24" Ll 24" e 24" -
o
) 8 - ie__ ¥
Rt et S et Ly
/
1 E 1 \5 / 7 al T
SECOND SECTION

ltem| Part No. |Qty. Description Of Part item| Part No. |Qty. Description Of Part

1 19100-3006 | 2 | "GRADALL" DECAL, WHITE (standard) || 5 ]9100-3020 | 1 |"4"DECAL, WHITE (standard)
9104-3132 | 2 |"GRADALL" DECAL, BLACK {optional} 9104-3136 | 1 |*4" DECAL, BLACK (optional)

2 |9101-3003 | 2 |“552" DECAL, WHITE {standard) 6 |9100-3027 | 1 |*8"DECAL, WHITE (standard}
9101-3002 | 2 |"552* DECAL, BLACK (optional) 9104-3138 | 1 |"8" DECAL, BLACK (optional)

9102-3002 | 2 |"554° DECAL, WHITE (standard) 7 l9100-3018 | 1 |"2"DECAL, WHITE (standard)
9102-3001 | 2 |"554" DECAL, BLACK {optional) 9104-3135 | 1 |"2" DECAL, BLACK (optional}

3 |9104-3089 | 2 |*MATERIALHANDLER"DECAL, 8 |9100-3025 | 1 |"6" DECAL, WHITE (standard}
WHITE (standard) $104-3157 | 1 }“6" DECAL, BLACK {optional)

9104-3038 | 2 |"MATERIALHANDLER"DECAL, 9 |9100-3016 | 1 |"1" DECAL, WHITE {standard)
BLACK (optional) 9104-3134 | 1 |"1"DECAL, BLACK (optional}
4 |9100-3031 | 1 | ANGLEINDICATORDECAL 10 |9102-3007 | 1 | TIRE DAMAGE DECAL
11 |9101-3005 | 1 |BOOMEXTENSION DECAL

12-2




GRADALL

MATERIAL HANDLER
S82/564

Ra~mm-

VIIU 0-0

t:==================:=====$
20\___\ SECTION A-R

_@_‘___.

VIEW T=T

32 VIEW HeH

OPTIONAL EQUIPMENT
Auxiliary Hydraulic Installation
Original issue 4-90

SECTION E-E

SECTION -8

13-1



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

Auxiliary Hydraullc Instailation

582/854 Original Issue 4-90
0 ~e—
r-s ﬂq—-| A h \
* : xa
o L @ —] | WA -
. Hes R W e D~
N N

VIEW M-M

item| Port No. |Qty. Description Of Port
9101-5052 | Ref | AUXILIARY HYDRAULIC INSTALLATION
{includes all items)
1 | 9002-9938| 2 |90 DEGREE BULKHEAD FITTING
2 | 9060-18433] 1 ] TUBE ASSY
3 | 9060-1432| 1 | TUBE ASSY
4 | 9020-1978| 2 | HOSE ASSY
5 | 9002-2043| 2 |HOSE ASSY
§ | 9060-1196] 1 ] TUBE ASSY
7 | 9060-1197| 1 | TUBE ASSY
8 | 9002-9939| 4 |BULKWEAD FITTING
o | 8866-2121| 2 |ELBOW, 45 DEGREES, (swivel nut)
10 | 9020-a263] 1 | STRAIN RELIEF CONNECTORS
11 | 9020-0313| 2 | SPRING
12 | 8856-1117| 2 | FLAT WASHER, 1°
13 | 9002-2043| 2 | HOSE ASSY
12 | 9060-15401 1 | TUBE ASSY
15 | 9060-1581| 1 |[TUBE ASSY
16 | 9060-1330| 2 |[TUBE ASSY
17 | 9020-0482] 3 |TUBE CLAMP
18 | 2820-1035| 3 |WEX HD CAPSCREW, 3/8-16X1, GRS
19 | 9040-1154| 1 {HOSE SHEAVE
20 | 9020-0314| 2 |BUSHING




GRADALL
MATERIAL HANDLER

Ss2/884

OPTIONAL EQUIPMENT
Tow Hook Instaliation
Original lasus 10-88

2
\. o
item| Port No. |Qty. Description Of Part
9101-5014 TOW HOOK INSTALLATION {¥ncludes
all items)
1| 9020-0602 | 1 | PINTLE HOOK
2 | 8820-1068 | 4 | HEX HD CAPSCREW
3| 8855-1013 | 4 | LOCKWASHER




OPTIONAL EQUIPMENT

Carriage Assemblies (Quick Switch Mounted)

Original 1ssue 10-88

litem| Part No. |Qty. Description Of Port ttem| Port No. |Qty. Desaiption Of Part
9025-5003 80" CARRIAGE ASSY {includes 9025-5018 60" CARRIAGE ASSY {includes
: all ftems) all items)
1 | 9080-0824 1 | CARRIAGE WELDMENT 1| 9080-08251 1 CARRIAGE WELDMENT
2 | 9040-1918 2 | FORX PIN 2| 9040-1917 1 2 FORK PIN
3 | 9020-0752 4 | COLLAR 3| 9020-0752 | 4 COLLAR
4 | 8820-1107 4 | HEX HD CAPSCREW, 5/8-11x5 GRS a | ssz20-1107 | 4 HEX HD CAPSCREW, 5/8-11x5 GRS
5 | 8852-1310 4 | HEX LOCKNUT, 5/8-11 5 | 8852-1310) 4 HEX LOCKNUT, 5/8-11
6 | 9015-3001 1 | SERIAL NO, PLATE 61{ 9015-30011{ 1 SERTAL NO. PLATE
7 | 8334-1022 4 | DRIVE SCREW #10x3/8 7| 8834-1022 | 4 DRIVE SCREW #10x3/8
ﬁtem Part No. |Qty. Description Of Part
9025-5041 48" CARRIAGE ASSY (includes
all items)

1 | 9025-6002 1 | CARRIAGE WELDMENT

2 | 9025-1015 2 FORK PIN

3 9020-0752 4 COLLAR

4 | 8820-1107 4 | HEX HD CAPSCREMW, 5/8-11x5 GRS

5 | 8852-1310 4 | HEX LOCKNUT, 5/8-11

6 | 9015-3001 1 SERIAL NO. PLATE

7 | 8834-1022 4 | DRIVE SCREW #10x3/8

13-3




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER Winch W/ 4L Installation
S82/8554 Original issue 4-90

14

1
12 }3 1
R -
[ia
A
JTEf
R s
3518
4518
0 W f__é;)_.‘i l
) — — el :3" "\57 ——— i,
, = AN - F
_-. ______ o - f - £ - ; ‘.——"1
g 6 ¢
124516
SECTION A-A

1

SECTION R-R

VIEW D-D

13-4



GRADALL OPTIONAL EQUIPMENT
MATERIAL HANDLER Winch W/ 4L installation

S52/884 Original Issus 4-90

SECTION E-§
VIEW 4~
VIEW K-K
item| Part No. |Qty. Description Of Part ftem| Port No. |Qfy. Desaiption Of Part
9101-5061 | Ref | WINCH W/4L INSTALLATION 16 | 8867-1001 | 4 | LUBE FITTING - STRAIGHT, 1/8
(includes a1l items) 17| 7714-1077 | 4 | HARDENED WASHER
1 | 9040-0301| & | SHEAVE 18 | esso-1010 | 4 [ HEX wuT, 5/8-11
2 | 9020-0253] 5 | THRUST WASHER 19 | 8320-1022 | 4 | WEX HD CAPSCREW, 5/8-11X2-1/4,
3 | spa0-1007| 1 |PIN GRB
a | 9040-0993| 3 |PIM 20 | 9040-0993 | 1| PIN
5 | 8820-1063] 4 | HEX HD CAPSCREW, 1/2-13X3/4, 21 | 8820-1063 | 2 | HEX HD CAPSCREW, 1/2-13X3/4, GRS
GRS 22 | 9020-0253 | 1 | THRUST WASHER
6 | 9101-3097 | Ref | CABLE 23 | 9020-1885 | 1 | SPACER
7 | 2102-3063] 1 |WINCH (see page 4-5 for details)|| 24 | 9040-1631 | 1 | PIN
8 | 9102-3054| 1 | TUBE ASSY 25 | 8867-1001 | 2 | LUBE FITTING - STRAIGHT, 1/8
9 | 9102-3053| 1 |TUBE AssY 26 | 9020-0483 | 1 | TUBE CLAMP
10 | 8820-1036| 1 |KEX HD CAPSCREN, 3/8-16X1-1/4, 27 | 8820-1036 | 1 | HEX HD CAPSCREW, 3/8-16X1-1/4,
GR 5
11 | 9040-1500| 1 |BRACKET 28 | 9002-2084 | 2 | HOSE ASSY
12 | 8820-1065| 2 |HEX WD CAPSCREW, 1/2-13X1, GRS 29 | 8867-1001 | 2 | LUBE FITTING - STRAIGHT, 1/8
13 | 9040-1586]| 1 |SHEAVE GUIDE 30 | 9040-0993 | 2 | PIN
14 | 8820-1066| 2 |HEX HD CAPSCREW, 1/2-13X1-1/4, 31 | 8820-1063 | 2 | HEX HD CAPSCREW, 1/2-13X3/4. GRS
GRS 32 | 9040-0301 | 2 | SHEAVE
15 | 9020-0483| 1 |TUBE CLAMP

13-4



OPTIONAL EQUIPMENT
Winch instaliation
Original lssue 10-88

S8R/B84

item{ Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9101-5046 WINCH INSTALLATION (includes 18 | 9101-3097 | 1 | WINCH CABLE
1 thru 18) 19 | 9002-2044 | 1 | HOSE ASSY
1] 9040-1586 | 1 | SHEAVE GUIDE 20 | 8471-6247 | 1 | HOSE ASsSY
2| 9080-0993| 4 | PIN 21 | 8866-1114 | 1 | MALE ELBOW - 90 DEGREES
3| 8820-1065 | 4 | HEX HD CAPSCREW, 1/2-13x1 GRS 3/4 x 1/2 TUBE
4| 8320-1022 | 4 | HEX HD CAPSCREW 22 | 8866-2025 | 1 | CONNECTOR {includes o ring)
5 Ref| WINCH (see page 4-5) 8859-1209 | 1 |0 RING
6| 7714-10771 4 | WASHER 23 | 8471-6377 | 1 | HOSE ASSY
7| 9040-0301 | AR | SHEAVE (with bushing) 21 | 8866-2061 | 1 | £LBOW - 90 DEGREES (includes
8| 9020-0253 | 5 | THRUST WASHER o ring)
9| 2850-1010} 4 | HEX NUT, 5/8-11 8859-1209 | 1 |0 RING
10{ 9102-3054 | 1| TUBE ASSY 25 | 8366-1260 | 1 | SWIVEL NUT ELBOW
11| 9102-3053 | 1| TUBE ASSY 26 | 9060-1179 | 1 | TUBE ASSY
12| 9002-2044 | 2 | HOSE ASSY 27 | 9060-1178 | 1 | TUBE ASSY
13| 8867-1022| 2 | LUBE FITTING - 90 DEG 1/8 28 | 8820-1036 | 1 | HEX HD CAPSCREW, 3/8-16x1-3/4
14 | 9040-1590 { 1 | TUBE LINE BRACKET GRS
15 | 9020-0482 | 1| TUBE cLAwP
16 | 8867-1001 | 2 | LUBE FITTING - STRAIGHT 1/8
17| 9040-1097 | 1| PIN

13-8



	9020-5894 - 522/554 Parts Manual
	Section 1 Introduction
	Section 2 Chassis & Attaching Parts
	Section 3 Booms
	Section 4 Attachments & Accessories
	Section 5 Engine & Attaching Parts
	Section 6 Drive Train
	Section 7 Controls
	Section 8 Brakes
	Section 9 Hydraulic Circuits
	Section 10 Hydraulic Components
	Section 11 Electrical
	Section 12 Decals
	Section 13 Optional Equipment


